M20

(Gas/LPG)

Scrubber-Sweeper
Parts Manual

e %0 199wy gyie
— i A7 A D ®

Foam Serubbing Technology
The Safe Scrubbing Alternative®

Hygenic ® Fully Cleanable Tanks
FloorSmart ™ Integrated Cleaning System
ES ®Extended Scrub System

North America / International 331381
Rev. 06 (5-2009)

www tennanteo.com I

o o] = [




L ] L ]
POWER EQUIPRMENT

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket Widt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
]

6 54930 (OOOOOW Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data plate. [ Please fill out at time of installation for

: . fut f .

3. (C) Ensure the proper serial number is used from wiuire reference

the parts list. Model No. -
EN | 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, | Machine Options -

billing and shipping address, phone number and

purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. -

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly
A - ldentifies parts included in assembly Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean-Wedge, Variable Drain Valve, EasyOpen, Grip-N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are US registered and unregistered trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2006 - 2009 TENNANT Company, Printed in U.S.A.




CN

WSS - BRTE

fUAEA TENNANT 2 532 R Bk S5 BR 1 .

TEIEAE T Y B R R AT .

L (A sEfSNs.

2. (B MEIEAEHENETES.

3. () HREMSETRFNERTTS.

4. WESFSNEE.
AE TN E /ST,

5. REEEMEL, NFEHK. FF ID B, fTHAEE I,
HIF SRR M EES.

6. IRACTEMAEE .

AR R AT LATE 21T,

O v - A
A - FERASPEEAN

ik rEAE. fEEEHE T .

WEENIES RS .
By -

F71S -

WLEETR -

s

HERERIESHT -

EPOID WS -

TROH -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea réapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o H DN

(A) Identifiez le modéle de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.
Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

JP

R=YOExHk 1 EROEESRL TSN
TENNANTH B D/ A—YF-IIEEROHEL IS0,
IR=UPY TSRO TEIIE. T4, BEE. FAX, T IEFHRTHRFEL WL LET,

HERIZBBEHTESESZ. BT OFERBALE IS,

(A ERDETLEESHLELESN,

(B) AR T—ASNNICHRISh TV YT ILES
EBHSELIEEN,

(C) —V)RANESBELT, VU7 LEENELLHAITRESR
(Y,

NR—YBELHEFSMSB SN, 72T IL/A%05 D
R=UBEDLSBEEETOITINIIIEELSLESEL,
BEROLEH. L. BEDEE. FHK/FHiELER.
EEEE.  ANEBEETHML I,
REICETHISHEMNDNIE, BHEEL TSN,

D) V -T7ELIYERLET
A - TEOIVZEFNBNA—VYERLET

SEERTELLIIC, BERICIEALTEEN,
EF/No. -

)T JLNo. -

HROF T
ARFE (LI -
RFEREEDEEES -

%o
m o

AEDHES -

8-




iome | o Jeoof 1| (e8]



GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
v 9002553 (000000- ) Maint Kit, Gas, 400hr[M20/T20] 1
A 372575 (000000- ) Sparkplug [Gm ] 4
A 369746 (000000- ) Element, Fltr, Air [Dn] 1
A 372440 (000000- ) Filter, Fuel [Gm 1.61/3.0I] 1
v 9002554 (000000- ) Maint Kit, Lpg, 400hr[M20/T20] 1
A 372575 (000000- ) Sparkplug [Gm ] 4
A 369746 (000000- ) Element, Fltr, Air [Dn] 1
A 372615 (000000- ) Filter Kit, Fuelock, Lpg 1
v 9002555 (000000- ) Maint Kit, Gas, 800hr[M20/T20] 1
A 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000- ) Filter Assy [Pt4 936498] 1
A 372440 (000000- ) Filter, Fuel [Gm 1.61/3.0I] 1
v 9002613 (000000- ) Maint Kit, Lpg, 800hr[M20/T20] 1
A 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000- ) Filter Assy [Pt4 936498] 1
A 372615 (000000- ) Filter Kit, Fuelock, Lpg 1
371972 (000000- ) Element, Flir, Oil, Eng, Spin-On 1
1018296 (000000- ) Filter, Panl, Dust, 4.2 X 20.0 X 30.0 1
1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (000000- ) Key, Ignition [Set Of 2] 1
10137 (000000- ) Battery, Wet, 12vdc 0475cca 1
20833 (000000- )  Wheel, 3.0d 1.38w 0.50b 2
1033644 (000000- ) Belt, Ribbed, 38.5 1
1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 2
1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95], 12 H&S 2
1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88I, 07 Hole 1
1022009 (000000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
1022007 (000000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
1017868 (000000- ) Blade, Sqge, Front [Linard] 1
1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
83874 (000000- ) Gasket, Sqge 2
1031011 (000000- ) Blade, Sqge, 37.08lI Linatex 2
1027719 (000000- ) Blade, Sqge, Front, 49.591 Pyu 1
1031945 (000000- ) Blade, Sqge, Rear, 53.78L Pyu 1
1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
1027716 (000000- ) Squeegee Assy, Sba, Ure 1
1025005 (000000- ) Squeegee Assy, Sba, Linatex 1
84597 (000000- ) Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt 1
16411 (000000- ) Paint, Airdry, Off-White, 120z 1
16412 (000000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (000000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1

M20 Gas/LPG 331381 (5- 1-1




GENERAL RECOMMENDED MAINTENANCE

1-2 D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-2 Fig. 39 - Cylindrical Scrub Brush
Fig. 2 - Brushes, Replacement, Side Brush . 2-3 Drive Group, Right Side ........ 2-80
Fig. 3 - Main Frame Group ............... 2-4 Fig. 40 - Cylindrical Scrub Brush
Fig. 4 - Operator Station Group ........... 2-6 Head Lift Group ............... 2-82
Fig. 5 - Operator Station Insulation Group .. 2-8 Fig. 41 - Cylindrical Brush Head Skirt Group 2-84
Fig. 6 - Instrument Panel Group .......... 2-10 Fig. 42 - Squeegee Lift Group, Rear ...... 2-86
Fig.7-SeatGroup ..................... 2-12 Fig. 43 - Squeegee Group, Rear ......... 2-88
Fig. 8 - SteeringGroup ................. 2-14 Fig. 44 - Squeegee Linkage Group, Rear .. 2-90
Fig. 9 - Front Cover Group .............. 2-16 Fig. 45 - Squeegee Group, Right Side .... 2-92
Fig. 10 - Engine Cover Group . ........... 2-18 Fig. 46 - Squeegee Lift Group, Right Side . 2-94
Fig. 11 - Engine and Mount Group . ........ 2-20 Fig. 47 - Squeegee Group, Left Side .. .... 2-96
Fig. 12 - Engine EFI Group, Gasoline Fig. 48 - Squeegee Lift Group, Left Side .. 2-98
(000000-001999) ............. 2-22 Fig. 49 - Solution Tank Group .. ......... 2-100
Fig. 13 - Engine EFI Group, Gasoline Fig. 50 - Solution Tank Drain Group ..... 2-104
(002000- ) e 2-24 Fig. 51 - Solution Control Group ........ 2-106
Fig. 14 - Engine EFI Group, LPG Fig. 52 - Recovery Tank Group ......... 2-108
(000000-001999) ............. 2-26 Fig. 53 - Recovery Tank Drain Group .... 2-110
Fig. 15 - Engine EFI Group, LPG Fig. 54 - Vacuum Fan Group, Scrubbing . 2-112
(002000- ) e 2-30 Fig. 55 - Vacuum Fan Group, Sweeping .. 2-114
Fig. 16 - Engine Vaporizer Group, LPG Fig. 56 - Hydraulic Schematic
(002000- ) e 2-32 (000000-026999) ............ 2-116
Fig. 17 - Engine Fuel Tank Group, Gasoline Fig. 57 - Hydraulic Schematic
(000000-001999) ............. 2-34 (027000- ) e 2-118
Fig. 18 - Engine Fuel Tank Group, Gasoline Fig. 58 - Hydraulic Hose Group,
(002000- ) e 2-36 Steering and Propel ........... 2-120
Fig. 19 - Engine Fuel Tank Group, LPG ... 2-38 Fig. 59 - Hydraulic Hose Group,
Fig. 20 - Engine Air Cleaner Group, Gasoline Pump and Vacuum Fans ...... 2-122
(000000-001999) ............. 2-40 Fig. 60 - Hydraulic Hose Group,
Fig. 21 - Engine Air Cleaner Group, Gasoline Brush and Hopper ............ 2-124
(002000- ) e 2-42 Fig. 61 - Hydraulic Hose Group,
Fig. 22 - Engine Air Cleaner Group, LPG Squeegee Lift ................ 2-126
(000000-001999) ............. 2-44 Fig. 62 - Hydraulic Pumps Group . ....... 2-128
Fig. 23 - Engine Air Cleaner Group, LPG Fig. 63 - Hydraulic Cooler and Tubes Group2-130
(002000- ) e 2-46 Fig. 64 - Hydraulic Reservoir Group ... .. 2-132
Fig. 24 - Engine Alternator and Fan Group 2-48 Fig. 65 - Hydraulic Valves Group
Fig. 25 - Engine Muffler Group (000000-026999) ............ 2-134
(000000-001999) ............. 2-50 Fig. 66 - Hydraulic Valve Group
Fig. 26 - Engine Muffler Group (027000- ) e 2-136
(002000- ) e 2-52 Fig. 67 - Electrical Schematic
Fig. 27 - Engine Radiator Group ......... 2-54 (000000-001999) ............ 2-138
Fig. 28 - Battery and Electrical Group . .... 2-58 Fig. 68 - Electrical Schematic
Fig. 29 - Wheel Group, Front Drive ....... 2-60 (002000-002532) ............ 2-142
Fig. 30 - Wheel Group, Rear............. 2-62 Fig. 69 - Electrical Schematic
Fig. 31 - Brake Pedal Linkage Group ..... 2-64 (002533- ) e 2-146
Fig. 32 - Directional Pedal and Fig. 70 - Electrical Schematic,
Linkage Group ................ 2-66 Gas/LPG Engine Harness
Fig. 33 - Hopper Lift Arms Group . ........ 2-68 (000000-001999) ............ 2-150
Fig. 34 - Hopper and Debris Screen Group 2-70 Fig. 71 - Electrical Schematic,
Fig. 35 - Hopper Cover and Gas Engine Harness
Dust Filter Group .............. 2-72 (002000- ) e 2-152
Fig. 36 - Hopper Bumper Group . ......... 2-74 Fig. 72 - Electrical Schematic, LPG Engine
Fig. 37 - Hopper Door Group . ........... 2-76 Harness (002000- ) I 2-154
Fig. 38 - Cylindrical Scrub Brush Drive Fig. 73 - Electrical Wire Harnesses Group 2-156
Group, Left Side ............... 2-78 Fig. 74 - Label Group . ................. 2-180
M20 Gas/LPG 331381 (10 21




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

354408

Ref. Part No. Serial Number Description Qty.
1 1026223 (000000- ) Brush, Swp / Scb, 40l, Polypropylene 2
1 1026222 (000000- ) Brush, Swp / Scb, 40I, Super Abrasive 2
1 1027697 (000000- ) Brush, Swp / Scb, 40l, Polyester 2
1 1030969 (000000- ) Brush, Swp / Scb, 40I, Heavy Duty Polypropylene 2
2 1040524 (000000- ) Brush, Swp / Scb, 401, Wndw, Polypropylene 1

D Gas/LPG 331381 (8-07)



STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

12
7
10
11
9
7
8
|
354584
Ref. Part No. Serial Number Description Qty.

v 1 1027688 (000000- ) Brush Assy, Disk, Swp, 24.0d, Polypropylene 1
A 2 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 3 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (000000- ) Bracket, Retainer, Spring 1
A 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 6 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042499 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Soft Nylon 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042500 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Polypropylene 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042504 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Super Abrasive 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3

M20 Gas/LPG 331381 (10




STANDARD PARTS

Fig. 3 - Main Frame Group

Gas/LPG 331381 (10-08)
M Find... GO TO.. n n

2-4



STANDARD PARTS

354406
Fig. 3 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (000000- ) Frame WIdt, Main, Repimt [m20 & T20] 1
2 1021047 (000000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 6
3 1017672 (000000- ) Pin, Clevis, 30mmd X 200mml 2
4 761490 (000000- ) Pin, Cotter, Hair, Dbl 2
5 9002400 (000000- ) Tower, WIdt, Lift, Rh, Repimt [M20] 1
6 9002399 (000000- ) Tower, WIdt, Lift, Lh, Replmt [M20] 1
7 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
8 32492 (000000- ) Washer, Flat, 0.38 Std 10
9 1017791 (000000- ) Channel, Upper, Tower, Lift 1
10 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
11 39277 (001338- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
12 1019251 (000000- ) Pin WIdt, Pivot, Hppr 2
13 74455 (000000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 4
14 1021327 (000000- ) Block, Guide, Hppr 2
15 367771 (000000- ) Screw, Pan, M8 X 1.25 X 25, Ss 4
16 1027916 (000000- ) Panel Widt, Filler 1
17 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
18 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
19 363458 (000000- ) Tread, Non-Skid, 01.9w 08.0I 1
v 20 1019225 (000000- ) Headlight, 12vdc, 27watt, 2.1a, Oval 2
A 1031826 (000000- ) Lamp, 12vdc [Speaker] 1
A 1031827 (000000- ) Receptacle, Lamp [Speaker] 1
21 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1
22 53466 (001338- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
23 08709 (001338- ) Nut, Hex, Lock, M8 X 1.25, NI 1
24 32491 (001338- ) Washer, Flat, 0.31, Std 1

M20 Gas/LPG 331381 (10




STANDARD PARTS

Fig. 4 - Operator Station Group

)

(10-08

Gas/LPG 331381
M Find... GO TO.- n n

2-6



STANDARD PARTS

354407 - G/LP
Fig. 4 - Operator Station Group

Ref. Part No. Serial Number Description Qty.

1 9002409 Panel WIdt, Gas, Repimt

( ) 1
1 9002380 (000000- ) Panel Widt, Gas, Replmt [W/Fast] 1
1 9002381 (000000- ) Panel Widt, Gas, W/ Es, Replmt 1
1 9003422 (000000- ) Panel Widt, Gas, Replmt, TJ (Japan only) 1
1 9003425 (000000- ) Panel Widt, Gas, Replmt, TJ [W/Fast] (Japan only) 1
1 9003428 (000000- ) Panel Widt, Gas, Replmt, TJ, W/Es (Japan only) 1
1 9003431 (000000- ) Panel Widt, LPG, Repimt 1
1 9003432 (000000- ) Panel Widt, LPG, Replmt [W/Fast] 1
1 9003433 (000000- ) Panel Widt, LPG, Replmt, W/Es 1
1 9003423 (000000- ) Panel Widt, LPG, Repimt, TJ (Japan only) 1
1 9003426 (000000- ) Panel Widt, LPG, Repimt, TJ [W/Fast] (Japan only) 1
1 9003429 (000000- ) Panel Widt, LPG, Repimt, TJ, W/Es (Japan only) 1
2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (000000- ) Bracket, Mtg, Insulation 2
5 82727 (000000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (000000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (000000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (000000-001337 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1
10 08709 (000000-001337 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (000000-001337 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (000000-001337 ) Washer, Flat, 0.31, Std 18
13 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (000000-001999 ) Panel Widt, Adj 1
14 1035832 (002000- ) Panel Widt, Adj [2007] 1
15 1030593 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08t 1
16 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (000000- ) Panel, Access, Door 1
18 1027218 (000000- ) Mat, Floor 1
19 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
20 39349 (000000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (000000- ) Panel, Access, Floor 1
22 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
23 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
24 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
25 1020540 (000000-002412 ) Bracket WIdt, Mtg, Tank 1
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (000000- ) Bracket, Mtg 1
29 1027267 (000000- ) Mat, Floor 1
30 1020904 (000000- ) Seal, Panl, Instmt 1
31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (002000- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (000000- ) Washer, Flat, 0.31, Std 17
35 1035997 (002413- ) Bracket WIdt, Mtg, Tank 1
36 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
37 32490 (000000- ) Washer, Flat, 0.25, Std 2
38 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
39 1047295 (000000- ) Seal, Foam, 0.50 1
M20 Gas/LPG 331381 (10 2-7




STANDARD PARTS

Fig. 5 - Operator Station Insulation Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-8



STANDARD PARTS

354409
Fig. 5 - Operator Station Insulation Group

Ref. Part No. Serial Number Description Qty.
1 1034769 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
4 1023464 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1034764 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1

M20 Gas/LPG 331381 (4-




STANDARD PARTS

Fig. 6 - Instrument Panel Group

2-10 D Gas/LPG 331381 (5-09)
M Find... GO TO.. n n



STANDARD PARTS

354410 - G/LP

Fig. 6 - Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 9003453 (000000- ) Panel Kit, Instmt, Repair [M20/M30] 1
A 2 9002435 (000000- ) Label Kit, Panel, Replmt [M20] 1
3 16968 (000000- ) Nut, Hex, Lock, #08-32, NI 4
4 1028769 (000000- ) Flap, Battery 1
5 1028772 (000000- ) Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl 1
6 1029362 (000000- ) Washer, Shid, Nyl [8-32] 4
7 361071 (000000- ) Plate, Mtg, Light 1
8 361073 (000000- ) Seal, Rbr, Clsd, 0.13, Instmt Panl 1
9 361075 (000000- ) Light, Panl, 14vdc, ,1.1 X 1.0 3
10 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
11 73736 (000000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
12 382516 (000000- ) Boot, .63id .291 .90w 1
v 13 87536 (000000- ) Switch, Ignition [Ku] 1
A 87866 (000000- ) Key, Ignition [Set Of 2] 1
14 383165 (000000- ) Boot, Switch, Ignition 1
15 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
16 392171 (000000- ) Switch, Rocker, Dpdt On/Off/On 1
17 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
18 398508 (000000- ) Switch, Rocker, Dpdt Mom/Off/Mom 2
19 56992 (000000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
20 223599 (000000- ) Cup Holder, Rwk 1
21 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
1024287 22 46272684  (000000- ) Label, Switch, Rocker 26}~ M20 1
23 9004880 (000000- ) Panel, Instmt, Rh, Gas, Repimt 1
23 9002391 (000000- ) Panel, Instmt, Rh, Lpg, Repimt 1
23 9002392 (000000- ) Panel, Instmt, Rh, Lpg, Repimt, Ce (Japan and CE Only) 1
24 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
25 361075 (000000-002886 ) Light, Panl, 14vdc, ,1.1 X 1.0 1

M20 Gas/LPG 331381 (5-



r1l
Text Box
M20

r1l
Line

r1l
Line

sfd
Text Box
1024287


STANDARD PARTS

Fig. 7 - Seat Group

D Gas/LPG 331381 (5-09)
M Find... GO TO.. n n

2-12



STANDARD PARTS

354411
Fig. 7 - Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (000000- ) Plate Widt, Seat 1
3 1025736 (000000- ) Latch 1
4 (09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (000000- ) Washer, Flat, #10 2
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (000000- ) Latch 1
8 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (000000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4

10 19065 (000000- ) Washer, Flat, #08 2
11 1023499 (000000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (000000- ) Washer, Flat, 0.25 Sae 9
15 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (000000- ) Spacer, Plstc, Ny 1
17 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
19 1022105 (000000- ) Seat, Suspension, W/1 Arm And Belt 1
20 32491 (000000- ) Washer, Flat, 0.31, Std 4
21 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (000000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (000000- ) Washer, Flat, 0.38 Std 2
24 08085 (000000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1022005 (000000- ) Cover, Lower 1
26 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
27 39349 (000000- ) Washer, Flat, 0.31 Sae 2
28 1018776 (000000- ) Shroud, Seat 1
29 1026825 (000000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (000000- ) Hinge Widt, Shrd, Rh 2
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 1024425 (000000- ) Hinge WIdt, Shrd, Rh 2
34 1025916 (000000- ) Grill, Side 1
35 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (000000- ) Bracket, Seat, Adj 1
37 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
38 1031206 (000000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
39 58494 (001299- ) Stud, Ball, .39d .31-16, Gasspring 2
40 368391 (001299- ) Gasspring, 180lb, 03.0strk 1
41 01760 (001299- ) Nut, Hex, Lock, .31-18, NI, Thin 2
42 76888 (002886- ) Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl 1

M20 Gas/LPG 331381 (5- 2-13




STANDARD PARTS

Fig. 8 - Steering Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-14



STANDARD PARTS

354412, M20/T20
Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (000000- ) Fitting, Hyd, E90, Jm06/0Om06 1
2 59577 (000000- ) Fitting, Hyd, Str, Jm06/0m06, L 1
3 56835 (000000- ) Fitting, Hyd, Str, Jm08/Om06 1
4 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 1
5 17980 (000000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (000000- ) Steer-Control, Hyd#05, 06.1 2030 (See Breakdown) 1
7 1021265 (000000- ) Column, Steering, 09.91 0.86d 36tooth 1
8 06960 (000000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4

v 9 73027 (000000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (000000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (000000- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
12 70623 (000000- ) Retainer, Boot, Steering Column 1
13 72970 (000000- ) Rivet, Plstc, .250d X 0.898 4
14 768481 (000000- ) Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (000000- ) Button, Cntrl, Horn 1
16 56185 (000000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (000000- ) Bracket WIdt, Tilt, Rh 1
18 70709 (000000- ) Bearing, FIng, 2-Hole, 0.50b 2
19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (000000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (000000- ) Pin, Locking, Steering, Tilt 1
22 47585 (000000- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
23 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (000000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (000000- ) Spring, Cmpr, 18.8d, 1.6w, 57.11 1
26 32486 (000000- ) Washer, Flat, 0.50 Sae 1
27 04706 (000000- ) Knob, Tee, 2.5x1.0 1.110.38-16 Plstc 1
28 75968 (000000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (000000- ) Washer, Flat, 0.31, Std 2
31 1024157 (000000-001052 ) Bracket, Tilt, Lh 1

M20 Gas/LPG 331381 (4- 2-15




STANDARD PARTS

Fig. 9 - Front Cover Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-16




STANDARD PARTS

Fig. 9 - Front Cover Group

354413

Ref. Part No. Serial Number Description Qty.
1 1022069 (000000- ) Shroud, Front, Trimmed 1
2 1008916 (000000- ) Bracket Widt, Latch 1
3 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (000000- ) Hinge, .38pin .11 3.5w 06.0l 6/0.38sl 2
5 32491 (000000- ) Washer, Flat, 0.31, Std 14
6 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 14
7 1035068 (000000- ) Grill Widt, Front 1
8 1031557 (000000-001277 ) Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft 1
9 15331 (000000- ) Washer, Flat, 0.62 Sae 2

10 391368 (000000- ) Cable, Glv .09d 016.5| .38eye /.38eye 1
11 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1031543 (000000- ) Seal, Afmkt, Sponge, 0.88 1.00w 08ft 1
15 1029652 (000000-002064 ) Plate, Mtg, Seal 1
16 1029545 (000000-002064 ) Plate, Mtg, Seal 1
17 20394 (000000-002064 ) Screw, Hex, #10-16 X 0.62, Fmg, [Ab] 10
18 06988 (000000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
19 1037970 (002065- ) Strip Mtg, Seal 1
20 1037971 (002065- )  Strip Mtg, Seal 1
21 1037972 (002065- ) Fastener, 12.7Mm X 9.5Mm, Ss [Staple] 20
M20 Gas/LPG 331381 (10 217




STANDARD PARTS

Fig. 10 - Engine Cover Group

2-18 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 10 - Engine Cover Group

354414

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (000000- ) Shroud Assy, Eng 1
A 2 1026628 (000000- ) Angle, Brace, Shrd 1
A 3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (000000- ) Bracket, Shield, Heat 1
6 74077 (000000- ) Screw, Flt, M8 X 1.25 X 25 4
7 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (000000- ) Hinge WIdt, Shrd, Lh 2
10 1025196 (000000- ) Hinge WIdt, Shrd, Lh 2
11 1020186 (000000- ) Bracket, Latch, Cover 1
12 1028516 (000000-001327 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (000000-001327 ) Insulation, Flame-Retardant, 0.5 1
14 21168 (000000-001327 ) Clip, .250h, Plstc [Pine-Tree] 14
15 1026726 (000000- ) Girill, Eng 1
16 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
17 19066 (000000- ) Washer, Flat, #10 8
18 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (000000- ) Bracket, Guide, Shrd 1
20 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (000000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (000000- ) Plate, Seal, Sound 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (000000- ) Cover, Lower 1
27 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
28 39349 (000000- ) Washer, Flat, 0.31 Sae 2
29 384419 (000000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
M20 Gas/LPG 331381 (3- 2-19




STANDARD PARTS

Fig. 11 - Engine and Mount Group

2-20 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n




STANDARD PARTS

354415
Fig. 11 - Engine and Mount Group

Ref. Part No. Serial Number Description Qty.
v 1 372862 (000000- ) Engine [Long Block Gm 1.61] (See Breakdown) 1
A 2 371972 (000000- ) Element, Fltr, Qil, Eng, Spin-On 1

3 372541 (000000- ) Fitting, E90, M14 X .56 1
4 371855 (000000- ) Hose, Hyd, 26.0I 1
5 371876 (000000- ) Fitting, End, Hose 2
6 371890 (000000- ) Fitting, Pipe, Plug 1
7 372002 (000000- ) Sensor, Position, Cshft 1
8 371866 (000000- ) Coupling, Drive, 13t 1
9 372554 (000000- ) Screw, Hex, M07-1.00 X 23.0, 8.8 6
10 371868 (000000- ) Cover, Hsng, Flywheel 1
11 19315 (000000- ) Screw, Hex, .25-20 X 0.50, 5 4
12 32490 (000000- ) Washer, Flat, 0.25 Std 4
13 371869 (000000- ) Housing, Pump 1
14 371870 (000000- ) Screw, Soc, M12 X 1.75 X 55, 10.9 4
15 10832 (000000- ) Screw, Soc, .38-16 X 1.50, Al 2
16 371996 (000000- ) Switch, Indicator, Qil Press 1
17 371860 (000000-001999 ) Fitting, Pipe, Plug, Metric, M18,Soc 1
18 372556 (000000- ) Shield, Starter [1.6l] 1
19 372953 (000000- ) Sensor, Temp, Coolant 1
20 1023288 (000000- ) Bracket WIdt, Mtg, Eng, Back, Gas/Lpg 1
21 39810 (000000- ) Screw, Hex, .50-13 X 1.25, 5 4
22 32486 (000000- ) Washer, Flat, 0.50 Sae 4
23 1011353 (000000- ) Mount WIdt, Eng, Gas/Lpg 1
24 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
25 32485 (000000- ) Washer, Flat, 0.38 Sae 2
26 51176 (000000- ) Isolator, Vib, .50d 3
27 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
28 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
29 32493 (000000- ) Washer, Flat, 0.50 Std 1
30 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
31 1042028 (000000- ) Sensor, Temp, Water [Rework For 1.6GM] 1
32 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 1
33 1030073 (000000- ) Wire, 16ga 09.61 Brown Mp280/ #10ring 1
34 41361 (000000- ) Nut, Hex, Std, M8 X 1.25, Brs 1
35 1031439 (002000- ) Fitting, Pipe, Bshg, M18 X 1.5 1
36 24976 (002000~ ) Fitting, Brs, E45, Pf02/Pm02 1
37 79399 (002000- ) Switch, Press, 0006psi Dpdt 1
38 32493 (000000-001337 ) Washer, Flat, 0.50, Std 2
39 08711 (000000-001337 ) Nut, Hex, Lock, M12 X 1.75,NI 2
40 371877 (000000- ) Washer, Flat, 0.38, Hardened 2
41 385029 (000000- ) Gasket, Plug, Relief Valve,Qil Press 1

M20 Gas/LPG 331381 (4- 2-21




STANDARD PARTS

Fig. 12 - Engine EFIl Group, Gasoline (000000-001999)

2-22

D Gas/LPG 331381 (3-07)



STANDARD PARTS

Fig. 12 - Engine EFI Group, Gasoline (000000-001999)

354416

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001999 ) Bracket, Mtg [Ecu] 1
2 06942 (000000-001999 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001999 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
5 06938 (000000-001999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001999 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001999 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 1022364 (000000-001999 ) Hose, Heater 1
10 372542 (000000-001999 ) Fitting, Str, .19brb X .12mpt 1
11 372545 (000000-001999 ) Qd36Gasket, Body, Throttle [1.6l] 1
12 372543 (000000-001999 ) Fitting, Vacuum [M16-15-6h] 1
13 372489 (000000-001999 ) Hose, 9.5mm X 450mm [Pcv] 1
14 372544 (000000-001999 ) Gasket, Manifold, Intake 1
15 372566 (000000-001999 ) Rail, Injector, Gas, W/ Press Reg 1
16 372534 (000000-001999 ) Adapter, Intake, Throttle Body 1
17 372537 (000000-001999 ) Bushing, M06-1.50 X .25-27npt 1
18 06532 (000000-001999 ) Screw, Soc, M6 X 1.0 X 25, 12.9 4
19 07255 (000000-001999 ) Screw, Soc, M6 X 1.0 X 45, 12.9 4
20 372547 (000000-001999 ) Manifold, Intake [1.6] 1
21 372549 (000000-001999 ) Plug, Manifold, Intake 1
22 372550 (000000-001999 ) Plug, Port, Sensor [Map] 1
23 372858 (000000-001999 ) Module, Ecu, Gas [Gm 1.6]] 1
24 372563 (000000-001999 ) Injector Kit, Fuel, Gas 4
25 372493 (000000-001999 ) Sensor [Tmap] 1
26 372486 (000000-001999 ) Injector Kit, Fuel, Gas 1
27 372546 (000000-001999 ) Hose, Fuel, .19 1
28 63810 (000000-001999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
29 83578 (000000-001999 ) Tube, Air Bleed, .62d 2.2 .12npt Alm 1
30 1015930 (000000-001999 ) Fitting, Brs, Str, Pf04/Pm02 1
31 51305 (000000-001999 ) Fitting, Draincock, E90, .25npt 1
32 73471 (000000-001999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
33 43844 (000000-001999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 51839 (000000-001999 ) Fitting, Brs, E90, Em10/Pm06 1
35 1015547 (000000-001999 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
36 49266 (000000-001999 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
M20 Gas/LPG 331381 (3- 2-23




STANDARD PARTS

Fig. 13 - Engine EFIl Group, Gasoline (002000- )

2-24

D Gas/LPG 331381 (4-08)



STANDARD PARTS

354416

Fig. 13 - Engine EFI Group, Gasoline (002000- )

Ref. Part No. Serial Number Description Qty.
1 1031312 (002000- ) Plate, Mtg, Relay 1
2 372470 (002000- ) Isolator, Box, Relay 2
3 19315 (002000- ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (002000- ) Washer, Flat, 0.25, Std 13
5 19312 (002000- ) Nut, Hex, Std, .25-20 2
6 372547 (002000- ) Manifold, Intake [1.6l] 1
7 372549 (002000- ) Plug, Manifold, Intake 1
8 384995 (002000- ) Fitting, Plug, M16, Intake Manifold 1
9 372550 (002000- ) Plug, Port, Sensor [Map] 1

10 372548 (002000- ) Plug, .12npt, Ss 1
v 9003390 (002000- ) Gasket Kit, Repair, Gas [Gm1.6l 2007] 1
A 11 372544 (002000- ) Gasket, Manifold, Intake 1
A 12 372545 (002000- ) Gasket, Body, Throttle [1.6l] 1
13 384985 (002000- ) Sensor [T Map] 1
14 19317 (002000- ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (002000- ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 372534 (002000- ) Adapter, Intake, Throttle Body 1
17 384974 (002000- ) Housing, Throttle, 40mm [Bosch] 1
18 32483 (002000- ) Washer, Flat, 0.25, Sae 2
19 07255 (002000- ) Screw, Soc, M6 X 1.00 X 45, 12.9 4
20 384992 (002000- ) Rail, Injector, Fuel, Plstc 1
21 06942 (002000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
22 372543 (002000- )  Fitting, Vacuum [M16-15-6h] 1
23 384972 (002000- ) Hose, Vacuum, 0.22id X 03.0I 1
24 63810 (002000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
25 1022364 (002000- ) Hose, Heater 1
26 83578 (002000- ) Tube, Bleed, Air, .620d 2.2| .12npt, Alm 1
27 1015930 (002000- ) Fitting, Brs, Str, Pf04/Pm02 2
28 150516 (002493- )  Fitting, Brs, Str, Bm06/Pm05 2
29 54333 (002493~ ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
30 1043481 (002493- ) Hose, Heater, 0.38I1D 1
31 1028711 (002000- ) Module, Ecu, Gas [Gm1.6] 2700] 1
32 06946 (002000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
33 51839 (002000- ) Fitting, Brs, E90, Em10/PmO06 1
34 1015547 (002000- ) Fitting, Adapter, Orifice, Pf06/Pm06 1
35 1029082 (002000- ) Bracket, Mtg, Ecu [M20/T20 2007] 1
36 51305 (002000-002492 ) Fitting, Draincock, E9Q0, .25npt 1
37 43844 (002000-002492 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
38 73471 (002000-002492 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
39 49266 (002000-002492 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
M20 Gas/LPG 331381 (10 2-25




STANDARD PARTS

Fig. 14 - Engine EFI Group, LPG (000000-001999)

2-26 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



STANDARD PARTS

Fig. 14 - Engine EFI Group, LPG (000000-001999)

354417

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001999 ) Bracket, Mig [Ecu] 1
2 06942 (000000-001999 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001999 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Mail 4
5 06938 (000000-001999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001999 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001999 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 372857 (000000-001999 ) Module, Ecu, Lpg [Gm 1.6l] 1
10 372537 (000000-001999 ) Bushing, M06-1.50 X .25-27npt 1
11 372544 (000000-001999 ) Gasket, Manifold, Intake 1
12 372547 (000000-001999 ) Manifold, Intake [1.6l] 1
13 372548 (000000-001999 ) Plug, .12npt, Ss 1
14 372549 (000000-001999 ) Plug, Manifold, Intake 1
15 372550 (000000-001999 ) Plug, Port, Sensor [Map] 1
16 372576 (000000-001999 ) Bracket, Reg [1.6l] 1
17 372577 (000000-001999 ) Spacer, Sppt, Fltr Lock Off 1
18 372579 (000000-001999 ) Plug, Hole, Injector 4
19 372493 (000000-001999 ) Sensor [Tmap] 1
20 372482 (000000-001999 ) Housing, Throttle, 40mm [Bosch] 1
21 372523 (000000-001999 ) Pin, Retainer 5
22 372580 (000000-001999 ) Adapter, Valve, Fuel Trim 1
23 372582 (000000-001999 ) Adapter, Plate 1
24 372500 (000000-001999 ) Converter, Lpg 1
25 372898 (000000-001999 ) Mixer, Lpg [Gm 1.6]] 1
26 372608 (000000-001999 ) Gasket 2
27 372612 (000000-001999 ) Adapter, Throttle Body 1
28 372515 (000000-001999 ) Fitting, Cap 1
29 372512 (000000-001999 ) Fitting, E70 2
30 372514 (000000-001999 ) Fitting, Str 2
31 372506 (000000-001999 ) Hose, Balancing, Press, 680mm 1
32 372507 (000000-001999 ) Hose, Balancing, Press, 045mm 1
33 372511 (000000-001999 ) Fitting, Hose, Vacuum, .25 1
34 372517 (000000-001999 ) Restrictor, Jet, Coolant 1
35 372484 (000000-001999 ) Seal, Org 1
36 372498 (000000-001999 ) Sleeve, Throttle, Plstc [Bosch] 1
37 372569 (000000-001999 ) Valve, Check 1
38 372609 (000000-001999 ) Hose, 170mm [Ftv-Ptv] 1
39 372605 (000000-001999 ) Hose, Valve, Press Trim, 350mm 1
40 372607 (000000-001999 ) Hose, 9.5mm X 290mm [Pcv] 1
41 372528 (000000-001999 ) Hose, Mold, .62 To .75 1
42 372606 (000000-001999 ) Hose, 355mm [FI-Vrp] 1
43 372510 (000000-001999 ) Fitting, E90 1
44 372611 (000000-001999 ) Fitting, Str, E9Q, .25npt 1
45 372610 (000000-001999 ) Fitting, Nipple, .25npt, Brs 1
46 372518 (000000-001999 ) Isolator, Mtg, Vaporizer, Rbr 3
47 372558 (000000-001999 ) Adapter [1.6] 1
48 372613 (000000-001999 ) Seal, Org, Throttle Body 1

v 49 372503 (000000-001999 ) Valve, Fuelock, Lpg, Wire Connector 1
A 372615 (000000-001999 ) Filter Kit, Fuelock, Lpg 1
M20 Gas/LPG 331381 (3- 2-27



r1l
Line

r1l
Text Box
4


STANDARD PARTS

Fig. 14 - Engine EFI Group, LPG (000000-001999)

1017698

Ref. Part No. Serial Number Description Qty.
50 372501 (000000-001999 ) Valve, Trim, Fuel, Normal Flow 1
51 372497 (000000-001999 ) Valve, Body, Throttle, Lpg 1
52 63810 (000000-001999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 9
53 51839 (000000-001999 ) Fitting, Brs, E90, Em10/Pm06 1
54 83578 (000000-001999 ) Tube, Air Bleed, .62d 2.2 .12npt Alm 1
55 1015930 (000000-001999 ) Fitting, Brs, Str, Pf04/Pm02 1
56 51305 (000000-001999 ) Fitting, Draincock, E90, .25npt 1
57 43844 (000000-001999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
58 73471 (000000-001999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1

2-28 D Gas/LPG 331381 (3-07)




STANDARD PARTS

M20 Gas/LPG 331381 (3-( 2-29
M Find... GO TO.. n n



STANDARD PARTS

)

Engine EFI Group, LPG (002000-

Fig. 15

J ,vo\,‘ b»l' y
AN %//u/a/,\
SSESOAN S\N
e\

SV

p \
N N

D Gas/LPG 331381 (1-08)
M Find... GO TO.. n n

2-30



STANDARD PARTS

354633

Fig. 15 - Engine EFI Group, LPG (002000- )

Ref. Part No. Serial Number Description Qty.
1 1031312 (002000- ) Plate, Mig, Relay 1
2 372470 (002000- ) Isolator, Box, Relay 2
3 19315 (002000- ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (002000- ) Washer, Flat, 0.25, Std 9
5 19312 (002000- ) Nut, Hex, Std, .25-20 2
6 372547 (002000- ) Manifold, Intake [1.6l] 1
7 372549 (002000- ) Plug, Manifold, Intake 1
8 372579 (002000- ) Plug, Hole, Injector 4
9 384995 (002000- ) Fitting, Plug, M16, Intake Manifold 1

10 372550 (002000- ) Plug, Port, Sensor [Map] 1
11 372548 (002000- ) Plug, .12npt, Ss 1
12 372534 (002000- ) Adapter, Intake, Throttle Body 1
13 384985 (002000- ) Sensor [T Map] 1
14 19317 (002000- ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (002000- ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 384974 (002000- ) Housing, Throttle, 40mm [Bosch] 1
17 9003391 (002000- ) Gasket Kit, Repair, Lpg [Gm1.61 2007] 1
18 372543 (002000- )  Fitting, Vacuum [M16-15-6h] 1
19 384972 (002000- ) Hose, Vacuum, 0.22id X 03.0I 1
20 384996 (002000- ) Adapter, Valve, 400mm [Bosch] 1
21 09037 (002000- ) Screw, Soc, M8 X 1.25 X 70, 12.9 4
22 384991 (002000- ) Bolt, Soc Head, M5 X 80 X 35 4
23 384980 (002000- ) Mixer, W/70deg Ftg 1
24 384976 (002000- ) Fitting, E9O 1
25 1028722 (002000- ) Module, Ecu, Lpg [Gm1.61 2700] 1
26 1029082 (002000- ) Bracket, Mtg, Ecu 1
27 06946 (002000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 4
28 06942 (002000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
29 32483 (002000- ) Washer, Flat, 0.25, Sae 2

M20 Gas/LPG 331381 (10 2-31




STANDARD PARTS

Fig. 16 - Engine Vaporizer Group, LPG (002000- )

Los

(@

2-32 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n



STANDARD PARTS

354639

Fig. 16 - Engine Vaporizer Group, LPG (002000- )

Ref. Part No. Serial Number Description Qty.
1 384970 (002000- ) Clamp, Hose, Spring, 0.75d 1
2 384983 (002000- ) Hose [Mixer To Epr] 1
3 384971 (002000- ) Cover, Hose 1
4 384979 (002000- ) Clamp, Hose, Spring, 0.62d 1
5 384973 (002000- ) Hose, Supply, Gas, .25id 1
6 384977 (002000- ) Regulator [Ep] 1
7 384978 (002000- ) Fitting Kit [Epr] 1
8 372539 (002000- ) Clamp, Hose, 1.0 1
9 384984 (002000- ) Hose [Epr To Manifold] 1

10 63810 (002000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
1 11442-1 (002000- ) Fitting, Hyd, E90, Spcl 1
12 372529 (002000- ) Fitting, Nipple, .25mal 1
v 13 384975 (002000- ) Valve, Lock Off 1
A 372615 (002000- ) Filter Kit, Fuelock, Lpg 1
14 384986 (002000- ) Isolator [Epr] 3
15 07791 (002000- ) Nut, Hex, FIng, M8 X 1.25 3
16 1028343 (002000- ) Bracket WIdt, Mtg, Regulator, Lpg 1
17 371770 (002000- ) Screw 2
18 371877 (002000- ) Washer, Flat, 0.38, Hardened 2
19 83578 (002000- ) Tube, Bleed, Air, .620d 2.21 .12npt, Alm 1
20 1015930 (002000- ) Fitting, Brs, Str, Pf04/Pm02 1
21 1041151 (002000- ) Seal, Org, Sensor, Temp [Epr] 1
22 1041152 (002000- ) Sensor, Temp [Epr] 1
23 150516 (002493- )  Fitting, Brs, Str, Bm06/Pm05 2
24 27048 (002493- ) Fitting, Brs, E90, Pf04/Pm04 1
25 1043481 (002493- ) Hose, Heater, 0.38id 1
26 54333 (002493- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
27 67767 (002493- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
28 06942 (002493- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
29 32490 (002493- ) Washer, Flat, 0.25, Std 1
30 51839 (002000- ) Fitting, Brs, E90, Em10/PmO06 1
31 372528 (002000- ) Hose, Mold, .62 To .75 (Cut in 2) 1
32 51305 (002000-002492 ) Fitting, Draincock, E9QO, .25npt 1
33 43844 (002000-002492 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 73471 (002000-002492 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1

M20 Gas/LPG 331381 (10 2-33




STANDARD PARTS

Fig. 17 - Engine Fuel Tank Group, Gasoline (000000-001999)

2-34 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



STANDARD PARTS

Fig. 17 - Engine Fuel Tank Group, Gasoline (000000-001999)

354418

Ref. Part No. Serial Number Description Qty.
1 1026550 (000000-001999 ) Tray WIdt, Fuel 1
2 87730 (000000-001999 ) Hose, Fuel, 0.31id 12.0I 1
3 1026759 (000000-001999 ) Insulation, Flame-Retardant, 0.5 1
4 1012160 (000000-001999 ) Hose, Fuel, 0.31id 24.0I 1
5 1011107 (000000-001999 ) Pump, Fuel, Hi Press [Gm 1.61/3.0I] 1
6 372440 (000000-001999 ) Filter, Fuel [Gm 1.61/3.0I] 1
7 1013086 (000000-001999 ) Connector, Fuel, Qf 1
8 9000355 (000000-001999 ) Fitting, Brs, E90, Em05/Pm04 1
v 9 9002395 (000000-001999 ) Tank, Fuel, 11.26Gal, gas, Replmt 1
A 10 48267 (000000-001999 ) Cap, Tank, Fuel, 2.3neck 2.6d 1
A 1039521 (000000-001999 ) Send-Unit, Fuel 1
11 1025229 (000000-001999 ) Strap, Tank, Gas 4
12 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (000000-001999 ) Washer, Flat, 0.31, Std 2
14 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
16 32981 (000000-001999 ) Nut, Hex, Lock, .25-20, NI 4
17 1023482 (000000-001999 ) Hose, Fuel, 0.50id 21.0I 1
18 54333 (000000-001999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
19 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
20 1019416 (000000-001999 ) Bracket, Mtg, Fuel 1
21 1013086 (000000-001999 ) Connector, Fuel, Qf 1
22 1019939 (000000-001999 ) Connector, Fuel, EQ0, Qf 1
23 21197 (000000-001999 ) Screw, Hex, .38-16 X 1.00, 5 2
24 32492 (000000-001999 ) Washer, Flat, 0.38 Std 2
25 1011895 (000000-001999 ) Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole 2
26 383912 (000000-001999 ) Sleeve, P/M, 0.43b 1.00d 1.0l, Stl 1
27 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
28 06956 (000000-001999 ) Screw, Hex, M8 X 1.25 X 45, 8.8 1
29 32491 (000000-001999 ) Washer, Flat, 0.31, Std 6
30 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
31 1026664 (000000-001999 ) Fuelline, .31d Str/Str, Plstc 1
32 1019394 (000000-001999 ) Fuelline, .31d Str/Str, Plstc 1
33 27048 (000000-001999 ) Fitting, Brs, E90, Pf04/Pm04 1
34 398468 (000000-001999 ) Fitting, Brs, Str, Pm04/Pm04 1
35 1019940 (000000-001999 ) Valve, Ball, 04pf, Chm W/ Handle 1
36 392629 (000000-001999 ) Fitting, Brs, Str, Bm05/Pm04 1
37 54333 (000000-001999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
M20 Gas/LPG 331381 (4- 2-35




STANDARD PARTS

Fig. 18 - Engine Fuel Tank Group, Gasoline (002000- )

pd / ’ |
28— | ) o g // ’ k 31
. O S

2-36

D Gas/LPG 331381 (4-08)



STANDARD PARTS

354418

Fig. 18 - Engine Fuel Tank Group, Gasoline (002000- )
Ref. Part No. Serial Number Description Qty.
1 1026550 (002000- ) Tray Widt, Fuel 1
2 1026759 (002000- ) Insulation, Flame-Retardant, 0.5 1
3 39277 (002000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
4 32491 (002000- ) Washer, Flat, 0.31, Std 8
5 08709 (002000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
v 6 9003610 (002000- ) Tank, Fuel, 11.2gal, Gas, Repimt [2007] 1
A 7 1033897 (002000- ) Gasket, Sender, Fuel 1
A 8 1033901 (002000- ) Send-Unit, Fuel [2007] 1
A 9 1032812 (002000- ) Cap, Fuel, Tank 1
A 10 48126 (002000- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
11 1023482 (002000- ) Hose, Fuel, 0.50id, 21.0I 1
12 54333 (002000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
13 1013086 (002000- ) Connector, Fuel, Qf 2
14 1011895 (002000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 2
15 06956 (002000- ) Screw, Hex, M8 X 1.25 X 45, 8.8 2
16 1034676 (002000- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07] 1
17 1034655 (002000- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07] 1
18 1012248 (002000- ) Fuelline, .31d Str/Str, Plstc 1
19 1033746 (002000- ) Hose, Fuel, 0.31id [Evap Emission 07] 2
20 54333 (002000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
21 9000355 (002000- ) Fitting, Brs, E90, Em05/Pm04 2
22 372440 (002000- ) Filter, Fuel [Gm 1.61/3.0I] 1
23 1011107 (002000- ) Pump, Fuel, Hi Press [Gm 1.61/3.0]] 1
24 1028924 (002000- ) Manifold, Gas, Relief, Valve 1
25 1029293 (002000- ) Fitting, Fuel, Str, 0.56-18 [07 Eng] 2
26 1029295 (002000- ) Fitting, Fuel, Str, 0.38-24 [07 Eng] 1
27 06949 (002000- ) Screw, Hex, M6 X 1.0 X 50, 8.8 2
28 1025229 (002000- ) Strap, Tank, Gas 4
29 32483 (002000- ) Washer, Flat, 0.25, Sae 4
30 32981 (002000- ) Nut, Hex, Lock, .25-20, NI 4
31 62595-15  (002000- ) Molding, Trim, Pvc, .08-.11 13.2] 1
32 385009 (002000- ) Harness, Manifold, Gas 1
33 16931 (002000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1

M20 Gas/LPG 331381 (8- 2-37




STANDARD PARTS

Fig. 19 - Engine Fuel Tank Group, LPG

2-38 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



STANDARD PARTS

354419
Fig. 19 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (000000- ) Tray Widt, Lpg 1
2 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000- ) Washer, Flat, 0.31, Std 8
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (000000- ) Magnet, Drive Brush 1
6 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (000000- ) Pin, Locating, Lpg 1
8 32492 (000000- ) Washer, Flat, 0.38 Std 2
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 1

10 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (000000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (000000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (000000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (000000- ) Strap, Mtg, Tank, Lpg 1
17 53400-1 (000000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
18 35707 (000000- ) Screw, Hex, .38-16 X 3.00, 5 1
19 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 26496 (000000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
21 22308-6 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 14.0I 1
22 56976A (000000- ) Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run 2
23 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (000000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (000000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.01 1
27 392645 (000000- ) Fitting, Pipe, E45, Spcl 1
28 17414 (000000- )  Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (000000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (000000- ) Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq] 1

M20 Gas/LPG 331381 (6- 2-39




STANDARD PARTS

Fig. 20 - Engine Air Cleaner Group, Gasoline (000000-001999)

I “h r;\\j!

N9,
)07
0

)

SN OBSHEAD
“> g\\' 7%
5
3 i q
e XN 2 \

<888

SR
S

2-40 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



STANDARD PARTS

Fig. 20 - Engine Air Cleaner Group, Gasoline (000000-001999)

354420

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001999 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001999 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001999 ) Hose, Rbr, 2.00id 2.500d 05.0l 1
6 1011780 (000000-001999 ) Tube WIdt, Tee 1
7 1021514 (000000-001999 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001999 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001999 ) Filter Assy, Air 1
A 12 369746 (000000-001999 ) Element, Fltr, Air [Dn] 1
13 06943 (000000-001999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017978 (000000-001999 ) Hose, Intake, Mold, 2.00id, Gas [Epdm] 1
18 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
19 369747 (000000-001999 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001999 ) Element, Fltr, Air, Safety (Option) 1
M20 Gas/LPG 331381 (3- 2-41




STANDARD PARTS

)

Fig. 21 - Engine Air Cleaner Group, Gasoline (002000-

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-42



STANDARD PARTS

354420
Fig. 21 - Engine Air Cleaner Group, Gasoline (002000- )

Ref. Part No. Serial Number Description Qty.

1 1027856 Bracket, Mtg, Fltr, Air

39277 Screw, Hex, M8 X 1.25 X 25, 8.8

32491 Washer, Flat, 0.31, Std

08709 Nut, Hex, Lock, M8 X 1.25, NI

1031614 Hose, Intake, Mold, 2.0id [Epdm M20/T20]

1011780 Tube Widt, Tee

1032323 Hose, Vent, E90, 0.62id[Gm1.61 2007]
14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
1011899 Clamp, Hose, Spring Stl, 0.86d X 0.38w

v 10 369745 Filter Assy, Air

© O NO®OOLA WN

12 06943 Screw, Hex, M6 X 1.0 X 20, 8.8

13 1036892 Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
14 08709 Nut, Hex, Lock, M8 X 1.25, NI

15 1020949 Hose, Intake, Mold, 2.00id [Epdm]

16 1031609 Hose, Intake, Mold, 2.0id, Gas
17 16931 Screw, Hex, M8 X 1.25 X 20, 8.8
18 369747 Clamp, Mtg, Fltr, Air

19 398279 Element, Fltr, Air, Safety (Option)
20 371854 Clamp, Spring, 1.50

— [ e e e [ [ S — — —
e e e e i L T ) T S T S A S N @ 2 B N N P O I SN \ & I S

(
(
(
(
(
(
(
(
E
A 11 369746 (002000- Element, Fltr, Air [Dn]
(
(
(
(
(
(
(
(
(

M20 Gas/LPG 331381 (4- 2-43




STANDARD PARTS

Fig. 22 - Engine Air Cleaner Group, LPG (000000-001999)

R

SN 2
o)\ e/ %:«ﬁ AN
‘\“\‘&{%\\\ i) == /)"5@1 AW\

2-44 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



STANDARD PARTS

Fig. 22 - Engine Air Cleaner Group, LPG (000000-001999)

354421

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001999 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001999 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001999 ) Hose, Rbr, 2.00id 2.500d 05.0l 1
6 1011780 (000000-001999 ) Tube WIdt, Tee 1
7 1021514 (000000-001999 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001999 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001999 ) Filter Assy, Air 1
A 12 369746 (000000-001999 ) Element, Fltr, Air [Dn] 1
13 06943 (000000-001999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017987 (000000-001999 ) Hose, Intake, Mold, 2.00id, Lpg [Epdm] 1
18 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
19 369747 (000000-001999 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001999 ) Element, Fltr, Air, Safety (Option) 1
M20 Gas/LPG 331381 (3- 2-45




STANDARD PARTS

Fig. 23 - Engine Air Cleaner Group, LPG (002000- )

2.46 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n



STANDARD PARTS

354421
Fig. 23 - Engine Air Cleaner Group, LPG (002000~ )

Ref. Part No. Serial Number Description Qty.

1 1027856 Bracket, Mtg, Fltr, Air

39277 Screw, Hex, M8 X 1.25 X 25, 8.8

32491 Washer, Flat, 0.31, Std

08709 Nut, Hex, Lock, M8 X 1.25, NI

1031614 Hose, Intake, Mold, 2.0id [Epdm M20/T20]

1011780 Tube Widt, Tee

1032323 Hose, Vent, E90, 0.62id[Gm1.61 2007]
14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
1011899 Clamp, Hose, Spring Stl, 0.86d X 0.38w

© O NO®OOLA WN

A 11 369746 Element, Flir, Air [Dn]
12 1036892 Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
13 08708 Nut, Hex, Lock, M6 X 1.00, NI
14 08709 Nut, Hex, Lock, M8 X 1.25, NI
15 1020949 Hose, Intake, Mold, 2.00id [Epdm]

16 1031553 Hose, Intake, Mold, 2.0id, Lpg
17 16931 Screw, Hex, M8 X 1.25 X 20, 8.8
18 369747 Clamp, Mtg, Fltr, Air

19 398279 Element, Fltr, Air, Safety (Option)

(
(
(
(
(
(
(
E
v 10 369745 (002000- Filter Assy, Air
(
(
(
(
(
(
(
E
20 371854 ( Clamp, Spring, 1.50

— [ e e e e e e e — — — —
e e e e i L T ) T S T S A S N @ 2 B N N P o I SN \ & I S

M20 Gas/LPG 331381 (4- 2-47




STANDARD PARTS

Fig. 24 - Engine Alternator and Fan Group

&)
Q
@
illaN.
--7
N
fo

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-48




STANDARD PARTS

Fig. 24 - Engine Alternator and Fan Group

354422

Ref. Part No. Serial Number Description Qty.
1 371863 (000000-001999 ) Base Assy, Fan, W/O Pulley 1
2 1033428 (000000-001999 ) Sheave, 5.00dia [Gm1.6l 2007] 1
3 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 371865 (000000- ) Washer, Flat, 0.31, Hardened 7
5 371527 (000000- )  Wire, Ground 1
6 371871 (000000- ) Bracket, Anchor, Strap, Alternator 1
7 371872 (000000- ) Strap, Adj, Alternator 1
8 1033644 (000000- ) Belt, Ribbed, 38.5I 1
9 372557 (000000- ) Spacer, Strap, Adj, Alternator 1

10 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
11 1032242 (000000-001999 ) Spacer, Fan 1
12 39785 (000000- ) Screw, Hex, .31-18 X 4.50, 5 1
13 76958 (000000- ) Screw, Hex, .31-18 X 1.75, 5 1
14 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
15 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 1
16 1035031 (000000-001999 ) Fan, Cooling, Pusher, 15.5D [2007] 1
17 48998 (000000-001999 ) Screw, Flt, .38-16 X 1.00, Al 3
18 393209 (000000- ) Alternator, 12vdc 075a [Multi Grv] 1
19 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
20 372536 (000000- ) Bracket, Alternator 1
21 42011 (000000- ) Screw, Hex, #10-24 X 0.50, Ss 1
22 19066 (000000- ) Washer, Flat, #10 1
23 32485 (000000- ) Washer, Flat, 0.38 Sae 1
24 19313 (000000- ) Nut, Hex, Std, .31-18 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 2
26 384442 (000000- ) Stud, M10 X 1.50 [35] 1
27 32988 (000000- ) Washer, Lock, Int, 0.38 1
28 41142 (000000- ) Washer, Lock, Int-Ext, 0.38 1
29 32485 (000000- ) Washer, Flat, 0.38 Sae 1
30 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
31 41186 (000000-001999 ) Washer, Flat, Belleville, .31 1
32 16735 (000000-001999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
33 09145 (000000-001999 ) Screw, Pan, M6 X 1.00 X 16, 4.8 3
34 1035056 (002000- ) Base Assy, W/ Pulley [Gm1.6l 2007] 1
35 1035530 (002000- ) Spacer, Fan, Taper [2007] 1
36 1035771 (002000- ) Fan, Cooling, 15.5d, 6 Blade, .5b Taper 1
37 48996 (002000- ) Screw, Flt, .38-16 X 0.75, Al 3
38 08709 (002000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 32491 (002000- ) Washer, Flat, 0.31, Std 1
40 00960 (002000- ) Key, Sq, 0.12 X 0.12, 0.50I 1
M20 Gas/LPG 331381 (4- 2-49




STANDARD PARTS

Fig. 25 - Engine Muffler Group (000000-001999)

)
[
(<

J
Q@ Wi

/ @lﬁ

)\

\
o

7

AN W

J

D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n

2-50



STANDARD PARTS

Fig. 25 - Engine Muffler Group (000000-001999)

354423

Ref. Part No. Serial Number Description Qty.
1 1020602 (000000-001999 ) Channel, Shield, Muffler 1
2 1022113 (000000-001999 ) Bracket, Retainer, Shield, Heat 2
3 08716 (000000-001999 ) Screw, Hex, M6 X 1.0 X 20, Ss 6
4 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 6
5 08712 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
6 1021789 (000000-001999 ) Tube, Exhaust, 1.5d 1
7 9002394 (000000-001999 ) Plate, Shield, Heat, Gas/Lpg, Replmt 1
8 11531 (000000-001999 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
9 1018142 (000000-001999 ) Tube WIdt, Exhaust, Gas/Lpg 1

10 384442 (000000-001999 ) Stud, M10 X 1.50 [35] 2
11 08166 (000000-001999 ) Nut, Hex, M10 X 1.50 [Stover] 2
12 371860 (000000-001999 ) Fitting, Pipe, Plug, Metric, M18,Soc 1
13 372491 (000000-001999 ) Sensor, Oxygen 1
14 371861 (000000-001999 ) Gasket, Fing, Pipe, Exhaust 1
15 1011216 (000000-001999 ) Gasket, Exhaust, 2hole, 3.4bc 1
16 39284 (000000-001999 ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
17 08166 (000000-001999 ) Nut, Hex, M10 X 1.5 [Stover] 2
18 24012 (000000-001999 ) Clamp, Muffler, 1.62d 1
19 1017969 (000000-001999 ) Bracket, Muffler, Hanger, Front 1
20 1013031 (000000-001999 ) Isolator, Rbr 1
21 222496 (000000-001999 ) Sleeve, P/M, 0.31b 0.50d 0.9I [430ss] 2
22 222505 (000000-001999 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
23 01685 (000000-001999 ) Washer, Flat, 0.31, Ss 4
24 08713 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
25 1022794 (000000-001999 ) Muiffler, Short [Non-Catalytic Gm1.6/3.0] 1
25 1016624 (000000-001999 ) Muffler, Catalytic [Gm 1.6] 1

M20 Gas/LPG 331381 (3-

2-51




STANDARD PARTS

)

Fig. 26 - Engine Muffler Group (002000-

J m_k@/,. . ﬂ ,,/,/
/(msucvrﬂ’/ﬂ./awm , A4

J
s Q) \ X
ORI

SR
QU

\

=

Gas/LPG 331381 (10-08)
M Find... §Go To.. n n

2-52



STANDARD PARTS

354423

Fig. 26 - Engine Muffler Group (002000~ )

Ref. Part No. Serial Number Description Qty.
1 1028994 (002000- ) Channel, Shield, Muffler [M20/T20 2007] 1
2 08716 (002000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 32483 (002000- ) Washer, Flat, 0.25, Sae 2
4 371861 (002000- ) Gasket, Fing, Pipe, Exhaust 1
5 1018142 (002000- ) Tube WIdt, Exhaust, 1.6d, 2 Fing 1
6 384442 (002000- ) Stud, M10 X 1.50 [35] 2
7 08166 (002000- ) Nut, Hex, M10 X 1.50 [Stover] 6
8 9002394 (002000-002395 ) Plate, Shield, Heat, Gas/Lpg, Replmt 1
9 11531 (002000-002395 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1

10 1028559 (002000- ) Sensor, Oxygen [Gm 1.6L/3.0L 2007] 1
11 371860 (002000- ) Fitting, Pipe, Plug, Metric, M18,Soc 1
12 1011216 (002000- ) Gasket, Exhaust, 2hole, 3.4bc 2
13 39284 (002000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
14 1028136 (002000- ) Muffler, Catalytic [Gm 1.6 2007] 1
15 1028753 (002000- ) Tube, Exhaust, Fing, 1.5d [M20/T20 2007] 1
16 1028929 (002000- ) Bracket, Mtg, Muffler [M20/T20 2007] 1
17 1013117 (002000- ) Rod, Hanger, Isolator 1
18 32492 (002000- ) Washer, Flat, 0.38, Std 2
19 25014 (002000- ) Nut, Hex, Std, .38-16 2
20 1013031 (002000- ) Isolator, Rbr 1
21 222496 (002000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
22 222505 (002000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
23 01685 (002000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
24 08713 (002000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1028558 (002000- ) Sensor, Exhaust, Tailpipe 1
26 9003832 (002396- ) Shield, Heat, Gas/Lpg, Replmt 1
26 9004983 (002396- ) Shield, Heat, Gas/Lpg, Repimt (Japan Only) 1
27 24012 (002396- ) Clamp, Muffler, 1.62d 1
28 06961 (002396- ) Screw, Hex, M10 X 1.50 X 20, 8.8 2
29 32485 (002396- ) Washer, Flat, 0.38, Sae 2
30 32491 (002396- ) Washer, Flat, 0.31, Std 2

M20 Gas/LPG 331381 (10 2-53




STANDARD PARTS

Fig. 27 - Engine Radiator Group

2.54 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n



STANDARD PARTS

Fig. 27 - Engine Radiator Group

354424

Ref. Part No. Serial Number Description Qty.
1 1038499 (000000- ) Panel Widt, Shrd, Fan 1
2 32490 (000000- ) Washer, Flat, 0.25 Std 9
3 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 13
4 1018463 (000000- ) Bracket, Mtg, Latch 1
5 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 5
6 9002393 (000000- ) Plate, Guard, Fan Shrd, Gas/Lpg, Repimt 1
7 1035222 (000000- ) Skirt, Debris, Eng Radiator 1
8 74455 (000000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 3
9 1011799 (000000- ) Hose, Radiator, Upper, Mold 1

10 22297 (000000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
11 11531 (000000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 7
12 1007482 (000000- ) Hose, Rbr, E90 1.25id 1.25id 04.2 03.1 1
13 1019273 (000000- ) Tube, Coolant, Lower, 1.3d 1
14 1019265 (000000- ) Hose, Radiator, Lower, Mold 1
15 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
16 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
17 32491 (000000- ) Washer, Flat, 0.31, Std 3
18 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 2
19 09832 (000000- ) Washer, Flat, 0.81b 1.06d .06, Stl 4
20 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
21 32486 (000000- ) Washer, Flat, 0.50 Sae 2
22 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
23 1027099 (000000-001261 ) Plate, Mtg, Seal 1
24 74455 (000000-001261 ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
25 1027103 (000000-001261 ) Seal, Radiator 1
26 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
27 32483 (000000-001261 ) Washer, Flat, 0.25 Sae 3
28 08708 (000000-001261 ) Nut, Hex, Lock, M6 X 1.0, NI 3
29 1045764 (000000- ) Cap, Radiator, 14psi [Stant Ao-2516] 1
30 51305 (000000- ) Fitting, Draincock, E9O, .25npt 1
31 73471 (000000- ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
32 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
33 1026003 (000000-002241 ) Bracket, Ftg, Bh 1
34 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
35 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
36 01685 (000000- ) Washer, Flat, 0.31, Ss 1
37 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
38 1019968 (000000- ) Bracket, Mtg, Radiator 1
39 30407 (000000- ) Clip, Keeper, Open 1
40 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
41 1023853 (000000- ) Tank, Coolant, 04.7 03.3 4.7deep, 1liter 1
42 1015041 (000000- ) Hose, Afmkt, Coolant Recvy, 05ft 1
43 49800 (000000- ) Latch 1
44 06927 (000000- ) Screw, Pan, M4 X 0.70 X 16, 4.8 2
45 19064 (000000- ) Washer, Flat, #06 2

M20 Gas/LPG 331381 (4-

2-55




STANDARD PARTS

Fig. 27 - Engine Radiator Group

Ref. Part No. Serial Number Description Qty.
46 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
47 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
48 1018059 (000000-002492 ) Radiator (Replaced by 1045316) 1
48 1041291 (002493- ) Radiator 1
49 1035976 (001338- ) Bracket, Sppt, Radiator, Upper 1
50 41178 (000000- ) Washer, Flat, 0.25, Fendr 3
51 1040467 (000000- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
2-56 D Gas/LPG 331381 (4-08)




STANDARD PARTS

M20 Gas/LPG 331381 (4-( 2-57
M Find... GO TO.. n n



STANDARD PARTS

Fig. 28 - Battery and Electrical Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-58



STANDARD PARTS

354425 - G/LP
Fig. 28 - Battery and Electrical Group

Ref. Part No. Serial Number Description Qty.
1 369704 (000000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (000000- ) Washer, Flat, #10 4
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
5 57804 (000000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (000000- ) Cover, Fuse, Block 1
7 1026576 (000000- ) Gasket, Cover, Fuse Block 1
8 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (000000- ) Alarm, Warning [Sonalert, St628] 1

10 33671 (000000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (000000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 60295 (000000- ) Cable, Battery, 02ga 60.0! Blk .41ring 1
14 68869 (000000- ) Cable, Battery, 02ga 48.0l Red .41ring 1
15 222290 (000000- ) Diode, Ele, Plug 1
16 762514 (000000- ) Fuse, 015a 14
17 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10137 (000000- ) Battery, 12vdc, 0475cca, Ah, Wet 1
19 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
20 08708 (000000-001278 ) Nut, Hex, Lock, M6 X 1.0, NI 2
21 1027228 (000000-001278 ) Seal, Radiator, Upper 1
22 06942 (000000-001278 ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
23 32490 (000000-001278 ) Washer, Flat, 0.25 Std 2
M20 Gas/LPG 331381 (4- 2-59




STANDARD PARTS

Fig. 29 - Wheel Group, Front Drive

2-60 Gas/LPG 331381 (10-08)
M Find... GO TO.. n n




STANDARD PARTS

354426
Fig. 29 - Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 1037940 (000000- ) Housing, Sppt, Rear Wheel 1
2 51338 (000000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (000000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (000000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (000000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdown) 1
6 42223 (000000- ) Fitting, Hyd, Str, Jm10/0Om12 1
7 393215 (000000- ) Fitting, Hyd, E45, Jm04/0m06 1
8 1024249 (000000- ) Fitting, Hyd, E45, Jm10/Om12 1
9 19583 (000000- ) Screw, Soc, .50-13 X 1.50, Al 4
v 10 54087 (000000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (000000- ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
11 08180 (000000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (000000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (000000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (000000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (000000- ) Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled 1
16 54052 (000000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (000000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (000000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (000000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (000000- ) Fitting, Hyd, E45, Jm06/0m06 2
21 71340 (000000- ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (000000- ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (000000- ) Washer, Flat, 0.75 Sae 2
24 32987 (000000- ) Nut, Hex, Lock, .75-10, NI 2
25 58842 (000000- ) Bar, Flat, Stl 0.19, 01.50 X 04.1] 1
26 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (000000- ) Washer, Flat, 0.31, Std 2
28 39349 (000000- ) Washer, Flat, 0.31 Sae 1
29 57315 (000000- ) Sleeve, Nyl, #37 05.0I 1
30 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
v 31 84597 (000000- ) Tire Assy, Solid, 18.0X6.0 4.5BC/5Bolt 1
A 32 84596 (000000- ) Tire, Non-Skid, 18.0X6.0X12.10 1

M20 Gas/LPG 331381 (10 2-61




STANDARD PARTS

Fig. 30 - Wheel Group, Rear

2-62 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n




STANDARD PARTS

354427
Fig. 30 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (000000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (000000- ) Plate, Backing, Brake 1
A 2 360271 (000000- ) Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz 1
A 3 360272 (000000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (000000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (000000- ) Retainer, Ring, Brake 1
A 6 360275 (000000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (000000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (000000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (000000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (000000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (000000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (000000- ) Washer, Flat, 0.50 Sae 8
14 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (000000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1028203 (000000- ) Tire Assy, Solid, 16.0x3.5, W/ Brg [Ni] 2
A 17 1028590 (000000- ) Tire, Solid, 16.0 X 3.5 X 12.1 [Nitrile] 1
A 18 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
M20 Gas/LPG 331381 (3- 2-63




STANDARD PARTS

Fig. 31 - Brake Pedal Linkage Group

2-64 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n



STANDARD PARTS

354428
Fig. 31 - Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (000000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (000000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (000000- ) Rod 2
4 14595-1 (000000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (000000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (000000- ) Nut, Hex, Std, .25-28 2
7 364864 (000000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (000000- ) Shaft Widt, Brake 1
9 1026025 (000000-xxxxxx ) Plate, Stop, Brake 2

10 361339 (000000-xxxxxx ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (000000- ) Bearing, Split, 1.00b 4
12 382224 (000000- ) Plate, Sppt 2
13 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (000000- ) Washer, Flat, 0.31, Std 7
15 1025495 (000000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (000000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (000000- ) Nut, Hex, Jam, .31-24 2
18 69582 (000000- ) Pin, Clevis, 0.31d X 1.00l 2
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (000000- ) Bracket, Mtg, Cable 1
21 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (000000- ) Shaft WIidt, Pedal, Brake 1
23 51109 (000000- ) Pad, Pedal, Brake, 3.96l 2.36w 0.75 1
24 23788 (000000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (000000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (000000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (000000- ) Washer, Flat, 0.25 Std 8
28 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (000000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (000000- ) Pedal, Brake, Lock 1
31 46563 (000000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (000000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (000000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2

M20 Gas/LPG 331381 (8- 2-65




STANDARD PARTS

Fig. 32 - Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1025140 (000000- ) Pedal, Propel
2 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1

2-66 D Gas/LPG 331381 (9-06)
M Find... GO TO.. n n



STANDARD PARTS

354429
Fig. 32 - Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
3 59668 (000000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (000000- ) Cable, Push / Pull, 098.01 .25-28/.25-28 1
8 68866 (000000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (000000- ) Nut, Hex, Std, .25-28 2

10 65441 (000000- ) Tube, 00.38d 00.26b 00.3I Stl Plt 2
11 41399 (000000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (000000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (000000- ) Washer, Flat, 0.25 Std 4
14 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 5
15 63234 (000000- ) Tube, 00.50d 00.38b 00.6l Stl 2
16 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 1
17 32492 (000000- ) Washer, Flat, 0.38 Std 2
18 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
19 21197 (000000- ) Screw, Hex, .38-16 X 1.00, 5 2
20 11842 (000000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
21 48079 (000000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 2
22 53947 (000000- ) Cam, Centering, Pintle 1
23 54655 (000000- ) Cam, Centering, Pintle 1
24 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 1
26 53953 (000000- ) Arm, Cntrl, Pintle, Centering 2
27 54205 (000000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
28 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 4
29 1027233 (000000- ) Arm, Pintle 1
30 83879 (000000- ) Screw, Hex, .31-24 X 0.75, NI 1
31 41186 (000000- ) Washer, Belleville, .31 3
32 1027313 (000000- ) Bracket WIdt, Propel, Pintle 1
33 84170 (000000- ) Bracket, Retainer, Safety 1
34 16213 (000000- ) Bolt, Shid, .31d X 1.00, .25-20 1
35 73411 (000000- ) Shock Absorber, 2.3 Strk 1
36 39278 (000000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
37 32491 (000000- ) Washer, Flat, 0.31 Std 2
38 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 1022787 (000000- ) Arm [Positioning] 2
40 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
41 01683 (000000- ) Washer, Flat, #10 Ss 2
42 1022779 (000000- ) Sensor, Spd / Dir, 6-30vdc 1
43 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
44 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
45 46559 (000000- ) Screw, Hex, .38-16 X 1.25, NI 2
46 32485 (000000- ) Washer, Flat, 0.38 Sae 4
47 1022140 (000000- ) Bracket, Propel, Gas/Lpg 1
48 1022798 (000000- ) Bracket, Mig, Cyl 1
49 41187 (000000- ) Washer, Flat, Belleville, .38 2
50 1032399 (000000- ) Strap, Sppt 1
51 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
52 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

M20 Gas/LPG 331381 (3- 2-67




STANDARD PARTS

Fig. 33 - Hopper Lift Arms Group
11

/ 1

2-68 D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 33 - Hopper Lift Arms Group

354430

Ref. Part No. Serial Number Description Qty.
1 1018241 (000000- ) Frame WiIdt, Lift, Hppr 1
2 23211 (000000- ) Switch, Snap, 15a No, RIr 1
3 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
4 19066 (000000- ) Washer, Flat, #10 2
5 07789 (000000- ) Nut, Hex, FIng, M5 X 0.8 2
6 1018226 (000000- ) Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl 2
7 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz 2
8 72897 (000000- ) Plate, Pin, Clevis, Upper 2
9 1040467 (000000- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 4

10 42120-1 (000000- ) Bearing, Self Align, 1.25b 2.00d 2
11 59542 (000000- ) Ring, Retaining, Int, 2.00d 4
12 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 2
13 1018260 (000000- ) Tube WIdt, Arm, Safety 1
14 1018262 (000000- ) Rod WiIdt, Arm, Safety 1
15 1018266 (000000- ) Pin, Arm, Safety 1
16 16944 (000000- ) Screw, Hex, M4 X 0.7 X 10, Fmg 1
17 1029646 (000000- ) Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000 1
18 47638 (000000- ) Fitting, Hyd, E90, Jm04/0Om06 1
19 393215 (000000- ) Fitting, Hyd, E45, Jm04/0Om06 1
20 1025904 (000000- ) Fitting, Hyd, Rst, Jf04/Jm04, .028 1
21 1018227 (000000- ) Pin, Clevis, 0.88d X 2.25I 2
22 02942 (000000- ) Pin, Cotter, Hair, 0.62d .120 Wir 2
23 1018275 (000000- ) Plate Widt, Arm, Stop 1
24 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 2
25 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
26 1018276 (000000- ) Pin, Clevis, 0.62d X 2.911 1
27 08179 (000000- ) Pin, Cotter, .094 X 1.00 1

M20 Gas/LPG 331381 (5-

2-69




STANDARD PARTS

Grou

Fig. 34 - Hopper and Debris Screen

)

1 (4-08

D Gas/LPG 33138
M Find... GO TO.- n n

2-70



STANDARD PARTS

354431
Fig. 34 - Hopper and Debris Screen Group

Ref. Part No. Serial Number Description Qty.
1 1018300 (000000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (000000- ) Bar, Mtg, Hppr 2
3 763042 (000000- ) Washer, Flat, Belleville, M10 6
4 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (000000- ) Hose Assy, W/1cuff, 1.0d 09I 1.0/ 1
6 1018235 (000000-002280 ) Filter Widt, Hppr (Replaced By 9003774) 1
7 1018258 (000000-002280 ) Spring, Flat, Retainer, Screen 3
8 222268 (000000-002280 ) Washer, Flat, 0.38b 1.25d .12, Neo 3
9 1017218 (000000-002280 ) Washer, Flat, 0.32b 1.00d .12, Ss 3

10 08713 (000000-002280 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
11 1039163 (002281- ) Screen Widt, Hppr 1
12 1039215 (002281- ) Angle, Retainer 1
13 09010 (002281- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
14 1017218 (002281- )  Washer, Flat, 0.32b 1.00d .12, Ss 3
15 222268 (002281- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
16 08713 (002281- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1044323 (002281- ) Spring, Flat, Retainer, Angled Screen 1
M20 Gas/LPG 331381 (10 2-71




STANDARD PARTS

Fig. 35 - Hopper Cover and Dust Filter Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-72



STANDARD PARTS

Fig. 35 - Hopper Cover and Dust Filter Group

354432

Ref. Part No. Serial Number Description Qty.
1 1041984 (000000- ) , Cover, HpBracketpr 2
2 15678 (000000- ) Screw, Hex, M6 X 1.0 X 16, Ss 4
3 01684 (000000- ) Washer, Flat, 0.25, Ss 4
4 360824 (000000- ) Latch 2
5 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
6 1033591 (000000-002048 ) Tray WIdt, Perma-filter (Replaced By none) 1
7 1015220 (000000-002048 ) Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft (Replaced By none) 1
8 367679 (000000-002040 ) Switch, Thermal, 160Deg, Spdt (Replaced by 9003444) 1
9 06922 (000000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2

10 19064 (000000- ) Washer, Flat, #06 2
11 32975 (000000- ) Washer, Lock, Int, #06 2
12 01754 (000000- ) Nut, Hex, Std, M3 X 0.5, 8 2
13 1041006 (000000- ) Cover, Hppr 1
14 1018203 (000000-001356 ) Plate, Shakr 1
15 360952 (000000-001356 ) Plate, Shakr, Bar 2
16 1017944 (000000-001356 ) Plate WIdt, Shakr, Side 2
17 32483 (000000-001356 ) Washer, Flat, 0.25 Sae 16
18 08712 (000000-001356 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
19 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
20 01685 (000000- ) Washer, Flat, 0.31, Ss 6
21 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
22 06957 (000000-002040 ) Screw, Hex, M8 X 1.25 X 60, 8.8 2
22 06963 (002041- ) Screw, Hex, M10 X 1.50 X 60, 8.8 2
23 39311 (000000-002040 ) Nut, Hex, Std, M8 X 1.25 2
23 39312 (002041- ) Nut, Hex, Std, M10 X 1.50 2
24 1037671 (000000- ) Strap, Mtg, Motor, .124.00W 1
25 36658 (000000- )  Strip, Rbr, 0.06 04.00w 05.01 Neo/60 1
26 1041920 (000000- ) Motor, Ele [12vdc, Shaker] 1
27 1049242 (000000- ) Weight, Eccentric 1
28 20634 (000000- ) Screw, Set, #10-24 X 0.25, NI 2
29 1018296 (000000- ) Filter, Panl, Dust, 4.2 X 20.0 X 30.0 1
30 1018207 (000000- ) Bar, Mtg, Hppr Cover 2
31 09291 (000000- ) Screw, Hex, M10 X 1.5 X 20, Ss 2
32 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
33 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
34 01685 (000000-001356 ) Washer, Flat, 0.31, Ss 8
35 15678 (000000-001356 ) Screw, Hex, M6 X 1.0 X 16, Ss 8
36 1037235 (001357~ ) Shaker Widt 1
37 36661 (001357~ )  Strip, Rbr, 0.06 01.00W 04.0L 1
38 1036611 (002041- ) Switch, Temp [160F] 1
39 763116 (002041- ) Tie, Cable, Nyl, 15.3L. W 4.5 Max D 1
40 1037947 (002140- ) Tray, Perma-Filter 1

M20 Gas/LPG 331381 (5-

2-73




STANDARD PARTS

Fig. 36 - Hopper Bumper Group

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-74



STANDARD PARTS

354433
Fig. 36 - Hopper Bumper Group

Ref. Part No. Serial Number Description Qty.
1 10632-1 (000000-xxxxxx ) Grommet, Rbr, 1.06id, F/1.4h, .19 Matl 2
1 10632-13  ( XxXXXxXx- ) Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 2
2 50646 (000000- ) Molding, Trim, Pvc,.18-.31 07.5l 1
3 1021047 (000000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 6
4 1017672 (000000- ) Pin, Clevis, 30mmd X 200mmi 2
5 08171 (000000- ) Pin, Cotter, .156 X 2.00 2
6 1018240 (000000- ) Bracket, Mtg, Switch 1
7 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
8 32483 (000000- ) Washer, Flat, 0.25 Sae 2
9 10632-4 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1

10 39924 (000000- ) Switch, Press, Spdt 0008psi 1
11 12323 (000000- ) Screw, Pan, M4 X 0.7 X 20, Ss 2
12 02938 (000000- ) Washer, Lock, Int, #08, Ss 2
13 40607 (000000- ) Fitting, Brs, Str, Bm03/Pm02 1
14 82739 (000000- ) Fitting, Brs, Breather [02mp] 1
15 32183 (000000- ) Fitting, Brs, E90, Pm02/Bm03 1
16 1031575 (000000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
17 1036240 (000000- ) Tube, Vacuum 1
18 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
19 06928 (000000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 4
20 1018280 (000000- ) Plate Widt, Mtg, Solenoid 1
21 09028 (000000-xxxxxx ) Screw, Hex, M10 X 1.5 X 25, Ss 2
21 12309 ( XOXXXX = ) Screw, Hex, M12 X 1.75 X 30, Ss 2
22 32492 (000000-xxxxxx ) Washer, Flat, 0.38 Std 2
22 32486 ( XOOXXXX = ) Washer, Flat, 0.50, Sae 2
23 21623 (000000- ) Latch 1
24 06944 (000000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
25 1018274 (000000- ) Solenoid, Pull, 12vdc, Damper 1
26 20021 (000000- ) Pin, Roll, .125 D X 0.75I, .125/.129 1
27 1018293 (000000- ) Cap, Arm, Lift 2
28 1018208 (000000- ) Light, Tail, 12vdc 2

M20 Gas/LPG 331381 (4- 2-75




STANDARD PARTS

Fig. 37 - Hopper Door Group

D Gas/LPG 331381 (9-06)
M Find... GO TO.. n n

2-76



STANDARD PARTS

354434
Fig. 37 - Hopper Door Group

Ref. Part No. Serial Number Description Qty.
1 1021941 (000000- ) Door Cyl, Hppr [Mako] 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0m04 2
3 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
6 1018237 (000000- ) Plate, Bottom, Hppr 1
7 222268 (000000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (000000- ) Bracket, Lip, Hppr 1
11 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (000000- ) Washer, Flat, 0.31, Ss 4
13 1018244 (000000- ) Strap, Door, Dump 1
14 1018245 (000000- ) Seal, Door, Dump 1
15 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (000000- ) Washer, Flat, 0.25, Ss 19
17 1018196 (000000- ) Plate, Retainer, Door, Dump 1
18 1018197 (000000- ) Seal, Door, Dump 1
19 379791 (000000- ) Bolt, Carriage, M06 X 1.0 X 30 6
20 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
21 1018194 (000000- ) Strap, Door, Dump, Side 2
22 1018199 (000000- ) Seal, Door, Dump, Side 2
23 1018210 (000000- ) Bracket WIdt, Pivot, Hppr Door, Lh 1
24 1018202 (000000- ) Bracket, Pivot, Hppr Door, Rh 1
25 1018193 (000000- ) Bushing, Pivot, Door 2
26 395825 (000000- ) Screw, FIt, M10 X 1.5 X 30, Ss 18-8 4
27 07810 (000000- ) Screw, Flt, M8 X 1.25 X 25, 10.9 2
28 1016463 (000000- ) Door Widt, Hppr 1
29 64379 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef 2
30 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 2
31 1018206 (000000- ) Bracket, Cover 1
32 1018253 (000000- ) Bracket, Cover 1
33 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
34 09291 (000000- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
35 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
M20 Gas/LPG 331381 (9- 2-77




STANDARD PARTS

Fig. 38 - Cylindrical Scrub Brush Drive Group, Left Side

2-78 D Gas/LPG 331381 (5-09)
M Find... GO TO.. n n



STANDARD PARTS

354435
Fig. 38 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing WiIdt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (000000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdown) 1
5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (000000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 11
10 1029964 (000000- ) Door Widt, Brush 1
11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (000000- ) Plug WIdt, Drive, Brush 1
A 18 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 19 1038258 (000000- ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (000000- ) Shaft, Brush, Idler 1
A 22 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
25 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (000000-002167 ) Plate, Handle 1
28 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.9 [430ss] 2
29 32491 (000000- ) Washer, Flat, 0.31, Std 4
M20 Gas/LPG 331381 (5- 2-79




STANDARD PARTS

Fig. 39 - Cylindrical Scrub Brush Drive Group, Right Side

2-80 D Gas/LPG 331381 (5-09)
M Find... GO TO.. n n




STANDARD PARTS

354436
Fig. 39 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing WiIdt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (000000- ) Washer, Flat, 0.31, Std 4
4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdown) 1
5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 1023303 (000000- ) Tube, Hyd, Brush Return 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 25686 (000000- ) Plug WIdt, Drive, Brush 1
10 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 1029964 (000000- ) Door Widt, Brush 1
v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 19 1038258 (000000- ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (000000- ) Shaft, Brush, Idler 1
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
25 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
26 1032743 (000000-002167 ) Plate, Handle 1
27 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
28 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2

M20 Gas/LPG 331381 (5- 2-81




STANDARD PARTS

Fig. 40 - Cylindrical Scrub Brush Head Lift Group

2-82 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n



STANDARD PARTS

354437
Fig. 40 - Cylindrical Scrub Brush Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 1030910 (000000- ) Bracket, Mitg, Scb Head, Rh 1
2 1030911 (000000- ) Bracket, Mtg, Scb Head, Lh 1
3 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 4
4 32485 (000000- ) Washer, Flat, 0.38 Sae 4
5 1020002 (000000- ) Housing WIdt, Swp, Scb 1
6 67555 (000000- ) Rod-End, .50-20rh Fem 0.50b 2
7 1014705 (000000- ) Rod, Thrd, 2 End, .50-20 04.9], Rh / Lh 2
8 48985 (000000- ) Nut, Hex, Jam, .50-20 2
9 71369 (000000- ) Nut, Hex, Jam, .50-20, Lh 2

10 382099 (000000- ) Rod-End, .50-20lh Fem 0.50-20stud 2
11 51824 (000000- ) Nut, Hex, Lock, .50-20, NI, Thin 2
12 1020003 (000000- ) Tube WIdt, Torque 1
13 42120 (000000- ) Bearing, Self Align, 0.75b 1.25d 4
14 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 4
15 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
16 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
17 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
18 04733-12  (000000- ) Pin, Clevis, 0.75d X 2.00l 2
19 08236 (000000- ) Pin, Cotter, .156 X 1.25 2
20 223198 (000000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 2
21 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8| 02.80strk 2500 1
22 77098 (000000- ) Fitting, Hyd, E90, Jm06/0m04 2
23 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
24 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
25 1031413 (000000- ) Spring, Extn, 1.680d X .203wir, 7.5l 1
26 1027810 (000000- ) Bracket, Mtg, Spring 1
27 763090 (000000- ) Screw, Hex, M8 X 1.25 X 60, FI 1
28 32491 (000000- ) Washer, Flat, 0.31, Std 4
29 1019146 (000000- ) Bracket, Mig, Lift, Scb Head 1
30 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
31 39811 (000000- ) Screw, Hex, .50-13 X 1.50, 5 2
32 36644 (000000- ) Nut, Hex, Lock, .50-13, NI, Thin 2
33 1025100 (000000- ) Sleeve, P/M, 0.47b 0.75d 0.5 [430ss] 3

M20 Gas/LPG 331381 (4- 2-83




STANDARD PARTS

Fig. 41 - Cylindrical Brush Head Skirt Group

2.84 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 41 - Cylindrical Brush Head Skirt Group

354438

Ref. Part No. Serial Number Description Qty.
1 1020208 (000000-002275 ) Plate, Skirt, Front 1
2 1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88I, 07 Hole 1
3 1020207 (000000-002275 ) Retainer, Skirt, Front 1
4 1022363 (000000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (000000- ) Retainer, Skirt 4
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (000000- ) Washer, Flat, 0.25, Ss 12
8 1024570 (000000-002275 ) Bracket, Mtg, Skirt 1
9 1020163 (000000-002275 ) Bracket, Mtg, Skirt 1

10 76099 (000000-002275 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 7
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (000000- ) Washer, Flat, 0.31, Ss 11
14 1022179 (000000- ) Bracket WIdt, Flap, Recirculation 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 1022007 (000000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (000000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (000000- ) Strip, Flap, Recirculation 1
20 1028852 (000000- ) Strap, Static, Afmkit 1
21 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 7
22 01685 (000000- ) Washer, Flat, 0.31, Ss 11
23 33401 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
24 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022165 (000000- ) Skirt, Neo, .12, 05.39w 14.011, 02 Sl 2
26 1026108 (000000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1
27 1020828 (000000- ) Strip, Flap, Recirculation 1
28 07805 (000000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6
29 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
30 1022359 (000000- ) Plate, Mtg, Skirt, Scb Head 2
31 1039396 (002276- ) Bracket, Mtg, Skirt 1
32 1040018 (002276- ) Plate, Skirt, Front 1
M20 Gas/LPG 331381 (10 2-85




STANDARD PARTS

Fig. 42 - Squeegee Lift Group, Rear

2-86 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n



STANDARD PARTS

354439
Fig. 42 - Squeegee Lift Group, Rear

Ref. Part No. Serial Number Description Qty.
1 1026007 (000000- ) Link Assy, Rod-End, M12 4
2 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 8
3 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
4 46785-1 (000000- ) Spring, Extn, 0.88od X 0.14wir, 9.0l 2
5 1007220 (000000- ) Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye 2
6 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
8 1022372 (000000- ) Angle, Rh 1
9 1022442 (000000- ) Angle, Lh 1

10 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
11 01685 (000000- ) Washer, Flat, 0.31, Ss 15
12 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 71204 (000000- ) Spring, Flt, 0.08th, 4.50w X 07.0l 2
14 1024648 (000000- ) Block, Centering 4
15 367770 (000000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
16 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 4
17 1024641 (000000- ) Spacer, Pad, Rbr 4
18 1024703 (000000- ) Retainer, Spring 2
19 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, Ss, FI 4
20 41187 (000000- ) Washer, Flat, Belleville, .38 4
21 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
22 1025680 (000000- ) Bellcrank, Lift, Sqge 1
23 367313 (000000- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
24 29584 (000000- ) Pin, Clevis, 0.37d X 2.00l 2
25 23524-1 (000000- ) Ring, Retaining, Ext, 0.38d, [Selflock] 1
26 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
27 04414 (000000- )  Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
28 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
29 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8I 02.80strk 2500 1
30 77097 (000000- ) Fitting, Hyd, E90, Jm04/0Om04 2
31 1023779 (000000- ) Chain, Str, 4/0, 08 Link 1
32 1021609 (000000- ) Plate Widt, Lift, Sqge 1
33 06957 (002102~ ) Screw, Hex, M8 X 1.25 X 60, 8.8 1

M20 Gas/LPG 331381 (4- 2-87




STANDARD PARTS

Fig. 43 - Squeegee Group, Rear

2-88 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n




STANDARD PARTS

354440
Fig. 43 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (000000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (000000- ) Squeegee WIdt, Rear 1
A 3 1023239 (000000- ) Clamp WIdt, Front 1
A 4 03495 (000000- )  Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (000000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (000000- ) Pin WIdt, Front 1
A 8 21601 (000000- ) Cam 1
A 9 1028374 (000000- ) Clamp WiIdt, Rear 1
A 10 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (000000- ) Cam, Rear 1
A 12 83874 (000000- ) Gasket, Sqge 2
A 13 386264 (000000- ) Bumper, Sqge 2
A 14 363162 (000000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (000000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (000000- ) Knob, Star, 2.80d 4ear 1.11.31-18 Pyp 2
21 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (000000- ) Ring, Mtg, Sqge, .50 2
23 387500 (000000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (000000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1021511 (000000- ) Hose, Vacuum, 19.0I 1
26 1017868 (000000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1027719 (000000- ) Blade, Sqge, Front, 49.58! Ure (Option) 1
27 1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (000000- ) Blade, Sqge, Rear, 53.781 Ure (Option) 1
M20 Gas/LPG 331381 (10 2-89




STANDARD PARTS

Fig. 44 - Squeegee Linkage Group, Rear

2-90 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 44 - Squeegee Linkage Group, Rear

354441

Ref. Part No. Serial Number Description Qty.
1 01685 (000000- ) Washer, Flat, 0.31, Ss 6
2 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38l 2
5 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (000000- ) Bracket Widt, Mtg, Sqge 1
7 65180 (000000- ) Spring, Dsl, 1.000d 0.50id 1.7I 1
8 1025601 (000000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 1034147 (000000-002101 ) Pin WiIdt, Lift (Replaced by 9003478) 1

10 222505 (000000-002101 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
11 1021404 (000000- ) Bracket Widt, Mtg, Caster 2
12 20833 (000000- ) Wheel, 3.0d 1.38w 0.50b 2
13 81952 (000000- ) Screw, Hex, .50-13 X 3.00, Ss18-8 2
14 02931 (000000- ) Nut, Hex, Lock, .50-13, NI, Ss 2
15 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 2
16 33373 (000000- ) Ring, Retaining, Ext, 0.62d, Hd 2
17 63468 (000000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 2
18 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
19 07449 (000000- ) Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl 4
20 1025460 (000000- ) Caster, Pivot 2
21 80950 (000000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 4
22 39281 (000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1021546 (000000- ) Knob Assy, Star, 1.12d 3ear M10 2
24 1021497 (000000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1022545 (000000-002049 ) Spring, Keeper 2
26 32485 (000000- ) Washer, Flat, 0.38 Sae 2
27 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
28 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
29 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
30 1034149 (000000- ) Crossmember Widt [M20] 1
31 1035727 (002050- ) Stop, Rotation 2
32 01685 (000000-002101 ) Washer, Flat, 0.31, Ss 4
33 08713 (000000-002101 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

M20 Gas/LPG 331381 (8-

2-91




STANDARD PARTS

Fig. 45 - Squeegee Group, Right Side

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2-92



STANDARD PARTS

354442
Fig. 45 - Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (000000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (000000- ) Retainer, Sqge, Side, Rh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- )  Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95], 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
M20 Gas/LPG 331381 (4- 2-93




STANDARD PARTS

Fig. 46 - Squeegee Lift Group, Right Side

2-94 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n




STANDARD PARTS

354443
Fig. 46 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (000000- ) Arm, Sqge, Side, Rh 2
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (000000- ) Arm WiIdt, Sqge, Lift, Rh 1
15 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
16 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
17 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (000000- ) Washer, Flat, Belleville, .38 3
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (000000- ) Door Widt, Brush, Rh 1
26 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331381 (4- 2-95




STANDARD PARTS

Fig. 47 - Squeegee Group, Left Side

2-96 D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n




STANDARD PARTS

354444
Fig. 47 - Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (000000- ) Frame WIdt, Sqge, Lh 1
2 1028979 (000000- ) Retainer, Sqge, Side, Lh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 1

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- )  Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95], 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
M20 Gas/LPG 331381 (4- 297




STANDARD PARTS

Fig. 48 - Squeegee Lift Group, Left Side

&

2-98 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n




STANDARD PARTS

354445
Fig. 48 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (000000- ) Arm WiIdt, Lift, Sqge, Lh 1
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (000000- ) Washer, Flat, Belleville, .38 3
13 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (000000- ) Arm, Sqge, Side, Lh 2
18 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
19 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
20 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3l, Ss 3
21 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
24 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (000000- ) Door Widt, Brush, Lh 1
28 59195 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331381 (4- 2-99




STANDARD PARTS

Fig. 49 - Solution Tank Group

Gas/LPG 331381 (10-08)
M Find... GO TO.. n n

2-100



STANDARD PARTS

354446, M20
Fig. 49 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 1027381 (002413- ) Tank, Soltn, W/ Label [M20] 1
1 9004117 (000000-002412 ) Tank Kit, Soltn, W/ Bracket, Replmt 1
2 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1

3 1020209 (000000- ) Angle, Sppt, Tank, Rear 2

4 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12

5 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (000000- ) Bracket WIdt, Tank, Soltn, Rh 1
7 1024591 (000000- ) Bracket, Tank, Soltn, Lh 1

8 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4

9 39349 (000000- ) Washer, Flat, 0.31 Sae 4

10 1024389 (000000- ) Bracket, Soltn, Tank, Cntr 2

11 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003069 (000000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
A 12 1022176 (000000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 13 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 14 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 15 1039757 (002426- ) Plate, Mtg, Latch 1
A 16 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 17 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 18 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
A 19 367949 (002798- ) Latch 1
A 20 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 21 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003071 (000000- ) Cover Kit, Tank, Soltn, Rh, Repimt, Ce (Japan and CE 1

Only)

A 12 1031233 (000000- ) Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and CE Only) 1
A 13 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 14 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 15 1039757 (002426- ) Plate, Mtg, Latch 1
A 16 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 17 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 18 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
A 19 367949 (002798- ) Latch 1
A 20 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 21 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2

M20 Gas/LPG 331381 (10 2-101




STANDARD PARTS

Fig. 49 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
v 9003068 (000000- ) Cover Kit, Tank, Soltn, Lh, Repimt 1
A 22 1022182 (000000- ) Cover, Tank, Soltn, Lh, Trimmed 1
A 23 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 24 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 25 1039757 (002426- ) Plate, Mtg, Latch 1
A 26 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 27 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 28 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
A 29 367949 (002798- ) Latch 1
A 30 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 31 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003070 (000000- ) Cover Kit, Tank, Soltn, Lh, Repimt, Ce (Japan and CE Only) 1
A 22 1031235 (000000- ) Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and CE Only) 1
A 23 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 24 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 25 1039757 (002426- ) Plate, Mtg, Latch 1
A 26 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 27 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 28 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
A 29 367949 (002798- ) Latch 1
A 30 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 31 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
32 1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
33 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
34 69785 (000000- ) Fitting, Plstc, E90, Pf12/Pm12 1
35 385685 (000000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1
36 1020428 (000000-002425 ) Bracket, Latch, Cover 2
37 09744 (000000-002425 ) Screw, Hex, M6 X 1.00 X 12, Ss 4
38 01684 (000000-002425 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
39 1030617 (002426-002797 ) Latch, Cover 2
40 1029748 (002426-002797 ) Bracket, Keeper, Latch 2
41 382320 (002426-002797 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
2-102 Gas/LPG 331381 (10-08)




STANDARD PARTS

M20 Gas/LPG 331381 (3-( 2-103
M Find... GO TO.. n n



STANDARD PARTS

Fig. 50 - Solution Tank Drain Group

2-104 D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 50 - Solution Tank Drain Group

354447

Ref. Part No. Serial Number Description Qty.
1 9003793 (000000- ) Tube Kit, Tank, Soltn, Replmt 1
2 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042003 (000000- ) Mount WIdt, Valve, Pinch, Rh 1
4 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 5
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (000000- ) Bushing, Eccentric, Adj 1
9 1026051 (000000- )  Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (000000- ) Screw, Flt, M8 X 1.25 X 30, Ss 1
12 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38l 1
14 1028691 (000000- ) Roller, Brg 1
15 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (000000- ) Arm, Pinch 1
18 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (000000- ) Washer, Flat, Belleville, .31 1
22 1026727 (000000- ) Handle, Valve, Pinch, Rh 1
23 1023502 (000000- ) Grip, Handle 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
26 1022137 (000000- ) Plug, Hose, Pyu 1
27 1025480 (000000- ) Bracket, Retaining, Hose 1
28 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (000000- ) Tube, 2.90id 3.000d 02.4l, Ss 2
30 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (000000- ) Strap, Retaining, Hose 1
32 39349 (000000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (000000- ) Washer, Flat, 0.31, Ss 2
M20 Gas/LPG 331381 (4- 2-105




STANDARD PARTS

Fig. 51 - Solution Control Group

2-106 D Gas/LPG 331381 (8-07)
M Find... GO TO.. n n




STANDARD PARTS

354448

Fig. 51 - Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 1022088 (000000- ) Valve Assy, Water, Solenoid , 12vdc 1
2 08716 (000000-002241 ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 01684 (000000-002241 ) Washer, Flat, 0.25, Ss 2
4 08712 (000000-002241 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
5 1028074 (000000-002241 ) Bracket, Mtg, Valve 1
6 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
7 1029185 (000000-002143 ) Tube, Distribution, Water 2
8 41315 (000000-002143 ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 17521 (000000-002143 ) Fitting, Pipe, Plug, Pm08, Sq Head 2

10 50544 (000000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 6
12 09739 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
15 01684 (000000- ) Washer, Flat, 0.25, Ss 2
16 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1038074 (002144- ) Fitting, Plstc, Str, Bm12/Bm12 1
19 1036997 (002144- ) Manifold, Bar, Spray, 37.5inch 1
20 79273-2 (002144~ ) Fitting, Plstc, Str, Bm12/Pm12 1
21 1039064  (002144- ) Fitting, Plstc, Cap, Pf12 Hex 1

M20 Gas/LPG 331381 (8- 2-107




STANDARD PARTS

Fig. 52 - Recovery Tank Group

Gas/LPG 331381 (10-08)
M Find... GO TO.. n n

2-108



STANDARD PARTS

354449
Fig. 52 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (000000- ) Tank, Recvy, Trimmed 1
2 1024403 (000000- ) Plate, Tank, Bottom 1
3 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (000000- ) Bracket, Sppt, Tank, Lh 1
6 1020331 (000000- ) Bracket, Sppt, Tank, Rh 1
7 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2
8 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
9 1021090 (000000- ) Plate, Sppt, Tank 1
10 1022167 (000000- ) Cover, Tank, Recvy, Trimmed 1
11 1021879 (000000- ) Gasket, Cover, Recvy Tank 1
12 1031610 (000000- ) Hose Assy, Sqge 1
13 1021920 (000000- ) Gasket, 3.23id 3.630d .16th, Ure 1
14 1025620 (000000- ) Plate, Mtg, Prop Rod 1
15 1025619 (000000- ) Bracket, Mtg, Prop Rod 1
16 1046798 (000000- ) Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss 4
17 54615 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.1I 1
18 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
19 01684 (000000- ) Washer, Flat, 0.25, Ss 1
20 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
21 1026014 (000000- ) Screen, Vacuum 1
v 22 24358 (000000- ) Cap Assy, Tank, Drain 1
23 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
24 86636 (000000- ) Cover, Tank 1
25 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
26 9003449 (000000-002024 ) Cover Kit, Switch, Float, Repair 1
v 9003313 (000000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 27 1022370 (000000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 28 1028328 (000000- ) Tube WiIdt, Plug, Drain 1
A 29 1028173 (000000- ) Pin, Lift, Drain 1
A 30 1028570 (000000- ) Tube Assy, Plug, Drain 1
A 31 1028522 (000000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 32 1028211 (000000- ) Handle WiIdt, Drain 1
A 33 58979 (000000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 34 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
A 35 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 2
A 36 1035044 (000000- ) Seal, Shaft, Drain Plug 1
A 37 1039652 (000000- ) Seal, Plug, Drain, Nitrile 1
38 1020065 (000000-002418 ) Bracket, Mtg, Cover (Replaced by 9003893) 2
39 1020263 (000000-002418 ) Bracket, Retaining, Cover (Replaced by 9003893) 2
40 1038941 (000000- ) Bracket, Sppt, Tank, Rh 1
41 1038927 (000000- ) Bracket, Sppt, Tank, Lh 1
42 1037816 (002025- ) Bracket, Protector, Float Switch 1
43 09007 (002025- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
44 08712 (002025- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
45 76426 (002025- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
46 1039072 (002419- ) Bracket, Sppt, Cover, Tank, Recvy 2
47 1039049 (002419- ) Bracket, Mtg, Cover, Recvy Tank 2
48 16735 (002419- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
49 32491 (002419- ) Washer, Flat, 0.31, Std 6

M20 Gas/LPG 331381 (5- 2-109




STANDARD PARTS

Fig. 53 - Recovery Tank Drain Group

2-110 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n




STANDARD PARTS

354450
Fig. 53 - Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003794 (000000- ) Tube Kit, Tank, Recvy, Repimt 1
2 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042010 (000000- ) Mount WIdt, Valve, Pinch, Lh 1
4 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 5
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (000000- ) Bushing, Eccentric, Adj 1
9 1026051 (000000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (000000- ) Screw, Flt, M8 X 1.25 X 30, Ss 1
12 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38l 1
14 1028691 (000000- ) Roller, Brg 1
15 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (000000- ) Arm, Pinch 1
18 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (000000- ) Washer, Flat, Belleville, .31 1
22 1027039 (000000- ) Handle, Valve, Pinch, Lh 1
23 1023502 (000000- ) Grip, Handle 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
26 1022137 (000000- ) Plug, Hose, Pyu 2
27 1025480 (000000- ) Bracket, Retaining, Hose 1
28 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (000000- ) Tube, 2.90id 3.000d 02.4l, Ss 1
30 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (000000- ) Strap, Retaining, Hose 1
32 39349 (000000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (000000- ) Washer, Flat, 0.31, Ss 2
35 1031309 (000000- ) Tube, Acrylic, Hose, Pinch 1

M20 Gas/LPG 331381 (4- 2-111




STANDARD PARTS

Fig. 54 - Vacuum Fan Group, Scrubbing

2-112 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n




STANDARD PARTS

354451
Fig. 54 - Vacuum Fan Group, Scrubbing

Ref. Part No. Serial Number Description Qty.
v 9003455 (000000- ) Fan Kit, Scrub, Replmt [M20/T20] 1
AV 1 9002684 (000000- ) Housing Assy, Vacfan, Scrbr 1
AA 2 1025888 (000000- ) Insulation, Flame-Retardant, 0.50 1
AA 3 1025887 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
AA 4 1025872 (000000- ) Insulation, Flame-Retardant, 0.75-0.88 1
A 5 03922 (000000- ) Impeller, 9.5d, 18 Blade Mach 1
A 6 57189 (000000- ) Housing WiIdt, Vacfan, Front [528] 1
A 7 75456-3 (000000- ) Shim, Washer, 0.88d 0.51b .020 3
A 8 75456-4 (000000- ) Shim, Washer, 0.88d 0.51b .060 3
A 9 54275A (000000- ) Bracket, Mtg, Motor 1
A 10 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
AV 11 9003461 (000000- ) Motor Kit, Replmt [M20&T20] 1
AA 00954 (000000- ) Key, Sq, 0.12 X 0.12, 1.00! (Included With Motor) 1
AA 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
AA 12 41130 (000000- ) Nut, Low Crown, .50-20 1
AA 13 54861 (000000- ) Screw, Flt, .38-16 X 1.50, Al 4
AA 14 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
AA 15 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
AA 16 39534 (000000- ) Screw, Flt, .25-20 X 1.00, Al 4
AA 17 32981 (000000- ) Nut, Hex, Lock, .25-20, NI 4
AA 18 49933 (000000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
AA 19 42226 (000000- ) Fitting, Hyd, E45, Jm08/0m08 1
AA 20 392609 (000000- ) Fitting, Hyd, E45, Jm06/0m04 1
A 21 1020320 (000000- ) Angle, Sppt, Fan 1
A 22 1024891 (000000- ) Bracket, Mig, Fan 2
A 23 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 24 41186 (000000- ) Washer, Flat, Belleville, .31 6
25 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
26 1022377 (000000- ) Hose, Air-Intk, Flex 4.00id 18.0l 1
27 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
28 79380 (000000- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 1
29 1023754 (000000- ) Plate WIdt, Hose, Vacuum 1
30 1024853 (000000- ) Gasket, PIt, Hose, Vacuum 1
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
32 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50D, .50W 1

M20 Gas/LPG 331381 (4- 2-113




STANDARD PARTS

Fig. 55 - Vacuum Fan Group, Sweeping

2-114 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n



STANDARD PARTS

354452
Fig. 55 - Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (000000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (000000- ) Seal, Ure, 0.38 0.75w 13.21 Adh 1
A 3 59735 (000000- ) Seal, Ure, 0.38 0.75w 33.01 Adh 1
4 1018216 (000000- ) Fan WIdt, Vac, Inlet 1
5 34323 (000000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (000000- ) Washer, Flat, 0.25 Fender 4
7 74454 (000000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (000000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (000000- ) Washer, Flat, 0.38 Sae 1
10 59649 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
11 1018222 (000000- ) Bar, Isolator, Vacfan 1
12 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (000000- ) Bracket, Mtg, Motor 1
15 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
16 53485 (000000- ) Motor, Hyd, Gear, [Ex] .194 R 3000 (See Breakdowns) 1
17 07810 (000000- ) Screw, Flt, M8 X 1.25 X 25, 10.9 4
18 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
19 50960 (000000- ) Fitting, Hyd, Str, Jm06/0Om04 1
20 42215 (000000~ ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 1
21 44868 (000000-001337 ) Fitting, Hyd, E90, Jm08/Om08 1
22 44869 (000000-001337 ) Fitting, Hyd, Str, Jm08/Om08 1
23 1025756 (000000- ) Muffler, Vacfan, 4.0id 1
24 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
25 1025841 (000000- ) Tube, Transition, Casting 1
26 1018209 (000000- ) Gasket, Hppr, Transition 1
27 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (001338- ) Fitting, Hyd, Str, Jm08/Om08 1
29 1018252 (000000- ) Hose, Flex, Vacuum, 3.5d 32.0l 1
30 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2
31 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
32 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
33 44868 (001338- ) Fitting, Hyd, E90, Jm08/0Om08 1
M20 Gas/LPG 331381 (4- 2-115




STANDARD PARTS
Fig. 56 - Hydraulic Schematic (000000-002699)

SV3 & SV6 TIED TOGETHER
—gjl RV3 Sweep Valve
Scrub Valve Sv2 5%
C1 SV13
K SV3 Main Scrub Lift % ORf1 Hopper Lift
s G2 T5 [ Ci2
- r tUP 0.031 T up
= pc1 i (L?PPRING Tube PC5 | C90,028
T ) SV14 '
|-
C4 0.031 LH Slde ><SV15 G11
SVay RH SigeTubes = QOR2 Hopper Door
> el = PC60.04q C11
2 {C8 Rear l CLOSE
0046 = PC2 Side & Rear 10
' py UP Squeegee P5| P6
SVv6 0.055 Main Tube
é mq_ 45 cir 400 pm  Tube Side Valve 1018938 14Pe
I§| P4 Sv8 & SV11 TIED TOGETHER
1 0.04 G13
cvi] 6R§ 5"'
SV7 |de Scrub
P2 T2 SV11
?, 4 LIFT
G5 !——énvz SV10 T4 Tube
G it
2 o = P]R1 e G7
2500 psi :E_g'l_lﬁo poed
1 RV1 Sweep Fan &V12 Side Scrub
< £ i 0.194 cir o G10 Extend
G6 2500 psi .SV 9 = 4
RETRACT
@ SV1 P3 PC8
P1 M4 = =
= @ @ Tube
Sv8
1800 psi
Scrub Fan S Check %M2 T6
0.129 cir L Valve =
> 5 || 2spe
£ O —&)
Side Scrub
- p g L Steering Cyl
- KAl =
rope — H
Motor External . T 1160 psi NG R
. Charge Steering _Unlt e
19.0 cr Engine, Port  097.61 |0.40 6.1 cir
gﬁtt?" <:> 2400 rpm H®® Gear Pump
Vall\J/e Propel Pump ™~ coupling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 cir|
| Cooler
L Filter : :
35 psi bypass Filter Indicators
Screen
_ oil
Reservoir | | Temp Sender 354453

2-116 Gas/LPG 331381 (10-08)




STANDARD PARTS

M20 Gas/LPG 331381 (8-( 2-117
M Find... GO TO.. n n



STANDARD PARTS

9abaanbg Jeay » apIS

)

......
|
|
-
asionay
15d 000€
A

{

10061

10101\ |adoud

!

P

piemioy

15d 000
A

wds
oove

aulbug

10 pe7L

dwind jodoad

Fig. 57 - Hydraulic Schematic (002700~

1sd 0911

?

o

1

KoBunsars

10 1'9

% E RN
i

Hun Bupealsg

kod
abieyn
[EIENE]

- (4] ™
) )
dn .
0v0'0
_._”m._\ %00 | wmxon_ = .
Ieay %) f\ﬂx
8pIS HY 100, .m. '
apIS H1 .
L€0'0 ¥, —X 1d
LL
(dn ' W '
ONIHJS) 20 w/—on_
W
dn F t43) *
Y\ —
* < '
H
NI qniog uepy EAS .m.
[Eoll '
| L
H T
G i3
[ CA\S W [
1D
) )
[1]Ke}
Lo ' ovoo  99d W )
35010 Q
2HO ,, —
100( JaddoH VA ,
Lo .m.
SLAS
vIAS
) )
§0d
2] T
dn 200 (m ;
' ] L )
b
W soddoy X 104 ‘€O
)
W ELAS
' _H_ ISd 009 '
bl EAH

H3IH13DO0L A31L 9AS ? EAS _

anlepn ulepy

1024172 - 354453

D Gas/LPG 331381 (5-09)
M Find... GO TO.. n n

2-118



10 Jlonlasay 1opuag dway

o si01e0ipul 193 ”

2-119

1024172 - 354453

STANDARD PARTS

)

13j00D sdg

uoaIog

7,A L Buiidnog
16210 v¢u
ueq qnuos

Wdd oove

- I_ 460 [19°0 [Ov"0
dwng lean

0678
aniog apIg

<
<¢

1sd g2 <

>

SAlEA YO2UD w 2N

91

Boh ¢

-

Fig. 57 - Hydraulic Schematic (002700-

gl |
0 ! O s
80
14n _:..rl_ wdi 00 40 G 1A
1sd 00% sayshug urepy ' [
| LAS

Ldd

8AS
1sd 0081
o . .
€1 M ed
80d W ' " .
10vd13d
2] A
> 1sd 00Ge W 90
01D > H O
VA 6AS ' IAH E “ ! ;
ZINS .m. L | =
110 ¥61'0 . =
ueg deams 15d 0062 (@]
PUAIX3 ANIag 3P| = ' orLo W ! @)
i |
T €40 H SO .
2 L o .
_|0| I
[l 1sd 00} ! o . I
_ 5 zud S
; . z C

OLAS

1 qnias spis

ST ]

90 i }
Pl 0v0'0 §60'0 s '
HE d!
= e 2
d
£19

H3H13D0L d3lL LIAS 8 BAS

M20 Gas/LPG 331381 (5

AAJeA ysnug 3pIS - o ™ <




STANDARD PARTS
Fig. 58 - Hydraulic Hose Group, Steering and Propel

Reservoir

Steer
Cylinder

2-120 D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n




STANDARD PARTS

354392
Fig. 58 - Hydraulic Hose Group, Steering and Propel

Ref. Part No. Serial Number Description Qty.
1 1023609 (000000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1023489 (000000-002183 ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0 1

(Replaced by 1039148)
5 1023488 (000000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (000000- ) Hose, Hyd,Med04, Jf04str/Jf04str, 066.0 1
7 1038569  (002184- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (002184- )  Fitting, Hyd, E45, Jf10/Jm10 1

M20 Gas/LPG 331381 (8- 2-121
M Find... GO TO.- n n



STANDARD PARTS

Fig. 59 - Hydraulic Hose Group, Pump and Vacuum Fans

Vac Fan Scrub Valve

Motor &
(Scrub) po W

Reservoir

2-122 Gas/LPG 331381 (10-08)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 59 - Hydraulic Hose Group, Pump and Vacuum Fans

354393, M20G

Ref. Part No. Serial Number Description Qty.
1 71741 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 1
2 361044 (000000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 018.0 1
3 381862 (000000-001337 ) Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0 1
4 396255 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
5 1026645 (000000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0 1
6 16431 (000000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 1
7 1023607 (000000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
8 1023611 (000000- ) Hose, Hyd, Suc20, Jf20str /Jf20e90, 29.0 1
9 396266 (000000-001337 ) Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0 1

10 71735 (000000-002699 ) Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0 1
11 1025547 (000000-002699 ) Hose, Hyd, Med10, Jf10str/Jf10str, 41.0 1
11 1040655 (002700- ) Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0 1
12 396438 (000000- ) Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0 1
13 1023487 (000000- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0 1
14 1023606 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0 1
15 381858 (001338-026999 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0 1
15 1040216 (002700- ) Hose, Hyd, Tc08, JfO8E90/Jf08Str, 029.0 1
16 1036945 (001338- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0 1
17 71556 (002700- ) Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0 1
M20 Gas/LPG 331381 (10 2-123




STANDARD PARTS
Fig. 60 - Hydraulic Hose Group, Brush and Hopper

Scrub Valve / 0
Hopper Lift
R ) Cylinder )
R
(-rr‘
l'!'x
i 4
N

5

&

e
o,
3

9
. ‘ Hopper Dump
I\%\ [ Main Brush Brush Lft Door Cylinder
ST otor . /
’ (Front) Cylinder £

| ___—6

2-124 Gas/LPG 331381 (10-08)




STANDARD PARTS

354390
Fig. 60 - Hydraulic Hose Group, Brush and Hopper

Ref. Part No. Serial Number Description Qty.
1 1027320 (000000-002699 ) Hose, Hyd, Tc04, JfO4str /Jf04e€90, 88.0 1
2 1027321 (000000-002699 ) Hose, Hyd, Tc04, JfO4str /Jf04e€90, 70.0 1
3 1025548 (000000-001337 ) Hose, Hyd, Tc06, JfO6str /Jf06e45, 54.0 1
4 1026733 (000000-002699 ) Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0 1
4 1042775 (002700- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0 1
5 1024688 (000000-002699 ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
5 1042776  (002700- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0 1
6 1024764 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
7 1023769 (000000- ) Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0 1
8 57946 (000000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0 1
9 1025544 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1

10 51754 (000000- ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
11 1036939 (001338- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0 1
12 1040628  (002700- ) Hose, Hyd, Tc04, JfO4str/JfO4str, 096.0 2

M20 Gas/LPG 331381 (10 2-125
M Find... GO TO.- n n




STANDARD PARTS

Fig. 61 - Hydraulic Hose Group, Squeegee Lift

A

¥ Rear Squeegee
- @  Lift Cylinder
N
0y
4 &

Right Side
0 Squeegee

- > S Left Side
§9 . I
"‘ \XV Squeegee

/')?\ Lift Cylinder

2-126 Gas/LPG 331381 (10-08)




STANDARD PARTS

354391

Fig. 61 - Hydraulic Hose Group, Squeegee Lift

Ref. Part No. Serial Number Description Qty.
1 1024688 (000000- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
2 1025551 (000000- ) Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0 1
3 1030709 (000000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1037042 (000000-002555 ) Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0 2
4 1045759 (002556- ) Hose, Hyd, Tco4, Jf04Str/Qmo06, 028.0 2
5 1037053 (000000- ) Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0 2

M20 Gas/LPG 331381 (4- 2127




STANDARD PARTS

Fig. 62 - Hydraulic Pumps Group

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2-128



STANDARD PARTS

354454

Fig. 62 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdown) 1
2 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
4 53076 (000000- ) Fitting, Hyd, E90, Jm10/Om12
5 21198 (000000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (000000- ) Washer, Flat, 0.38 Sae 2
7 1022666 (000000- ) Pump, Hyd, Gear, Ext, 3, 00.97 2500, Cw 1
8 65145-1 (000000- ) Seal, Org, .069 X 3.06id 11
9 47513 (000000- ) Fitting, Hyd, E45, Jm08/0Om10 1

10 56821 (000000- ) Fitting, Hyd, E90, Jm08/Om10 1
11 47512 (000000- ) Fitting, Hyd, E90, Jm06/0m08 1
12 67811 (000000- ) Fitting, Hyd, Str, Jm20/Om16 1

M20 Gas/LPG 331381 (9- 2-129




STANDARD PARTS

Fig. 63 - Hydraulic Cooler and Tubes Group

2-130 Gas/LPG 331381 (10-08)
M Find... GO TO.. n n



STANDARD PARTS

354455
Fig. 63 - Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 13698 (000000- ) Cooler, Hyd, 25gpm 325btu Of12 13x12x2 1
2 46481 (000000- ) Fitting, Hyd, E90, Jm12/0Om12 1
3 62471 (000000- ) Fitting, Hyd, E90, Jm12/0Om12, L 1
4 1026319 (000000- ) Bracket WIdt, Cooler, Hyd Fluid 1
5 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 4
6 1026647 (000000-xxxxxx ) Angle, Mtg, Stl, .12 1.6 1.6 02.2| 1
7 39283 (000000-xxxxxx ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
8 32492 (000000-xxxxxx ) Washer, Flat, 0.38 Std 1
9 41430 (000000-xxxxxx ) Nut, Hex, Lock, M10 X 1.5, NI 1

10 51787 (000000- ) Bumper, Rbr, 0.6d 0.34t .3d Tip 1
11 1036959 (000000- ) Tube, Hyd, Main Return 1
12 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
13 60090 (000000- ) Fitting, Hyd, Cap, Jf08 1
14 1028821 (000000- ) Tube, Hyd, Sqge 1
15 1028822 (000000- ) Tube, Hyd, Sqge 1
16 40678 (000000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 2
17 74455 (000000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 1
18 1028823 (000000- ) Tube, Hyd, Rear Sqge [M20] 2
19 35904 (000000- ) Nut, Ftg, Hyd, 0.56-18 2
20 50161 (000000- ) Fitting, Hyd, Cap, Jf04 2
21 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
22 32491 (000000- ) Washer, Flat, 0.31, Std 8
23 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 8

M20 Gas/LPG 331381 (10 2-131




STANDARD PARTS

Fig. 64 - Hydraulic Reservoir Group

2-132

D Gas/LPG 331381 (9-06)



STANDARD PARTS

354456
Fig. 64 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 9002398 (000000- ) Reservoir, Hyd, 10.0Gal, Repimt 1
A 2 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 3 65215 (000000- ) Gauge, Sensing, Level 1
4 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 2
5 46482 (000000- ) Fitting, Hyd, Plug, Om06 3
6 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
7 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 2
8 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
9 32491 (000000- ) Washer, Flat, 0.31 Std 2
10 1023545 (000000- ) Fitting, Hyd, E45, Jm12/0m16 1
11 31613 (000000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (000000- ) Fitting, Hyd, E45, Jm20/0m20 1
13 1021579 (000000- ) Filter Assy [Pt4 936498] 1
14 55455 (000000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (000000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (000000- ) Fitting, Hyd, Plug, Om10 1
17 1025132 (000000- ) Indicator, Press, 60psi 1
18 1034878 (000000- ) Insulation, Thermal, Hydraulic Blanket 1

M20 Gas/LPG 331381 (3- 2-133




STANDARD PARTS

Fig. 65 - Hydraulic Valves Group (000000-002699)

2-134 Gas/LPG 331381 (10-08)
M Find... GO TO.. n n




STANDARD PARTS

Fig. 65 - Hydraulic Valves Group (000000-002699)

354457

Ref. Part No. Serial Number Description Qty.
1 1018936 (000000-002699 ) Valve, Cntrl, Hyd [M20] (See Breakdowns) 1
2 49883 (000000-002699 ) Screw, Hex, M8 X 1.25 X 120, 8.8, Fl 2
3 32491 (000000-002699 ) Washer, Flat, 0.31, Std 2
4 08709 (000000-002699 ) Nut, Hex, Lock, M8 X 1.25, NI 2
5 77097 (000000-002699 ) Fitting, Hyd, E90, Jm04/0Om04 2
6 55586 (000000-002699 ) Fitting, Hyd, Str, Jm04/Om04 2
7 77097 (000000-002699 ) Fitting, Hyd, E90, Jm04/0Om04 2
8 39210 (000000-002699 ) Fitting, Hyd, E90, Jf04/Jm04 1
9 47522 (000000-002699 ) Fitting, Hyd, E45, Jm06/0Om06 2
10 1020708 (000000-002699 ) Bracket, Mtg, Valve, Hyd, Swp 1
11 09740 (000000-002699 ) Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1017218 (000000-002699 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
13 1022482 (000000-002699 ) Tube, Hyd, Swp 1
14 1022484 (000000-002699 ) Tube, Hyd, Swp 1
15 1020394 (000000-002699 ) Valve, Cntrl, Hyd (See Breakdowns) 1
16 09740 (000000-002699 ) Screw, Hex, M8 X 1.25 X 20, Ss 6
17 1017218 (000000-002699 ) Washer, Flat, 0.32b 1.00d .12, Ss 6
18 1021991 (000000-002699 ) Bracket, Mtg, Valve, Hyd, Scb 1
19 39210 (000000-001271 ) Fitting, Hyd, E90, Jf04/Jm04 1

20 395973 (000000-002699 ) Fitting, Hyd, Str, Om04/Qm04 1
21 395974 (000000-002699 ) Fitting, Hyd, E90, Om04/Qm04 1
22 396476 (000000-001271 ) Fitting, Hyd, Str, Jf04/Qm04 1
23 42226 (000000-002699 ) Fitting, Hyd, E45, Jm08/OmO08 1
24 44868 (000000-002699 ) Fitting, Hyd, E90, Jm08/Om08 1
25 55586 (000000-001271 ) Fitting, Hyd, Str, Jm04/Om04 1
26 56820 (000000-002699 ) Fitting, Hyd, E90, Jm06/0OmO06 2
27 46480 (000000-002699 ) Fitting, Hyd, Str, Jm10/Om10 1
28 49933 (000000-002699 ) Fitting, Hyd, Tee, Jm08/Jm08/OmO08, Br 1
29 69173 (000000-002699 ) Fitting, Hyd, E90, Jm08/OmO08, L 1
30 76316 (000000-002699 ) Fitting, Hyd, Tee, Jm06/Jm06/0m06, Run 1
31 395973 (001272-026999 ) Fitting, Hyd, Str, Om04/Qm04 1
32 56820 (000000-001337 ) Fitting, Hyd, E90, Jm06/0Om06 1
33 71727 (001338-026999 ) Fitting, Hyd, E90, Jm06/0mO086, L 1

M20 Gas/LPG 331381 (10

2-135




STANDARD PARTS

Fig. 66 - Hydraulic Valve Group (002700- )

2-136 Gas/LPG 331381 (10-08)
M Find... GO TO.. n n



STANDARD PARTS

354816

Fig. 65 - Hydraulic Valve Group (002700- )

Ref. Part No. Serial Number Description Qty.
1 1038566 (002700- ) Valve, Hyd, Solenoid, 12vdc (See Breakdown) 1
2 1039789 (002700- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (002700- ) Bracket, Mtg, Valve, Lower 1
4 395974 (002700- ) Fitting, Hyd, E90, Om04/Qm04 3
5 33812 (002700- ) Fitting, Hyd, Plug, Om04 1
6 09740 (002700- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (002700- )  Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (002700- ) Fitting, Hyd, E90, Jm08/Om08, Long 1
9 1040876 (002700- ) Fitting, Hyd, Str, Jm10/0Om10, Long 1
10 49933 (002700- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
11 56820 (002700- ) Fitting, Hyd, E90, Jm06/0m06 1
12 71727 (002700- )  Fitting, Hyd, E90, Jm06/0mO06, Long 1
13 69173 (002700- ) Fitting, Hyd, E90, Jm08/Om08, Long 1
14 77097 (002700- ) Fitting, Hyd, E90, Jm04/0Om04 2
15 42226 (002700- )  Fitting, Hyd, E45, Jm08/Om08 1
16 46482 (002700- ) Fitting, Hyd, Plug, Om06 1
17 55586 (002700- ) Fitting, Hyd, Str, Jm04/Om04 4
18 59577 (002700- ) Fitting, Hyd, Str, Jm06/0Om086, Long 1
19 1044367 (002700- ) Valve, Relief, 0600Psi 1

20 373647 (002700- ) Seal Kit, Cartridge 1

M20 Gas/LPG 331381 (10 2-137




STANDARD PARTS

Fig. 67 - Electrical Schematic (000000-001999)

N @ ™
o = . _
£ m b H
= x
A0 A0 tHOIH ey 003 - 8 = ° °
y - (SV9)dANd T13n4 AO OOAS MO | NS OSE
6 o . E a-11g v-11a
253 N9 dNd T3n4 | [3 ST/ET % I a =
c '8 a3 | [T TAwseT m..m..h _Mén_uw“m SLIG NOILO3T3S 033dS INIONT g : F = m
...m. 5 8 *QdS A09 | [gAO/mT = X787 81| se-ad ‘a3 0L 7 = @ |
L
(8]
Y m ENNOD HOLINS *dN3L *ON3
Fu.InEm._IB._.ILB: £ h H ) . ﬂ o R ~ | > 5
~ (d1/5v8) *dW3L INIONS HOIH 1-2d Ad Nga/VZT Nga /a2 21| 8l-1d ‘dI3 oL =2 2 5 w
25 s 8 . Bacf g20 .2
bz 5 1 8gniEy
00 G DERL
= WV 119 033dS
L v 0dS AO9| [T Nd/TT WNI/TT ]| ve-zdrdizon 3
ok d*1 = 4@ g
w
P4 o
Z(735310) JW3L HOIH ="ON9 an
o *0*N *S534d 110 ONIYNVHD 311HM +@
(*S53ud 10 NG =" ONO) s << P —amar
2NNOD AVT3H 1HVIS
INIONI OFHO : -
ONIMNVHD FTIHM +8 und/LL NVL/01 T-2d Wi X59708 A\
2 g
z
g - AV NI HHO 70T 34NSS3d 110 INIONI MO , I
gs *0°N ss3id 10| [3 TR/E < 6 | 61-1d *dI3 0L :
z -
e g ~
o N - s
2 ] +9 O3HOLIMS VH0/E +8 Q3IHILIMS Y] 0€ AHI/VB .
¢ INNDD 29N 5
g% AVI3H NAOOLNHS =
© ) |z
| S
wo
VZn N 2 g
o
STa/ET AVIEd 2 XNV ) m@w %8 AHO/TE | vz-1dez-14 @ |d
- @ | v
VIR vel 21-3sn4 ¥ |
YT/ET AVEE T XNV ) @8 XH0/08 TH/98  zig g BAF OV
Vg1 1-35n4 6l
LN u
YT7ET VI 18viS 3 e NEa/Z E
< Zz
52 915 &
)
o
=
9 g
(G}
dAVT HOLYNMELTY
TAE/EB zg VY and/L
o
3I78v0 +8 ONV
SHIN Y39ANT N3389 S Q3731 HI VI
v

|11k

aaA 2t

AUX. | RELAY

1018547 - 354458

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-138




STANDARD PARTS

Fig. 67 - Electrical Schematic (000000-001999)

(2]
™
-
dhnd FZZQN Avdgs o YOS &
A velnwoo | BA/E9S 8 A_N_Nw‘ 0 HNa/eoLT TOLINS S1ZZ0N AVAdS +9 Q3HOLIMS OL
vez-S JETNNOD
A gEINNOD TH/VOET E3) 98 Nga/voz6 ml. 3 TNa790LT oNa/vOLT 3
ONNOYO INTHIVA 01 N y=l
AV F1ZZON AVHdS 1=
¥Ta/89e 1 6 ol TEA/VIYS SSINHVH
I1ZZON AVHdS TYNOILdO
NHOH = @35070 / *O°N !
#55 NGa/26 i) o8 NHO/VE2
HOLIMS NHOH
8 o s o) -
WTR/ET [ VHO/VEZ NHS/SZ g a34/H7]
ONNOYO ITLVLS _D.n_ B T | 9 _mn_.umw“.__n_
J >
N VHO/EZ
HIWVHS SSINYVH H3ddOH AVI3d Y3IAVHS Vet
T NoS HannGh/YEET 79 a/voel Yoo | GPNNOO Hha/vecy Tz 5 e NE/ZZT y-1d a7
29NNO | Loses 4HTNNOO geEn B
SSINGVH YIA0OD HIddOH 43TNNOD 2-3snd
SSINGVH Y3ddoH LHI 9HO
EEr < Tza ™4 VH0/0EE
m.mmEEEnh_j\mm.Eo_._ ONINYVA
ST S e VHO/VEEE N VHO/EE
98NN0D "opign 1 1/ VEET T-2d -1 86NN0O | gnnoo :
1HO1T TIVL 1437 O
SSANHVH H3ddOH -
1HOTT TIVL ONINGVM |
YWa/8eET [3 | W 3| VHO/Q9EE ¢ vHO/vEEE W VHO/VEE (@]
A R i VGTNNOO | V¥ INNOO O
LHIJIT TIVL NNY/3ivHE <
RIS g
1H917 TIVL 3SHIAR T WI/aao3 2 . .
s :
STy eV ver |m
CH'D ‘LHOITQVAH REIVA 7] B
RELYiZS BNz P Enez el neee T o g AV LL
. HOLIMS 1HOIT i
*H*Y LH9110V3H OSNNOO 6-3sn4 _
YTa/ET REVY =74 =
SSANWVH 1HO [Tav3H g
o
1HOIT TIVL LHOTH Ngg/ edSee 4 N9B/dszZ | - Nows quvmoL =
| 1HO17 IV ONIfuva 4SNNOO | 4PNNCO 3017dS 31¥0071 2
BN YE/VEET  8/08Eld | Y 3| vd0/08EE ONIMVHE = 035070 / *O°N -
9PNNOD [9SNNOD . :
@] Nga/vaza Nga/vazz @8 Ng9/22 n1a/892 <
LHOIT TTIVL NNY/3MvHE <
O I E L 32 GSNNOO | 8YNNOD Nyg/vzz  HOLIMS 3divea %
. €-S ®
1HO1T TIVL 3ISH3ARY V[ NVL/Jd0 NVL/vVa0zZ W NVL/0Z =
VGNNOO | V#NNOD o
O]
SSANGVH WEYTV *A3d- LHOTT ONINGVA ><._M_M_ _Wmmmsm_m o
S
STa/ET 18/VEET A WV o vemos VO NVL/80Z L8 0E AH9/48 5 2
AYVY 359N ari 3 (0]
S |8
™ AN (3} ~— M




STANDARD PARTS

Fig. 67 - Electrical Schematic (000000-001999)

< D ©o N
1N4=035070 / *0°N LN il
YTa7ET g e o NHO/SH ET-1d 2120 M8/99  nmoa mooug 301 S l: < NG9/95T
Si-s
1N4=035070 / *0°N 1NN oLLNLD T\_\¢
Ae/el 3R/vE 21-1d - NH9/4ST
N4 YL 0S 11-2d T3A/b9 ois
yI-S (WNd) NH3LLVd @ndos 3ais
ALdN3:N3dO / *O°N 2NN
gNd/LLT T1-1d 61NdLNO [pT-2d NEO/aaT
D ALdN3 YNVL*T0S VHO/E9  NO NV4 VA d33MS 6 ns
61-S m
070 HO0 H3OH =TI e L) ) NEa/vZ9 Sul/ar NEO/FGT
v|_¢ ” w ON3LX3 woowd 3ais Yzr-As
YT&/ET *ps ¥o0Q ¥3ddOH 2z-1d _|P_¢ - 2
V_ E (A N
N3d0 HODA H3ddOH = Nga/zy 6-1d| 01NN g BLNELNO | == 3 Naa/29 NO 8NHOS 301S e NE9 /35T
El-S
dn H3ddOH =°*aN9 m .
e [TATa/9E B-1g| 91NNl = £1Nd1N0 (5753 Na/T9 A TEE K \n W>m NEO/ST NEo/3sT_ N T /v
[ -
WI8/ET *MS NO/dN ¥3ddOH 2-1d a wv *¥000 H3ddOH 3HL 3507 TTIM L-AS NO ONINYNL 440 SI SI-AS 4l 9-35N4
NHOO u3ddoH =*ave Y T ge7sE 7T SANENT
S1NdIN0 =3~ \W1/09 4N 43ddoH e REIYED
OVA N3dO = 03S0T0 / *0°N N3dO OVA 8ndoS -
YTa/ET 75 TAR/6E 9-1d| 7
¥INd1NO (523 [FAm/65 noa s300s K _\¢ w>m REIY/ 2]
Fi|4 HIddOH=0F50T0 / ‘0N o
/el 5.5~ SRG/VOIE SNd/VaTE Wa/TE 6 1g| SNl &
AHINIS VAY3HL  YZNNOO [YONNOD QSNNOJ [a¥NNOD m 5 RE9/VBS NO HSNua NIVA e 3X/8vT
SS3NUVH d3ddOH E= T -
SSINYVH Y3ddOH
*d*7 N0 z z
B¥D - o NVL/VOd o [ %
d'1 07 = 0300 / "O'N g e & ELNdINO 553 XH9785 Niod Fenag NIVA RETVATI]
Q @ £-AS
[\
TAR-¥Ta/aTeT A WIoE $ia|cinaN & &3
“ONo WLISIa = Tel Y3ION3S 13n4 Z1NdIN0 [} 35 wAd/Zs TV
: £-S YNVL ALdW3 = SAHO §
MNVL TIN4 = SAHO 001 INMd) NY3LLVd HSNHE NIVA
/e TAR/68 E-1d] LN val
NOIL1SGd 43 1IN0 (55753 118785 No Nva ova anmos S _\ > TRAATTEVIT ) Ly e
NMOQ = 03S0T0 / ‘O°N | .
2 1NdINO == e T2 VT ST 5-3sn4
FUNSSTId 110 INIONI MO
Y1a/et GE- TOHINOD SLT0A 21 1553 35 /0p1 TIK/OFT 30010
Sa/ET YE-2d SH3N0d SLTI0A 2T Rag™ 3751 TIA/ART vm..vn__vv|
WT8/ET €E- +8 G3HOLINSNN g5
R S
LHM-XT1a/TET *TTINVd HY3N "ON9 OL SLO3NNOI m m 2 m =
= a
*ON9 WLI9IQ = I€1 : : 3 3 2 g £ V=
o o NI S £ : E go m o
N N = TP -5
a a o a W O ~ m M oo< )
w L. 9o T o | 2
a4 - N W & )=
x| z o g 8 o E M b S W
= g - 5z 5 2285 -.8&3 I 7
o o = [ < 2824 ,%
= & I S @ e =gcLpsE
= o = zZ =087 2
|~ S 4R m xS _._.M._ I
CH3igt . <xgSz N & _
= wEb ozl dsa al” Iy
Qi 5 <<52c w
[=] < w
Zz 5 < o = m m LELD=ECILCS I x
=] g 2 - WE o, o 2
o w —_ —_ a = — -
© .9 . o o 53 =
o T < O
& M z m 2 ©
— T E 3 m @ 5 Bl
5 &

1018547

D Gas/LPG 331381 (4-08)
Home f Find... §Go To.. n n

2-140



STANDARD PARTS

Fig. 67 - Electrical Schematic (000000-001999)

(*1d0) dNNd 3SOH N3QHVO

<o$28
—rre———< Pt

SSINYVH 1S4 *Ld0

SSANYVH 2

N

/_ AaNNoY9 J1

gndds 021 v
2-1d 1NdNI

QHVME04 = J0A 0.&0
3SH3A3Y = OQA B°2<
IVYLN3N = O0A L2 01 02
$$39VLT0A LNdLNO HOSN3S

1V1S NHI/S0T €2-Td|
“3INTHIVN ATINO

SV 31VH3d0 T3NVd 3HL S3MVA

ONIONNOY9 :02L1 HOd4 (03AH3S3H 2-Tg]

3-/04YME04 * 103713

2 39vd 335

il

+58¥SY

BLNANT VHLX3

“ON9 J11ViS

ATNO @NYOS = *ON9

0Z2LNdNT 907TIVNY

TAM-Y1a/7TET
*ON9 vLI9Ia = 1€l

WNJ/T6 1-1d

TBAIN = 035070 /°0°N Nm ou_ TAR/6% 12-T1d]

HOSN3S LOVdAI

€2-5
NMOOLNHS = 402Z < = OOAB'0 >
TAR-YTTa/VTET mmﬁ. XH6/8L [1-1d|
‘ON9 V11910 = IET HOSN o

03990713=03S0710 /

0E9610T SS3NYYH H3ddOH 8I-S
‘0°N

611NdNI

B811NdNI

L11NaN]

X1a/Er A WL/06 5I-Ta] 9 1LNaNI
Y3114 "QAH 03990710
L1-S
N4 2/1=035070 / "O°N
e C PNy <z cEL)
N4 271 MNVL*O3Y
9l-s
< w0 ©

L2 1Nd1NOD WMd VH1X3

v ><._ AN OZH 1Sv4
50(NNGD 350H NICHVE TYNOILO SR TAECS @O“_vaﬂdud
M1a/ET ] A8V arin
y SN H3LVA LSV N
YW/ET LINNOO [ 91NNOD
/0L
GI
dhNnd H1V E.t
IATVA 440LNHS LSv4 ¥~ 105
EO
1110410 (52 55 Nga/er mmm v gnd/LT

SS3NHVH 1Svd " L1d0

LIMNS E:%%WMM ‘130 ._.mﬁ”Ou¢

91NdLND frz= ¢mOu¢
(E2E = TVZ 7 AN Ena/art
¥2 INdIND [g—2g NVL1/08 & le Nd73LT
9¢-ed HSNHE 301S LSv4 B-705
€2 1NdLMO £33 IRA/6L S “¢ ENa70LT
IAWA MOT4 HOIH 1sv4 = 105
.
62LNdLN0 rez"7g Ne8/Z81 = Hd/ LT
NevV FBIaNY
9210410 [155 VEOZES  aog taadon < _\ ’ ENd73LT
E1-AS
0ZLNdLNO [52-Zd iNd/T81 < _\ 2, a/ral
3AVA ¥3LVA HSNYE 301S  £-10S
61.0d1N0 [6T-Za Nga/2Z &> —mw7aet

v
81UN<LN0 [BT-2d NG/ TZ AyT3d NAOOLNHS B@N@&S Ta799]

v
L1UNdINO [7T-Zd NVI/0L Av13g 35u3A3d Bﬁ@&s 28|

3ATVA H3LVM @NdOS NIVW ' g-Tos

911ndLno

SI.1ndLno

¥11NdLNO

£1.1ndLN0

1-70s

ST-2d 1rn/69 AV13H SIS 9B > 7397
235785 a0 5000 ERAI0n H_.Wmu |73
YT-2d EA/O + : |

EEVRTTFRIVETION W.._Woum T/veT
£ zd NE8/88 08 T3 0l 110 _\ > 791

3¥1NNOJJ , 3STNNOD
82 1NdLNO [Z5-2d ABO/BET N

*70S HOLYT ¥3ddOH ©S-70S 8STNNOD

B8¥ INNOD

SS3NYVH Y3ddOH

Jell

b\

/LT g1y Elg NG

8-3sn4

Vs1

R, N\ NS

vi-Id EI-1d
L-35N4

[5 A +2)

1018547

2-141

[ [N 5 [ [

[}
=
NS
—
©
»
-~
™
[}
O]
o
=
S
(2]
©
(0]
[=}
Y
=



Fig. 68 - Electrical Schematic (002000-002532)

STANDARD PARTS

(4] 3¢] o] ©
—_ o) o
& M 1
a vy N
% ~N - [e]
[ 486101 SSINGVH NVIV_"A34-LHOTT ONINGVA | AVI3Y 3SHIATY = ¥ N | b
YTa/ET | W18/VaET X WiINGoz Y NVL/V0Z Wizgoz =<1 > g3 B X ~ ®
VeNNOD | vannoo arN =z 2 < &
WavVIV 3583A3 2 = 3 3
(AND d"1 ¢ 5V NO G3sn) - n © 5 o
SSINHVH HOLAVAY *ON3 2M3IL L00Z - a,
T | M= (SVOIdANd T3N3 u K4 3 w
" |
L GE/ove 7 e <K _\ ” M m 3 o
H— WOTIA/INId © [ 1Am/BT © =)
H— 7 E]
H— =W/ T | [~ X&o/81 .G, 118 033dS  A89/BT AM_ S2-2d *dI3 0L
I | Liw
— a ENNDO - >
Z *ads N09| [ ™ Ao o | 1 0O¥2 w 8 5
1045 M09 [ [ A0 20AS _thO1 | N OSET N e
I | o118 V-118 Q3n 23~
H— e .8 ONV V. SL1B NO1LJ373S 033dS NIN3 L. =77
— L
o : n M M
H— a7 V. 118 033dS NG/ TT A ¥2-2d *d13 0L m
L e
5
- NI/ 3NSSIHd 110 3NION3 MO 3
L Thw/e TAN/6 8 | et-1atdizoL
2W02 !
o
HOLIMS *SS3Hd 110
&d
9 gzHoLIns[ 0“
o -7 e 8 &
and TEnd| 7 T <A P>= 5
+ ad 3| ] [*_undsiL ONTYNVED J1IHM +8 o T aaw/aT m [
I -7 v N e O
ONIYNVYO TIHA +@ | [ WNiaZaa T T =W =
TN CNIONG WFD| [w S.qm,\.ﬂLl,.J. e Nvi/01 INIONI #03HO AH9/08 & G
W - v
— ] o <
e -
— Wi N T VHO/E +g@ G3HOLIMS wte K&5/V8 -
¥ e 9N =
-
— AVI34 NMOOLNHS o
— c
il 2 T
/el AV 2 XNV = = AE9/38
VIN HOL IMSA3N 1)
WIB/ET AV T XNV = m@w - AH9/08 AH9/98 = m
=
VN S (@)
SRR Vi VIS = m@w = NGz e L
1-s
HOLINS “dnal “oN3
(d1/5V9) *dN3L INION3 HOIH ™ @\E Nga/az T a 8l-1d4 'di3 oL a3u/41 3
s
AV HOLVNY3LTY
XH07a8 W ENd/T
T1avQ +8 NV
1N HIINNT N33E0 A G36/3T "HT VI
v
AN
<
______ -
=1 I 1
Q0A 21 N



STANDARD PARTS

Fig. 68 - Electrical Schematic (002000-002532)

()
<
TIX/VOPS )
dANd 371ZZQN AVHdS OL N o
2 39vd v = =
vemeoy - 1SA/EOVS azin seseeLt HOLINS FZZON AVHdS +8 QIHOLINS OL
2 39vd vee SEINNGD
T e Ta/VEET m@w NHEVOLE | UNd/39L1 Hnd/veLl & € 39V
ONNOH9 INTHOVN OL VN ] P
AVI3Y F1ZZON AVHdS '
S18/89E1 v ¥ REIVARLE] SSANYVH
3I71ZZON AVHLS TYNOILdO
NYOH = @3S010 / *O°N YSN
%25 Nga/26 = m@w = NHO/VSZ
HOLIMS NSOH
1z NOH z,._\uw_ _M%I vsi
Sa/ET = VH0/VES P « Ng9/S2 o T39/HT
€-3SN4
a ==
ONNOMO D1LVIS V|V_W
NHO/S0T vHO/ES
HINVHS SSINUVH H3ddOH ><._ﬁ _.Wm_vz_._m Vel |
ST K YI8/VAET  TY° . Ma/VoR HNd/ VLY N HNd/vaLy T HNd/[v ® ® Nua/z221 w7\ 039/97]
HANNOD HGWOO J0NND0| | LNNOD LNNOD HONNOD GINNDD | #4INNGD geEN 2-3sn4
SSINHVH Y3A0D H3ddOH
SSANYVH Y3ddoH * 14911 9HO
M18/1ET =W VHO/JEE
SSINGVH WUVTV *A3Y- THO1TT ONINGVA :
, LHOT1 ONINHVM o
Y1a/ET > Yg/vael v W Vd0/VaEE Ny VHO/EE
28NN0D 9BNNOD T
HOIT TJIVL 1437 i o
- SSANYVH H3ddOH m Q)
LHOIT TIVL ONINHVA b 2
Ylg/ggel [ | W 3 VHO/GaEE " VHO/VEE ™
X T Ngd/adee A 5 :
LHOIT TIVL NNY/3xvHa m :
T 3A/gave veSND ; S
() LN n
LHOIT T1VL 3SH3IABY N L/a902 wnenn | apmend 207 JEE E o _H
”
veosee ”!._ T N1a/veZ -
W CUHOITIOVEH RELVA 7 : N\ :
Evare CEIY 2 T asee sy MY
B0 | NG HOLIMS 1HOI1T
*HH_ IHO1IQVAH
YTa/ET
1515201 SSINHVH IHO11AVEH
1
4
LHOIA AIvL 1HOTY Ngfi/2d522 NH@/ d522 <=
\Uﬂﬂ%(.‘ *INOY4 QHVYMOL m
, LLHOTT T1VL ONINHVA
TEET NS Segsvaer A g T W [ vdO/0sEE DS V0T a e
e R T[T Ngg/vEed T Ndd/22 P 5 n18/992 8
LHOIT TIVL NNd/3xviHg NHO/VEZE e [ oo P
: T 3A/Jave NYE/VZZ  HOLINS 3vvug a
£-s 4
LHOIT 11VL 3ISY3IA3Y v NV 1/0802 NV 1/v902 v NVYL/02 U 2
VSNNOO VFNNOD < ©
v (O]
©
s |8
N (4] — =




STANDARD PARTS

Fig. 68 - Electrical Schematic (002000-002532)

< 10 /Z/
L7 E— NgO/Sy e weE T 1a/99 = NEO/9ST
TIN4 INVL "3 NHOO hoowa 3018 s
S1-S
=7/ S BELVZZ 2NN B S FY V2] = NHO/ 35T
TIN4 NVL*T0S (AWMd) NY3LLYd 8ndds 301S 01AS
¥1-S
e — and/LLt | E M VH0/E9 = NG9/9GT
ALdNI YNVL*I0S m NO NVd4 OVA d33MS 6-AS
61-S Iia)
. _ A/ RN
35070 1000 mm&__%|«._wou _[veorer ot o) NHE/VZS  ovanxa noows 3ais 1/, 77 NE9/HST
M13/ET *MS HO0Q Y3ddOH N _|F_¢ .M
- i L e}
N30 4000 w3ar =7ON9 Nggszy et ) SRR NEE/29 o s s lm.ﬁ Ne9/35T
=}
M *H00Q H3ddOH 3HL 3S0T0 TIIA L-AS NO INYOL $440 SI SI1-AS 41 V&l
dN H3ddoH = ANY na/oe  we " = “MEIET NG/ 19 IAVA TG NHO/GT  N§9/0GT =« M ng/vg
_|1_¢V|_: L-As 9-35n4
W19/ET  *ms NQ/dn Y3ddoH N
|
NMOQ Y3ddOH =*ONO —o sinan
NJ9/SE
s SMRgETNVI/09 N t3dd0H < _\:.w>m RELYE
JVA N30 = 0350710 / O°N N0 OVA ENKS vinan
W1a/7€T 12-§ IHN/6E ™™ g
B IHN/6G NHOQ S3905 4 TBA/TrT
3d14 Y3ddOH=03S010 / *O°N « o
Ta/ET 55 > R/VOTE [ KT INa/VaIE P F Ra/TE ™ u 4
AHINIS VR4EHL VAN fewed BN e s ] K=9/V8S NO HS NIV oS REVZ-IA
SSANYVH H3ddOH SSINYVH Y3ddOH T M
401 Z =
e - 0 ['N
d7TH0T 2 0300 7 CON - g7y - e RG9/85 rrgrgSS _\ > REIYAL
mﬂ [ul E-AS
o .
TAR-YG/aTeT xwwﬂmq,mﬁ WI/0E ™ =2 &2 oo
*ON9 VLI9IA = IET 15 INVL ALdNT : SNHO S " und/Ls (WAd) NeELLVd HSN¥G NIVA Ay T3A/VET
MNVL 7N4 = SAHD 00T
Ya/ET THR/68 == "™ vt
DT T T P e a/g ]
Rt eI TA/95 NO V4 OVA Gnios . AT BVRT T A ars
NMOQ = @3S0 / “O°N
MM g9/82 W W TR/ T
3UNSS3Hd 110 INIONI MO
Y1a/€e] w= T N A/ T TR/ T 010
Y1a/e1 = el TR VAT RELY:a Yv_wu.n >
Y1a/€1 _ L] e
o
IAM-Y18/TET L S193NNOD m
*ON9 VLI9IQ = IET g : m m | 0 N W
2 2 < < > . 2]
1| B F q S = & gyue
& & | | o ~ I L
x| 5 ~-= % 2802 A
z £ o =. =<_3>37T a
I - e Q4@ W oy
@ [ x| & N o Q4 NZSgZO IS o
3 g 8 S 1 b Bgg-;asd A
S & o) pus @ =] Y " o2 — i
= e 5 28355,
= S8~
CELMEE
= EEWFEMETETM N @ |- =
il Bgiesrcoghe s
=] K < o =2 I2PWPREC 26 @ x
> Q o = = E W N T R .m z2
m ] o . o o 23 S -
5 = 8 [=) [=) < 4] ©
L = s} M o o L
T a w w 5
& b

1018547

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-144



STANDARD PARTS

Fig. 68 - Electrical Schematic (002000-002532)

9¥96101 SSINHVH LSVd *1d0

201
1 39vd 335 1881201 SSINUVH I\ %@ 1sv4 1ot
3SOH N3CHVO WNOILdO 0 R EEEN ¢©WW§
Ya/v3ET arin dANd H3LVK ISV

< w0

VITN N

e TNEO/SL
HOLIAS R (WAd) dNd *130
TBA/YIVL 2 (IO\(m_mmm
g-er

- ELVZ 24 (WWd) dnnd *130 ”63

2 1nang,|

0012201
™ NVL/08 HeNE 301S LSV

ynd/3L1
9-70s
s
“ LHM/BLIAWVA MO HOIH LSV 5205 dnd/acl
o NEa/728T WaYY 318100V I\ und/LT
. VHO/ES woe mamn <K _\n_.va E7FAl
J 9017201
/_ ONNOY9 O1LVIS N49/S01 el MNd/181 IAVA H3ILVA HSNME 301S < _\r...omwH a/79T]
“INHOVA ATNO
BMHOS 0ZL V SV 3LVHIA0 TINVA 3HL SIAV 8807201
2-1d LNdNT ENIGNOUD 1021 YO0 QIS Fape @« 00 4 NI8/ZL  3AIvA H3LVM QIS NIVN %vI:._nﬂmﬂ
€-70S
GVAHOS = 0N B 1> SHIATH/OHVMEOS * 10313 von
IUINR = J0A 8°K etnam, | e Ta/99T
VYL = D0A £°Z OL 0°Z ™ ANd/1L avi3d NMoOLnHS  * ¢_J.©,\_W M1a/991]
*S39VLTI0A LNdLIND HOSN3S
VEN
TAR-Y1a/TET o cay NV1/0L AV 3 © m@& - 7301
*0Ne VLIOIO = IET
T T s W ) TR 65 =] “™ T TFN/69 W3 wves @ MW MWU = eS|
- o780 w6 ™™ i A=9/89 N340 00O H3ddoH < _\m_.m\,mH a733]]
0399070:03500 7 "0'N —/ 3
Ya/ET o BB e e End/z9 “03 1114 01V 11d0 > ———Ta/vo
INNOD 2-70s
0ESB101 SSINYVH H3ddOH 8I-S
| mewvn:cwmw s en s %vjduﬂ
ez LG o B
Mg/ET w3114 O 0399070 NYL/06 NH9/S9 705 T4 01NV L0 s
L1-s
. 0 ‘0N 3¥INNCOD VJ
Vi | Su B Ay g 7a0 ] N " I
RIZC [ | V<27 XH0/6ET 05 HoIvT AR G
91-5

0E9BT0T SSINYYH HY3ddOH

SEE PAGE 1

SEE PAGE 1

N
-
2
n

1018547

2-145

[ [N 5 [ [

[}
=
NS
—
©
»
-
™
[}
O]
o
=
=
(2]
©
(0]
[=}
Y
=




)

Fig. 69 - Electrical Schematic (002533-

STANDARD PARTS

©
(3} 0
“ g
= 0
& ™
a I
¥ w/ i fa N~
[ SSINGVH WaVIY AJ8-LHOM ONINEVM |, AVI3Y 3SHINIY m a = = >
TR | S8/vEeT X WI/va0Z NVI/0Z W70z =<1 w73 3 E 3 5| @
WaVIV 3S¥3ATY = g ~ MRS
- - ['e] ©

(XING "d™1 ® SVO NO @3sn)

— N
STTe/<t A1 T XNV = m@w - 89738

—~
%)
<
=
NS
—
©
%)
-
1)
%)
O]
o
4
SSINUVH NOLAVQY "ON3 Z¥3IL LOOT| VT AVHE ONDRV “LdO u o )
N —1| M= (sv9)dnnd T13n3 o W X - - ©
— : : = & @ o
b— [ werow 3| T ha/sl > E & B o
e NOTIA/Wi ¢ | © 1HM/61L - 0| o ©|
I s 5
|u|| |“.| L A95/81 w8 118 033dS 8l a GZ-2d ‘di3 oL
29 b— o | ennoo N N
[ ] T 4 - o
mNN Z "0ds A0D 0 o o | M 00T - ° um n/m
z 1 ads A09 | [ b Ny 0GE1 T 7R
mmm — | M 6-10 V-1 m 8 mm mnﬁmmﬁw
- — 7 — 8. ONV .V, SLI8 NOLOITIS 033ds 3INION3 ki sy U7
g28 " —_ T % Y
Zwd — ¥ El M M
] — a7 [ SNa/TT Vo 18 033dS  INd/TL e $Z-2d 'di3 OL a o g
aeE L= — L o g [
Sog z —; — N/ 34NSS3Ud W0 INIBNI MO S >
o33 |—as, —s i 2| o
= — LHM/6 1HM/6 6l—1d ‘d3 OL
gee
Zow (021)
w W W £ HOLMS °SS3¥d 10 -
30 O — .
oo [+e aavoums[
285 = == b 3 °
1 dhnd 13n4 £ v = o 3
+d anng 1nd| b ] T ¥nd/iL ONINVED JTHM +8 o e a38/at m. S
o ] 0 N
TUHM 48| 7 i/ g 3 WU 55
TN “3NoNE oo | e — [ NvL/ol 3INION3 MO3HO X99/28 w\ G
[ 7 e
7 — e +
e T [T )
— g v Va0/< +8 Q3HOLIMS <A VSRIAE] :
H | INNOY 29N
e AVI3d NMOALNHS p |m
= ¥ =
s % LL

Aa/eL VI3 L XV = m@w - X970 5758
VLN
STe/eT AN139 LIVIS = m@w d NT&/T

=S
e "oN3
431 HOH = 0350 A 2 z 30vd
(d7/5v0) dN3L 3NIONI HOIH (ad Ngg/azt 8l—1d ‘di3 oL a3y/41

dNYT ¥OLYNY3LTY

Xg95/98 R adad ynd/L

UM ¥3dANF N33O NA

I
-

2-146



STANDARD PARTS

)

Fig. 69 - Electrical Schematic (002533~

® N
L <
EVARE] 3 -
dANd 31ZZON AVHdS 9_ N ™ o
v VEINNOD T3IX/E5%S @ = and/8ozt ) !
aCc LN HOLIMS F1ZZON AVYdS +8 GIHOLMS OL 5
V) 9 3 vee-s OF LNNOD %
85NN ST8/V9ET NY8/VOT6 | ¥ 1 ARy LTl T oK ¢ 39vd S
aNNO¥9 3NIHOVW OL V2L =l -
AVI3Y F1ZZON AVHdS '
1a/89¢1 4 ,. T3IX/VOYS SSANAVH
J1ZZON AVNdS TWNOILJO
NHOH = Q35010 / ‘ON YSN
%is Nug/26 @ m@v o NY9/VEZ
HOLIMS NYOH
HHOH AV13Y NYOH Vel
STa/et = I V40/vEeT FA o= Ng5/G2  + a3d/HL
acn £-3sn4
1=-q
ams ———)>P)
m NNRYA] veo/¢e
a7er <& g S ANA/VOLy N S e dand ?wﬁﬁ _Wm_vwxm NJa/zzl I&Kﬁe a3d/971
HYNNGD Sz%m_ <n_now..z8 o:osov_._m_ vo SINNDD | gONNOD dnd <m_n¢§zz8 4¥INNGD acn Z-3snd
SSANYVH J3A0D ¥3ddOH
SSINYVH M3ddOH

. ©_1HoI1 9HO
I>a/Ier < aadlihadias VI0/ 06T

SSINHVH WHVIV ‘A3Y—LHOM ONINYVM

gzt s x._m_m<m_m— A vd0/vace NN Vd0/¢¢
D8NNDD 86N EBNNOY

1HOM VL 1431
LHOM IVL ONINMVM

SS3NYVH ¥3ddOH

vy0/88¢¢ - yo/vee &
VSINNOD | V¥INNOD

FOR CE AMBER TURN SIGNALS.

[ [N 5 [ [

[}
IHOM WL NN¥/3ivHE Neig/g8cc
T TIA/aEe vesnoo
<l W
AHOM vl 3SHINY Y| NvL/880z 9SLNNOD Q.zzoo,qmo uee _
=S
vo/ee T e vez
W IHONQVAH TN
T3A/0vE TBA/NaYZ L FY VA 74 v ¢ Nnig/9¢
. Jea | oo HOLIMS 1HOI
“H'Y LHOMNAV3H
STa/ST TR/
SSINAVH LHOMNAV3IH
SSINYVYH HOLIMS|
1v3S 30 'Ld0 Ol
1HOM YL LHONY NI/ 2dSEE oo )
1HOM TIVL ONINMVM NOHd GuvAOL A__.
[a7er AN ha/vagl  >e/o8sl | vdo/o8es N = taeo / “oN g
¥ Ve ¢ «©
e VL NnY/3ivbe Nga/vae Nia/vazz L NEa/Te \ar{:._m L 8
S A7 NME/YZZ  HOLMS 3xvug 2
¢=S
1HOM TIVL 3SY3IAIY v v 0]
V17280 NVL/vE0g, o \WL/0C o
=
©
0]
&
N ™ =




STANDARD PARTS

)

Fig. 69 - Electrical Schematic (002533~

—
1IN4=03S070 ON Suna
o) Funing,.
neset TINg ANVL 03y Na9/G¥ n1a/99 o oo 308K _\:w,m NI5/95 T
GL-S
1N4=438010 / "O'N £lne Obunang,
= . ¢ \_ 5
razet Tha waos VY T3/Y9 (wnd) NeaLivd BNOS IS e N¥5/4ST
Y-S
ALINI=N3dO / “O'N i . e anang, ¢ \_ N
xa/<l ALGN3 NVLIOS dNd/LLL % vd0/¢9 NO NV4 OVA d3IMS e NY¥9/851
61-S e
35070 ¥00Q ¥3ddoH |.azf|§ja sunas W_ NUE/¥Z9  onaba noows uaw¢\_\«.¢|>m N95/HST
MT8/7€T *ms ¥00a ¥3ddOH BN W
N3O 000 ¥3ddOH ~aNO Ng8/Tv ot o HeENYE/ 28 "o o TS \wa Ng5/35T
o
M "¥00Q ¥3ddOH IHL 3SOT0 TIM L-AS ONINYNL 440 SI SL=AS dI A1
dan an_n_pmﬂn.._awwo [ na/ss =™ = “METSING/ 19 INWA T1BVNI N90/5T " N9o/0GL = M 1g/v9
= L-As 9-3sn4
M18/€1 NS NG/dn ¥3ddoH NN
=
NMOQ ¥3ddOH -.ozwl_gj anee
s “ENVI/09 dn ¥3ddOH S l:-a TI/IVT
] = 010 / "O'N N3dO OVA 8n¥0S .
M18/< ! 12-s THM/6E  *=
e TAM/65 NAOQ S390S o T3A/avl
3Yl4 ¥3ddOH=03S00 / ‘O'N
o o
M8/S1 6-s NG/VaTE NI NG/vaTe o SINa/TE ] ™ W W
AHINIS oAMEHL YNGR (G T ol g 2 2 XO/VES  wa renwm N TA/EVT
SSANYVH Y3ddOH SSINUVH ¥3ddOH T T oS
4 z z
- = [P o o
'd7 MO = @3S010 / ‘O'N e’s V1/VO! - o anuno 5795 roa Tenae T % T
o~ L] £=AS
s§ ann o P
IAM—1a/81gt Ay ) NVL/08  +w i3 &2 ¢ A s
AN WU9IQ = IE} I_s  OINVL ALIN3 = SAHO § g dNd/LS (MMd) NN3LIVG HSTNE NIVW ons TEA/VYL
MNVL TINd = SWHO 001
S8/t Am/68 =™ ¢ A 5 vt
NOILISOd ¥3ddOH vining, o v|§jl._§ﬂjﬂo\/j._ﬂﬂdl
s n18/9s _ No N ovA anwds A 3 ez
Moa = axson0 / oN SMEETND/8g ta M NELYELTE
3¥NSS3Ad 10 3INIONI MOT
S8/t = o sy TIA/OVT TIA/OVT 2000
ST875T i s REVVAI) TIR/HYT Yzwu-n_ >
STa/ET _ = - w
IHM=Ta/1ct L SLO3NNDD " \ww 1M
‘N9 VUOID = LEL m m T = vy 14 »
H H | m =T g2 gV 2o
T 1 T 1 2 I F 5501
> Q - L5 T o
Z| Z| ® ~ » Ya >z n«v ..
| x| > g o ToP S0y Td @ [
& Zl & > Y #so0SdIzog 2 < g
& a W NN @ d @23 _<as3 3 g
o | S - | [P Y c 2 A i =
> -~ p -~ s 29 =504
) g vEd5a8
2 o8y goSER
5 s LS x 2
o o % W g5 = z
2 m o & -3 . 0 N + ~
P wZor SCELaL R ~ o | -
® HU>XxSUmL<cO LI =
o 2 zTIcu ELI O 8 »
5 g < @ S x 2
o] i 2 = = a = e <
g 2y2g = = 28 s
s 38 ¢ g8 8 2 ©
B I TI._ P W_ _m-._ =} B
w w

1018547 - 354458

D Gas/LPG 331381 (4-08)
M Find... GO TO.. n n

2-148



STANDARD PARTS

)

Fig. 69 - Electrical Schematic (002533~

(:1d0) dNnd 3SOH

T i |

OO0LNNOO

¥nd/LeL

(o)

BoINNOT | 3SOH N3Q¥VO TVNOLLO
.
na/eL N_—_—W
B AT IR 15V >—Snd7 33T
(WNOLLJO) dhind Lsv4
33IH
(€108) VA AVI3Y dANd_ISV4
< 600 3 >~ ¥nd/a3Ll|
(+oN38) “ [ERVAETAS >
VOIN
SSANYVH 1SV4
/oL una/ac +ZN39 TYNOWLO
0L LIGNNDO! OL JOGNNOY
d b A
[ —— L STy (7N _\ 7 ¥Nd/azT
S-108
3AIVA MOd HOIH 1Svd
21 el dNnd 3
s N95,/5L ¢m@¢vlmﬂud
v e oo
(W A=Al Q122 sna7ers
9012704
T \V1/08 %
NY. HSnNE 301 1SV4 s dnd/3LL
.
e NY8/281 wavv ey X |na/zt
e, Sl
vd0/¢S NMOQ ¥3ddOH 1 dnNd/4L1
U 9012204
/_ ONNO¥9 OILVLS Ngo/50T =] ™" ®@SINJ/ 18T IAVA HAIVM HSNE 30IS < _\T.x.mWU a/ra1)
“INHOVA KTNO
GN¥OS 0ZL V SV AUVHIdO TINVA 3HL SIWVN 2802201
Z-id INANI ONIONNOYO ‘071 ¥O4 QIAMISIY e omes = Vo ounang, iz NUB/ZZ  3vivn waivm anmios NwA e ma/891
CUVNEOS = DOA 61> YOSN3S 3SHIAIY/CQUVMYO4 “10313 v
3SM3IAN = O0A 82< H
TWILNIN = OGA £Z OL 0T w N A71E v Nwoainis N_J@(_W
‘SI0VIT0A 1ndino dosnas |8
T N
IAN=8/15t MNd/16 - g NVL/0Z A3 3ISUINT T - [
‘AN WUSId = Ig1
SSINYVH HIUMS Lv3S 30 °LdO OL SIJI3INNOI Ve
TAM—Sa/ 15t 9GNNOD N SSNNOO  13A/¥6 e W 3 UBIVHS A_J\O(_Wu- 87397
NMOQLN = 4022 < = J0AB'0 >
TARESHE/NTET AAA— Xu5/8L o= S XU5/89 a0 5000 TS _\ .w 187551
N WA = 151 HOSN3S dNAL "0 SioAS
02-S vaL
0 /0N ¢ \_ S and/Zr
/5t 9078y | MR ANd/ 29 034 T3 Ol 1d0 s n1a/vau g-asnd
0£9610L SS3INYVH ¥3ddOH 8-S
0399012=03S0719 OoN
Zﬂqqml!un. e eunang, - T i
7E ¥AITl OH 039900 5075 7I0s T oy o 1708 e,
11-s
19 “O'N 3PINNOD |  3SINNOD Y61
JH_EE T8/ 9% ] s @ inange} <, Dr——/seT " W Ngo/5 T
nezet TN Z/L MNVLOY me. B A 7108 HOWT ¥3ddOR 6-10S  BOINNGO | BYINNGD £-3sn3 Na9/G
oi-s SSINGVH 93JdOH
—

TO: CONNSE
MAIN HARNESS
NET 131/BLK-WHT

131/auc, CONNS2

NYO/VS

[5 (aux #2)

CONNS0 | RONNS1

B+ = BRAKE ON, (PAGE1)

1018547 - 354458

2-149

[ [N 5 [ [

[}
=
NS
—
©
»
-
™
[}
O]
o
=
=
(2]
©
(0]
[=}
Y
=



STANDARD PARTS

Fig. 70 - Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

JI ENGINE ECU ENGINE COMPONENTS
Tach |m > YELAT.ORN
L < DK.GRN/ORA J2 COOLANT TEMP. SENDER
b~
< LT.BLU/DK.BLU 31 YEL/GRY
s 2|2 o | Ene. cooLANT TEMP
195 1 |a__< PURAT.BLY 49 BKAT.GN 3] | ANALOG GROUND
Rszaz3 Rx |2 SORA
> DK.GAN
Rsz3z Tx [ 2 OGN
o ReF > LT.GRN/RED J3 CRANK POSITION SENSOR
f - - -
< BLKAT.GRN
ANALOG  GROUND BLK (GROUND) }
AX IN P2 e < YELDK.BLU T2 WAT/POR Al o
AUX IN P2 o S BLK/WHT 1 £ | CRANK +
NO COMNECTION |
o covecrion [&- J4 THROTTLE
CAN -~
& BLU/PNK 25 TAN/ORA
CAN + |2 o | orive ey wire -
70 BLK/LT O
- e +5V REF.
= I;NRBLW - s| | DRIVE BY WIRE +
. : ¢| | THROTTLE PoS. sensE 2
O 53 PRAT.BD ef | THROTTLE POS. SENSE 1
KNOCK + o
FUEL seLecT |o S TANBRN
< PUR/YEL
IVS, IDLE SENSE = J5 MAP SENSOR
FOOT PEDAL POSITON |[= SOK-BU o BT
hs @ < LT.GRW/BLK - 41™] ANALOG GROUND
oIL PRessuRe [z S LT-GRVEBLK = TA
Ll < DK.BLU/YEL — 5 T.eRVRED | | !AT. AIR INTAKE SENSOR
R . -
- AUX ANA PUL —Trow e| | +sv ReF.
] X ANA PDL |5 < TAN/DK.GRN o] | AP sENSE oUTRUT
(@) oV SELECT < GRY/DK.BLY
P_: o R
> J6 RS232
& |1, wiae aim senson (= < TN = o -
O | ectiene. coo e, [ < TEL/RY S0 E— ] s
AUX OUT 2 |= > LT.BLU/WHT 80 Ln.eRewmeD ] 5V REF
= > PUR/DK.BLU 40 BIRAT.GN o] | mnALos GROUND
i aux out 1 fa > PURADKBLU L]
'_
w
> N J7 02/EGO SENSOR
v colL 2 |= EL/BLY
N il 1 e > YE 49 BLK/T.ORN 477] ANALOG GROUND
. J | e
. I
L | wiL, war. o, Lap o 2 LT-BUBK LA el | swiTcheD B+
LID_ ORIVE BY WIRE - |5 > TANORA *{ | GROUND
DRIVE By WiRE + 2o PNK/WHT
< RED/TAN
8 B 12 py— JB IGNITION COIL PACK
O B = 28 YEL/BLK —
o SWITCHED B+ |a < PNK/TAN ZTVEC Ty
= FOWER GROND | &< BLK_(GROUND) BLK_(GROUND] .
NROR BN FUSE I | ORouND
% POWER GROUND |5 < BLK (GROUND) o] | swiToreD B+
(@] INJECTOR + |n__> ORA/BLU
! INJECTOR 2 [z < BANVGAN
w INJECTOR 1 [u < BRVELU Rl OIL PRESSURE SENDER
FUEL TRIM |2 > YHT/RED F7_LT.GRvBK @) OIL PRESS. SNITCH, N.C. (OPEN = RUNI
CAM - 1i— MTRSHD-8 JS Jl4 NTRSHD-8
R GAS INJECTOR AUX. HARNESS
<> WHT/PUR 18 ORA/BLU o\ —1 ORMLT.BLU
CRANK - |2 16 BRvELU s A ; ‘:"!_ !
. > PUR/WHT 17 BRN/GAN . ¢ BRN/GRN
A
RELAY POWER |u_ > WHT/LT.BLU /—,‘;—w"*!,.‘{;':.!‘,—- — | W2 X JI5 FUEL INJECTORS (4)
> GRY/ORA 3T PNK/TAN TFUSE-T, SWITCRED B ] r 4
STARTER LOCK OUT  |@ lian : . e -
FUEL Lock oFF |o > WHT/BLK z : e ——‘EI
' v .
> TAN/BLK 1 = L.P. DUAL SOL. AUX. HARNESS
FUEL PUNP (GAS) | Jl4 NTRSHD-8
NOT USED fe — RED/WHT A N7
s> ORA/LT-BLU J16  IMP_PTV: PRESSURE TRIM VALVE
nor . i | INJECT + 5/ ACK CONNECTOR LOCATED NEAR VAPORIZER.
not = - WHTme_!/BLK 4[] FUEL LOCK OFF
J17 FUEL LOCK OFF VALVE
Not - : 1] *{_| SW./FUSED B+ OUT g soy" CONNECTOR LOCATED NEAR FUEL. LINE.
o 7 o> RED/WHT e
; m‘]m JI8 IMP_FTV: FUEL TRIM VALVE
NOT USED |1 — L= 1| INFCT * ReD CONNECTOR LOCATED NEAR THROTTLE BODY. 8
2-150 20 Gas/LPG 331381 (NIL)




STANDARD PARTS

Fig. 70 - Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47 BLK/WHT Al
AUX IN PD2
78 YEL/DK.BLU Bl | AUXx IN PUZ
3o DK.BLU/YEL C AUX IN PUL
R EroN— D | FUEL PUMP (GAS ONLY)
El | GROUND
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+]) ‘FIL AUX POWER RELAY (ENGINE RUNNING!
F-1 JI1 MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK_(SWITCHED B+ IN) A= \aw:' owiTCHED Be IN
3 ORBL0 Bl |FPP1: FOOT PEDAL POSITION IN
EASLAC €| |1vs: IDLE SENSE IN
37T, BRN/BLK 0 | ANALOG GROUND
EIAARE El |oIL PRESS. N.C., (GND = ENG OFF)
. F| |MIL: MALFUNCTION IND. LAMP
50 LT.GRN/RED G +5V REF
STARTER RELAY ORA/YEL H | cCHARGE VOLTS
WHT Cer ey =Ll ol |START B+ IN [INTERUPT TYPE
K| | START B+ IN (AUTO CRANKING)
WHT EL DTN LA
WHT (B+ WHILE CRANK[NGE)© R2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) 86 @ a5
9 GRY/ORA |
Jlz  MTRTRW-8
30 LT.BLU/WHT A—] AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN
35 TAN/LT.GRN Bl AUX [N PDI
56 YEL/LT.GRN | TACH OUT
;2 ég‘f{' S(HNBLU 0 | FUEL SELECT: +12VDC = L.P.
3 . El | 6oV SELECT
3 BLU/PNK F CAN +
74 BLU/WHT q | can -
29 PW/DR.BLU H | AUX OUT I (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT | NOT USED ON 1.6L)
SOA FUSE
RED [0 BATTERY B+) A RED o R3 B+ (0 ALTERNATOR)
RED (8 ALTERNATOR) A
PRNK7DK.GRN (FUSE-3, AUX. SWITCHED B¥J g |ALT. (NOT USED)
F2 AUX_POWER RELAY
2-23 RED/TAN (FUSE-2, B#) 20A FUSE RED FED 5 Ré B+ (8 STARTER)
F-3
PNK/DK.GRN (FUSE-3) " I5A FUSE PNK/DK.GRN 87 0 FRED
(AUX. SWITCHED B+7 é' '9
22 RED/TAN ( B+) 8 85
10 WHT/LT.BLU
FUEL PUMP_RELAY
F-4
PNK/YEL (FUSE-4) ISA FUSE PNK/YEL g7 20 RED
(FUEC PUNMP B+ Slee
21 PNK/TAN (FUSE-1, SWITCHED B+) a6 -
7 TAN/BLK
BLK  (GROUND)
c© RS GROUND
NOTES:
1) VENDOR: E-CONTROLS #E1331100A
2) ALL WIRE TO BE: SAE J1128 TXL
3) 1.6L GAS ENGINES INC. AUX. INJECTOR HARNESS:
41 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:
8 JE—
1018547

M20 Gas/LPG 331381 (4- 2-151




STANDARD PARTS

Fig. 71 - Electrical Schematic, Gas Engine Harness (002000- )

GCP 9@ WAY CONNECTOR

Fcl

<—3
S eumie/r e s

2 1 DK GREEN/ORANCE 18

N>

GASOLINE SENSOR INTERFACE

L

Lm LLL =R

OIL PRESSURE SENSOR
=

[
LT BLUE 18 @

(FRT)
(FPP 2 ONLY) SV EXT 2|
SV RTN
cov1

OIL PRES
(FRP) AUX AND PUD1
PC X

PC RX|
ALT EXCITE|

Ialz Bhibkl B bbkh kbbkkkk

YELLOW/RED 18

AUX PWN2|

AUX PWM1

(STARTER) AUX PWN4
AUX PWN4 RECIR|

YELLOW 18 |
_____BUcKie |

PINK/DK GREEN 16 |

EGLEE g

IGNITION COIL

18

CRANK SENSOR

BRBE

—BROWN/YELLOW 18

PINK/DK GREEN 18

INJECTOR #4

BROWN/LT GREEN 18
PINK/DK GREEN 18

71

- BROWNATBLUE18

PINK/DK GREEN 18

Ce==h

INJECTOR #2

BOSCH THROTTLE

INJECTOR #1

384997 - 354495

2-152

20 Gas/LPG 331381 (NIL)



STANDARD PARTS

Fig. 71 - Electrical Schematic, Gas Engine Harness (002000- )
1
EGO 2 EGO 1
A BLACK/WHITE 18 o
DK _CREEN/WHITE 1. B
c BLACK/LT GREEN 18 c
| BIACK/YELLOW 18 |
i PINK/DK GREEN 18|
DK GREEN/ORANGE 18 A
12
F
9
19
40
20
BOSCH_ TMAP
o CONNECTOR 2
BLACK/LT GREEN1B PINK/DK GREEN 15| 5 129 RELAYED POWER
& D 600000 Gl . e e
3] 1 RED/WHITE18 [N VS +
TAN/BLACK 18 | M AUX DIG 3
___IAN/RFD 18 [ L AUX DIG 2
GRAY/DK BLUE 18 [ K GOV SELECT 1
__GRAY/ORANGE 18 [ J GOV SELECT 2
SRR MK
G AUX ANA PL2
| F_ AUX PWM 2
BIACK 16 | E_ GROUND
GRAY 18 TACH
BROWN/WHITE 16 AUX PWM 5
WHITE/BROWN 16 PWM 5 RECIRC
—A_ UNUSI
44
43
o VEHICLE INTERFACE CONNECTORS
45
i CONNECTOR 1
49
50
85 |
56 |
87
6a
19
58
aa
PURPLE 16
= 00000 i

LT GREEN/PURPLE 18 | S 6V EXT 2 (FPP2 ONLY)
TSREEN/BLCKI TR VAN 2
TE AR o
TTGREEN/RED 18 | M_ 5V EXT 1
[~ SVRINt
DK BLUE/ORANGE 18 | K FPP1
I FPP2/IVS
UNUSED [ H  FUEL SELECT (AUX DIG 1)
GREEN/YELLOW 18 |G
LT BLUE/PINK 16 T START COMMAND
__DKBLUE18 |E  AUXPWM 1
PINK/YELLOW 16 FUEL PUMP +
BIACK/RED 16 | € FUEL PUMP —
ALT EXCITE
GRQUND
BLACK 12
@ DIAGNOSTIC CONNECTOR
PINK/DK GREEN 18
BUACK/LTGREEN 18 | 1 ANARTN
LTCREV/RED 18 [ 2 oy REF
STARTER DK GREEN 18 _
n SOLENOID ‘m"‘m;% i
1 UNUSED
WHITE. ].L‘ s 6MM RING | | aamwmu: 818 w: :
F2
RED/TAN 14 RED 14
Z0A
ECM
lwine 1630 o €O =
e s STARTER RELAY
15A
g— PINK/BLACK 18 STARTER
&
PINK/DK GREEN 16 P
PINK/DK GREEN 16 _\f\
15A
IGNITION =
_MJL_\I\__E[NSJL
5A
VSW
a5 PINK/DK GREEN 16 60A
7 WHITE/LT BLUE 18 __ 85 MAX|—FUSE]
_m_/;
B P OWERRELAY @ €0 10
H RED 16
RED 16 ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY RED 16 A
oureie 168 | | ALTERNATOR
a5 JIA-\D
PINK/TAN 18 F5 4@
| _\[\__msan.m:uﬁ_ ALTERNATOR —
B5A

FUEL PUMP @. BLACK 17
GROUND

384997 - 354496

2-153

M20 Gas/LPG 331381 (4-(




STAND

ARD PARTS

Fig. 72 - Electrical Schematic, LPG Engine Harness (002000-

GCP 9@ WAY CONNECTOR

z¢]

<—3

a1

PURPLE/LT BLUE 18
LT

)

: a DK GREEN/ORANGE 18

LPG TEMPERATURE

WHITE/BLACK 18
PINK/TAN 18

I~
(5]

LOCKOFF

GREEN 1,

@ _pi

SPK COIL 1A|
SPK cOlL 1B
SPK COIL 2A|
SPK COIL 2B
SPK COIL 3A|
SPK COIL 3B|
SPK COIL 4A|
SPK COIL 4B

+
<18

Y[ 10 w1 creen/ReD 18

1

1
=
< 12
+ 14 BLUE/PINK 18 1
[SZ 15 BLUE/WHITE 18

<> 18
17

1

<21 PURPLE/WHITE 18

(S22 WHITE/PURPLE 18

23
=24

< 25 RED/WHITE 18
[S- 26 RED/BIACK 18

‘ SRR IL S [Sholold |

OIL PRESSURE SENSOR
=

BLACK 16

(FRT) AUX ANA PU3
(FPP 2 ONLY) 5 EXT 2

covt
GOoV2

- | <46 DK BLUE/YELLOW 18
YELLOW/DK BLUE 18

TN |<—D5@ LT CREEN/BLACK 18

l<47 YELLOW/DK
<48
> 49 LT GREEN/PURPLE 18

[S52_GRAY/ORANGE 18

OlL PRES
(FRP) AUX AND PUD1
PC TX|

PWM5

PWMS RECIRC
VBAT

ML,

GND TEMP
DBW +

DBW —
FPUMP

AUX PWM3 RECIR

AUX PWM3

AUX PWM2

AUX PWM1

(STARTER) AUX PWM4
AUX PWM4 RECIR

83 LT BLUE 18
54

& |1‘ BRI B BERis RiBHREER

IGNITION COIL

BLACK 16 m

CRANK SENSOR

BB

Al

SCH THROTTLE

—“NUAmo

384990 - 354497

2-154

20 Gas/LPG 331381 (NIL)



STANDARD PARTS

Fig. 72 - Electrical Schematic, LPG Engine Harness (002000-

LPG Engine Harness Schematic

)

CONNECTOR 2

I_mmm_m_mo ’ 8 =
o BLACK/WHITE 1
| oK cremN/WHIE 18 |
— PINK/DKCREEN 18 10 BLACK/LT GREEN 18
BLACK/YELLOW 18 D
13
72
8
9
12
4
BOSCH_ TMAP
2 4
3
2
| PINK/DK GREEN 16| 5
3 0000000 b
BT 1 mamuz;n_%
TAN/BLACK 18 |
I —_ TAvRED 8 L
CRAY/OK BLUE 18 | K
CRA
TR BLUE AT T
YELLGW/DK BLUE 18 1 G~
N8 TE
BLACK 16 | E
GRAY 18
BROVN/WHITE 16 | C
WHITE/ BROWN 16
Ta-

12V RELAYED POWER
AUX ANA PD1

VEHICLE INTERFACE CONNECTORS

CONNECTOR 1

BV EXT 2 (FPP2 ONLY)
SVRTN2

44
43
51
82
45
46
47
g LT GREEN/BLACK 18
- BLUE/WHITE18 || CAN1 —
E - 17
— LT GREEN/RED18 | M SVEXT1
BIACK/ITGREEN 18 | | SVRTN 1
z DK BLUE/ORANGE 18 [ K FPP1
PURPLE/YELLOW 18 | 4 FPP2/IVS
B UNUSED | H_ FMULEL SELECT (AUX DIG 1)
g LT BLUE/ H.N.K_lﬁ_i START COMMAND
80 | E_ AUX PWM 1
UNUSED_| D FUEL PUNP +
UNUSED_| ¢ FUEL PUNP —
PURPLE 16 | B ALT EXCITE
GROUND
BLACK 12 N
C DIAGNQSTIC CONNECTOR
PINK/DK GREEN 18
BLACK/LT CREEN 18 + ANA
LT GREEN/RED 18 | 2 a’c'_?r;‘
STARTER
nl SOLENOID ok i
6 uNusep
WHITE BLUE/PINK 18 | 7 CAN1 +
BLUI CANt —
F2
RED/TAN 14 RED 14
F0A
ECM
© oS mmamis F6
STARTER RELAY U
%g 15A
= STARTER
11
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\/\
5A =
IGNITION ;
5A
VSW
PINK/DK GREEN 16 6OA
7 WHTEAT BLUE 18 85 3 A
PINK/DK GREEN 16 RED/LT BLUE 16 MAXI—FUSE
RED/TAN 18 _m_/gﬁ/_ 10A
OWERRELAY -
EPR (Oh—5
RED 16 RED -© ALTERNATOR +
EPR CONNECTOR BATT +
| CAN —
WHITE 18 CAN + TERM RED 16
 — -~
—_I'5_ unuseD
BLACK 16 GROUND
16 VBAT
_| & UNUSED
ALTERNATOR —
BLACK 18
GROUND

384990 - 354498

M20 Gas/LPG 331381 (4- 2-155




Fig. 73 - Electrical Wire Harnesses Group

STANDARD PARTS

996101
SSIANYYH rp SOLJ3NNOO

_—
™
N~
AN
A
w Tsvd gnod
! o TIvLaa NoT Lo vo ) @
(=}
(=}
S Ge) (+s)
o 1))
e ¢t TIvLId
» SS3INUYH
(0] oniAS0A3Y
1) W TIvLda SSINYYH ANAL
c SSINYVH LHOT VL ANNE, 0L
= ¥3ddOH ol
& $INNOD »NNOD
I
(] Kl
= [187] m-.
= imil] o
el 9LIMS

c 9596101 d°a‘a
‘T SSANHVH o guvLaa oA

NOILdO 01 a0
= SLI3NNGJ

:1NdLN0 LSv4 2
EENNOD
N TIVL3d _\./LF\J
1704
o y —r y a— lﬂl - e 47VH JINVL
€ i A¥3A003H
31-$

R\z TvLaa

X TvLaa

e

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2 LY3SNI
1 a v _
a
3LI0YHL
JINOY¥103713
HOSN3S 1719 e e
e oy
H3ddOH I
92-s i
{n.0))
@ r B e | TIvLaa 4 TvLaq &
o @ 6i-s
{ r.
=4 X X ? 1104 INVL
Z . JOETSRED
g
I
<

T vLad ,_..@,_
v e
u( . 3)

D VLA k@ Ve A310938

27714 oLnvy
270s

2-156



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

. 79
<< . -
= a Main Wire Harness (000000-002273)
= £ g
5 a z,
3] xo —_
e weeE . =

SIENC)

DETAIL-A7
e =

w
o B )
ofsd
Gao€~
882
o
] ~—— a zo
—= -2 = 52
——O|E[®) 2
o bl S0
== =2 I_é‘rl o8
523 =
P = 0 HGO)
55
— [&)
= —= -y
=t

Sl
R

VIEW AC-AC

VIEW AD-AD

DETAIL V
1
1
1
|
fat
ii‘ ‘Pi
sve
SWEEP
VAC_FAN
ON
B A
(> o)
(9

DETAIL R
h
DWAI7
Talel
A B
CONN3I
OHG
REVOLVING
LIGHT

z- 4

53 .|
Iee i3 I =
et E] [

o

a2 e 2 g

l\,

] \

&

e %
=
<
[}
%]
a

FUEL
SENDER

DETAIL N

M20 Gas/LPG 331381 (6-( 2-157




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Main Wire Harness (000000-002273)

YY-YV TIvL3d

.06 03L1v10Y
Z-7Z MvLad

<06 031v10Y
A-A TIvL3IA

206 031v.10d
X=X TIvL3da

M TIVLIA

<<>H_“
e

A TIvLId

—

il

HOSN3S SSINYVH SSINYVH
LOVdWNI OL  3INION3 OL 3NION3 OL
SL1J3INNOOD  SLJ3INNOJ  SLO3NNOJ

SZNNOD ENNOD ZNNOD

SSINYVH
3NION3 OL
S1O3NNOJ

INNOD

3ATVA
378VYN3
LAS

(9@

NMOQ
3393300S
3a1s
YAS

4 TIvLdad
N

L 'S sTvLia

NO (NMd)
HSNyg Ny311vd
NIVAN HSNYB NIV
9AS 2AS

S TIvlLid

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2-158



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

2-159

dy TIviad NY TIVL3d QY TYLId

vy TIviad DY TVL3d

SSINYYH
3SOH
N304v9
ZINNOD

HY TIvli3dd

M

Main Wire Harness (000000-002273)

AV TIVL3A

|

oy TvLaa
\\ Y TIvLad

D
3

23

MY TIVLId

Ly Tvliaa

[ [N 5 [ [

ny 7\
« (C

ny-nv M3IA
JONINDIAS ONIAYOT JHIM
Y04 ASSY TANVd AVIId/dsnd

M20 Gas/LPG 331381 (6



Fig. 73 - Electrical Wire Harnesses Group

STANDARD PARTS

AP PY-LY MIIA
20v 08 OE  OE N N
OJOIOIE] §
vve| vz HEE| OE€|
© © © © . i
0 O O L 9z = 92 )v9g
EY 7
N N
oorf [os]  [oe] Joe] O WL\
N N

Main Wire Harness (000000-002273)

HOLYNY3LY
1HOI
1d1

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

4% [*hg.
11AS E ~
3 MY TIVL3A N HHU @
(NMd) ¢
i [ohg o =
M =17 - O [
AV XV STIVLIQ
- /'
g g -
3 (NWN109
B8AS E ONI1Y33LS)
= o HOLIMS
sINNGo
ryr~
\
\ HOLIMS
1HOI
_ C S
N@mn 8 L33HS NO 197 PYLle
WY-WY M3IA 335
2-d a8vos
T0YLNOD
I vz 2n
AY TIVLIA Xy TvLada AV TIvLIa

8 _L33HS NO_ o
8 €2 qv-V M3IA 335
1-d QHv08

A 9 TOHLNOD I

o

HY TIVL3a

2-160



STANDARD PARTS

Main Wire Harness (000000-002273)

2-161

anyas NIV
3ATVA HILVM
E70S

@[]

NHOH

E H3L14

1 INYHAAH

043990719 QE Ok \ 5 K E @

I K
8

HOSN3S
o1 TV A
0l 40 ¥ LITHS 025 aNNo¥o

g WOdd TINNLLNOD RESLENEAER

Fig. 73 - Electrical Wire Harnesses Group

E AY TIVLId
E E 0l 40 m. LAdHS
-

006 QILV.LOY

WNOdd dINNLLNOD

[ [N 5 [ [

) ¢ "% i

0O O ]
LRI

[12] pe] :

©

3IAWVA —

: ©

= 3

£70S (3]

2] (o] &

£ £

€S ﬂ_

()

©

0]

o

Y

=



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Main Wire Harness (000000-002273)

/N X 82 n/N X L2 ¥ 35N4
N X 9z N X Sz €1 35n3
(21 0 vz ord €2 2l 3503
szl O 2z Mo 1z 11 3sn3
18 0 0z r 0 6l ol 3sn4
9920 % v9z O 8l %0 ® v 0O Ll 6 3snd
HZI O 3l vsO Sl 8 3sn3
47VH dOL 9NIGVOTl NOLLISOd  yawn wolLod 9N1ayoN NOLLISOd
WNIWE3L EINNOD N 5 TWNINHIL EINNGD N 5
EINE] ] VSO ¥ 50 €l Z 3503
8sl O 2l va O It s 3503
oviO® 4410 ol v90 % 30 6 S 3s5n4
/N X 8 N X L v 3sn4
vse O 9 HI O S £ 3504
zzl O v 91 0 £ Z 3sn4
480 z v$0 % +0O I | 3504
4TVH dOL 9NIQYOT NOLLISOdl 4y WoL1L08 9NIGYO NOILISO0d
WNINY3IL IINNOD e TWNINY3L ITNNOD g
ONI¥IM ATEBW3SSY 13NVd 3Sn4
Y -Y -MIin
—~=—— [NNOD
“LiF1 JHL WOHd
HOYOUddY ATANISSY TANYd
JHL OLNI DNIOVOT SLIAOHID

SY TANVd AVI3d/3asnd
“dLON

—~=—— LINNOD

ATINO JONIYIAIY
404 NMOHS
LINO0S AVTIY

i
RSz

|-

|yt

SNNOD SNNOD

"ONINOILISOd 9NIN33HIS

D Gas/LPG 331381 (6-06)
Home f Find... §Go To.. n n

2-162



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

)

W T1vL3d

Main Wire Harness (002274~

M dnnd
350H
N3QHvO q@.‘
9 1Ivl3a

ONIATOASY
/INGY IV
dN-XJva oL
BNNOD

N 1Ivl3a
Rﬂ a1vi3a
X Ivi3a
(4] * B v *
e v 7N
ﬁ
I1LLIOYHL
i O o
HOLIAS L
@D ED () N
(30)
12E
N4 MNVL
AH3A003H
G1-s
f
M m_ 4 11v1l3a

1 71vi3a 7 ‘.@4
ye
H 2
- AH3A0I3Y
9 Iv130 & ZTiL4 oL

0 71vl3a

2-163

[ [N 5 [ [

I
©
<
—
©
»
-~
™
[}
O]
o
=
S
(2]
©
(0]
[=}
Y
=



Fig. 73 - Electrical Wire Harnesses Group

STANDARD PARTS

)

a 71vi3a

Main Wire Harness (002274~

$ 33 33 3

1d @g.
v v
N
V-2V M3IA ve 11917

X)) a— ONTATONTY
NO OHO
I NVd4_OVA TENNOO

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

n/N nN/N 4 Qv
g._.(mnw._.l_( 9 /N 6AS %
_ o
@) Ee— = N @D
| & W o
o
HOLIMS /N
# @ > " e
sl
v I1v13a .
= — Y = g =) 3
\l _ \ \l N T1v.13a
3v IvLi3a — 0 1Ivi3a m d 71vl3a
fow = ™ i
EVRITES) av av ov av INRIE f e
] [ IR ] ] .,
- & s
3565/ MBd0 KoL IS E m F:m“._o.__._p_wm.?momom:( H_o_.__”_h_._.;vmm_‘n«mw
H00a
IWM_.MOI KWM%I NOI.LJ3NNOD Lo

2-164



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

)

Wire Harness (002274~

Main

Vv-vv 11v1l3a

.06 Q3LvL10Y
Z-Z 11v1l3a

.08 g3LV.i0H
A-A TIvV130

.06 Q3LV.10Y
X-X 71vl3d

Ol 40 9 133HS
NO d3NNILINOD
M 11v13d

vV Je[vFVY

SZNNOJ

Ol 40 2 133HS
NOd4 d3NNILINOJD
A 1v130

Ol 40 2 133HS A
NOd4 d3NNILNOD
d 11v13d

1 ‘s sa1vi3a

N

A\WQ& ASWQV
NMOQ Nmoa
33933N0S HsNyga
3a1s NIVN
YAS EAS

- >
1>

-
-

LICIEIE]

SS3NYVH SS3NYVH
3SNION3 OL  3NION3 Ol
SLO3NNOO SLI3NNOD

ENNOJ 2NNOO

b El

2\S

AS

LAS

:@:

(M)

%

HSNyE NY3L1vd
NIVA HSNY8 NIVA
9AS 2AS

SS3NYVH
3NION3 Ol
SLI3NNOD

TNNOD

ELR
3718YN3
LAS

S 71v13a

2-165

[ [N 5 [ [

M20 Gas/LPG 331381 (6



Fig. 73 - Electrical Wire Harnesses Group

STANDARD PARTS

—

]

<

N~

AN

A

(=]

o

N’

(/2]

@ HY 1v130

g i

S

©

T

(]

=

S AV T1V130 ,

vy ‘ov

c T SIIvL3a dvY ‘Nv STIv.i3a 9v IvLl3a
‘© i

= _ 4v 1v130
5 | =) = = 3
MY 1VL30

Lv 11v13a Tk
1v 71viaa

dv 11v13d 0y 11v1i3d

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

nvy
« ldd4

7 nv

MM

01 40 £ 133HS NO N¥-NvV_M3IA
335 3ON3ND3S ONIAVOT IHIM
d04 ASSY T1ANVd AVT13d/3SN4d

9y 1v1l3d

2-166



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

)

Main Wire Harness (002274~

AV T11V130

HEREH

=][E] [¥][z]

XV 11v13a

HOLI3INNOO

HOLYNH3LV
1HOIT
1d1

S MY 11v.L3d

3

N

MY 11v13a

ANNOY9
avilera

f\]\/’?\ ‘XY S11v130

Qm 8 133HS NO

n_OI._.zoo
2 an
aNnoo
WO s e 0 000 G
mm 1-d Quvog
h o n_OIN._.DZOO

WY -I 2( M3IA 335

HOLIMS
x% CY-ry M3IA
0V 0s 0E 0E n/N N/N
@@@E v | v _D 8ee | OEE
98§ ok:tilce
n/N : N/N
v fos | Joe ] foe] eI\
n/N N/N

3-Nss3yd 110
3NION3 MO
Sd1

! o= @

rvr=

—

—

Uo
HY 71v1l3a

©©
)

WV v
Faranv

(NANT09
ONIY33LS)
Io._. INS

m;ZOU

2-167

[ [N 5 [ [

I
©
<
—
©
»
-
™
[}
O]
o
=
=
(2]
©
(0]
[=}
Y
=



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

)

Main Wire Harness (002274~

andds NIV
3ATIVA H3LVA
€70S

@)[=]

[ ]foe]

S @le] ox 4
(]
L 06 Q3LV.10Y X
3 "Av Tivi3a o
Lo
.06 031vV104
M TIvL3a

HOLINS
d71_ M0
8s

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2-168




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

)

Main Wire Harness (002274~

LINNDD
N
/N — ﬁﬁ”:\z
/N 1 /N
NNOO
SNOI Lo
G

ETNNOD

TINNOD

/N X 82 /N X 1z BRESE

n/N X 92 n/N X =74 €1 3sn4

(210 vz % ad £z 21 3503

&1 O 2z w o 1z 11 3503

18 O 0z Mo 6l o1 3sn3

@9z 0 ¥ voz O 8l %0 ¥ vk O 1 6 35n4

HLT O a1 vsO gl 8 354
4VH dOL ONIaVOT NOILISOd | qvH noLLog oNIQvoT NO1LIS0d
TYNINY3L ETNNOD N IYNTWHIL €TNNOD RN .

o1 O Wl VEO v 5O €l 7 3503

es1 O 2l vo O i g 35n4

oviO ® 10 ol voO ¥ 90 6 S 35n4

AN X 8 N X L ¥ 35n4

vez O 9 W g g € 35n3

z2l O ¥ 91 O £ 2 3sn4

B0 2 Vb0 ® v O i 1 3sn4
4WH dOL ONIQVOT NOILISOd | vk woLlos oNIavoT NO1LISOd
VNINE3L 1 TNNOD ey TVNIWEIL TINNGD .

ONIHIM ATGN3SSY T13NVd 35N

01 40 ¥ L33HS -
NOY4 G3NNTINOD — NV-NV M3IA

LNNOJ

“1437 3HL Wodd

HOVOYddY ATIGA3SSY T13NvVd
3HL OLNI ONIQVO1 SLINJYIJ
“dv34 3HL WOY4 O3M3IA

SV TI3Nvd ><JMI\MWMA

£1NNO ATINO  3ON3H343Y
04 NMOHS
13430S AVTI3d
NNOQ
SNO1.dO
6N

“ONINOILISOd ONIN33HIS
MIIS SAVTI3Y dH04 LINOH4
3HL WOYd O3M3IA SV
73NV AVTI3Y/3SN4d

2-169

[ [N 5 [ [

I
©
<
—
©
»
-~
™
[}
O]
o
=
S
(2]
©
(0]
[=}
Y
=



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

[/}
(/2]
Q
[
.
©
T
(]
=
=
re)
N
K=l
s
S T [Movg] vael
T NId|90100|al 39IM
62e0101] 14 S
1HO11aV3H # O0L |Gl NNOD|OI dwoD
1431
v
e : : . <
LHO11aV3H
1HO1Y
£4d71
T ovia] atel
T [Movia| vael
NId|[€0100|a1 391m SOk
¥ 1
6ze0101] 14 ba I§HE!
# 00L |01 NNOD|OI anoo =]
SSINNVH :
SLHO11avY3H mw
OENNOD
P 0687 OENNOD E 1K1 J0v3H
)L 19y # 00L|01 NNOD|dI dnNOD Hol
v
vV [MOT13A] 9b2
6280101 2d Y g | >ovia | a4t mwmmwmﬁ — mﬂﬁoo onMMoo
# 001 |01 NNOD|QI dnod NId| 40100 |l 39Im
T [MOT13A] Vb2
T [MOT13A| a4v2
o TEAT v ars NId| J0100 |l 39IMm
NId| 90100 |l 3dIm

D Gas/LPG 331381 (6-06)
M Find... GO TO.. n n

2-170



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Hopper Wire Harness (000000-002273)

Eié

WIRE IDIPIN]
[B1BA [ A
CONNO (47BA B
RETAINER 138E c
LATCH

HARNESS

==
5

s18
SHAKER
[1] FILTER

[WIRE 1D]
[48BA |
PLUG
59168
A
-
[D ] TAILLIGHT
[E]
7]

DETAIL A
CONT INUED

WIRE ID|PIN
A

1 CAVITY PLUG
P.E. 12059168

WE. 59168
WIRE ID]PIN]
a—___ o P
T6K B
cs4 cs3 csz cst e TN
WIRE IDJPIN| [WIRE [O]PIN| |[WIRE ID[PIN| [WIFE IDJPIN SSoNNe 14784 F
138A | 1 33BA 24BA 208A L HARNESS
1388 [ 2 ] 338C 12488 1 2088 2
138C 2| [3388 [248C | 208C__| 2
DETAIL A l
CONT INUED | i 1

M20 Gas/LPG 331381 (6- 2171




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group
Hopper Wire Harness (002274~

(WiRE 10] si8, P2
%-HA'KERD
[s8mA_ 1] SHAKER

&/m /—N5

WIRE ID|PIN
13BC
1380

si8, Pl
CLOBGED
SHAKER
FILTER

?\—N7

[WIRE 1D

P

z

1
A
B
c

3LBA
47BA
13BE

CONN7
TO _HOPPER

DETAIL A
1 CAVITY PLUG
P.E. 12059168
WIRE ID|[PIN N1 N2 N4 N8
== L, L
225P2_[ B A |
248C D | TAILLIGHT LI
=5 : 2
138D F
WIRE ID[PIN
208BB A
22BA B | 1 CAVITY PLUG
24BB D | P.E. 12059168
33BB E
13BB F
TLL
L.H.
TAILLIGHT
\—Nll I CAVITY PLUG
P.E. 12059168
cs4 cs2 csl WIRE ID|PIN
CONNG 3388 | A
WIRE ID[PIN WIRE ID[PIN] [WIRE ID[PIN
TO MAIN [ 16BA [ B
5\ 13BA 1 24BA 1 20BA 1 HARNESS [“338C | C
13BB 2 24BB 2 2088 2 138BA | E
13BC 2 24BC 2 20BC 2 +BA | F
L /—N!O [le N13
DETAIL A ! ?(
WIRE ID[PIN
20BA A
22BA B
CONNg  [24BA c
TO MAIN [31BA D
HARNESS [48BA E
225P2 F
3BA G
3BE H

2-172

D Gas/LPG 331381 (6-06)



STANDARD PARTS

2-173

(]
(7]
[
c
t .
©
I
o [ v ] vosort
= NIE]CTREE [ 1 ] a%e1 | [ T [ vore |
NId NId
= HOLOSNNOD [NId[aT 31N NI CEETD
S ANNOY9 AHLN3IS AHLIN3S
(] INVES IVWHIHL IVAYIHL
> H3dd0H SANTW Ssnid
[e] ZNNOD 6s “Id 65 ‘zd
(&)
1
(]
[« X
o
]
I
o SSINYVH g
(]
8 1 YoLY | PSTTiive st X [T [ vosot
v | VOIE OL LNNOD *
Nid|al 3dim

Fig. 73 - Electrical Wire Harnesses Group

HO10N
YINVHS
THLW

VOLY

goe1

VOET
d[al 3dim

[ [N 5 [ [

—Z[=Z|

M20 Gas/LPG 331381 (6




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Gasoline/LPG Engine Harness
(000000-001999)

J1 ENGINE ECU ENGINE COMPONENTS
TAgH | > YELAT.GRN
o e cemwom J2 COOLANT TEMP. SENDER
s
< LT.BLU/DK.BLU 31 YEL/GRY ]
s 2|2 o | ene. cooLanT TENP
s 1 < PURALT.BLU 49 BLKAT.OR s| | ANALOG GROUND
- Ittt
Rsz3za Rx =S ORA
> DK.GAN
rozaz Tx fu 2 OCOW
v rer > LT.GRN/RED J3 CRANK POSITION SENSOR
f - -
ANALOG  GROUND < BLKAT.ORN BLK (GROUND) im
AX IN pUz e < YEL/DKBLY 2 WTPR Al ol
AUX IN PD2 o S BLKZWHT <] | cran +
NO CONNECTION 12—
o cowecTion o J4 THROTTLE
o - |s_© BLUzmT
<> BLU/PNK 25 TAN/ORA ]
CAN + |2 L 4 [ ORIV BY wire -
50 LT.GRV/AED A "'sv”"'nme GROUND
L — 3] | oRIVE BY WIRE +
- - ef | THROTTLE POS. SENSE 2
KNOCK - 53 PRAT.BLU e| | THROTTLE PoS. SENeE 1
KNOCK + [a L
FUEL seLecT Lo S TANZBRN
< PUR/YEL
IV5, IDLE SENSE = P J5 MAP SENSOR
FOOT PEDAL POSITON |2 -
o L, < LT.GRN/BLK 49 BLKAT.GRN 4]7] ANALOG GROUND
OIL PRESSURE 2 AN s
[} < DK.BLUYEL 50 LT.GRVAED IAT, AIR INTAKE SENSOR
- AUX ANA PUI B =B el | +sv Rer.
. Ll
6, AU ANA PO < TAN/DK.GRN | | wAP sensE oUTRUT
Q ooy seLECT  |m < GRV/DK.BLY
= wp |m  SLTORN J6 RS232
% IAT, INTAKE AIR SENsoR [= STAN = om B
O | ectiene. cooL Tewp, | S YEL/GRY R RN ] : g z
= AUX oUT 2 o> LT-BLUZMT = BLI‘(/LT - el | +5V REF.
i A OUT 1 B> PUR/DK.BLU ol | ANALOG GROUND
'_
[5p]
> J7 02/EGO SENSOR
i ol 2 |a_> YEL/BK
> YEL 49 BLK/LT.ON 4[] ANALOG GROUND
| colL 1 (& T5 DK, GRN/ORA 50
L NIL, WALF. IND. Lawp = > LT.BLUBLK BLK' nm“ USE=3 ] | SWITCHED B+
o] | erownD
LID_ DRIVE BY WIRE - |5 TANORA L]
DRIVE BY WIRE + |z <> PNKAWHT
< RED/TAN
8 B+ |2 J8 IGNITION COIL PACK
a o |z < REDIAN
28 YEL/BLK _
'D_: SWITCHED B+ | < PRK/TAN 27 VEC Al
= ronER » < BLK (GROUNDI B TGRO0OT .
5 roveR . < BLK (GROUND) W7D G (FUSE3 o] | switcwep B+
@) INJECTOR + |n__> ORA/BLU
! INGECTOR 2 [z < BRVORN
W INECTOR | |2 < BRW/ELU Rl OIL PRESSURE SENDER
FUEL TRIM [2 > WTZFED F7_LT.GRvBK @) OIL PRESS. SNITCH, NAC. (OPEN = RUNI
CAM - i MTRSHD-8 J9 J14 NTRSHD-8
M+ |m GAS INJECTOR AUX. HARNESS
" o wirsrR 18 ORA/BLU 1. ORMLT.BLU :
CRANK - |2 16 BRVELL . - - ‘:"!_
CRANK » > PUR/WHT 17 BRV/GAN . - BRN/GRN
A
RELAY POWER [u > WHTAT.BLU /—rs—wmm—a TR > — | W 2 JIS FUEL INJECTORS (4)
T PNK/TAN (FUSE-T, SWITCRED BFT—— | HE— =
STARTER Lock ouT |2 > CRY/ORA S —FEDTT > . e o 4
FUEL Lock oFF o> WHT/BLK . — _—:EI
> TAN/BLK i - L.P. DUAL SOL. AUX. HARNESS
FUEL PP (ohS) |2 J14 NTRSHD-8
NOT USED |o — RED/WHT 05
ORR/LT-BLU J16  IMP_PTV: PRESSURE TRIM VALVE
NOT USED |2 — — *{_| INECT * B ACK CONNECTOR LOCATED NEAR VAPORIZER.
NOT USED |+ — WHT/BLK  ,— coe ook orF
7 J17 FUEL LOCK OFF VALVE
NOT LSED 12— : 1T '[I SW./FUSED B+ OUT 5 \ck CONNECTOR LOCATED NEAR FUEL LINE.
Ny 7 [z > REOAWHT - WHT/RED  ,— o
m‘. JI8  IMP_FTV: FUEL TRIM VALVE
NOT USED |i— L F— | INECT * Ren CONNECTOR LOCATED NEAR THROTTLE BODY. 8
2-174 D Gas/LPG 331381 (3-07)




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Gasoline/LPG Engine Harness
(000000-001999)

J10 MTRTWR-6

CONNECTIONS TO MACHINE

47 BLK/WHT A
AUX IN PD2
48  YEL/DK.BLU B| AUX IN PU2
36 DK.BLU/YEL C| AUX IN PUL
m’z thH$55§T'4’ Dl | FUEL PUMP (GAS ONLY]
El | GROUND
PNK/UK.GRN TFUSE-3, AUX., SWITCHED B+7 F| AUX POWER RELAY (ENGINE RUNNING)
L
F-1 JI1 MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK_(SWITCHED B* IN) A= \ay: SWITCHED B+ IN
gg E;,TJ-F?LyEL Bl |FPP1: FOOT PEDAL POSITION IN
E LA Cl |1vs: IDLE SENSE IN
37-CT. GRN/BLK D [ ANALOG GROUND
EIAAnCIE R E| |oIL PRESS. N.C., (GND = ENG OFF)
- F| |MIL: MALFUNCTION IND. LAMP
50 LT.GRN/RED G +5V REF
STARTER RELAY ORAZYEL H | CHARGE VOLTS
WHT Elfe cay oy e LLLl oyl | START B+ IN (INTERUPT TYPE)
K| |START B+ IN (AUTO CRANKING!
WHT 30 sy 87 |
WHT  (B+ WHILE CRANK[NQ&:)RZ STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+ 86 é@; a5
9 GRY/ORA |

Ji12 MTRTRW-8

gg ';IN/B'Cg/g;‘,I AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN)
: B | AUX IN PDIL
56 YEL/LT.GRN g | TACH ouT
gg g‘y &RNBLU D | FUEL SELECT: +12vDC = L.P.
Z3BLU/PRR GOV SELECT
Fl | cAN +
22— BLU/WAT R RN
25 PNK/DK.BLU AUX OUT 1 (0IL PRESS. N.C., GND = ENG OFF)

(AUX OUT | NOT USED ON 1.6L)

S50A FUSE
RED (@ BATTERY B+) o RED 0@ R3 B+ (® ALTERNATOR)
RED (@ ALTERNATOR)
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B¥) g |ALT. (NOT USED)
-2 AUX_POWER RELAY
P2-23 RED/TAN (FUSE-2, B+) 20A FUSE RED RED o© R4 B+ (8 STARTER)

F-3
PNK/DK.GRN (FUSE-3) " I5A FUSE PNK/DK.GRN 87 0 RED
(AUX. SWITCHED B+T7 é' H

22 RED/TAN ( B+) 86 a5

10 WHT/LT.BLU

FUEL PUMP RELAY

F-4
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL g7 0 RED
(FUEC PUMP B+) Syix?

21 PNK/TAN (FUSE-1, SWITCHED B+) 86 g5

7 TAN/BLK

BLK  (GROUND) :@RS GROUND

NOTES:

1) VENDOR: E-CONTROLS #E1331100A

2) ALL WIRE TO BE: SAE J1128 TXL

3) 1.6L GAS ENGINES INC. AUX. INJECTOR HARNESS:

4) 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:

T~

8 — 7

1018547

M20 Gas/LPG 331381 (3- 2-175




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group
Gasoline/LPG Engine Harness

APREIRIET TRV starTeR RELAY (000000-001999)
s lL—9
8<,MU 1l 2 o] ]

T — o
/,/11

| OPEN | |FUSE 2 [Fuse 1|--/ 10

| OPEN | |FUSE 4| |FUSE #

|_ 50A | |[oPen \FfIWET\
\l

12

GAS INJECTOR AUX. HARNESS: E-CONT.

J14
—1A ORA/LT.BLU A 1
B BRN/LTLBLU B:|
C BRN/GRN A
To Engine | D B} JI5 FUEL INJECTORS (4)
Harness E A
F B 4
G A
_" |H BE|
14 —
L.P. DUAL SOL. AUX. HARNESS: E-CONT.
D-8
A RED/WHT A IND 7
JI6  IMP_FTV: FUEL TRIM VALVE
2— CRA/LT.BLY B] INJECT + RED CONNECTOR, VALVE NEAR VAPORIZER.
To Engine | (D WHT/BLK A] FUEL LOCK OFF J17 FUEL LOCK OFF VALVE
Harness IE PNK/TAN Bl | SW./FUSED B+ OUT  BK CONNECTOR, VALVE NEAR FUEL LINE.
o VT 'B\:I FUEL JI18 IMP_PTV: FUEL PRESS. VALVE
L : INJECT + BLK CONNECTOR, VALVE NEAR THROTTLE BODY.
15

2-176 D Gas/LPG 331381 (8-07)




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Gasoline/LPG Engine Harness
(002000- )

s e P

7
T, STARTER o
=9 s RELAY —
ou DO
Qo oo
19,<5 18, 25
EMPTY VSW ECM
3 20
EMPTY FUEL PUMP IGNITION
15 15 \
EPR STARTER \:\
ALT 1 20,27
60 AMP 10 15
\ \
\ \
22, 29 21,28

M20 Gas/LPG 331381 (8

2-177
iome | o Jeoof 1| (e8]



STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

Gasoline/LPG Engine
Adapter Harness
(002000- )

2-178 D Gas/LPG 331381 (8-07)




STANDARD PARTS

Fig. 73 - Electrical Wire Harnesses Group

354389-354459

Ref. Part No. Serial Number Description Qty.

1 1018549 (000000-002273 ) Harness, Main [M20] 1
2 1040620 (002274~ ) Harness, Main [M20] 1
3 1024141 (000000~ ) Harness, Headlight [M20 And T20] 1
4 1019630 (000000-002273 ) Harness, Hppr [M20] 1
5 1033624 (002274~ ) Harness, Hppr [M20/M30] 1
6 1019950 (000000- ) Harness, Hppr, Cover [M20] 1
v 7 1011018 (000000-001999 ) Harness, Eng [1.6l, Gm, E-cntrl] 1
A 8 394916 (000000-001999 ) Relay, 12vdc, 20a, Spdt 2
A 9 57804 (000000-001999 ) Relay, 12vdc, 40a, Spdt 1
A 10 372235 (000000-001999 ) Fuse, 5 Amp, [Min-5] 1
A 11 372237 (000000-001999 ) Fuse, 20 Amp, [Min-20] 1
A 12 372236 (000000-001999 ) Fuse, 15 Amp, [Min-15] 2
A 13 394921 (000000-001999 ) Fuse, 50amp 1
14 1011019 (000000-001999 ) Harness, Injector, Gas [1.61,Gm,E-cntrl] 1
15 1011020 (000000-001999 ) Harness, Injector, Lpg [1.6l,Gm,E-cntrl] 1
v 384997 (002000~ ) Harness, Wire, Eng, Gas [Gm 1.6L] 1
A 16 394916 (002000- ) Relay, 12vdc, 20a, Spdt 2
A 17 57804 (002000- ) Relay, 12vdc, 40a, Spdt 1
A 18 372237 (002000- ) Fuse, 20 Amp, [Min-20] 1
A 19 372235 (002000- ) Fuse, 5 Amp, [Min-5] 1
A 20 372236 (002000- ) Fuse, 15 Amp, [Min-15] 2
A 21 384999 (002000- ) Fuse, 10 Amp 1
A 22 384998 (002000- ) Fuse, 60 Amp 1
v 384990 (002000- ) Harness, Wire, Eng, Lpg [Gm 1.6l] 1
A 23 394916 (002000- ) Relay, 12vdc, 20a, Spdt 2
A 24 57804 (002000- ) Relay, 12vdc, 40a, Spdt 1
A 25 372237 (002000- ) Fuse, 20 Amp, [Min-20] 1
A 26 372235 (002000- ) Fuse, 5 Amp, [Min-5] 1
A 27 372236 (002000- ) Fuse, 15 Amp, [Min-15] 2
A 28 384999 (002000- ) Fuse, 10 Amp 1
A 29 384998 (002000- ) Fuse, 60 Amp 1
30 1032216 (002000- ) Harness, Adapter, Eng [2007] 1

M20 Gas/LPG 331381 (8- 2-179




STANDARD PARTS

Fig. 74 - Label Group

AWARNING A AVERTISSEMENT A ADVERTENCIA!
P Raised En position La caia colectora 7 )
A WARNING hopper may | relevee, le bac o puade N
o age Coitaue AWARNING A AVERTISSEMENT A ADVERTENCIA!
T'. hopper pasador e apoyo Machine emits | La machine produit | La maquina emite|
b support pin. Supp de la caja toxic gases. | des gaz toxiques. | gases toxicos.
’ﬂ baca dechets. calciora. Soriovg infury | Cos uas peuvent Pueden provocar
or death can | provoquer des lesiones graves
Flammable \_ -/ result. blessures ou la o fatales.
? s Provide mort. Asegurese de
materials can. — adequate Vellez a ce i
X que que existe
g?lflisr: 7 ven:‘ilation. Pendroit soit bien | suficiente
T AWARNING aéré. ventilacion. )
Do not use 7 2\
flam |
mate tank, 4 AWARNING N\
AA EMENT ( )
— — . Strong vacuum.
Les| 5 — Keep away from fax
infla s Flammable materials inlet when fan is running
peuy ser or reactive "‘E":E. i pRTT—————r
' can cause explosion N—————r
une >nou iro, -
ﬁfé:: és de Do not pick up. 4 N\ le
mati. =
infla & dans A AVERTISSEMENT ;
le(s) ir(s). Les materiaux_ qI €« ;gm‘:;;g-g*,;;;"e el
__ — inflammables ou les
2 O] ||tz || [romg soranan CERTIFIED
Loy ol | causer une explosion ep away. . )
Los | les ou un incendie. \ Y
infla Ne les ramassez pas. A AVERTISSEMENT
g:;%esr:om:svgca' A ADVERTENCIA La c:tnurroie et le ventilateur
sonten 7
incendios. Los materi N h
No utifice inflmmas o metales € vous approchez pas- [ aFoRsaE
materiales reactivos pueden
inflamables en causer explosions o A ADVERTENCIA ®
el depdsito(s). incendios, - A bras drekevali
\ P (s) ) im Ios recoja. y ﬁzr‘:ierzemlsrnladnr en V ,/ Efa;ndus‘:gg‘l;:; degz -a‘smd':;
é akjado.
\ ) o ::IHII,D de plnum\!nln
Cpareig e v sl‘éi“d“%;“é’ < 8 o5 Eoiostora, - 1
( AWARNING A\ AVERTISSEMENT AADVEHTENCM\‘ SR TRESEGORTE
Lisez Ib manuel avant
Machine can doutiliser |2 machine,
A PARA SEGURIDAD
Lea el manualames de
operar | maqui
s i
|orellles. |para Ios oidos.. 2
\ | / \
T 3
N
( )

4 AWARNING \
/ 4 Burn hazard. Hot surface.

Do NOT touch.

A AVERTISSEMENT

Risque de bralures.
Surface chaude.
Ne pas toucher,

A ADVERTENCIA

Peligro de quemaduras.
Superficie caliente.

\ U e | NO tocar. Y,

(" AZE )
REFEOBThBY.
RESB LS TVET,

THBARVTLESY,

\

2-180 D Gas/LPG 331381 (3-07)




STANDARD PARTS

Fig. 74 - Label Group

e
F4—ELERAN
DIESEL FUEL
\———

(O ————
| HyyWEE
GASOLNE FLUEL

ACAUTION A ATTENTION AATENCIOINN

LPG engine |Le moteur a El motor LPG

will run for a |GPL tourne seguira

few seconds |encore funienande

after key is quelques algunos segundos
turned off. secondes une |después de

Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.

leaving Engagez le Aplique el freno de
machine. frein de estacionamiento
stationnement |antes de

avant de quitter |abandonar

la machine. la maquina. / 10251(%

M20 - G/LP
Ref. Part No. Serial Number Description Qty.

1 77221 (000000~ ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (000000- ) Label Set, Hi Temp 1
3 1027353 (000000- ) Label, Off-White, Es (Option) 3
4 1027372 (000000- ) Label, Off-White [Fast] (Option) 3
5 1015012 (000000- ) Label [Nfsi Certification] 1
6 1031017 (000000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1020434 (000000- ) Label, Caution [Apply Parking Brake] 1
9 1025101 (000000- ) Label, Caution [Apply Parking Brake] (Japan Only) 1

M20 Gas/LPG 331381 (3- 2-181




STANDARD PARTS

2-182 D Gas/LPG 331381 (3-07)
M Find... GO TO.. n n



OPTIONS

SECTION 3

Contents Page
Fig. 1-ESPumpGroup .................... 3-2
Fig. 2-ESTanksGroup .................... 3-4
Fig. 3 - Side Brush Motor Group ............. 3-6
Fig. 4 - Side Brush Lift Group ................ 3-8
Fig. 5 - Side Brush Solution Control Group ... 3-10
Fig. 6 - Side Brush Hydraulic Valve Group . ... 3-12
Fig. 7 - Side Brush Hydraulic Hose Group .... 3-14
Fig. 8 - Fast Solution Pump Group

(000000-002532) ..........ccveunn. 3-16
Fig. 9 - Fast Air Pump and Detergent Group

(000000-002532) ..........ccveunn. 3-18
Fig. 10 - Fast Foam Filter Group

(000000-002532) ..........ccveunn. 3-20
Fig. 11 - Fast Foam Filter Group, Side Brush

(000000-002532) ..........ccviunnn 3-22
Fig. 12 - Fast Wire Harness Group

(000000-002532) ..........ccveunn. 3-24
Fig. 13 - FaST Pumps and Detergent Group

(002533- ) I 3-26
Fig. 14 - FaST Solution Supply Group

(002533- ) I 3-28
Fig. 15 - FaST Solution Supply Group with

Side Brush (002533- ) e 3-30
Fig. 16 - Fast Wire Harness Group

(002533- ) 3-32
Fig. 17 - Backup Alarm Kit .................. 3-33
Fig. 18 - Light Kit, Flashing .................. 3-34
Fig. 19 - Light Kit, Revolving .. ............... 3-36
Fig. 20 - Light Kit, Flashing Overhead Guard .. 3-38
Fig. 21 - Light Kit, Revolving Overhead Guard . 3-39
Fig. 22 - Overhead Guard Kit ................ 3-40
Fig. 23 - Vacuum Wand Kit (000000-002406) .. 3-42
Fig. 24 - Vacuum Wand Kit (002407- ) ... 344
Fig. 25 - Spray Nozzle Kit ................... 3-46
Fig. 26 - Transport Group ................... 3-48
Fig. 27 - Squeegee Guard Kit ................ 3-50
Fig. 28 - Fire Extinguisher Kit ................ 3-52
Fig. 29 - Documentation Group .............. 3-53
M20 331381 (10-08) 3-1




OPTIONS

Fig. 1 - ES Pump Group

3-2 M20 331381 (6-06)
M Find... GO TO.. n n



OPTIONS

Fig. 1 - ES Pump Group

354461

Ref. Part No. Serial Number Description Qty.
1 41295 (000000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
2 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (000000- ) Pump, Detgt, 14vdc, 150m|/Min 20psi (See Breakdown) 1
4 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (000000- ) Washer, Flat, #10, Ss 2
6 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (000000- ) Bracket, Mig, Valve 1
8 01685 (000000- ) Washer, Flat, 0.31, Ss 2
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

10 79497 (000000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (000000- ) Fitting, Plstc, Str, Pm08/Pm08 2
12 73433 (000000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (000000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
15 42133A (000000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
16 79484 (000000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 73468 (000000- ) Fitting, Plstc, E90, Bm10/Pm12 1
18 63244-2 (000000- ) Fitting, Plstc, E90, Bm12/Pm08 1
19 630371 (000000- ) Fitting, Plstc, E90, Bm10/Pm08 1
20 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 2
21 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
22 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
23 369811 (000000- ) Hose, Pvc, Brd, 0.62id 0.880od 09.00l 1
24 24105 (000000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
25 33295 (000000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 26 375322 (000000- ) Fitting Kit, Hose, Garden 1
A 27 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
28 1016837 (000000- ) Bracket, Mig, Valve 1
29 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
30 377349 ( XXXXXX~ ) Fitting, Plstc, Pf12/Pf12, Bh 1
31 24544 (000000-xxxxxx ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
32 42133A (000000-xxxxxx ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1

M20 331381 (6-06)




OPTIONS

Fig. 2 - ES Tanks Group

M20 331381 (4-08)
M Find... GO TO.. n n

34



OPTIONS

354462
Fig. 2 - ES Tanks Group

Ref. Part No. Serial Number Description Qty.
1 1021210 (000000- ) Pump Assy, Column, Es (See Breakdown) 1
2 1028697 (000000- ) Sleeve, Rbr, 3.50b 3.58d 1.8l 1
3 1015033 (000000- ) Hose, Afmkt, Pvc, Brd 0.62id 01ft 1
4 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
5 386652 (000000- ) Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l 1
6 24543 (000000- ) Fitting, Plstc, E90, Bm12/Pf12 1
7 385685 (000000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1
8 1019636 (000000- ) Bracket, Mtg, Strainer 1
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6

10 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
11 1022229 (000000- ) Tank, Detgt, Trimmed 1
12 1025159 (000000- ) Bracket, Mtg, Detgt And Spray Wand 1
13 20952 (000000- ) Screen, Pump 1
14 1014974 (000000- ) Hose, Afmkt, Pvc, Brd 0.38id 02ft 1
15 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
16 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
17 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
18 41295 (000000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
19 1011885 (000000- ) Cap, Tank 1
20 1029497 (000000- ) Switch Assy, Press, 3.0, 19.51 Tube 1
21 32183 (000000- ) Fitting, Brs, E90, Pm02/Bm03 1
22 1031572 (000000- ) Hose, Afmkt, Vacuum, 0.16id 01ft 1
23 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
24 1015047 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 02ft 1
25 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
26 1039019 (000000- ) Filter, Soltn, 020mesh, Pm12 3.2d 08.0I 1
27 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 1

M20 331381 (4-08)




OPTIONS

Fig. 3 - Side Brush Motor Group

3-6 M20 331381 (3-07)
M Find... GO TO.. n n




OPTIONS

Fig. 3 - Side Brush Motor Group

354463

Ref. Part No. Serial Number Description Qty.
1 1021794 (000000- ) Bracket WIdt, Mtg, Side Brush 1
2 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdown) 1
3 56692 (000000-001337 ) Fitting, Hyd, Str, Jm08/Om10 2
4 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (000000- ) Washer, Flat, 0.38 Std 4
6 1042968 (000000- ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (000000- ) Spacer, Hub, Keyed 1
8 19191 (000000- ) Spacer 1
9 25046 (000000- ) Screw, Hex, .25-20 X 1.00, 5 1

10 1022135 (000000- ) Bracket, Mtg, Sqge 1
11 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (000000- ) Washer, Flat, 0.31, Ss 8
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1022188 (000000- ) Bar, Retainer 1
15 1022111 (000000- ) Frame WiIdt, Sqge, Side Brush 1
16 1022302 (000000- ) Nut, T, M8 X 1.25 X 14.50d X 9.5l 2
17 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 223470 (000000- ) Screw, Btn, M8 X 1.25 X 25, Ss 2
19 1022260 (000000- ) Bumper WIdt, Brush, Side 1
20 369359 (000000- ) Pin, Hitch, .375d X 3.12I, PI 3
21 46800 (000000- ) Pin, Clevis, 0.31d X 0.75I 1
22 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
23 86759 (000000- ) Retainer, Sqge 1
24 1025005 (000000- ) Squeegee Assy, Sba, Linatex 1
24 1027716 (000000- ) Squeegee Assy, Sba, Ure 1
25 56821 (001338- ) Fitting, Hyd, E90, Jm08/0Om10 1

M20 331381 (4-08)




OPTIONS

Fig. 4 - Side Brush Lift Group

3-8 M20 331381 (9-06)
M Find... GO TO.. n n




OPTIONS

354464
Fig. 4 - Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (000000- ) Pivot WIdt, Brush, Side 1
2 71868 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (000000- ) Channel Widt, Pivot 1
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (000000- ) Wasbher, Flat, Belleville, .31 5
6 1021617 (000000- ) Pin Widt 1
7 71869 (000000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (000000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (000000- ) Arm, Link 4

A 11 63233 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (000000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (000000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (000000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (000000- ) Washer, Flat, 0.31, Ss 8
16 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (000000- ) Fitting, Hyd, E90, Jm04/Om04 3
20 77098 (000000- )  Fitting, Hyd, E90, Jm06/0Om04 1
21 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (000000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (000000- ) Adapter, Rod-End, Side Brush 1
24 71874 (000000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (000000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (000000- ) Washer, Flat, 0.50 Sae 1
29 48985 (000000- ) Nut, Hex, Jam, .50-20 1

M20 331381 (4-08)




OPTIONS

Fig. 5 - Side Brush Solution Control Group

M20 331381 (10-08)
M Find... GO TO.. n n

3-10



OPTIONS

Fig. 5 - Side Brush Solution Control Group

354465

Ref. Part No. Serial Number Description Qty.
1 1040834 (000000-002241 ) Angle, Mtg, Valve 1
2 1022106 (000000- ) Valve Assy, Water, Solenoid, 12vdc 1
3 09738 (000000- ) Screw, Hex, M5 X 0.8 X 12, Ss 2
4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
5 17284 (000000-002241 ) Screw, Btn, M8 X 1.25 X 16, Ss 1
6 32491 (000000-002241 ) Washer, Flat, 0.31, Std 1
7 08713 (000000-002241 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 393255 (000000- ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1

10 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
11 82839 (000000- ) Tread, Non-Skid, 02.2w 11.5I 1
12 1022318 (000000- ) Guard WIdt, Brush, Side 1
13 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
14 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
15 1017672 (000000- ) Pin, Clevis, 30mmd X 200mml 1
16 1021047 (000000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 2
17 761490 (000000- ) Pin, Cotter, Hair, Dbl 1
18 50178 (000000- ) Hose, Pvc, Clr, 0.50id 0.690d 26.00I 1
19 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

M20 331381 (10-08)




OPTIONS

Fig. 6 - Side Brush Hydraulic Valve Group

M20 331381 (5-09)
M Find... GO TO.- n n

3-12



OPTIONS

354466
Fig. 6 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1018938 (000000-002015 ) Valve, Cntrl, Hyd [M20 And T20] (See Breakdown) 1
1 1037805 (002016- ) Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdown) 1
2 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 2
3 55685 (000000- ) Fitting, Hyd, Str, Jm04/Om06 2
4 34359 (000000- ) Fitting, Hyd, E45, Jm04/0Om04 1
5 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 1
6 395973 (000000- ) Fitting, Hyd, Str, Om04/Qm04 1
7 1026119 (000000- ) Valve, Hyd, Check, Jm08/Om08 5000psi 1
8 55586 (000000-002951 ) Fitting, Hyd, Str, Jm04/Om04 1
9 39210 (000000-002951 ) Fitting, Hyd, E90, Jf04/Jm04 1

10 396476 (000000-002951 ) Fitting, Hyd, Str, Jf04/Qm04 1
11 44869 (000000- ) Fitting, Hyd, Str, Jm08/0Om08 1
12 42226 (000000- )  Fitting, Hyd, E45, Jm08/Om08 1
13 56820 (000000-002015 ) Fitting, Hyd, E90, Jm06/0Om06 1
14 1025405 (000000-001357 ) Tube, Hyd, 08 Jf08/Jf08 1
15 1045272 (000000- ) Bracket, Valve, Sba [M20 And T20] 1
16 06959 (000000- ) Screw, Hex, M8 X 1.25 X 100, 8.8 2
17 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (000000- ) Wasbher, Flat, 0.31, Std 2
20 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
21 60090 (000000- ) Fitting, Hyd, Cap, Jf08 1
22 1037011 (001358- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1
23 56690 (002016- ) Fitting, Hyd, Str, Jm06/0Om06 1
24 47504 (002016- )  Fitting, Hyd, E90, Jf06/Jm06 1
25 395974 (002952- ) Fitting, Hyd, E90, Om04/QmO04 1

M20 331381 (5-09) 3-13




OPTIONS

Fig. 7 - Side Brush Hydraulic Hose Group

M20 331381 (10-08)
M Find... GO TO.. n n

3-14



OPTIONS

Fig. 7 - Side Brush Hydraulic Hose Group

354467

Ref. Part No. Serial Number Description Qty.
1 361047 (000000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (000000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0 1
3 1025990 (000000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1023486 (000000-001337 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0 2
5 1025991 (000000- ) Hose, Hyd, Tc06, JfO6str /Jf06str, 23.0 1
6 1025992 (000000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 20.0 1
7 1025445 (000000-026999 ) Hose, Hyd, Tc06, JfO6str /Jf06e90, 74.0 1
8 365004 (000000-001337 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0 1
9 56690 (000000- ) Fitting, Hyd, Str, Jm06/0Om06 1

10 76316 (000000-026999 ) Fitting, Hyd, Tee, Jm06/Jm06/0m06, Run 1
11 1036965 (001338- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 1
12 1036944 (001338- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0 1
13 59577 (027000- )  Fitting, Hyd, Str, Jm06/0Om06, Long 1
14 377236 (027000- ) Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0 1

M20 331381 (10-08)

3-15




OPTIONS

Fig. 8 - Fast Solution Pump Group (000000-002532)

3-16 M20 331381 (4-08)
M Find... GO TO.. n n



OPTIONS

Fig. 8 - Fast Solution Pump Group (000000-002532)

354468

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-002532 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 54333 (000000-002532 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 1011412 (000000-002532 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
4 64743 (000000-002532 ) Fitting, Plstc, Str, Bm08/Pm06 2
5 1005302 (000000-002532 ) Filter, In-Line, Pf06/Pf06, 80 Mesh 1
6 1006401 (000000-002532 ) Hose, Afmkt, Pvc, Brd 0.50id 03ft 1
7 1018499 (000000-002532 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
8 1030878 (000000-002532 ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
9 17185 (000000-002532 ) Screw, Pan, M5 X 0.8 X 40, Ss 4
10 01683 (000000-002532 ) Washer, Flat, #10, Ss 4
11 09739 (000000-002532 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 4
12 398468 (000000-002532 ) Fitting, Brs, Str, Pm04/Pm04 3
13 1010836 (000000-002532 ) Fitting, Brs, E90, Bm08/Pm04 1
14 398474 (000000-002532 ) Fitting, Brs, Tee, Pf04/P{04/Pf04 2
15 150100 (000000-002532 ) Fitting, Brs, Str, Pf02/Pm04 1
16 1028582 (000000-002532 ) Switch, Press, 10psi, Spst 1
17 1010836 (000000-002532 ) Fitting, Brs, E90, Bm08/Pm04 2
v 1030864 (000000-002532 ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 18 1005506 (000000-002532 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 19 1005507 (000000-002532 ) Fitting, Plstc, Body, Spray, Pf04 1
A 20 1005508 (000000-002532 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 21 1018883 (000000-002532 ) Plate, Orifice, 0.070id 1
A 22 1006447 (000000-002532 ) Vr, Filter, Screen, 50 Mesh .59d .8l Ss 1
v 1030863 (000000-002532 ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 23 1005506 (000000-002532 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 24 1005507 (000000-002532 ) Fitting, Plstc, Body, Spray, Pf04 1
A 25 1005508 (000000-002532 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 26 1018884 (000000-002532 ) Plate, Orifice, 0.093id 1
A 27 1006447 (000000-002532 ) Vr, Filter, Screen, 50 Mesh .59d .8l Ss 1
28 762249 (000000-002532 ) Fitting, Brs, Str, Bm08/Pm04 1
29 1018098 (000000-002532 ) Valve, Water, 12vdc, 6.0mm, 04pf 2
30 1010836 (000000-002532 ) Fitting, Brs, E90, Bm08/Pm04 3
31 63245-1 (000000-002532 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
32 09200 (000000-002532 ) Screw, Pan, M5 X 0.8 X 12, Ss 5
33 07514 (000000-002532 ) Washer, Lock, Int, #10, Ss 4
34 1010684 (000000-002532 ) Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br 2
35 10632-19  (000000-002532 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Mail 1
36 1026074 (000000-002532 ) Plate, Hsng [Fast] 1
37 361339 (000000-002532 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
38 32490 (000000-002532 ) Washer, Flat, 0.25 Std 4
39 49266 (000000-002532 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
40 763116 (000000-002532 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
41 763114 (000000-002532 ) Tie, Cable, 11.3l, 2.75d Max 1
42 14877 (000000-002532 ) Fitting, Plstc, E90, Bm12/Pm12 1
43 42133A (000000-002532 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
44 24544 (000000-002532 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
45 56186 (000000-002532 ) Relay, 12vdc, 40a, Spdt N/O 1
46 09739 (000000-002532 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1

M20 331381 (4-08)

3-17




OPTIONS

Fig. 9 - Fast Air Pump and Detergent Group (000000-002532)

M20 331381 (4-08)
M Find... GO TO.. n n

3-18



OPTIONS

Fig. 9 - Fast Air Pump and Detergent Group (000000-002532)

354469

Ref. Part No. Serial Number Description Qty.
1 1018097 (000000-002532 ) Pump, Detgt, 12vdc 1
2 09206 (000000-002532 ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
3 02850 (000000-002532 ) Nut, Hex, Lock, M4 X 0.7, NI 2
4 1014082 (000000-002532 ) Fitting, Brs, E90, Cf03/Pf02 2
5 150525 (000000-002532 ) Fitting, Brs, Str, Bm04/Pm02 2
6 11984 (000000-002532 ) Fitting, Pipe, E90, Pf02/Pm02 1
7 1014575 (000000-002532 ) Clamp, Hose, Plstc .351-.394 Id 8
8 1002898 (000000-002532 ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
9 1002899 (000000-002532 ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1

10 1005435 (000000-002532 ) Fitting, Plstc, Pipe, Cap, Pf04 1
11 1013902 (000000-002532 ) Valve, Check, 0002psi Bm04/Bm04 1
12 1018780 (000000-002532 ) Pump, Air, Ele, 12vdc 1
13 1005255 (000000-002532 ) Filter Assy, Air, Mold, Ure 1
14 53466 (000000-002532 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
15 76099 (000000-002532 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 1026067 (000000-002532 ) Bracket WIdt, Mtg [Fast] 1
17 09740 (000000-002532 ) Screw, Hex, M8 X 1.25 X 20, Ss 4
18 1017218 (000000-002532 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
19 1029118 (000000-002532 ) Bracket, Mtg [Fast] 1
20 361339 (000000-002532 ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
21 32490 (000000-002532 ) Washer, Flat, 0.25 Std 2
22 1033297 (000000-002532 ) Cover WIdt [Fast] 1
23 1021878 (000000-002532 ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
24 1006415 (000000-002532 ) Hose, Afmkt, Pvc, Clr 0.25id 03ft 1

M20 331381 (4-08)

3-19




OPTIONS

Fig. 10 - Fast Foam Filter Group (000000-002532)

3-20 M20 331381 (4-08)
M Find... GO TO.. n n



OPTIONS

Fig. 10 - Fast Foam Filter Group (000000-002532)

354470

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-002532 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (000000-002532 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-002532 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (000000-002532 ) Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (000000-002532 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 385644 (000000-002532 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
7 63810 (000000-002532 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
8 1011521 (000000-002532 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1

M20 331381 (4-08)

3-21




OPTIONS

Fig. 11 - Fast Foam Filter Group, Side Brush (000000-002532)

3-22 M20 331381 (4-08)
M Find... GO TO.. n n



OPTIONS

354471
Fig. 11 - Fast Foam Filter Group, Side Brush (000000-002532)

Ref. Part No. Serial Number Description Qty.
1 79273-1 (000000-002532 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (000000-002532 ) Tube, Pvc, Clr, 4.0l [Shc80] 1
3 1002789 (000000-002532 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (000000-002532 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (000000-002532 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
6 1010668 (000000-002532 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
7 1018333 (000000-002532 ) Fitting, Plstc, Rst, .500d /.13id 1
8 385644 (000000-002532 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
9 63810 (000000-002532 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 1037825 (000000-002532 ) Valve, Solenoid, 12vdc, Water Flow 1
11 1030511 (000000-002532 ) Plate, Mtg, Valve 11
12 09200 (000000-002532 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
13 01683 (000000-002532 ) Washer, Flat, #10, Ss 2
14 09739 (000000-002532 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
15 76099 (000000-002532 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 763116 (000000-002532 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
17 1011412 (000000-002532 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
18 1015067 (000000-002532 ) Hose, Afmkt, Pvc, Cir 0.50id 08ft 1

M20 331381 (4-08) 3-23




OPTIONS

Fig. 12 - Fast Wire Harness Group (000000-002532)

11INd410 oL

g a3ss

v 33,1

NId[dl 3dIMm

2 r3L1

2 H3LT

2 93L1

1 33L1 2 33SL
1 a3st [ J3SL
1 J3L1 ! a3ss
1 V3Ll I V3sL
NId[dI 34IM NId|dl 3dIM

[1-21s0]  oN

[1-5483]  #N

[a1 NNOoO[al dwod|

(a1 _NNo2[al gnwod|

3352

93L1

N

—|<|dD

al 3dim

2dnnd

&

g V3rL

TdANd v H3L1

NId|al 3d1Mm

A3av
HOVLLY
HNd/J3L1
1IN2Y12 oL
w0ZH..
40t g | v3es
HOVLLY v | 93L1
Und/a3L1 NId|Ql 3dim
1INJY1D OL
JnNd
g | v3os IN3953130
v
NId
WNIVANL
3av
HOV LLY
HNd/Y3LT
1INJYID OL
RIE
8 | vIsL
NId[al 3dIm
- [
..... ]
SSIANYVH
NIVA OL
TNNOD
SSINMVH
NIVA OL
aNNOY9
STNNOD

1IN34d10 Ol

AVI3Y
1Sv4d
LW

V48| 9nd
OE | v3es
S8 | 03sL
98 | r3aLi
L8| V3IET
NIJ[AI 3dIMm

HOL IMS
3YNSS3dd

1MS

v3vL

v3E8

arl 3dim

‘_ =

M20 331381 (4-08)
M Find... GO TO.. n n

3-24



OPTIONS

1019646-354472
Fig. 12 - Fast Wire Harness Group (000000-002532)

Ref. Part No. Serial Number Description Qty.

1 1019646 (000000-002532 ) Harness [Fast, M20 And T20] 1

M20 331381 (NIL) 3-25




OPTIONS

Fig. 13 - FaST Pumps and Detergent Group (002533- )
14 15 4
15

9

36

3-26 M20 331381 (10-08)
M Find... GO TO.. n n



OPTIONS

354789

Fig. 13 - FaST Pumps and Detergent Group (002533- )

Ref. Part No. Serial Number Description Qty.
1 1044342 (002533- ) Bracket Widt, Mtg [Fast Gen 2+] 1
2 09740 (002533- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (002533- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (002533- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (002533- ) Pump, Soltn, 13.7vdc, 65psi [Fast li+] 1
6 1039357 (002533- ) Bracket, Retainer, Pump 1
7 15678 (002533- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1011403 (002533- ) Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr 1
9 43844 (002533- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (002533- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (002533- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (002533- ) Washer, Flat, 10, Ss 2
13 150540 (002533- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 150709 (002533- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
15 57248 (002533- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (002533- ) Bracket, Mig [Fast Gen 2+] 1
17 9004515 (002533- ) Fast Kit, Injector, Ci[M20/M30 FaST Il1+] 2
18 1005435 (002533- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (002533- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (002533- )  Fitting, Plstc, Str, Pm04, Cplg, Mal 2
21 150713 (002533- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (002533- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (002533- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (002533- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (002533- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (002533- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 14877 (002533- ) Fitting, Plstc, E90, Bm12/Pm12 1
28 42133A (002533- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (002533- ) Fitting, Plstc, Str, Pm12/Pm12 1.60l 1
30 1005552 (002533- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19  (002533- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (002533- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
33 1024237 (002533- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
34 1014929 (002533- ) Hose, Afmkt, Pvc, Clr, 0.38id, 011t 1
35 1010668 (002533- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1021878 (002533- ) Fast 665 4 Ltr, Detergent 1
37 1035794 (002533- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (002533- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (002533- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (002533- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1

M20 331381 (10-08) 3-27




OPTIONS

Fig. 14 - FaST Solution Supply Group (002533- )

3-28 M20 331381 (4-08)
Find... §Go To..



OPTIONS

354791

Fig. 14 - FaST Solution Supply Group (002533- )
Ref. Part No. Serial Number Description Qty.
1 63810 (002533- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015045 (002533- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
3 54333 (002533- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (002533- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
5 385644 (002533- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
M20 331381 (4-08) 3-29




OPTIONS

Fig. 15 - FaST Solution Supply Group with Side Brush (002533- )

3-30 M20 331381 (5-09)
M Find... GO TO.. n n



OPTIONS

354792

Fig. 15 - FaST Solution Supply Group with Side Brush (002533~ )

Ref. Part No. Serial Number Description Qty.
1 1010668 (002533- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (002533- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (002533- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (002533- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (002533- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (002533- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (002533- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (002533- ) Hose, Heater, E9Q, 0.62id, 24.0 4.0 1
9 1011412 (002533- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1030511 (002533- ) Plate, Mtg, Valve 1
11 01683 (002533- ) Washer, Flat, 10, Ss 2
12 09739 (002533- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
13 76099 (002533- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1

M20 331381 (5-09) 3-31




OPTIONS

Fig. 16 - Fast Wire Harness Group (002533- )

WIRE ID|PIN
[WiRe To[Pin] 1760 | A
ToEA | B
CONNI6
GROUND_TO
MAIN HARNESS

WL WIRE 1D[P

CONN_1D

| Z]

|
1 79EC
( )
)
WIRE_ID]PIN] d
17EA
178
17EC
176D
H 17EE
WIRE ID|PIN
o e B 22 = ,
75EA | B
ADD CAVITY PLU
DEUTSCH #11401
FLOW VALVE
[WIRE_ID[PIN]|
A |
B
ID LABEL:
HIGH FLOW
VALVE
WIRE ID|PIN
17EC A
BBEA B8
79EB C
354724
Ref. Part No. Serial Number Description Qty.
1 1037809 (002533- ) Harness, Wire [Fast Gen 2] 1
3-32

M20 331381 (1-08)




OPTIONS

Fig. 17 - Backup Alarm Kit

PN

354473
Ref. Part No. Serial Number Description Qty.
v 9001321 (000000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 61920 (000000- ) Alarm Assy, Backup, 12-24vdc 82-107dba 1
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
M20 331381 (8-07) 3-33

iome | o feoof e | e8]




OPTIONS

Fig. 18 - Light Kit, Flashing

M20 331381 (9-06)
M Find... GO TO.. n n

3-34



OPTIONS

Fig. 18 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (000000- ) Light Kit, FIsh, Ci [M20 And T20] 1
AV 1 1017248 (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000845 (000000- ) Lamp, Bulb, Lamp, Fish 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / FIsh Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (000000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2

M20 331381 (4-08)

3-35




OPTIONS

Fig. 19 - Light Kit, Revolving

M20 331381 (9-06)
M Find... GO TO.. n n

3-36



OPTIONS

354475

Fig. 19 - Light Kit, Revolving
Ref. Part No. Serial Number Description Qty.
v 9001331 (000000- ) Light Kit, Revl, Ci [M20 And T20] 1
AV 1 1017250 (000000- ) Lamp Strobe, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Lamp, Strobe 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / FIsh Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (000000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2

M20 331381 (4-08)

3-37




OPTIONS

Fig. 20 - Light Kit, Flashing Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001718 (000000- ) Light Kit, FIsh, W/Ohg, Ci[M20 And T20] 1
AV 1 1017248 (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000845 (000000- ) Lamp, Bulb, Lamp, Fish 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Flsh Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (000000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17 (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

3-38 M20 331381 (4-08)




OPTIONS

Fig. 21 - Light Kit, Revolving Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001717 (000000- ) Light Kit, Revl, W/Ohg, Ci [M20 And T20] 1
AV 1 1017250 (000000- ) Lamp Strobe, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Lamp, Strobe 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Revl / Flsh Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Revl / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (000000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17 (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

M20 331381 (4-08) 3-39




OPTIONS

Fig. 22 - Overhead Guard Kit

M20 331381 (9-06)
M Find... GO TO.. n n

3-40



OPTIONS

354478

Fig. 22 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (000000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (000000- ) Guard Widt, Top, Ohg 1
A 2 1022265 (000000- ) Tube WiIdt, Leg, Ohg, Lh, Pntd 1
A 3 1022266 (000000- ) Tube WiIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (000000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (000000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (000000- ) Mirror, Convex, 0.50D 1
A 9 32491 (000000- ) Wasbher, Flat, 0.31, Std 1
A 10 19313 (000000- ) Nut, Hex, Std, .31-18 1
A 11 10632-17  (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 2
A 12 1032830 (000000- ) Insulation 1
A 13 1032831 (000000- ) Insulation 2
A 14 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3

M20 331381 (10-08)

3-41




OPTIONS

Fig. 23 - Vacuum Wand Kit (000000-002406)

3-42 M20 331381 (4-08)
M Find... GO TO.. n n




OPTIONS

Fig. 23 - Vacuum Wand Kit (000000-002406)

354479

Ref. Part No. Serial Number Description Qty.
v 9001334 (000000-002406 ) Wand Kit, Vacuum, Ci [M20] 1
A 1 69657 (000000-002406 ) Hose Assy, W/2cuff, 1.5d 84l [Vacwand] 1
A 2 63451 (000000-002406 ) Nozzle, Wand, Plstc, 14.0Ig 1
A 3 63430 (000000-002406 ) Shoe, Plistc, Sqge, 14.0 1
A 4 63448 (000000-002406 ) Tube, Wand, Vacuum, Metal [1pick=1box] 1
A 5 1030549 (000000-002406 ) Bracket, Mtg, Vacuum Wand 1
A 6 1026146 (000000-002406 ) Plate, Mtg, Vacuum Wand 1
A 7 397648 (000000-002406 ) Nut, Isolator, .38-16 Wall Th .015-.437 4
A 8 21198 (000000-002406 ) Screw, Hex, .38-16 X 1.25,5 4
A 9 32492 (000000-002406 ) Washer, Flat, 0.38 Std 4
A 10 367974 (000000-002406 ) Strap, Pyp, 0.07 1.0w 18.5l, W/ Buckle 3
A 11 67004 (000000-002406 ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 6
A 12 55845 (000000-002406 ) Screw, Hex, M5 X 0.8 X 16, Fmg 6
A 13 69659 (000000-002406 ) Plunger 1

M20 331381 (4-08)

3-43




OPTIONS

Fig. 24 - Vacuum Wand Kit (002407 - )

3-44 M20 331381 (4-08)
M Find... GO TO.. n n




OPTIONS

354659

Fig. 24 - Vacuum Wand Kit (002407 - )
Ref. Part No. Serial Number Description Qty.
v 9001334 (002407- ) Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (002407- ) Bag, Power 1
A 2 72968 (002407- ) Rivet, Plstc, .250d X 0.90 4
A 3 63448 (002407- ) Tube, Wand, Vacuum, Metal 1
A 4 69657 (002407- ) Hose Assy, W/2cuff, 1.5d 084l [Vacwand] 1
A 5 69659 (002407- ) Plunger 1
A 6 55845 (002407- ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 63430 (002407- ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (002407- ) Nozzle, Wand, Plstc, 14.0I 1
A 9 67004 (002407- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (002407- ) Washer, Flat, 06 6

M20 331381 (4-08) 3-45




OPTIONS

Fig. 25 - Spray Nozzle Kit

3-46 M20 331381 (4-08)
M Find... GO TO.. n n




OPTIONS

Fig. 25 - Spray Nozzle Kit

354480

Ref. Part No. Serial Number Description Qty.
v 9001310 (000000- ) Nozzle Kit, Spray, Ci 1
A 1 1026743 (000000- ) Pump, Diaphragm (See Breakdown) 1
A 2 1027007 (000000- ) Plate, Mtg, Pump 1
A 3 06939 (000000- ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
A 4 19066 (000000- ) Washer, Flat, #10 4
A 5 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 6 1015045 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
A 7 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
A 8 1019250 (000000- ) Hose, Water, Coll 1
A 9 769785 (000000- ) Nozzle, Spray, Gun 1
A 10 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 11 1027237 (000000- ) Bracket, Mtg, Spray Handle 1
A 12 385644 (000000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
A 13 1018499 (000000- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
A 14 398500 (000000- ) Switch, Rocker, Dpdt On/None/On 1
A 15 1029790 (000000- ) Bracket, Mtg, Spray Wand [Fast, Conv] 1
A 16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
A 17 1017218 (000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 2
A 18 1027978 (000000- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 19 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 1
A 20 1029055 (000000- ) Wand, Clean-OQut 1
A 21 1029057 (000000- ) Clip, Grip, Finger, .875-1.25 2
A 22 20394 (000000- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 23 01683 (000000- ) Washer, Flat, #10, Ss 6
A 24 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 25 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 26 1029153 (000000- ) Nipple, Hose 1
A 27 1029155 (000000- ) Coupling, Nozzle, Spray 1
A 28 1029156 (000000- ) Nozzle 1
A 29 1029399 (000000- ) Valve, Shutoff 1
A 30 1021881 (000000- ) Harness, Spray, Nozzle 1
A 31 56186 (000000- ) Relay, 12vdc, 40a, Spdt N/O 1
A 32 1018495 (000000- ) Fitting, Plstc, Str, Bm08/Pf08s, Swivel 1

M20 331381 (4-08)

3-47




OPTIONS

Fig. 26 - Transport Group

3-48 M20 331381 (4-08)
M Find... GO TO.. n n




OPTIONS

Fig. 26 - Transport Group

354481

Ref. Part No. Serial Number Description Qty.
1 1040800 (002473- ) Bracket, Latch, Cover 2
2 1020526 (000000- ) Bracket, Retaining, Hose 2
3 1032896 (002473- ) Plate, Hook, Latch, [M20] 2
4 09744 (002473- ) Screw, Hex, M6 X 1.00 X 12, Ss 8
5 01684 (002473- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
6 360824 (000000- ) Latch 2
7 09200 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 4
8 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
9 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 2

10 32491 (000000- ) Washer, Flat, 0.31, Std 2
11 08712 (002473- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
12 1032869 (000000-002472 ) Bracket, Latch, Cover 2
13 1032896 (000000-002472 ) Plate, Hook, Latch, [M20] 2
14 09744 (000000-002472 ) Screw, Hex, M6 X 1.0 X 12, Ss 8
15 01684 (000000-002472 ) Washer, Flat, 0.25, Ss 8

M20 331381 (4-08)

3-49




OPTIONS

Fig. 27 - Squeegee Guard Kit

M20 331381 (4-08)
M Find... GO TO.. n n

3-50



OPTIONS

354482

Fig. 27 - Squeegee Guard Kit
Ref. Part No. Serial Number Description Qty.

v 9001338 (000000- ) Guard Kit, Sqge, Ci [M20] 1
A 1 1027560 (000000- ) Bracket Widt, Guard, Sqge 2
A 2 39284 (000000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
A 3 32492 (000000- ) Washer, Flat, 0.38 Std 14
A 4 1024977 (000000- ) Bumper, Ure, 1.50d 1.25I 2
A 5 21196 (000000- ) Screw, Hex, .38-16 X 0.88, 5 2
A 6 1026746 (000000- ) Guard WiIdt, Sqge, Rear, Pntd 1
A 7 06965 (000000- ) Screw, Hex, M10 X 1.5 X 80, 8.8 2
A 8 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 9 369359 (000000- ) Pin, Hitch, .375d X 3.12], PI 1
A 10 57702 (000000- ) Cable, Glv .06d 012.0l .26eye /.26eye 1
A 11 55845 (000000- ) Screw, Hex, M5 X 0.8 X 16, Fmg 1
A 12 01683 (000000- ) Washer, Flat, #10, Ss 1
A 13 1045444 ( XXXXXX = ) Guard WIdt, Sqge [M20/T20/M30] 2
A 14 06962 (000000- ) Screw, Hex, M10 X 1.5 X 45, 8.8 4
A 15 1029543 (000000- ) Plate, Mtg 2

16 1025663 (000000-002435 ) Guard WIdt, Sqge 2

17 1040863 (002436-xx0xxx ) Guard WIidt, Sqge [M20/T20 Lh, M30 Rh] 1

18 1040871 (002436-xx00xx ) Guard WIdt, Sqge [M20/T20 Rh, M30 Lh] 1

M20 331381 (4-08)

3-51




OPTIONS

Fig. 28 - Fire Extinguisher Kit

354484

Ref. Part No. Serial Number Description Qty.
9001316 (000000- ) Extinguisher Kit, Fire, Ci [M20 And T20] 1
1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
2 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2

3-52

iome | o Jeoof 1| (e8]

M20 331381 (6-06)



OPTIONS

Fig. 29 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331380 (000000- ) Manual, Oprtr [M20 Gas/Lpg En] 1
1032578 (000000- ) Instr, Maint, Wall Chart [M20] 1
331382 (000000- ) Manual, Oprtr [M20 Gas/Lpg, Es, Na] 1
331383 (000000- ) Manual, Oprtr [M20 Gas/Lpg, Fr, Na] 1
331381 (000000- ) Manual, Parts [M20 Gas/Lpg En] 1
331385 (000000- ) Manual, Service [M20 En] 1
1027759 (000000- ) Video, Oprtr, Dvd [W/Checklist M20] 1
372863 (000000-001999 ) Manual, Service, Eng[Gm1.6l Em Cert] 1
371790 (000000-001999 ) Manual, Service, Eng [Gm1.6]] 1
9003926 (002000- ) Manual, Eng, Cd-Rom [Tier li,Gm1.6l] 1

M20 331381 (4-08)

3-53




OPTIONS

3-54 M20 331381 (10-08)
M Find... GO TO.. n n



BREAKDOWNS

SECTION 4

Contents Page
Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown, 379609 . .. 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 - Hydraulic Motor Breakdown, 71729 .. .. 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 - Hydraulic Motor Breakdown, 53485 ... 4-10
Fig. 7 - Hydraulic Valve Breakdown, 1018936 . 4-11
Fig. 8 - Hydraulic Valve Breakdown, 1018938 . 4-12
Fig. 9 - Hydraulic Valve Breakdown, 1037805 . 4-14
Fig. 10 - Hydraulic Valve Breakdown, 1020394 . 4-16
Fig. 11 - Hydraulic Valve Breakdown, 1038566 . 4-18
Fig. 12 - Hydraulic Steering Valve Breakdown,

1024260 ... 4-20
Fig. 13 - Metering Solution Pump Breakdown,

73260 ... 4-22
Fig. 14 - Water Pump Breakdown, 1026743 ... 4-23
Fig. 15 - FaST Injector Assembly Breakdown,

9004515 . ... ... 4-24

M20 331381 (10-08) 4-1




BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

)/
"\
o=

/l

4-2 M20 331381 (6-06)
M Find... GO TO.. n n



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 331381 (3-07)




BREAKDOWNS

Fig. 2 - Hydraulic Motor Breakdown, 379609

M20 331381 (6-06)
Home | Find... §Go To.. n n




BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

M20 331381 (6-06)




BREAKDOWNS

Fig. 3 - Hydraulic Pump Breakdown, 1024251

4-6 M20 331381 (3-07)
M Find... GO TO.. n n




BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plt, Cam, Pump, Hyd 1
A 12 373391 (000000- )  Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

M20 331381 (9-06)




BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 71729

09606-09670 - ALL

Tennant Manufacturer

Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- )  Key-Wdruff 0.251.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  Pld 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

M20 331381 (6-06)




BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [C]] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw  ClI 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

M20 331381 (1-08) 4-9
M Find... Go To.- n n




BREAKDOWNS

Fig. 6 - Hydraulic Motor Breakdown, 53485

~R.

07490 - 09670

Ref. Part No. Serial Number Description Qty.

v 53485 (000000- ) Motor, Hyd, Gear, Ext 0.19 Rh 3000 1
A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1

6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

4-10 M20 331381 (6-06)
M Find... GO TO.- n n




BREAKDOWNS

Fig. 7 - Hydraulic Valve Breakdown, 1018936

(D)

S PC5
RS
D

RS \ \1

Ref. Part No. Serial Number Description Qty.
v 1018936 000000- Valve, Cntrl, Hyd [M20]
AV 373656 000000- Valve, Check

AA
AV
AA
AA
AV

373647
373657
373648
373647
373637
AA 373648
AA 373647

Seal Kit, Cartridge
Stem, Valve, Hyd, 4w2p
Nut, Coil, F/#8

Seal Kit, Cartridge
Valve, Cntrl, Solenoid
Nut, Coil, F/#8

Seal Kit, Cartridge
Spool, Pilot, Hyd

o~NO O WOWN =

A 10 373640
A 11 373639
AV 12 74098
AA 13 77003
A 14 373633

Solenoid, #8, 12vdc

Spacer, Coil, #8

Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Plug, Orifice, Valve, Hyd, .040

AV 15 373659
AA 16 373647
A 17 373660
AV 18 13904
AA 19 77005

Valve, Hyd, Relief

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .030
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06

e e e e T I N s T 1 T S A A N P S S S O I S

(
(
(
(
(
(
(
E
A 9 373658 (000000-
(
(
(
(
(
(
(
(
(
(

N ' e e e e e e e e e e e S S S

M20 331381 (10-08)




BREAKDOWNS

Fig. 8 - Hydraulic Valve Breakdown, 1018938

4-12 M20 331381 (6-06)
M Find... GO TO.. n n




BREAKDOWNS

ALL
Fig. 8 - Hydralic Valve Breakdown, 1018938

Ref. Part No. Serial Number Description Qty.

v 1018938 Valve, Cntrl, Hyd [M20 And T20]

( ) 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, F/#8 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd, 4w2p 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 21 373673 (000000- ) Nut, Solenoid 1
AA D22 373672 (000000- ) Seal Kit, Cartridge 1

M20 331381 (9-06) 4-13




BREAKDOWNS

Fig. 9 - Hydraulic Valve Breakdown, 1037805

4-14 M20 331381 (4-08)
M Find... GO TO.. n n



BREAKDOWNS

ALL
Fig. 9 - Hydralic Valve Breakdown, 1037805

Ref. Part No. Serial Number Description Qty.

v 1037805 Valve, Cntrl, Hyd, Solenoid, 03/16gpm

( ) 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373683 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373647 (000000- ) Seal Kit, Cartridge 1
AV 10 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 11 373647 (000000- ) Seal Kit, Cartridge 1
A 12 373640 (000000- ) Solenoid, #8, 12vdc 1
A 13 373658 (000000- ) Spool, Pilot, Hyd 1
A 14 373642 (000000- ) Solenoid, #10, 12vdc 3
AV 15 373663 (000000- ) Valve, Stem, No 1
AA 16 373646 (000000- ) Seal Kit, Cartridge 1
AV 17 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 18 373672 (000000- ) Seal Kit, Cartridge 1
A 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
A 20 373685 (000000- ) Nut, Coil, Nyl Patch 1
A 21 373686 (000000- ) Nut, Coil, Nyl Patch 1
AV 22 1047625 (000000- ) Valve, Relief 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1

M20 331381 (4-08) 4-15




BREAKDOWNS

Fig. 10 - Hydraulic Valve Breakdown, 1020394
<2

cvi1 g
ey,

4-16 M20 331381 (6-06)
M Find... GO TO.. n n



BREAKDOWNS

ALL
Fig. 10 - Hydraulic Valve Breakdown, 1020394

Ref. Part No. Serial Number Description Qty.

v 1020394 Valve, Cntrl, Hyd

( ) 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
AV 2 74098 (000000- ) Fitting, Hyd, Plug, Om04 4
AA 3 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 4 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 5 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 6 13907 (000000- ) Fitting, Hyd, Plug, Om08 2
AA 7 77006 (000000- ) Seal, Org, .087 X 00.64id #08 2
A 8 373658 (000000- ) Spool, Pilot, Hyd 2
AV 9 373631 (000000- ) Valve, Check 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373666 (000000- ) Valve, Relief 2
AA 12 373647 (000000- ) Seal Kit, Cartridge 1
AV 13 373657 (000000- ) Stem, Valve, Hyd, 4w2p 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
AV 16 373667 (000000- ) Stem, Valve, Hyd 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
AV 19 373663 (000000- ) Valve, Stem, No 2
AA 20 373670 (000000- ) Nut, Solenoid 1
AA 21 373646 (000000- ) Seal Kit, Cartridge 1
AV 22 373668 (000000- ) Valve, Check 1
AA 23 373671 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 3
A 25 373640 (000000- ) Solenoid, #8, 12vdc 3
AV 26 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 27 373673 (000000- ) Nut, Solenoid 1
AA 28 373672 (000000- ) Seal Kit, Cartridge 1
A 29 373669 (000000- ) Plug, Orifice, Valve, Hyd, .063 1

M20 331381 (6-06) 4-17




BREAKDOWNS

Fig. 11 - Hydraulic Valve Breakdown, 1038566

4-18 M20 331381 (10-08)
M Find... GO TO.. n n



BREAKDOWNS

Fig. 11 - Hydraulic Valve Breakdown, 1038566

354643

Ref. Part No. Serial Number Description Qty.
v 1038566 (000000- ) Valve, Hyd, Solenoid, 12vdc 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 2 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
A 3 9004475 (000000- ) Plug Orifice, Valve, Hyd, .140 1
A 4 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
A 5 74098 (000000- ) Fitting, Hyd, Plug, Om04 1
A 6 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 2
A 7 74098 (000000- ) Fitting, Hyd, Plug, Om04 6
A 8 373658 (000000- ) Spool, Pilot, Hyd 3
AV 9 373656 (000000- ) Valve, Check 5
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
A 11 373688 (000000- ) Spool, Pilot, Dual, Hyd 1
AV 12 373663 (000000- ) Valve, Stem, No 2
AA 13 373671 (000000- ) Seal Kit, Cartridge 1
AV 14 373667 (000000- ) Stem, Valve, Hyd 1
AA 15 373671 (000000- ) Seal Kit, Cartridge 1
AV 16 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 17 373672 (000000- ) Seal Kit, Cartridge 1
AV 18 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 19 373647 (000000- ) Seal Kit, Cartridge 1
AV 20 373637 (000000- ) Valve, Cntrl, Solenoid 1
AL 21 373671 (000000- ) Seal Kit, Cartridge 1
AV 22 373666 (000000- ) Valve, Relief 2
AA 23 373647 (000000- ) Seal Kit, Cartridge 1
A 24 373640 (000000- ) Solenoid, #8, 12vdc 6
A 25 373642 (000000- ) Solenoid, #10, 12vdc 3
A 26 373639 (000000- ) Spacer, Coil, #8 1
A 27 373684 (000000- ) Nut, Coil, Nyl Patch 5
A 28 373685 (000000- ) Nut, Coil, Nyl Patch 2
A 29 373686 (000000- ) Nut, Coil, Nyl Patch 1
A 30 373668 (000000- ) Valve, Check 1
A 31 373671 (000000- ) Seal Kit, Cartridge 1

M20 331381 (10-08)

4-19




BREAKDOWNS




BREAKDOWNS

Fig. 12 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [Cl] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 331381 (9-99) 4-21




BREAKDOWNS

Fig. 13 - Metering Solution Pump Breakdown, 73260

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150m|/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1
4-22 M20 331381 (6-06)

ome | ena.. feo o] e | ()




BREAKDOWNS

Fig. 14 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2

M20 331381 (6-06) 4-23




BREAKDOWNS

Fig. 15 - FaST Injector Assembly Breakdown, 9004515

354649

Ref. Part No. Serial Number Description Qty.
v 9004515 (000000- ) FaST Kit, Injector, CI[M20/M30 FaST II+] 1
AV 1 9004514 (000000- ) FaST Kit, Ci, Injector Rebuild[FaST I1+] 1
AA 2 9003008 (000000- ) Fast Kit, Ci, Injector Seals [Fast li+] 1
AA 3 9003009 (000000- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
AA 4 1042711 (000000- ) Plate Assy, Orifice, 0.0105id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [Fast li+] 1
AA 6 1030444 (000000- ) Valve, Check, 0002psi [Fast li+] 1
AA 7 1030441 (000000- ) Valve, Check, 0005psi [Fast li+] 1
4-24 M20 331381 (4-08)

iome | o feoof e | e8]



GM 1.6L ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 - Cylinder Head and Valves Group ... 5-2

Fig. 2 - Crankshaft and Pistion Group . ...... 5-4
Fig. 3 - Oil and Water Pump Group ........ 5-6
Fig. 4 - Oil Pan and Filter Group .......... 5-8
Fig. 5 - Manifold Group .................. 5-9
Fig. 6 - Camshaft Group ................ 5-10
Fig. 7 - Ignition Group .................. 5-12

M20 331381 (3-07) 5-1
M Find... GO TO.- n n



GM 1.6L ENGINE BREAKDOWN

Fig. 1 - Cylinder Head and Valves Group

\’.
5-2 M20 331381 (5-09)
Home f Find... §Go To.. n n



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 1 - Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
6 9003345 Seal, Seat, Valve 8
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
10 372032 Seat, Spring, Valve 8
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
16 372031 Seat, Spring, Valve, 0.333 8
16 372032 Seat, Spring, Valve 8
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head. Cyl 10

M20 331381 (5-09)




GM 1.6L ENGINE BREAKDOWN

Fig. 2 - Crankshaft and Pistion Group

i
\‘i‘_ % l_/; _
Ny ‘\’ "/ \\ ,“"‘i‘ _V:}?’?{-'Z:T;" .
Sy il (0T o SRR
R §= :
> r
Not Sol @
Seperately E .
-—

5-4 M20 331381 (5-09)
Home f Find... §Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 2 - Crankshaft and Piston Group

Ref. Part No. Description Qty.
v 1 371932 Piston, W/ Pin, Std 1
A 2 371931 Ring Kit, Piston, Std 78.95-79.02mm 4
3 371934 Rod, Connecting, M08 X 45 4
4 371935 Bolt, Connecting Rod 8
5 371933 Bearing Kit, Rod, Connecting, Std 1
6 371966 Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue) 4
6 371967 Bearing Kit, Cshft, 2.120-2.126mm 4
6 371968 Bearing Kit, Cshft, 2.114-2.120mm 4
6 371969 Bearing Kit, Cshft, 1.989-1.995mm (Brown) 4
6 371970 Bearing Kit, Cshft, 1.989-1.995mm (Green Blue) 4
6 371971 Bearing Kit, Cshft, 1.995-2.001mm (Green) 4
7 371965 Crankshaft 1
8 371946 Bolt, M10 X 1.50 X 75mm 10
9 371938 Bolt, M12 X 1.75 X 62mm 1
9 384961 Bolt, Pulley, Cshft 1
10 371937 Washer, Sheave, Cshft 1
11 371936 Sheave, Cshft 1
12 371945 Seal, Oil, Cshft 1
13 371979 Flywheel 1
14 371976 Bolt, Flywheel 6
15 371978 Pin, Lock, Transmission 2
16 371942 Plug, Hole, Coolant, Eng Block 6
17 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
18 371962 Starter, 12vdc [Gm] (Before Mar. 2006) 1
18 384963 Starter, 12vdc [Delco] (Mar. 2006 and Newer) 1
19 371963 Bolt, M08 X 1.25 X 25mm 1
19 384964 Bolt, M08 X 1.25 X 25mm 1
20 371964 Stud, Starter, M08 X 1.25 1
21 371944 Block, Short, Eng, W/ Piston & Ring 1

Serial Number (000000-XXXXXX)

Serial Number (xxxxxx- )
Serial Number (000000000-1PGL13150)
Serial Number (1PGL13151- )

M20 331381 (5-09)




GM 1.6L ENGINE BREAKDOWN

Fig. 3 - Oil and Water Pump Group

5-6 M20 331381 (10-08)
Home @ Find... §Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 3 - Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, Oil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, Oil 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,Oil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oil 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Qil Press 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, Oil 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1
20 371980 Bolt, Cover, Water Pump 3
21 372001 Screen, Oil Pump, W/ Suc Pipe 1
22 371991 Bolt, Bracket,Screen,Qil Pump,M6x1x1 1
23 372000 Bracket, Screen, Oil Pump 1
23 384966 Bracket, Screen, Qil Pump 1
24 371990 Bolt, Oil Pump Screen/Camshaft Cover 2
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

Serial Number (000000-XXXXXX)

Serial Number (xxxxxx-

)

M20 331381 (5-09)




GM 1.6L ENGINE BREAKDOWN

Fig. 4 - Oil Pan and Filter Group

G,LP

Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Qil Pan, M14 X 1.5 X 12 1
4 371961 Bolt, M06 X 1.00 X 13mm 15

4 384962 Bolt, Pan, Qil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Flir, Oil, Eng, Spin-On 4
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Qil 1
A 9 371995 Seal, Org, Cap, Fltr, Oil 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By-Pass, QOil Flir 1
13 371943 Plug, Hole, Core, Eng Block 1

Serial Number (000000-XXXXXX)
Serial Number (Xxxxxx- )

5-8 M20 331381 (3-07)
M Find... Go TO.- n n




GM 1.6L ENGINE BREAKDOWN

Fig. 5 - Manifold Group

Ref. Part No. Description Qty.
1 372021 Stud, Manifold, M8 X 96 4
2 372049 Nut, Manifold, Exhaust, M8 X 1.25 8
3 372050 Manifold, Exhaust 1
4 372051 Gasket, Manifold, Exhaust 1
5 372052 Shield, Manifold, Exhaust 1
6 372053 Gasket, Manifold, Intake 1
7 372066 Bolt, Shield, Manifold, Exhaust 5
8 372020 Stud, Manifold, M8 X 28 13

M20 331381 (3-07)




GM 1.6L ENGINE BREAKDOWN

Fig. 6 - Camshaft Group

M20 331381 (4-08)
M Find... Go TO.- n n

5-10




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 6 - Camshaft Group
Ref. Part No. Description Qty.
1 372009 Ball, Camshaft 1
2 372010 Retainer, Camshaft 1
3 372011 Bolt, Retainer, Camshaft, M6 X 1 X 16 2
4 372012 Camshaft 1
5 372013 Seal, Org, Bolt, Cover, Camshaft Hsng 1
6 372014 Cover, Hsng, Camshaft 1
7 372015 Bolt, Cover, Camshaft, M6 X 1 X 22 3
8 372016 Seal, Org, Bolt, Cover, Camshaft Hsng 1
9 9004674 Pulley, Tension, Belt, Timing 1
10 372040 Sprocket, Camshaft 1
11 372017 Washer, Sprkt, Camshaft 1
12 372041 Bolt, Sprocket, Camshaft, M10x1.25x60 1
13 372042 Belt, Timing 1
14 372043 Cover, Belt, Timing, Front 1
15 371961 Bolt, Eng Cover, M6 X 1 X 13 6
16 372046 Bolt, Tensioner, Timing Belt,M8x1.25x48 1
17 372044 Cover, Belt, Timing, Upper Front 1
18 372616 Housing, Camshaft 1
19 388552 Sprocket, Crankshaft 1
20 9004675 Bolt, Tensioner [GM] 1

M20 331381 (4-08)




GM 1.6L ENGINE BREAKDOWN

Fig. 7 - Ignition Group

G,LP
Ref. Part No. Description Qty.
1 372054 Retainer, Sparkplug, 1 Way 1
2 372055 Retainer, Sparkplug, 2 Way 1
3 372056 Retainer, Sparkplug, 3 Way 1
4 372057 Bracket, Retaining, Wire, Sparkplug 1
5 372058 Bracket, Retaining, Wire, Sparkplug 1
6 372059 Bracket, Retaining, Wire, Sparkplug 1
7 372060 Caoil, Ignition 1
8 372575 Sparkplug 4
9 372603 Wire Set, Sparkplug [1.6]] 1

= o] = =

M20 331381 (3-07)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 6-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 6-13

M20 331381 (5-09) 6-1
M Find... GO TO.- n n




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
IB3614 ........ 4-10 06959 ........ 3-13 09010 ........ 2-67, 2-71, 2-77, 2-85,
00500-15 .. .... 4-8,4-9 06960 ........ 2-15 2-87,2-101, 3-7, 3-9,
00927 ........ 2-79, 2-81 06961 ........ 2-49, 2-53 3-13
00954 ........ 2-113 06962 ........ 3-51 09023 ........ 2-87
00960 ........ 2-49 06963 ........ 2-73 09028 ........ 2-69, 2-75, 2-83, 2-95,
00966 ........ 4-10 06965 ........ 3-51 2-99
01316 ........ 3-3, 347 06969 ........ 2-63, 2-83 09037 ........ 2-31
01493 ........ 2-7 06972 ........ 2-21 09081 ........ 2-93, 2-97
01681 ........ 2-15 06988 ........ 2-17 09145 ........ 2-49
01683 ........ 2-23, 2-27, 2-67, 3-3, 07255 ........ 2-23, 2-25 09198 ........ 2-67
3-17, 3-23, 3-27, 3-31, 07259 ........ 2-69, 2-77, 2-83, 2-91 09200 ........ 2-13, 2-19, 2-39, 2-73,
3-47, 3-51 07449 ........ 2-91 2-107, 3-17, 3-23,
01684 ........ 2-3, 2-73, 2-77, 2-85, 07514 ........ 3-17 3-27, 3-31, 3-49
2-102, 2-107, 2-109, 07782 ........ 2-17 09206 ........ 3-19
3-27, 3-49 07786 ........ 2-95, 2-99 09252 ........ 2-13, 2-67, 2-69
01685 ........ 2-51,2-53,2-55,2-73, 07788 ........ 2-95, 2-99 09291 ........ 2-73, 2-77
2-77, 2-85, 2-87, 2-89, 07789 ........ 2-69 09738 ........ 3-11
2-91, 2-95, 2-99, 07791 ........ 2-33, 2-93, 2-97, 09739 ........ 2-79, 2-81, 2-107,
2-105, 2-111, 3-3, 3-7, 2-131 3-11, 3-17, 3-23, 3-31,
39 07805 ........ 2-85 3-33, 3-35, 3-37, 3-38,
01686 ........ 2-5, 2-69, 2-87, 3-11 07810 ........ 2-77,2-115 3-39, 3-49
01714 ........ 2-65, 2-67 08085 ........ 2-13 09740 ........ 2-7,2-13, 2-19, 2-55,
01754 ........ 2-73 08166 ........ 2-51, 2-53 2-73, 2-83, 2-85, 2-95,
01760 ........ 2-13 08170 ........ 2-65 2-99, 2-101, 2-105,
01762 ........ 2-79, 2-81, 3-7 08171 ........ 2-63, 2-75 2-109, 2-111, 2-113,
02430 ........ 4-22 08175 ........ 2-79, 2-81 2-135, 2-137, 3-3, 3-5,
02706 ........ 4-7 08179 ........ 2-65, 2-69, 2-77, 2-87, 3-19, 3-27, 3-33, 3-35,
02850 ........ 2-13, 2-19, 2-56, 3-19 37,39 3-37, 3-47
02931 ........ 2-91 08180 ........ 2-61 09741 ........ 2-83, 2-87
02938 ........ 2-75 08182 ........ 2-67, 2-95, 2-99 09744 ........ 2-102, 3-49
02942 ........ 2-69 08236 ........ 2-83 09832 ........ 2-55
03192 ........ 3-41 08708 ........ 2-7, 2-13, 2-15, 2-17, 1002789 ....... 3-21, 3-23
03495 ........ 2-89 2-23, 2-27, 2-41, 2-45, 1002898 . ...... 3-19, 3-27
03922 ........ 2-113 2-47, 2-55, 2-59, 2-65 1002899 ....... 3-19, 3-27
04414 ........ 2-7,2-21, 2-87, 2-89 08709 ........ 2-5, 2-7, 2-19, 2-35, 1005086 . ...... 3-21, 3-23
04706 ........ 2-15 2-37, 2-39, 2-41, 2-43, 1005255 ....... 3-19
04733-12 ...... 2-83 2-45, 2-47, 2-49, 2-55, 1005302 ....... 3-17, 3-27
06532 ........ 2-23, 2-25, 2-31 2-59, 2-65, 2-67, 2-95, 1005435 ....... 3-19, 3-27
06548 ........ 2-65 2-99, 2-115, 2-135, 1005506 . ...... 3-17
06549 ........ 2-13, 2-23, 2-27, 2-59, 3-13 1005507 ....... 3-17
3-47 08711 ......... 2-21, 2-63 1005508 . ...... 3-17
06922 ........ 2-73 08712 ........ 2-11, 2-51, 2-73, 2-77, 1005552 ....... 3-17, 3-21, 3-23, 3-27
06927 ........ 2-19, 2-55 2-85, 2-87, 2-107, 1006400 ....... 3-27
06928 ........ 2-75 2-109, 3-49 1006401 ....... 3-17
06929 ........ 2-13 08713 ........ 2-51,2-53,2-55,2-67, 1006415 ....... 3-19
06938 ........ 2-23, 2-27 2-71, 2-73, 2-77, 2-79, 1006416 ....... 3-27
06939 ........ 3-47 2-81, 2-85, 2-87, 2-89, 1006447 ....... 3-17
06942 ........ 2-7,2-17, 2-23, 2-25, 291, 2-93, 2-95, 2-97, 1007220 . ...... 2-87
2-27, 2-31, 2-33, 2-55, 2-99, 2-101, 2-105, 1007482 ....... 2-55
2-59, 2-65 2-111, 3-7, 3-11, 3-13 1008916 ....... 2-17
06943 ........ 2-13, 2-41,2-43,2-45, 08714 ........ 2-71, 2-87, 2-91 1010668 . ...... 3-23, 3-27, 3-31
2-55 08716 ........ 2-51, 2-53, 2-77, 1010684 ....... 3-17
06944 ........ 2-75 2-107, 2-109 1010836 ....... 3-17
06946 ........ 2-25, 2-31 08875 ........ 2-101, 2-102 1011018 ....... 2-179
06949 ........ 2-37 09005 ........ 2-79, 2-81 1011019 ....... 2-179
06955 ........ 2-65, 2-105, 2-111 09007 ........ 2-95, 2-99, 2-109 1011020 ....... 2-179
06956 ........ 2-35, 2-37 1011107 ....... 2-35, 2-37
06957 ........ 2-73, 2-87 1011216 ....... 2-51, 2-53
6-2 M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1011353 ....... 2-21 1018193 ....... 2-77 1019416 ....... 2-35
1011403 ....... 3-27 1018194 ....... 2-77 1019424 . ... ... 2-105, 2-111
1011412 ....... 3-17, 3-23, 3-29, 3-31 1018196 ....... 2-77 1019445 .. ... .. 3-33, 3-35, 3-37
1011521 ....... 3-21 1018197 ....... 2-77 1019630 ....... 2-179
1011780 ....... 2-41, 2-43, 2-45, 2-47 1018199 ....... 2-77 1019636 ....... 35
1011799 ....... 2-55 1018202 ....... 2-77 1019646 ....... 3-25
1011885 ....... 35 1018203 ....... 2-73 1019647 ....... 3-38, 3-39
1011895 ....... 2-35, 2-37 1018206 ....... 2-77 1019939 ....... 2-35
1011899 ....... 2-41, 2-43, 2-45, 2-47 1018207 ....... 2-73 1019940 ....... 2-35
1012160 ....... 2-35 1018208 ....... 2-75 1019950 ....... 2-179
1012248 ....... 2-37 1018209 ....... 2-115 1019968 ....... 2-55
1013031 ....... 2-51, 2-53 1018210 ....... 2-77 1019971 ....... 3-33, 3-35, 3-37
1013086 ....... 2-35, 2-37 1018216 ....... 2-115 1020002 . ...... 2-83
1013117 ....... 2-53 1018222 ....... 2-115 1020003 ....... 2-83
10137 ........ 1-1, 2-59 1018226 ....... 2-69 1020065 . ...... 2-109
1013902 ....... 3-19 1018227 ....... 2-69 1020163 ....... 2-85
1014082 ....... 3-19 1018235 ....... 2-71 1020166 ....... 1-1,2-85
1014563 ....... 2-55,2-73,2-77,291, 1018236 ....... 2-77 1020168 ....... 2-7
2-113, 2-115, 3-41 1018237 ....... 2-77 1020186 ....... 2-19
1014575 ....... 3-19 1018239 ....... 2-71 1020207 ....... 2-85
1014705 ....... 2-83 1018240 ....... 2-75 1020208 . ...... 2-85
1014929 ....... 3-27 1018241 ....... 2-69 1020209 ....... 2-101
1014974 ....... 35 1018244 . ... ... 2-77 1020263 . ...... 2-109
1014986 ....... 3-27 1018245 ....... 2-77 1020320 ....... 2-113
1015012 ....... 2-181 1018252 ....... 2-115 1020331 ....... 2-109
1015033 ....... 35 1018253 ....... 2-77 1020335 ....... 2-109
1015041 ....... 2-55 1018258 .. ..... 2-71 1020394 ....... 2-135, 4-17
1015045 ....... 2-107, 3-3, 3-11, 3-29, 1018260 ....... 2-69 1020428 . ...... 2-102
3-47 1018262 ....... 2-69 1020434 ....... 2-181
1015047 ....... 35 1018266 . ...... 2-69 1020487 ....... 2-13
1015067 ....... 3-23, 3-31 1018272 ....... 2-71 1020526 . ...... 3-49
1015220 ....... 2-73 1018274 ....... 2-75 1020540 .. ..... 2-7
1015547 ....... 2-23, 2-25 1018275 ....... 2-69 1020548 .. ..... 2-95
1015930 ....... 2-23, 2-25, 2-28, 2-33 1018276 ....... 2-69 1020602 . ...... 2-51
1016463 ....... 2-77 1018280 ....... 2-75 1020708 ....... 2-135
1016624 ....... 2-51 1018293 ....... 2-75 1020828 . ...... 2-85
1016837 ....... 33 1018296 .. ..... 1-1,2-73 1020904 ....... 2-7
1017141 ....... 2-181 1018300 ....... 2-71 1020949 ....... 2-41, 2-43, 2-45, 2-47
1017218 ....... 2-7,2-13, 2-19, 2-71, 1018333 ....... 3-23 1021019 ....... 2-79, 2-81
2-77, 2-101, 2-105, 1018463 ....... 2-55 1021047 ....... 2-5, 2-75, 3-11
2-109, 2-111, 2-113, 1018495 ....... 3-47 1021090 ....... 2-109
2-135, 2-137, 3-5, 1018499 ....... 3-17, 3-47 1021210 ....... 3-5,4-3
3-19, 3-27, 3-33, 3-35, 1018549 ....... 2-179 1021265 ....... 2-15
3-37, 3-47 1018776 ....... 2-13 1021290 ....... 2-59
1017248 .. .. ... 3-35, 3-38 1018780 ....... 3-19 1021325 ....... 33
1017250 ....... 3-37, 3-39 1018883 ....... 3-17 1021327 ....... 2-5
1017368 ....... 2-3 1018884 ....... 3-17 1021404 ....... 2-91
1017672 ....... 2-5, 2-75, 3-11 1018936 ....... 2-135, 4-11 1021419 ....... 2-109
1017791 ....... 2-5 1018938 ....... 3-13, 4-13 1021439 ....... 39
1017868 .. ..... 1-1,2-89 1018939 ....... 2-23, 2-27 1021473 ....... 39
1017903 ....... 2-61 1019031 ....... 2-95 1021497 ....... 2-91
1017944 .. ... .. 2-73 1019146 ....... 2-83 1021511 ....... 2-89
1017947 ....... 2-39 1019225 ....... 2-5 1021514 ....... 2-41, 2-45
1017969 ....... 2-51 1019228 ....... 2-13 1021546 ....... 2-91
1017978 ....... 2-41 1019250 ....... 3-47 1021564 ....... 39
1017987 ....... 2-45 1019251 ....... 2-5 1021579 ....... 1-1,2-133
1018059 ....... 2-56 1019265 ....... 2-55 1021609 ....... 2-87
1018097 ....... 3-19 1019273 ....... 2-55 1021617 ....... 39
1018098 ....... 3-17, 3-27 1019295 ....... 1-1, 2-93, 2-97 1021789 ....... 2-51
1018142 ....... 2-51, 2-53 1019394 ....... 2-35 1021794 ....... 3-7

M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1021834 ....... 2-7 1023303 ....... 2-81 1025005 ....... 11, 3-7
1021878 ....... 3-19, 3-27 1023306 . ...... 2-95 1025100 ....... 2-83
1021879 ....... 2-109 1023307 ....... 2-99 1025101 ....... 2-181
1021881 ....... 3-47 1023314 ....... 2-99 1025132 ....... 2-133
1021920 ....... 2-109 1023464 ....... 29 1025140 ....... 2-66
1021941 ....... 2-77 1023476 ....... 2-91 1025151 ....... 2-93, 2-97
1021991 ....... 2-135 1023482 ....... 2-35, 2-37 1025159 ....... 35
1022003 ....... 2-85 1023485 ....... 3-15 1025196 ....... 2-19
1022004 . ...... 2-19 1023486 ....... 3-15 1025229 ....... 2-35, 2-37
1022005 . ...... 2-13, 2-19 1023487 ....... 2-123 1025405 ....... 3-13
1022007 ....... 1-1,2-85 1023488 ....... 2-121 1025435 ....... 2-7
1022009 ....... 1-1,2-85 1023489 ....... 2-121 1025445 ....... 3-15
1022031 ....... 2-65 1023499 ....... 2-13 1025460 .. ..... 2-91
1022069 . ...... 2-17 1023502 ....... 2-105, 2-111 1025480 ....... 2-105, 2-111
1022088 . ...... 2-107 1023545 ....... 2-133 1025487 ....... 2-65
1022105 ....... 2-13 1023569 ....... 29 1025495 ....... 2-65
1022106 ....... 3-11 1023606 . ...... 2-123 1025544 . ...... 2-125
1022111 ....... 3-7 1023607 ....... 2-123 1025547 ....... 2-123
1022113 ....... 2-51 1023608 . ...... 2-121 1025548 .. ..... 2-125
1022135 ....... 37 1023609 ....... 2-121 1025551 ....... 2-127
1022137 ....... 2-105, 2-111 1023611 ....... 2-123 1025601 ....... 2-91
1022140 ....... 2-67 1023617 ....... 2-79 1025619 ....... 2-109
1022165 ....... 2-85 1023754 ....... 2-113 1025620 . ...... 2-109
1022167 ....... 2-109 1023769 ....... 2-125 1025663 . . ..... 3-51
1022176 ....... 2-101 1023779 ....... 2-87 1025680 . ...... 2-87
1022179 ....... 2-85 1023853 ....... 2-55 1025736 ....... 2-13
1022182 ....... 2-102 1023879 ....... 3-41 1025756 .. ..... 2-115
1022188 ....... 37 1023926 . ...... 2-15 1025806 . ...... 2-19
1022229 ....... 35 1024141 ....... 2-179 1025841 ....... 2-115
1022243 .. ... .. 2-65 1024157 ....... 2-15 1025872 ....... 2-113
1022260 . ...... 37 1024237 ....... 3-27 1025887 ....... 2-113
1022265 .. ..... 3-41 1024249 ....... 2-61 1025888 .. ..... 2-113
1022266 . . ..... 3-41 1024251 ....... 2-129, 4-7 1025904 ....... 2-69
1022276 .. ..... 3-41 1024260 . ...... 2-15, 4-21 1025916 ....... 2-13
1022302 . ...... 37 1024274 .. .. ... 2-59 1025990 ....... 3-15
1022318 ....... 3-11 1024389 ....... 2-101 1025991 ....... 3-15
1022345 ....... 2-67 1024403 ....... 2-109 1025992 ....... 3-15
1022359 ....... 2-85 1024425 ....... 2-13 1026003 ....... 2-55
1022363 ....... 2-85 1024464 . ... ... 2-13 1026007 ....... 2-87
1022364 .. ..... 2-23, 2-25 1024478 .. .. ... 2-15 1026014 ....... 2-109
1022370 ....... 2-109 1024500 ....... 2-19 1026025 . ...... 2-65
1022372 ....... 2-87 1024535 ....... 2-105, 2-111 1026051 ....... 2-105, 2-111
1022377 ....... 2-113 1024558 .. ..... 2-105, 2-111 1026067 .. ..... 3-19
1022442 .. .. ... 2-87 1024570 ....... 2-85 1026074 ....... 3-17
1022482 .. ..... 2-135 1024576 .. ..... 2-95, 2-99 1026080 . ...... 2-79, 2-81
1022484 .. ..... 2-135 1024584 .. ..... 2-93, 2-97 1026108 ....... 2-85
1022545 .. ..... 291 1024586 . . ..... 1-1, 2-93, 2-97 1026119 ....... 3-13
1022666 . . ..... 2-129 1024591 ....... 2-101 1026146 ....... 3-43
1022699 .. ..... 2-7 1024599 ....... 2-105, 2-111 1026222 ....... 2-2
1022736 .. ..... 2-65 1024641 .. .. ... 2-87 1026223 ....... 2-2
1022779 ....... 2-67 1024648 .. ..... 2-87 1026319 ....... 2-131
1022787 ....... 2-67 1024651 ....... 2-93, 2-97 1026352 ....... 2-79, 2-81
1022794 ....... 2-51 1024688 .. ..... 2-125, 2-127 1026550 .. ..... 2-35, 2-37
1022798 .. ..... 2-67 1024695 .. ..... 2-15 1026576 ....... 2-59
1022825 ... .... 2-95, 2-99 1024703 ....... 2-87 1026628 . ...... 2-19
1022831 ....... 2-89 1024764 .. .. ... 2-125 1026645 ....... 2-123
1022846 .. ..... 2-93, 2-97 1024853 ....... 2-113 1026647 ....... 2-131
1022978 .. ..... 2-99 1024891 ....... 2-113 1026664 . . ..... 2-35
1023239 ....... 2-89 1024934 ....... 2-39 1026665 . . ..... 2-19
1023288 ....... 2-21 1024977 ....... 3-51 1026726 . ...... 2-19

6-4 M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1026727 ....... 2-105 1028753 ....... 2-53 1031413 ....... 2-83
1026733 ....... 2-125 1028769 ....... 2-11 1031439 ....... 2-21
1026743 ....... 3-47,4-23 1028772 ....... 2-11 1031543 ....... 2-17
1026746 ....... 3-51 1028821 ....... 2-131 1031553 ....... 2-47
1026759 ....... 2-35, 2-37 1028822 ....... 2-131 1031557 ....... 2-17
1026825 . ...... 2-13 1028823 ....... 2-131 1031572 ....... 35
1027007 ....... 3-47 1028852 ....... 2-85 1031575 ....... 2-75
1027039 ....... 2-111 1028924 ....... 2-37 1031609 ....... 2-43
1027099 ....... 2-55 1028929 ....... 2-53 1031610 ....... 2-109
1027103 ....... 2-55 1028972 ....... 2-97 1031614 ....... 2-43, 2-47
1027218 ....... 2-7 1028979 ....... 297 1031665 ....... 2-7, 2-11, 2-13, 2-15,
1027228 .. ..... 2-59 1028994 ....... 2-53 2-19
1027233 ....... 2-67 1029055 ....... 3-47 1031699 ....... 2-109, 4-3
1027237 ....... 3-47 1029057 ....... 3-47 1031796 ....... 4-23
1027267 ....... 2-7 1029082 ....... 2-25, 2-31 1031797 ....... 4-23
1027284 ....... 2-11 1029118 ....... 3-19 1031798 ....... 4-23
1027290 ....... 1-1,2-102 1029128 ....... 293 1031799 ....... 4-23
1027313 ....... 2-67 1029132 ....... 293 1031800 ....... 4-23
1027320 ....... 2-125 1029153 ....... 3-47 1031801 ....... 4-23
1027321 ....... 2-125 1029155 ....... 3-47 1031802 ....... 4-23
1027353 ....... 2-181 1029156 .. ..... 3-47 1031803 ....... 4-23
1027372 ....... 2-181 1029185 ....... 2-107 1031823 ....... 1-1, 2-93, 2-97
1027381 ....... 2-101 1029293 ....... 2-37 1031826 ....... 2-5
1027560 .. ..... 3-51 1029295 ....... 2-37 1031827 ....... 2-5
1027688 .. ..... 2-3 1029362 ....... 2-11 1031945 ....... 1-1,2-89
1027697 ....... 2-2 1029379 ....... 37,49 1032216 ....... 2-179
1027716 ....... 11, 3-7 1029399 ....... 3-47 1032242 .. ..... 2-49
1027719 ....... 1-1,2-89 1029497 ....... 35 1032323 ....... 2-43, 2-47
1027759 ....... 3-53 1029543 ....... 3-51 1032399 ....... 2-67
1027798 ....... 3-35, 3-37, 3-38, 3-39 1029545 ....... 2-17 1032450 ....... 2-181
1027800 ....... 3-35, 3-37, 3-38, 3-39 1029646 .. ..... 2-69 1032578 ....... 3-53
1027810 ....... 2-83 1029652 .. ..... 2-17 1032743 ....... 2-79, 2-81
1027856 .. ..... 2-41, 2-43, 2-45, 2-47 1029748 ....... 2-102 1032812 ....... 2-37
1027916 ....... 2-5 1029790 ....... 3-47 1032830 ....... 3-41
1027926 .. ..... 39 1029964 .. ..... 2-79, 2-81 1032831 ....... 3-41
1027976 ....... 3-47 1030017 ....... 2-7 1032869 . ...... 3-49
1027978 ....... 3-47 1030073 ....... 2-21 103289% . ...... 3-49
1028074 ....... 2-107 1030404 ....... 2-121 1033156 ....... 2-19
1028136 ....... 2-53 1030441 ....... 4-24 1033297 ....... 3-19
1028173 ....... 2-109 1030444 . ...... 4-24 1033428 ....... 2-49
1028203 ....... 2-63 1030511 ....... 3-23, 3-31 1033591 ....... 2-73
1028211 ....... 2-109 1030549 ....... 3-43 1033624 ....... 2-179
1028328 . ...... 2-109 1030588 . ...... 2-13, 2-19 1033644 ....... 1-1,2-49
1028343 ....... 2-33 1030593 ....... 2-7 1033746 ....... 2-37
1028374 ....... 2-89 1030617 ....... 2-102 1033897 ....... 2-37
1028412 ....... 2-19 1030709 ....... 2-127 1033901 ....... 2-37
1028516 ....... 2-19 1030863 . ...... 3-17 1033975 ....... 2-7
1028522 ....... 2-109 1030864 . ...... 3-17 1034147 ....... 2-91
1028558 .. ..... 2-53 1030878 ....... 3-17 1034149 ....... 2-91
1028559 ....... 2-53 1030910 ....... 2-83 1034655 ....... 2-37
1028570 ....... 2-109 1030911 ....... 2-83 1034676 ....... 2-37
1028582 ....... 3-17 1030969 ....... 2-2 1034764 ....... 29
1028590 ....... 2-63 1031011 ....... 1-1, 2-93, 2-97 1034765 ....... 29
1028635 ....... 2-95, 2-99 1031017 ....... 2-181 1034766 ....... 29
1028690 . ...... 2-105, 2-111 1031206 ....... 2-13 1034767 ....... 2-13
1028691 ....... 2-105, 2-111 1031233 ....... 2-101 1034768 ....... 29
1028697 ....... 35 1031235 ....... 2-102 1034769 ....... 29
1028701 ....... 2-105, 2-111 1031309 ....... 2-111 1034770 ....... 29
1028711 ....... 2-25 1031312........ 2-25, 2-31 1034878 ....... 2-133
1028722 ....... 2-31 1031331 ....... 1-1,2-89 1035031 ....... 2-49

M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1035044 ....... 2-109 1039789 ....... 2-137 10632-4 ....... 2-75
1035056 . ...... 2-49 1040018 ....... 2-85 10832 ........ 2-21
1035068 . ...... 2-17 1040117 ....... 2-137 10917 ........ 4-23
1035222 ....... 2-55 1040216 ....... 2-123 11442-1 ....... 2-33
1035530 ....... 2-49 1040306 . ...... 2-101 1531 ......... 2-51, 2-53, 2-55
1035727 ....... 2-91 1040318 ....... 2-131, 2-133 1842 ......... 2-67
1035771 ....... 2-49 1040467 ....... 2-15, 2-17, 2-56, 2-69 1984 ......... 3-19
1035794 ....... 3-27 1040524 .. ..... 2-2 12295 ........ 2-79, 2-81
1035832 ....... 2-7 1040620 . ...... 2-179 12309 ........ 2-75
1035976 ....... 2-56 1040628 . ...... 2-125 12317 ........ 2-5, 2-77, 2-87, 3-11
1035997 ....... 2-7 1040655 ....... 2-123 12323 ........ 2-75
1036240 ....... 2-75 1040800 ....... 3-49 13534 ........ 2-79, 2-81
1036611 ....... 2-73 1040834 ....... 3-11 13698 ........ 2-131
1036801 ....... 3-27 1040841 ....... 29 13904 ........ 4-11, 4-13, 4-15, 4-17,
1036892 ....... 2-11, 243, 2-47 1040863 . ...... 3-51 4-19
1036939 ....... 2-125 1040871 ....... 3-51 13907 ........ 4-7, 417
1036944 . ...... 3-15 1040876 ....... 2-137 14432 ........ 2-41, 2-43, 2-45, 2-47
1036945 ....... 2-123 1041006 ....... 2-73 14595-1 ....... 2-65
1036959 ....... 2-131 1041151 ....... 2-33 14605 ........ 2-65
1036965 . ...... 3-15 1041152 ....... 2-33 14838 ........ 2-3
1036997 ....... 2-107 1041291 ....... 2-56 14877 ........ 3-3, 3-5, 3-17, 3-27
1037011 ....... 3-13 1041920 ....... 2-73 150100 ........ 3-17
1037042 .. ..... 2-127 1041953 ....... 2-105, 2-111 150516 ........ 2-25, 2-33
1037053 ....... 2-127 1041984 ....... 2-73 150525 ........ 3-19
1037235 ....... 2-73 1042003 ....... 2-105 150538 ........ 3-27
1037346 ....... 2-5,2-59, 2-75,2-109, 1042010 ....... 2-111 150540 ........ 3-27
2-115 1042028 . ...... 2-21 150709 ........ 3-27
1037671 ....... 2-73 1042499 ....... 2-3 150713 ........ 3-27
1037805 ....... 3-13, 4-15 1042500 ....... 2-3 15331 ........ 2-17
1037809 ....... 3-32 1042504 .. ..... 2-3 15539 ........ 2-3
1037816 ....... 2-109 1042710 ....... 4-24 15543-2 ....... 2-41, 2-45
1037825 ....... 3-23, 3-31 1042711 ....... 4-24 15648 ........ 2-105, 2-111
1037940 ....... 2-61 1042775 ....... 2-125 15675 ........ 2-79, 2-81, 2-105,
1037947 ....... 2-73 1042776 . ...... 2-125 2-111
1037970 ....... 2-17 1042968 . . ..... 37 15678 ........ 2-73, 3-27
1037971 ....... 2-17 1043481 ....... 2-25, 2-33 16213 ........ 2-67
1037972 ....... 2-17 1044323 ....... 2-71 16411 ......... 1-1
1038074 ....... 2-107 1044342 .. ..... 3-27 16412 ........ 1-1
1038115 ....... 39 1044343 ....... 3-27 16431 ........ 2-123
1038137 ....... 2-83,2-87,2-95,2-99, 1044367 ....... 2-137 16695 ........ 4-8,4-9
39 1045272 ....... 3-13 16735 ........ 2-49, 2-109, 3-9
1038258 .. ..... 2-79, 2-81 1045444 . ... ... 3-51 16931 ........ 2-7, 2-13, 2-17, 2-19,
1038499 ....... 2-55 1045759 ....... 2-127 2-35, 2-37, 2-39, 2-41,
1038566 . ... ... 2-137,4-19 1045764 . ... ... 2-55 2-43, 2-45, 2-47, 2-49,
1038569 . ...... 2-121 1046798 ....... 2-109 2-61, 2-65, 2-113
1038805 ....... 2-101, 2-102 1047098 ....... 2-101, 2-102 16944 ........ 2-69
1038927 ....... 2-109 1047169 ....... 2-7 16968 ........ 2-11
1038941 ....... 2-109 1047295 ....... 2-7 17185 ........ 2-79, 2-81, 3-17
1039019 ....... 35 1047625 ....... 4-15 17284 ........ 3-11
1039049 ....... 2-109 1048474 ....... 2-101, 2-102 17414 . ....... 2-39
1039064 . ...... 2-107 1048512 ....... 2-101, 2-102 17461 ........ 2-77, 2-83, 2-95, 2-99,
1039072 ....... 2-109 1049242 ....... 2-73 39
1039163 ....... 2-71 1049254 . ...... 3-27 17521 ........ 2-107
1039215 ....... 2-71 1049259 ....... 3-27 17980 ........ 2-15
1039348 ....... 2-95, 2-99 1050295 ....... 3-41 19064 ........ 2-55, 2-73, 3-45
1039357 ....... 3-27 10632-1 ....... 2-75 19065 ........ 2-13
103939 . ...... 2-85 10632-13 ...... 2-75 19066 ........ 2-13, 2-19, 2-49, 2-59,
1039521 ....... 2-35 10632-17 ...... 3-38, 3-39, 3-41 2-69, 3-33, 3-35, 3-37,
1039652 ....... 2-109 10632-19 ...... 3-17, 3-27 3-38, 3-39, 3-47
1039757 ....... 2-101, 2-102 10632-2 ....... 35 19191 ........ 3-7
6-6 M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
19312 ........ 2-25, 2-31 24265 ........ 2-19, 3-3 32975 ........ 2-73
19313 ........ 2-49, 3-41 24299 ........ 2-3 32981 ........ 2-35, 2-37, 2-113
19315 ........ 2-21, 2-25, 2-31 24339 ........ 2-61 32983 ........ 2-13, 2-49
19317 ........ 2-25, 2-31 24358 ........ 2-109, 4-3 32987 ........ 2-61
19583 ........ 2-61 24543 ........ 35 32988 ........ 2-49
19760 ........ 2-39 24544 .. ... ... 33, 3-17, 3-27 331380 ........ 3-53
20021 ........ 2-75 24555 ........ 2-89, 2-91 331381 ........ 3-53
20170 ........ 2-65 24928-1....... 2-39 331382........ 3-53
20394 ........ 2-17, 3-47 24976 ........ 2-21 331383 ........ 3-53
20634 ........ 2-73 25014 ........ 2-53 331385........ 3-53
20778 ........ 2-59 25046 ........ 3-7 33295 ........ 33
20833 ........ 1-1, 2-91 25122 ........ 1-1,2-133 33373 ........ 2-91
20944 ........ 35 25312 ........ 3-52 33401 ........ 2-85
20951 ........ 35 25611 ......... 3-7 33580 ........ 4-5
20952 ........ 35 25686 ........ 2-79, 2-81 33671 ........ 2-59
21168 ......... 2-19 25735 ........ 291, 2-93, 2-97 33812 ........ 2-137
21196 . ........ 3-51 26496 ........ 2-39 33932 ........ 2-19, 2-67, 2-93, 2-97,
21197 ......... 2-35, 2-67 27048 ........ 2-33, 2-35, 2-39 33
21198 . ........ 2-129, 3-43 28854 ........ 4-9 34178 ........ 4-5
21601 ........ 2-89 29557 ........ 39 34323 ........ 2-115
21602 ........ 2-89 29558 ........ 39 34359 ........ 3-13
21603 ........ 2-89 29584 ........ 2-87 35493 ........ 4-10
21606 ........ 2-89 30407 ........ 2-55 35707 ........ 2-39
21623 ........ 2-75 31241 ... ... 2-115 35710 ........ 2-39
21657 ........ 4-22 31354 ........ 4-8,4-9 35904 ........ 2-131
21659 ........ 4-22 31375 ........ 4-8 360023 ........ 2-63
21851 ........ 2-13 31379 ........ 4-8 360074 ........ 2-63
21933 ........ 4-21 31383 ........ 4-8 360270 ........ 2-63
21934 ........ 4-21 31543 ........ 3-31 360271 ........ 2-63
21935 ........ 4-21 31613 ........ 1-1,2-133 360272 ........ 2-63
21955 ........ 4-9 32126 ........ 2-61 360273 ........ 2-63
21956 ........ 4-9 32183 ........ 2-75,3-5 360274 ........ 2-63
21958 ........ 4-9 32483 ........ 2-13, 2-15,2-23,2-25, 360275........ 2-63
222267 . ....... 2-101, 2-102 2-27, 2-31, 2-35, 2-37, 360276 ........ 2-63
222268 . ....... 2-711, 2-77 2-41, 2-45, 2-51, 2-53, 360801 ........ 2-95, 2-99, 2-109
222290 ........ 2-59 2-55, 2-73, 2-75 360802 ........ 2-63
222463 ........ 2-93, 2-97 32485 ........ 2-21,2-49,2-53,2-67, 360824 ........ 2-73, 3-49
222496 ........ 2-51, 2-53, 2-79, 2-81 2-83, 2-91, 2-115, 360952 ........ 2-73
222505 ........ 2-51, 2-53, 2-91 2-129 361044 ........ 2-123
222516 ........ 2-105, 2-111 32486 ........ 2-15,2-21,2-55,2-63, 361047 ........ 3-15
22290 ........ 2-15 2-75,39 361071 ........ 2-11
22297 ........ 2-55 32490 ........ 2-7,2-21, 2-25, 2-31, 361073 ........ 2-11
22308-6 ....... 2-39 2-33, 2-55, 2-59, 2-65, 361075........ 2-11
223080 ........ 2-13 2-67, 3-17, 3-19 361339........ 2-65, 2-67, 2-75, 2-85,
223198 ........ 2-83 32491 ........ 2-5, 2-7, 2-13, 2-15, 3-3, 3-17, 3-19
223470 . ....... 37 2-17, 2-35, 2-37, 2-39, 363162 ........ 2-89
223599 ........ 2-11 2-41, 2-43, 2-45, 2-47, 36328 ........ 2-95, 2-99
22790 ........ 4-3 2-49, 2-53, 2-55, 2-61, 363301 ........ 2-89
23156 ........ 2-39 2-65, 2-67, 2-79, 2-81, 363458 ........ 2-5
23211 ......... 2-69 2-83, 2-85, 2-105, 363976 ........ 2-7,2-49
23285 ........ 4-3 2-109, 2-111, 2-131, 364347 ........ 2-65
23498 ........ 2-105, 2-111, 2-113, 2-133,2-135,39,3-11, 364441 ........ 2-89
2-115 3-13, 3-41, 3-49 364587 ........ 2-69
23524-1....... 2-87 32492 ........ 2-5, 2-13, 2-35, 2-39, 364749 ........ 2-13
23788 ........ 2-65 2-53, 2-67, 2-75, 364864 ........ 2-65
24012 ........ 2-51, 2-53 2-131, 3-7, 3-41, 3-43, 364948 ........ 2-65
24047 ........ 2-39 3-51 365004 ........ 3-15
24105 ........ 33 32493 ........ 2-21 365164 ........ 2-41, 2-45
24196 ........ 3-33, 3-35, 3-37,3-38, 32716 ........ 2-39, 2-49 36643 ........ 2-39, 2-67, 2-113,
3-39 - 2-115

M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
36644 ........ 2-83 371956 ........ 53 372022 ........ 53
36658 ........ 2-73 371957 ........ 53 372023 ........ 53
36661 ........ 2-73 371958 ........ 53 372024 ........ 53
367313........ 2-87 371959 ........ 58 372025........ 53
367679 ........ 2-73 371960 ........ 5-8 372026 ........ 53
367770 ........ 2-87 371961 ........ 5-8, 5-11 372027 ........ 53
367771 ........ 2-5 371962 ........ 55 372028 ........ 53
367949 ........ 2-101, 2-102 371963 ........ 55 372029 ........ 53
367974 ........ 3-43 371964 ........ 55 372030 ........ 53
368391 ........ 2-13 371965........ 55 372031 ........ 53
36845 ........ 39 371966 ........ 55 372032 ........ 53
369359 ........ 3-7, 3-51 371967 ........ 55 372033 ........ 53
369704 ........ 2-59 371968 ........ 55 372034 ........ 53
369745 ........ 2-41, 2-43, 2-45, 2-47 371969 ........ 55 372035........ 53
369746 ........ 1-1, 2-41, 2-43, 2-45, 371970 ........ 55 372036 ........ 53
2-47 371971 ........ 55 372037 ........ 53
369747 ........ 2-41, 2-43, 2-45, 2-47 3711972 ........ 1-1,2-21, 5-8 372038 ........ 53
369811 ........ 33 3711973 ........ 58 372039 ........ 53
370100 ........ 2-89 371975........ 5-8 372040 ........ 5-11
371527 ........ 2-49 371976 ........ 55 372041 ........ 5-11
371770 ........ 2-33 371978 ........ 55 372042 ........ 5-11
371790 ........ 3-53 371979 ........ 55 372043 ........ 5-11
371854 ........ 2-43, 2-47 371980 ........ 57 372044 .. ...... 5-11
371855 ........ 2-21 371981 ........ 57 372046 ........ 5-11
371860 ........ 2-21, 2-51, 2-53 371983 ........ 5-7 372047 ........ 53
371861 ........ 2-51, 2-53 371984 ........ 5-7 372048 ........ 53
371863 ........ 2-49 371986 ........ 5-7 372049 ........ 59
371865........ 2-49 371987 ........ 5-7,5-8 372050 ........ 59
371866 ........ 2-21 371988 ........ 57 372051 ........ 59
371868 ........ 2-21 371990 ........ 5-3, 5-7 372052 ........ 59
371869 ........ 2-21 371991 ........ 5-7 372053 ........ 59
371870 ........ 2-21 371992 ........ 5-8 372054 ........ 5-12
371871 ........ 2-49 371993 ........ 57 372055 ........ 5-12
371872 ........ 2-49 371994 ........ 57 372056 ........ 5-12
371876 ........ 2-21 371995 ........ 58 372057 ........ 5-12
371877 ........ 2-21,2-33 371996 ........ 2-21,5-7 372058 ........ 5-12
371890 ........ 2-21 371997 ........ 57 372059 ........ 5-12
371931 ........ 55 371998 ........ 57 372060 ........ 5-12
371932 ........ 55 371999 ........ 5-3, 55 372066 ........ 59
371933 ........ 55 372000 ........ 5-7 372235........ 2-179
371934 ........ 55 372001 ........ 5-7 372236 ........ 2-179
371935........ 55 372002 ........ 2-21,5-7 372237 ........ 2-179
371936 ........ 55 372003 ........ 57 372440 ........ 1-1, 2-35, 2-37
371937 ........ 55 372004 ........ 57 372470 ........ 2-25, 2-31
371938 ........ 55 372005 ........ 5-7 372482 . ....... 2-27
371940 ........ 5-8 372007 ........ 53 372484 .. ... ... 2-27
371941 ........ 5-8 372008 ........ 53 372486 ........ 2-23
371942 .. ...... 55 372009 ........ 5-11 372489 ........ 2-23
371943 ........ 58 372010 ........ 5-11 372491 ........ 2-51
371944 .. .. .. .. 55 372011 ........ 5-11 372493 ........ 2-23, 2-27
371945 .. ...... 55 372012........ 5-11 372497 ........ 2-28
371946 ........ 55 372013 ........ 5-11 372498 .. ...... 2-27
371947 ........ 5-7 372014 ........ 5-11 372500 . ....... 2-27
371948 ........ 5-7 372015........ 5-11 372501 ........ 2-28
371949 ........ 57 372016 ........ 5-11 372503 ........ 2-27
371950 ........ 57 372017 ........ 5-11 372506 . . ...... 2-27
371951 ........ 5-7 372018 ........ 53 372507 ........ 2-27
371952 ........ 5-7 372019 ........ 53 372510 ........ 2-27
371954 .. ...... 53 372020 ........ 59 372511 ........ 2-27
371955 ........ 53 372021 ........ 59 372512 ........ 2-27

6-8 M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372514 .. ... ... 2-27 373236........ 4-5 373684 ........ 4-15, 4-19
372515........ 2-27 373260 ........ 4-5 373685........ 4-15, 4-19
372517 .. ...... 2-27 373291 ........ 4-5 373686 ........ 4-15, 4-19
372518 ........ 2-27 373297 ........ 4-5 373688 ........ 4-19
372523 ........ 2-27 373298 ........ 4-5 374560 ........ 2-61
372528 ........ 2-27,2-33 373299 ........ 4-5 374563 ........ 2-61
372529 ........ 2-33 373317 ........ 4-7 375321 ........ 3-47
372534 ........ 2-23, 2-25, 2-31 373327 ........ 4-7 375322 ........ 33
372536 ........ 2-49 373346 ........ 4-7 37555 ........ 4-8,4-9
372537 ........ 2-23, 2-27 373347 ........ 4-7 37616 ........ 4-5
372539 ........ 2-33 373348 ........ 4-7 377236 ........ 3-15
372541 ........ 2-21 373389 ........ 4-7 377349 ........ 2-102, 3-3
372542 ........ 2-23 373391 ........ 4-7 377537 ........ 1-1
372543 ........ 2-23, 2-25, 2-31 373393 ........ 4-7 377538 ........ 11
372544 .. ...... 2-23, 2-25, 2-27 373394 ........ 4-7 377540 .. ...... 1-1
372545 ........ 2-23, 2-25 373395........ 4-7 37756 ........ 4-5
372546 ........ 2-23 373398 ........ 4-7 379609 ........ 2-61,4-5
372547 ........ 2-23, 2-25, 2-27, 2-31 373402 ........ 4-7 379791 ........ 2-77
372548 . ....... 2-25, 2-27, 2-31 373413 ........ 4-7 379870 ........ 2-95, 2-99
372549 ........ 2-23, 2-25, 2-27, 2-31 373427 ........ 4-7 381502 ........ 2-65
372550 ........ 2-23, 2-25, 2-27, 2-31 373429 ........ 4-7 381858 ........ 2-123
372554 . ....... 2-21 373434 ........ 4-7 381862 ........ 2-123
372556 ........ 2-21 373493 ........ 4-7 382099 ........ 2-83
372557 ........ 2-49 373494 .. ...... 4-7 382224 ........ 2-65
372558 ........ 2-27 373631 ........ 4-17 382320 ........ 2-101, 2-102, 2-109,
372560 ........ 5-8 373633........ 4-11, 4-13, 4-15, 4-19 3-52
372563 ........ 2-23 373637 ........ 4-11, 419 382516 ........ 2-11
372566 ........ 2-23 373639........ 4-11, 419 38255 ........ 4-5
372567 ........ 57 373640 ........ 4-11, 4-13,4-15,4-17, 383165........ 2-11
372569 ........ 2-27 4-19 383912........ 2-35
372572 ........ 5-7 373642 ........ 4-13, 4-15, 4-17, 419 384418 ........ 2-19, 2-93, 2-97
372573 ........ 53 373646 ........ 4-13, 4-15, 4-17 384419........ 2-19
372574 ........ 53 373647 ........ 2-137, 4-11, 4-13, 384442 .. ...... 2-49, 2-51, 2-53
372575 ........ 1-1,5-12 4-15, 4-17, 4-19 384961 ........ 55
372576 . ....... 2-27 373648 ........ 4-11, 413, 4-17 384962 ........ 5-8
372577 .. ...... 2-27 373656 ........ 4-11, 4-13, 4-15, 4-19 384963 ........ 55
372579 ........ 2-27, 2-31 373657 ........ 4-11,4-13,4-15,4-17, 384964 ........ 55
372580 ........ 2-27 4-19 384966 ........ 5-7
372582 ........ 2-27 373658 ........ 4-11,4-13,4-15,4-17, 384968 ........ 5-7
372603 ........ 5-12 4-19 384970 ........ 2-33
372605 ........ 2-27 373659 ........ 4-11 384971 ........ 2-33
372606 ........ 2-27 373660 ........ 4-11, 419 384972 ........ 2-25, 2-31
372607 ........ 2-27 373661 ........ 4-13 384973 ........ 2-33
372608 ........ 2-27 373662 ........ 4-13, 4-15 384974 .. ...... 2-25, 2-31
372609 ........ 2-27 373663 ........ 4-13, 4-15, 4-17, 4-19 384975........ 2-33
372610 ........ 2-27 373664 ........ 4-13, 4-15, 4-17, 419 384976 ........ 2-31
372611 ........ 2-27 373665........ 4-17,4-19 384977 ........ 2-33
372612 ........ 2-27 373666 ........ 4-17,4-19 384978 ........ 2-33
372613 ........ 2-27 373667 ........ 4-17,4-19 384979 ........ 2-33
372615........ 1-1, 2-27, 2-33 373668 ........ 4-17,4-19 384980 ........ 2-31
372616 ........ 5-11 373669 ........ 4-17 384983 ........ 2-33
372857 ........ 2-27 373670 ........ 4-13, 4-17 384984 ........ 2-33
372858 ........ 2-23 373671 ........ 4-17,4-19 384985........ 2-25, 2-31
372862 .. ...... 2-21 373672 ........ 4-13, 4-15, 4-17, 419 384986 ........ 2-33
372863 ........ 3-53 373673 ........ 4-13, 4-17 384990 ........ 2-179
372882 ........ 53 373678 ........ 4-7 384991 ........ 2-31
372898 ........ 2-27 373679 ........ 4-7 384992 ........ 2-25
372953 ........ 2-21 373680 ........ 4-7 384995........ 2-25, 2-31
373217 ........ 4-5 373681 ........ 4-7 384996 ........ 2-31
373226 ........ 4-5 373683 ........ 4-15 384997 ........ 2-179

M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
384998 ........ 2-179 398279 ........ 2-41, 2-43, 2-45, 2-47 47513 ........ 2-129
384999 ........ 2-179 398468 ........ 2-35, 3-17 47522 ........ 2-61, 2-135
385009 ........ 2-37 398474 ........ 3-17 47585 ........ 2-15
385029 ........ 2-21 398500 ........ 3-47 47638 ........ 2-69
385644 ........ 3-21, 3-23, 3-29, 3-47 398501 ........ 2-11 47801 ........ 2-61
385685 ........ 2-102, 2-109, 3-5 398508 ........ 2-11 48079 ........ 2-67
386088 ........ 2-95, 2-99 39924 ........ 2-75 48126 ........ 2-37
386264 ........ 2-89 40362 ........ 2-133 48267 ........ 2-35
386298 ........ 2-89 40607 ........ 2-75 48813 ........ 4-10
386652 ........ 35 40678 ........ 2-131 48985 ........ 2-83, 39
387237 ........ 2-89 41130 ......... 2-113 48996 ........ 2-49
387433 ........ 2-89 M4t ......... 2-85 48998 ........ 2-49
387500 ........ 2-89 4142 . ........ 2-49 49145 ........ 2-63
388552 ........ 5-11 41169 ......... 2-67 49266 ........ 2-11, 2-23, 2-25, 2-61,
38968 ........ 4-5 4178 ......... 2-13, 2-19, 2-56, 2-115 3-17, 3-38, 3-39
390994 ........ 2-101 41185......... 2-95, 2-99 49697 ........ 2-93, 2-97
391368 ........ 2-17 41186 ......... 2-49, 2-67, 2-105, 49800 ........ 2-13, 2-55
39210 ........ 2-135, 3-13 2-111, 2-113, 3-9 49883 ........ 2-135
392171 ........ 2-11 41187 ......... 2-67, 2-87, 2-95, 2-99 49933 ........ 2-113, 2-135, 2-137
392609 ........ 2-113 41295 ........ 33,35 50161 ........ 2-131
392629 ........ 2-35 41315 ........ 2-107 50178 ........ 3-11
392645 ........ 2-39 41346 ........ 39 50335 ........ 2-21, 2-67
39277 ........ 2-5, 2-7, 2-35, 2-37, 41361 ........ 2-21 50544 ........ 2-107
2-39, 2-41, 2-43, 2-45, 41399 ........ 2-67 50646 ........ 2-75
2-47, 2-55, 2-73, 41430 ........ 2-39, 2-55, 2-115, 50960 ........ 2-115
2-105, 2-111, 2-131, 2-131, 3-41, 3-51 51109 ......... 2-65
2-133 41445 ... .... 2-95, 2-99 B1M76......... 2-21
39278 ........ 2-67 41619 ........ 2-83, 2-87, 2-95, 2-99 51305 ........ 2-23, 2-25, 2-28, 2-33,
39279 ........ 2-65 42011 ......... 2-49 2-55
39281 ........ 291 42120-1....... 2-69 51338 ........ 2-61
39283 ........ 2-5,2-7, 2-21, 2-131 42120 ........ 2-83 51339 ........ 2-61
39284 ........ 2-51, 2-53, 3-51 42133A ....... 33, 3-17, 3-27 51754 ........ 2-125
39285 ........ 2-115 42180 ........ 2-67 51787 ........ 2-131
39308 ........ 2-95, 2-99 42215 ........ 2-115 51824 ........ 2-83
39311 ......... 2-7, 2-49, 2-73 42223 ........ 2-61 51839 ........ 2-23, 2-25, 2-28, 2-33
39312 ........ 2-73 42226 ........ 2-113, 2-135, 2-137, 52405 ........ 4-5
393135........ 2-93, 2-97, 3-49 3-13 53076 ........ 2-129
393209 ........ 2-49 42467 ........ 2-67 53400-1....... 2-39
393215........ 2-61, 2-69 43555 ........ 2-89, 2-105, 2-111 53466 ........ 2-5, 2-7, 2-55, 2-59,
393255........ 3-11 43844 .. ...... 2-23, 2-25, 2-28, 2-33, 2-131, 3-19
39349 ........ 2-7, 2-13, 2-19, 2-49, 2-55, 2-56, 3-3, 3-5, 53485 ........ 2-115, 4-10
2-61, 2-67, 2-95, 2-99, 3-27 53947 ........ 2-67
2-101, 2-105, 2-111 44868 ........ 2-79, 2-81, 2-115, 53953 ........ 2-67
39350 ........ 2-61 2-129, 2-135, 3-13 54017 ........ 2-121
394916 ........ 2-179 44869 ........ 2-115, 2-129, 2-133, 54051 ........ 2-61
394921 ........ 2-179 3-13 54052 ........ 2-61
39527 ........ 4-8 45622 ........ 4-5 54087 ........ 2-61
39534 ........ 2-113 45623 ........ 4-5 54095 ........ 4-10
395825........ 2-77 45628 ........ 4-8,4-9 54205 ........ 2-67
395973 ........ 2-135, 3-13 46236 ........ 3-35, 3-37 54274 .. ...... 2-55, 2-113, 2-115
395974 ........ 2-135, 2-137, 3-13 46314 ........ 2-23, 2-27 B54275A . ... ... 2-113, 2-115
396221 ........ 2-121 46480 ........ 2-135 54333 ........ 2-25, 2-33, 2-35, 2-37,
396255 ........ 2-123 46481 ........ 2-131 2-59, 3-11, 3-17, 3-21,
396266 ........ 2-123 46482 ........ 2-133, 2-137 3-23, 3-27, 3-29, 3-31
396438 ........ 2-123 46559 ........ 2-67 54390 ........ 2-63
396476 ........ 2-135, 3-13 46563 ........ 2-65 54607 ........ 2-65
397648 ........ 3-43 46785-1....... 2-87 54615 ........ 2-109
39785 ........ 2-49 46800 ........ 3-7 54655 ........ 2-67
39810 ........ 2-21 2-113
39811 ......... 2-83 3-35, 3-37, 3-38, 3-39
6-10 M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
55455 ........ 2-133 63451 ........ 3-43, 3-45 73260 ........ 3-3,4-22
55586 ........ 2-79, 2-135, 2-137, 63468 ........ 2-91 73281 ........ 2-61

3-13 63810 ........ 2-23,2-25,2-28,2-33, 73342 ........ 4-3
55685 ........ 3-13 2-107, 3-3, 3-5, 3-11, 73411 ... .. 2-67
55845 ........ 3-43, 3-45, 3-51 3-21, 3-23, 3-29, 3-31, 73433 ........ 33
55926 ........ 4-7 3-47 73468 ........ 33
56078 ........ 2-79, 2-81 63923 ........ 4-22 73471 ..., 2-23, 2-25, 2-28, 2-33,
56185 ........ 2-15 64379 ........ 2-77 2-55
56186 ........ 3-17, 3-27, 3-47 64425 ........ 2-91,293,295,297, 73736 ........ 2-11
56690 ........ 2-15, 2-133, 3-13, 2-99, 3-7 74077 ........ 2-19

3-15 64743 ........ 3-17 74090 ........ 2-105, 2-111
56692 ........ 37 64778 ........ 3-47 74094 ........ 4-8, 4-9
56820 ........ 2-15, 2-135, 2-137, 65145-1....... 2-129 74095 ........ 4-8

3-13 65180 ........ 2-91 74098 ........ 4-8, 4-11, 4-17, 4-19
56821 ........ 2-129, 3-7 65215 ........ 2-133 74099 ........ 4-8
56835 ........ 2-15 65230 ........ 4-9 74100 ........ 4-8, 4-9
56976A ....... 2-39 65241 ........ 4-8 74122 ... ... 4-5
56992 ........ 2-11 65441 ........ 2-67 74123 ........ 4-5
57189 ........ 2-113 65580 ........ 3-45 74125 ........ 4-5
57248 ........ 3-27 65695 ........ 2-79, 2-81 74165 ........ 4-5
57297 ........ 2-39 67004 ........ 3-43, 3-45 74166 ........ 4-5
57315 ........ 2-61 67555 ........ 2-83 74167 ........ 4-5
57702 ........ 3-51 67767 ........ 2-33, 2-55, 2-67 74168 ........ 4-5
57804 ........ 2-59, 2-179 67811 ......... 2-129 74180 ........ 4-7
57946 ........ 2-125 68866 ........ 2-67 74183 ........ 4-21
58311 ......... 2-65 68869 ........ 2-59 74185 ........ 4-21
58494 ........ 2-13 69173 ........ 2-135, 2-137 74193 ........ 4-21
58589 ........ 2-39 69582 ........ 2-65 74196 ........ 4-21
58590 ........ 2-39 69657 ........ 3-43, 3-45 74222 ........ 4-21
58592 ........ 2-133 69659 ........ 3-43, 3-45 74225 . ....... 4-7
58819 ........ 2-5, 2-7, 2-66 69785 ........ 2-102 74226 .. ...... 4-7
58842 ........ 2-61 70096 ........ 4-7 74232 ........ 4-21
58979 ........ 2-109 70100 ........ 4-7 74233 ........ 2-113, 4-10
59009 ........ 2-65 70157 ........ 2-7 74237 ........ 4-7
59156 ........ 2-39, 39 70563 ........ 2-79, 2-81 74243 . ....... 4-21
59194 ........ 2-95 70622 ........ 2-15 74244 .. ... ... 4-21
59195 ........ 2-99 70623 ........ 2-15 74245 .. ... ... 4-21
59378 ........ 4-10 70709 ........ 2-15 74250 ........ 4-8, 4-9
59542 ........ 2-69 70717 ........ 2-15 74440 ........ 2-67
59577 ........ 2-15, 2-137, 3-15 71204 ........ 2-87 74454 .. ... ... 2-115
59633 ........ 39 71340 ........ 2-61 74455 .. ...... 2-5, 2-55, 2-131
59649 ........ 2-115 71341 ..., 2-61 75456-3 . ...... 2-113
59668 ........ 2-67 71367 ........ 2-65 75456-4 . ... ... 2-113
59735 ........ 2-115 71369 ........ 2-83 75968 ........ 2-15
59967 ........ 2-115 71556 ........ 2-123 76099 ........ 2-85, 3-19, 3-23, 3-31
60090 ........ 2-131, 3-13 71607 ........ 2-95, 2-99 761490 ........ 2-5, 3-11
60295 ........ 2-59 71726 ........ 2-133 762249 . ....... 3-17
61490 ........ 4-8,4-9 mnr2r ..., 2-135, 2-137 762514 .. ...... 2-59
61920 ........ 3-33 7729 ........ 2-79, 2-81, 4-8 763042 ........ 2-71
62471 ........ 2-131 7735 ........ 2-123 763090 ........ 2-83
62595-15 ...... 2-37 P4V R 2-123 763114 ........ 3-17
630371 ........ 33 71868 ........ 39 763115 ........ 3-38, 3-39
63175-1....... 39 71869 ........ 39 763116 ........ 2-73, 3-17, 3-23, 3-31
63233 ........ 39 71874 ........ 39 76316 ........ 2-135, 3-15
63234 ........ 2-67 71941 ........ 2-17 76426 ........ 2-109
63244-2 . ...... 33 72897 ........ 2-69 76570 ........ 2-105, 2-111
63245-1....... 3-17 72926 ........ 2-61 768481 ........ 2-15
63378 ........ 2-39 72968 ........ 3-45 76888 ........ 2-13
63430 ........ 3-43, 3-45 72970 ........ 2-15 76958 ........ 2-49
63448 ........ 3-43, 3-45 73027 ........ 2-15 769785........ 3-47

M20 331381 (5-09)




CROSS REFERENCE

Part Page Part Page Page

Number Number Number Number Number Number

77003 ........ 4-11, 417 9000846 . ...... 337,33 9003926 ....... 3-53

77005 ........ 4-11, 4-13, 4-15, 4-17 9000879 ....... 3-35, 3-37,3-38,3-39 9004117 ....... 2-101

77006 ........ 4-17 9001310 ....... 347  9004475....... 4-19

77097 ........ 2-77,2-87,295,2-99, 9001314 ....... 341 9004493 ....... 2-89
2-135, 2-137, 39 9001316 ....... 352 9004514 ....... 4-24

77098 ........ 2-83, 39 9001321 ....... 33  9004515....... 3-27, 4-24

77221 ... ... 2-181 9001327 ....... 33 9004674 ....... 5-11

78122 ........ 2-39 9001331 ....... 337  9004675....... 5-11

78398 ........ 3-3,4-3 9001334 ....... 343,345 9004880 ....... 2-11

78829 ........ 4-3 9001338 ....... 351 9004983 ....... 2-53

78830 ........ 4-3 9001717 ....... 339  9006398....... 2-79, 2-81

78833 ........ 4-3 9001718 ....... 3-38

78836 ........ 4-3 9002380 ....... 2-7

78838 ........ 4-3 9002381 ....... 2-7

78839 ........ 4-3 9002391 ....... 2-11

78840 ........ 4-3 9002392 ....... 2-11

78841 ........ 4-3 9002393 ....... 2-55

78842 ........ 4-3 9002394 . ...... 2-51, 2-53

78843 ........ 4-3 9002395 ....... 2-35

78875 ........ 4-22 9002398 ....... 2-133

78950 ........ 4-23 9002399 ....... 2-5

78951 ........ 4-23 9002400 . ...... 2-5

78952 ........ 4-23 9002401 ....... 2-5

79273-1....... 3-21, 3-23 9002409 . ...... 2-7

79273-2 . ...... 2-107 9002435 ....... 2-11

79380 ........ 2-113 9002553 ....... 11

79399 ........ 2-21 9002554 . ...... 1-1

79484 ........ 33 9002555 ....... 11

79497 ........ 33 9002613 ....... 11

79506 ........ 2-105, 2-111 9002683 . ...... 2-115

79729 ........ 4-5 9002684 . ...... 2-113

79828 ........ 4-5 9002708 . ...... 4-3

80288 ........ 2-7 9002709 . ...... 4-3

80395 ........ 2-89, 2-105, 2-111 9003008 ....... 4-24

80409 ........ 2-91 9003009 ....... 4-24

80950 ........ 2-91 9003068 . ...... 2-102

81784 ........ 2-95, 2-99 9003069 . ...... 2-101

81952 ........ 2-91 9003070 ....... 2-102

82727 ........ 2-7 9003071 ....... 2-101

82739 ........ 2-75 9003313 ....... 2-109

82839 ........ 3-11 9003345 ....... 53

83578 ........ 2-23, 2-25, 2-28, 2-33 9003390 ....... 2-25

83874 ........ 1-1,2-89 9003391 ....... 2-31

83879 ........ 2-67 9003422 . ...... 2-7

84170 ........ 2-67 9003423 ....... 2-7

84596 ........ 2-61 9003425 ....... 2-7

84597 ........ 1-1, 2-61 9003426 . ...... 2-7

86508 ........ 33 9003428 . ...... 2-7

86636 ........ 2-109 9003429 ....... 2-7

86659 ........ 2-63 9003431 ....... 2-7

86751 ........ 2-65 9003432 ....... 2-7

86759 ........ 3-7 9003433 ....... 2-7

86866 ........ 2-83 9003449 . ...... 2-109

87536 ........ 2-11 9003453 ....... 2-11

87631 ........ 2-79, 2-81 9003455 ....... 2-113

87730 ........ 2-35 9003461 ....... 2-113

87816 ........ 2-95, 2-99 9003610 ....... 2-37

87866 ........ 1-1, 2-11 9003793 ....... 2-105

9000355 ....... 2-35, 2-37 9003794 ....... 2-111

9000845 . ...... 3-35, 3-38 9003832 ....... 2-53

6-12 M20 331381 (5-09)




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9

Actuator, Valve, By-Pass [En], 4-7

Adapter [1.6], 2-27

Adapter, Intake, Throttle Body, 2-23, 2-25,
2-31

Adapter, Plate, 2-27

Adapter, Rod-End, Side Brush, 3-9

Adapter, Throttle Body, 2-27

Adapter, Valve, 400mm [Bosch], 2-31

Adapter, Valve, Fuel Trim, 2-27

Alarm Assy, Backup, 12-24vdc
82-107dba, 3-33

Alarm Kit, Backup, Ci [M20 And T20], 3-33

Alarm, Warning [Sonalert, St628], 2-59

Alternator, 12vdc 075a [Multi Grv], 2-49

Angle, Brace, Shrd, 2-19

Angle, Lh, 2-87

Angle, Mtg, Stl, .12 1.6 1.6 02.21, 2-131

Angle, Mtg, Valve, 3-11

Angle, Retainer, 2-71

Angle, Rh, 2-87

Angle, Sppt, Fan, 2-113

Angle, Sppt, Tank, Rear, 2-101

Arm [Positioning], 2-67

Arm WIdt, Lift, Sqge, Lh, 2-99

Arm WIdt, Safety, Sppt, Seat, .38d 06.5d,
2-13

Arm WIidt, Safety, Sppt, Seat, .38d 10.11,
2-109

Arm WIdt, Sqge, Lift, Rh, 2-95

Arm, Cntrl, Pintle, Centering, 2-67

Arm, Lever, Brake, 4.1 [Knott], 2-63

Arm, Link, 3-9

Arm, Pinch, 2-105, 2-111

Arm, Pintle, 2-67

Arm, Rocker, Valve, 5-3

Arm, Sqge, Side, Lh, 2-99

Arm, Sqge, Side, Rh, 2-95

Bag, Power, 3-45

Ball, Camshaft, 5-11

Bar WIdt, Retainer, Sqge, Rear, 2-89

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-11

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-61

Bar, Isolator, Vacfan, 2-115

Bar, Mtg, Hppr Cover, 2-73

Bar, Mtg, Hppr, 2-71

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.51, 2-101, 2-102

Base Assy, Fan, W/O Pulley, 2-49

Base Assy, W/ Pulley [Gm1.61 2007], 2-49

Battery, 12vdc, 0475cca, Ah, Wet, 2-59

Battery, Wet, 12vdc 0475cca, 1-1

Bearing Kit [CI], 4-21

Bearing Kit, Cshft, 1.989-1.995mm
(Brown), 5-5

Bearing Kit, Cshtt, 1.989-1.995mm (Green
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm (Brown
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Green), 5-5

Bearing Kit, Cshit, 2.114-2.120mm, 5-5

Bearing Kit, Cshft, 2.120-2.126mm, 5-5

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing, Ball, 0.98b 2.05d 0.59w, 2-79,
2-81

Bearing, Ball, 1.18b 2.44d 0.63w, 2-63

Bearing, Cone, 1.38b 0.71w, 2-61

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cup, 2.56d 0.55w, 2-61

Bearing, Cup, 4-7

Bearing, Fing, 2-Hole, 0.50b, 2-15

Bearing, Fing, 2hole, 0.50b [Nyl], 2-15

Bearing, Pillowblock, 1.02b [Solid Pye],
2-65

Bearing, Self Align, 0.75b 1.25d, 2-83

Bearing, Self Align, 1.25b 2.00d, 2-69

Bearing, Split, 1.00b, 2-65

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-9

Bearing, Thrust, Pump, Hyd, 4-7

Bearing, Thrust, 4-9

Bellcrank, Lift, Sqge, 2-87

Belt, Ribbed, 38.5I, 1-1, 2-49

Belt, Timing, 5-11

Blade, Sqge, .38 3.55w 038.3I, Linatex,
2-93, 2-97

Blade, Sqge, .38 3.55w 038.3I, Ure
(Option), 2-93, 2-97

Blade, Sqge, .38 3.55w 038.3, Ure, 1-1

Blade, Sqge, 37.08I Linatex, 1-1

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58I Linatex, 2-89

Blade, Sqge, Front, 49.58! Ure (Option),
2-89

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78l Ure (Option),
2-89

Blade, Sqge, Rear, Linatex, 1-1, 2-89

Block, Centering, 2-87

Block, Guide, Hppr, 2-5

Block, Short, Eng, W/ Piston & Ring, 5-5

Bolt, Bracket, Sensor,Cshft Position, 5-7

Bolt, Bracket,Screen,Qil Pump,M6x1x1,
5-7

Bolt, Camshaft Cover, 5-3

Bolt, Carriage, M06 X 1.0 X 30, 2-77

Bolt, Carriage, M10 X 1.5 X 70, 2-91

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-67

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-95, 2-99

Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye,
2-87

Bolt, Flywheel, 5-5

Bolt, Head. Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M06 X 1.00 X 13mm, 5-8

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, M12 X 1.75 X 62mm, 5-5

Bolt, Motor, Hyd, 4-5

Bolt, Oil Pump Screen/Camshaft Cover,
5-7

Bolt, Pan, Oil, 5-8

Bolt, Pulley, Cshtft, 5-5

Bolt, Pump, Oil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Sensor, Position, Cshft, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Shid, .31d X 1.00, .25-20, 2-67

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
2-61

Bolt, Soc Head, M5 X 80 X 35, 2-31

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Tensioner [GM], 5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Boot, .63id .291 .90w, 2-11

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-15

Boot, Switch, Ignition, 2-11

Bracket Widt, Cooler, Hyd Fluid, 2-131

Bracket Widt, Flap, Recirculation, 2-85

Bracket Widt, Guard, Sqge, 3-51

Bracket WIdt, Latch, 2-17

Bracket Widt, Mtg [Fast Gen 2+], 3-27

Bracket Widt, Mtg [Fast], 3-19

Bracket Widt, Mtg, Caster, 2-91

Bracket Widt, Mtg, Eng, Back, Gas/Lpg,
2-21

Bracket Wldt, Mtg, Regulator, Lpg, 2-33

Bracket Wldt, Mtg, Side Brush, 3-7

Bracket Widt, Mtg, Sqge, 2-91

Bracket Widt, Mtg, Tank, 2-7

Bracket Widt, Pivot, Hppr Door, Lh, 2-77

Bracket Widt, Propel, Pintle, 2-67

Bracket Wldt, Steering, Tilt, 2-15

Bracket WIdt, Tank, Soltn, Rh, 2-101

Bracket Widt, Tilt, Rh, 2-15

Bracket, Alternator, 2-49

Bracket, Anchor, Strap, Alternator, 2-49

Bracket, Cover, 2-77

Bracket, Ftg, Bh, 2-55

Bracket, Guide, Shrd, 2-19

Bracket, Keeper, Latch, 2-102

Bracket, Latch, Cover, 2-19, 2-102, 3-49

Bracket, Latch, Keeper [Southco], 2-19

M20 331381 (5-09)

6-13




CROSS REFERENCE

Bracket, Latch, Shrd, Seat, 2-13

Bracket, Lip, Hppr, 2-77

Bracket, Mtg [Ecu], 2-23, 2-27

Bracket, Mtg [Fast Gen 24], 3-27

Bracket, Mtg [Fast], 3-19

Bracket, Mtg, Cable, 2-65

Bracket, Mtg, Cover (Replaced by
9003893), 2-109

Bracket, Mtg, Cover, Recvy Tank, 2-109

Bracket, Mtg, Cyl, 2-67, 2-95, 2-99

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu [M20/T20 2007], 2-25

Bracket, Mtg, Ecu, 2-31

Bracket, Mtg, Fan, 2-113

Bracket, Mtg, Fltr, Air, 2-41, 2-43, 2-45,
2-47

Bracket, Mtg, Fuel, 2-35

Bracket, Mtg, Insulation, 2-7

Bracket, Mtg, Latch, Tank Cover, 2-101,
2-102

Bracket, Mtg, Latch, 2-55

Bracket, Mtg, Lift, Scb Head, 2-83

Bracket, Mtg, Mirror, Rearview, 3-41

Bracket, Mtg, Motor, 2-113, 2-115

Bracket, Mtg, Muffler [M20/T20 2007, 2-53

Bracket, Mtg, Prop Rod, 2-109

Bracket, Mtg, Radiator, 2-55

Bracket, Mtg, Scb Head, Lh, 2-83

Bracket, Mtg, Scb Head, Rh, 2-83

Bracket, Mtg, Skirt, Brush Door, 2-93, 2-97

Bracket, Mtg, Skirt, Door, Brush, 2-93, 2-97

Bracket, Mtg, Skirt, Door, 2-93, 2-97

Bracket, Mtg, Skirt, 2-85

Bracket, Mtg, Spray Handle, 3-47

Bracket, Mtg, Spray Wand [Fast, Conv],
3-47

Bracket, Mtg, Spring, 2-83

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Switch, 2-75

Bracket, Mtg, Vacuum Wand, 3-43

Bracket, Mtg, Valve [Combined], 2-137

Bracket, Mtg, Valve, Hyd, Scb, 2-135

Bracket, Mtg, Valve, Hyd, Swp, 2-135

Bracket, Mtg, Valve, Lower, 2-137

Bracket, Mtg, Valve, 2-107, 3-3

Bracket, Mtg, 2-7

Bracket, Muffler, Hanger, Front, 2-51

Bracket, Pivot, Hppr Door, Rh, 2-77

Bracket, Propel, Gas/Lpg, 2-67

Bracket, Protector, Float Switch, 2-109

Bracket, Reg [1.61], 2-27

Bracket, Retainer, Pump, 3-27

Bracket, Retainer, Safety, 2-67

Bracket, Retainer, Shield, Heat, 2-51

Bracket, Retainer, Spring, 2-3

Bracket, Retaining, Cover (Replaced by
9003893), 2-109

Bracket, Retaining, Hose, 2-105, 2-111,
3-49

Bracket, Retaining, Wire, Sparkplug, 5-12

Bracket, Screen, Qil Pump, 5-7

Bracket, Seat, Adj, 2-13

Bracket, Sensor, Position, Cshft, 5-7

Bracket, Shield, Heat, 2-19

Bracket, Soltn, Tank, Cntr, 2-101

Bracket, Sppt, Cover, Tank, Recvy, 2-109

Bracket, Sppt, Radiator, Upper, 2-56

Bracket, Sppt, Revl Light, 3-33, 3-35, 3-37

Bracket, Sppt, Tank, Lh, 2-109

Bracket, Sppt, Tank, Rh, 2-109

Bracket, Tank, Soltn, Lh, 2-101

Bracket, Tilt, Lh, 2-15

Bracket, Valve, Sha [M20 And T20], 3-13

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-63

Brush Assy, Disk, Scg, 16.0 D,
Polypropylene, 2-3

Brush Assy, Disk, Scg, 16.0 D, Soft Nylon,
2-3

Brush Assy, Disk, Scg, 16.0 D, Super
Abrasive, 2-3

Brush Assy, Disk, Swp, 24.0d,
Polypropylene, 2-3

Brush, Swp / Scb, 40I, Heavy Duty
Polypropylene, 2-2

Brush, Swp / Scb, 401, Polyester, 2-2

Brush, Swp / Scb, 401, Polypropylene, 2-2

Brush, Swp / Scb, 401, Super Abrasive, 2-2

Brush, Swp / Scb, 401, Wndw,
Polypropylene, 2-2

Bumper WIdt, Brush, Side, 3-7

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-67

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-131

Bumper, Sqge, 2-89

Bumper, Ure, 1.50d 1.25l, 3-51

Bushing, Eccentric, Adj, 2-105, 2-111

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
291

Bushing, Fing, 0.50b 0.59d 0.38l, 2-105,
2-111

Bushing, Fing, 0.63b 0.75d 0.38I, 2-91,
293, 2-97

Bushing, Fing, 1.00b 1.13d 0.501, 2-87

Bushing, M06-1.50 X .25-27npt, 2-23,
2-27

Bushing, Pivot, Door, 2-77

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
2-65

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
39

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
291

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-95,
299

Bushing, Sleeve, 0.75b 0.88d 0.25I, 2-105,
2-111

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef,
2-77

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
263

Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz,
2-69

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
39

Button, Cntrl, Horn, 2-15

Bypass Valve Kit, Pump, Repair,, 4-23

Cc

Cable, Battery, 02ga 48.01 Red .41ring,
2-59

Cable, Battery, 02ga 60.0I Blk .41ring, 2-59

Cable, Glv .06d 012.01 .26eye /.26eye,
3-51

Cable, Glv.09d 016.51 .38eye /.38eye,
2-17

Cable, Glv.13d 015.81 .50eye /.50eye,
2-95, 2-99

Cable, Push / Pull, 063.01 4.0, .31-24,
2-65

Cable, Push / Pull, 098.0 .25-28/.25-28,
2-67

Cam, Centering, Pintle, 2-67

Cam, PIt, Brake [Nickel], 2-63

Cam, Rear, 2-89

Cam, 2-89

Camshaft, 5-11

Cap Assy, Tank, Drain, 2-109, 4-3

Cap Screw  Cl, 49

Cap Screw, 4-8

Cap, Arm, Lift, 2-75

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-133

Cap, End, Valve, Steering, 4-21

Cap, Filler, Qil, W/ Org, 5-3

Cap, Fuel, Tank, 2-37

Cap, Hub, Dust 2.57d 0.771, 2-63

Cap, Radiator, 14psi [Stant Ao-2516], 2-55

Cap, Spring, Valve, 5-3

Cap, Tank, Fuel, 2.3neck 2.6d, 2-35

Cap, Tank, 3-5

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 4-17, 419

Caster, Pivot, 2-91

Catch, Latch, Tank Cover, 2-101, 2-102

Chain, Str, 4/0, 08 Link, 2-87

Channel Widt, Pivot, 3-9

Channel, Shield, Muffler [M20/T20 2007],
2-53

Channel, Shield, Muffler, 2-51

Channel, Upper, Tower, Lift, 2-5

Chech Valve Kit, Pump, Repair,, 4-23

Clamp WiIdt, Front, 2-89

Clamp WIdt, Rear, 2-89

Clamp, Cable, Ss, 1.12d X 0.38w, 1h,
2-107

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-7

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-35, 3-37

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-131

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-55, 2-67

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-33

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-7,
2-55, 2-59, 2-131, 3-19

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-5

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole,
2-35

6-14

M20 331381 (5-09)




CROSS REFERENCE

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-37

Clamp, Hose, 1.0, 2-33

Clamp, Hose, 1.75 [Pcv], 5-3

Clamp, Hose, Plstc .351-.394 Id, 3-19

Clamp, Hose, Spring Stl, 0.86d X 0.38w,
2-41, 2-43, 2-45, 2-47

Clamp, Hose, Spring, 0.62d, 2-33

Clamp, Hose, Spring, 0.75d, 2-33

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-23, 2-25, 2-28, 2-33, 2-55,
2-56, 3-3, 3-5, 3-27

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-25, 2-33, 2-35, 2-37, 2-59,
3-11, 3-17, 3-21, 3-23, 3-27, 3-29,
3-31

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-23, 2-25, 2-28, 2-33, 2-107,
3-3, 3-5, 3-11, 3-21, 3-23, 3-29, 3-31,
3-47

Clamp, Hose, Wormdrive, 1.06-2.00d,
.56w, 2-51, 2-53, 2-55

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-55

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-41, 2-43, 2-45, 2-47

Clamp, Hose, Wormdrive, 2.50-3.50d,
.50w, 2-89, 2-105, 2-111

Clamp, Hose, Wormdrive, 3.56-4.50D,
50W, 2-113

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-105, 2-111, 2-115

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-113

Clamp, Hyd, 0.50d, 2-79, 2-81

Clamp, Mtg, Fltr, Air, 2-41, 2-43, 2-45, 2-47

Clamp, Muffler, 1.62d, 2-51, 2-53

Clamp, Spring, 1.50, 2-43, 2-47

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-65

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-65

Clevis, Adj, 0.31pin, 0.31-24, 2-65

Clip, .250h, Plstc [Pine-Tree], 2-19

Clip, Grip, Finger, .875-1.25, 3-47

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-43, 3-45

Clip, Keeper, Open, 2-55

Coil, Ignition, 5-12

Column, Pump, Water, 4-3

Column, Steering, 09.91 0.86d 36tooth,
2-15

Complete Pump Kit, Pump, Repair,, 4-23

Connector, Fem, 02cav, Mp280 Sealed,
4-23

Connector, Fuel, E90, Qf, 2-35

Connector, Fuel, Qf, 2-35, 2-37

Converter, Lpg, 2-27

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-131

Coupler, Pump, 4-7

Coupling, Drive, 13t, 2-21

Coupling, Nozzle, Spray, 3-47

Cover Kit, Soltn Tank, Rh [M20 & T20],
2-101

Cover Kit, Switch, Float, Repair, 2-109

Cover Kit, Tank, Soltn, Lh, Replmt, Ce
(Japan and CE Only), 2-102

Cover Kit, Tank, Soltn, Lh, Replmt, 2-102

Cover Kit, Tank, Soltn, Rh, Replmt, Ce
(Japan and CE Only), 2-101

Cover Widt [Fast], 3-19

Cover, Belt, Timing, Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, End, 4-7

Cover, Fuse, Block, 2-59

Cover, Hose, 2-33

Cover, Hppr, 2-73

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel, 2-21

Cover, Lower, 2-13, 2-19

Cover, Pump, Oil, 5-7

Cover, Tank, Recvy, Trimmed, 2-109

Cover, Tank, Soltn, Lh, Trimmed, Ce
(Japan and CE Only), 2-102

Cover, Tank, Soltn, Lh, Trimmed, 2-102

Cover, Tank, Soltn, Rh, Trimmed, Ce
(Japan and CE Only), 2-101

Cover, Tank, Soltn, Rh, Trimmed, 2-101

Cover, Tank, 2-109

Crank Kit, Pump, F/79323, Repimt, 4-22

Crankshaft, 5-5

Crossmember WIdt [M20], 2-91

Cup Holder, Rwk, 2-11

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
39

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-83, 2-87, 2-95, 2-99, 3-9

Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000,
2-69

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-61

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-19
Diaphragm Kit, Pump, Repair,, 4-23
Diode, Ele, Plug, 2-59

Dipstick, Oil, 5-8

Door Cyl, Hppr [Mako], 2-77

Door Widt, Brush, Idler, 2-79, 2-81
Door Widt, Brush, Lh, 2-99

Door Widt, Brush, Rh, 2-95

Door Widt, Brush, 2-79, 2-81

Door Widt, Hppr, 2-77

Drive [CI], 49

Drive, Motor, Hyd, 4-5

Drive, 4-8

E

Element, Fltr, Air [Dn], 1-1, 2-41, 2-43,
2-45, 2-47

Element, Fltr, Air, Safety (Option), 2-41,
2-43, 2-45, 2-47

Element, Fltr, Qil, Eng, Spin-On, 1-1, 2-21,
5-8

End Cap, Motor, Hyd [En], 4-9

End Cap, 4-8

Engine [Long Block Gm 1.61] (See
Breakdown), 2-21

Extinguisher Kit, Fire, Ci [M20 And T20],
3-52

Extinguisher, Fire, 2.5 Lb Dry, 3-52

F

Fan Kit, Scrub, Repimt [M20/T20], 2-113

Fan WIdt, Vac, Inlet, 2-115

Fan, Cooling, 15.5d, 6 Blade, .5b Taper,
2-49

Fan, Cooling, Pusher, 15.5D [2007], 2-49

Fast 665 4 Ltr, Detergent, 3-27

Fast Kit, Ci, Injector Filters[Fast li+], 4-24

FaST Kit, Ci, Injector Rebuild[FaST II+],
4-24

Fast Kit, Ci, Injector Seals [Fast li+], 4-24

FaST Kit, Injector, CI[M20/M30 FaST Il+],
4-24

Fast Kit, Injector, Ci[M20/M30 FaST Il+],
3-27

Fastener, 12.7Mm X 9.5Mm, Ss [Staple],
2-17

Filter Assy [Pt4 936498], 1-1, 2-133

Filter Assy, Air, Mold, Ure, 3-19

Filter Assy, Air, 2-41, 2-43, 2-45, 2-47

Filter Kit, Fuelock, Lpg, 1-1, 2-27, 2-33

Filter Widt, Hppr (Replaced By 9003774),
2-71

Filter, Foam, Rbr, 1.20d, 1.0l, 3-21, 3-23

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-35, 2-37

Filter, In-Line, Pf06/Pf06 080mesh 02.6l,
3-27

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-17

Filter, Panl, Dust, 4.2 X 20.0 X 30.0, 1-1,
2-73

Filter, Soltn, 020mesh, Pm12 3.2d 08.0I,
3-5

Filter, Soltn, 20mesh, Pm12 3.1d 02.6l,
1-1,2-102

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-17

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-17

Fitting Kit [Epr], 2-33

Fitting Kit, Hose, Garden, 3-3

Fitting, Adapter, Orifice, Pf06/Pm06, 2-23,
2-25

Fitting, Brs, Breather [02mp], 2-75

Fitting, Brs, E45, Pf02/Pm02, 2-21

Fitting, Brs, E90, Bm08/Pm04, 3-17

Fitting, Brs, E90, Cf03/Pf02, 3-19

Fitting, Brs, E90, Em05/Pm04, 2-35, 2-37

Fitting, Brs, E90, Em10/Pm06, 2-23, 2-25,
2-28, 2-33

Fitting, Brs, E90, Pf04/Pm04, 2-33, 2-35,
2-39

Fitting, Brs, E90, Pm02/Bm03, 2-75, 3-5

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf04, Lpg Fem, 2-39

M20 331381 (5-09)

6-15




CROSS REFERENCE

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Str, Bm03/Pm02, 2-75

Fitting, Brs, Str, Bm04/Pm02, 3-19

Fitting, Brs, Str, Bm05/Pm04, 2-35

Fitting, Brs, Str, Bm06/PmO05, 2-25, 2-33

Fitting, Brs, Str, Bm08/Pm04, 3-17

Fitting, Brs, Str, Pf02/Pm04, 3-17

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-39

Fitting, Brs, Str, Pf04/Pm02, 2-23, 2-25,
2-28, 2-33

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-47

Fitting, Brs, Str, Pf06/Pm12, 3-47

Fitting, Brs, Str, Pm04/Pm04, 2-35, 3-17

Fitting, Brs, Str, Pm08/Garden Hose, 3-47

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-17

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-27

Fitting, Cap, 2-27

Fitting, Draincock, E90, .25npt, 2-23, 2-25,
2-28, 2-33, 2-55

Fitting, E, Gr, 4-3

Fitting, E70, 2-27

Fitting, E90, M14 X .56, 2-21

Fitting, E90, 2-27, 2-31

Fitting, End, Hose, 2-21

Fitting, Fltr, Oil, 5-8

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-37

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-37

Fitting, Grease, Str Pm04 .471, 2-69, 2-77,
2-83, 2-91

Fitting, Grease, Str Pm04 .63I, 2-61

Fitting, Hose, Vacuum, .25, 2-27

Fitting, Hyd, Cap, Jf04, 2-131

Fitting, Hyd, Cap, Jf08, 2-131, 3-13

Fitting, Hyd, E45, Jf10/Jm10, 2-121

Fitting, Hyd, E45, Jm04/0Om04, 3-13

Fitting, Hyd, E45, Jm04/0Om06, 2-61, 2-69

Fitting, Hyd, E45, Jm06/0m04, 2-113

Fitting, Hyd, E45, Jm06/0m06, 2-61, 2-135

Fitting, Hyd, E45, Jm08/0Om08, 2-113,
2-135, 2-137, 3-13

Fitting, Hyd, E45, Jm08/0Om10, 2-129

Fitting, Hyd, E45, Jm10/0m12, 2-61

Fitting, Hyd, E45, Jm12/0m16, 2-133

Fitting, Hyd, E45, Jm20/0m20, 2-133

Fitting, Hyd, E90, Jf04/Jm04, 2-135, 3-13

Fitting, Hyd, E90, Jf06/Jm06, 3-13

Fitting, Hyd, E90, Jf08/Jm08, 2-15

Fitting, Hyd, E90, Jm04/0Om04, 2-77, 2-87,
2-95, 2-99, 2-135, 2-137, 3-9

Fitting, Hyd, E90, Jm04/0Om06, 2-69

Fitting, Hyd, E90, Jm04/Pm02, 2-133

Fitting, Hyd, E90, Jm06/0m04, 2-83, 3-9

Fitting, Hyd, E90, Jm06/0Om06, L, 2-135

Fitting, Hyd, E90, Jm06/Om06, Long,
2-137

Fitting, Hyd, E90, Jm06/0m06, 2-15,
2-135, 2-137, 3-13

Fitting, Hyd, E90, Jm06/0m08, 2-129

Fitting, Hyd, E90, Jm08/0Om08, L, 2-135

Fitting, Hyd, E90, Jm08/0Om08, Long,
2-137

Fitting, Hyd, E90, Jm08/0Om08, 2-79, 2-81,
2-115, 2-129, 2-135, 3-13

Fitting, Hyd, E90, Jm08/0Om10, 2-129, 3-7

Fitting, Hyd, E90, Jm10/0Om12, 2-129

Fitting, Hyd, E90, JIm12/0m12, L, 2-131

Fitting, Hyd, E90, Jm12/0m12, 2-131

Fitting, Hyd, E90, Om04/Qm04, 2-135,
2-137, 3-13

Fitting, Hyd, E90, Spcl, 2-33

Fitting, Hyd, Plug, Om04, 2-137, 4-11,
4-17, 419

Fitting, Hyd, Plug, Om06, 2-133, 2-137

Fitting, Hyd, Plug, Om08, 4-7, 4-17

Fitting, Hyd, Plug, Om10, 2-133

Fitting, Hyd, Rst, Jf04/Jm04, .028, 2-69

Fitting, Hyd, Rst, Spcl, 2-95, 2-99

Fitting, Hyd, Str, Jf04/Qm04, 2-135, 3-13

Fitting, Hyd, Str, Jm04/Om04, 2-79, 2-135,
2-137,3-13

Fitting, Hyd, Str, Jm04/0Om06, 3-13

Fitting, Hyd, Str, Jm06/0m04, 2-115

Fitting, Hyd, Str, Jm06/OmO06, L, 2-15

Fitting, Hyd, Str, Jm06/0OmO06, Long, 2-137,
3-15

Fitting, Hyd, Str, Jm06/0OmO06, 2-15, 2-133,
3-13, 3-15

Fitting, Hyd, Str, Jm08/0Om06, 2-15

Fitting, Hyd, Str, Jm08/0Om08, 2-115,
2-129, 2-133, 3-13

Fitting, Hyd, Str, Jm08/0Om10, 3-7

Fitting, Hyd, Str, Jm10/Om10, Long, 2-137

Fitting, Hyd, Str, Jm10/Om10, 2-135

Fitting, Hyd, Str, Jm10/0Om12, 2-61

Fitting, Hyd, Str, Jm20/Om16, 2-129

Fitting, Hyd, Str, Om04/Qm04, 2-135, 3-13

Fitting, Hyd, Str, Pf02/Pm04, 2-39

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-115

Fitting, Hyd, Tee, Jm06/Jm06/Om06, Run,
2-135, 3-15

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br,
2-113, 2-135, 2-137

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run,
2-39

Fitting, Nipple, .25mal, 2-33

Fitting, Nipple, .25npt, Brs, 2-27

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-27

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-27

Fitting, Pipe, Bshg, M18 X 1.5, 2-21

Fitting, Pipe, E45, Spcl, 2-39

Fitting, Pipe, E90, Pf02/Pm02, 3-19

Fitting, Pipe, Plug, Metric, M18,Soc, 2-21,
2-51,2-53

Fitting, Pipe, Plug, Pm02, Sq Head, 2-37

Fitting, Pipe, Plug, Pm08, Sq Head, 2-107

Fitting, Pipe, Plug, 2-21

Fitting, Plstc, Body, Spray, Pf04, 3-17

Fitting, Plstc, Cap, Pf12 Hex, 2-107

Fitting, Plstc, Cap, Spray, Pf04, 3-17

Fitting, Plstc, E90, Bm06/Bm06, 3-5

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-27

Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3

Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-17, 3-47

Fitting, Plstc, E90, Bm08/Pm06, 3-47

Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-17,
3-21, 3-23, 3-27

Fitting, Plstc, E90, Bm10/Pm08, 3-3

Fitting, Plstc, E90, Bm10/Pm12, 3-3

Fitting, Plstc, E90, Bm12/Pf12, 3-5

Fitting, Plstc, E90, Bm12/Pm08, 3-3

Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
317, 3-27

Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3

Fitting, Plstc, E90, Pf12/Pm12, 2-102

Fitting, Plstc, Pf12/Pf12, Bh, 2-102, 3-3

Fitting, Plstc, Pipe, Cap, Pf04, 3-19, 3-27

Fitting, Plstc, Rst, .500d /.13id, 3-23

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-19,
3-27

Fitting, Plstc, Str, Bm06/Pm04, 3-27

Fitting, Plstc, Str, Bm06/Pm06, 3-27

Fitting, Plstc, Str, Bm08/Pf08s, Swivel,
3-47

Fitting, Plstc, Str, Bm08/Pm06, 3-17

Fitting, Plstc, Str, Bm08/Pm12, 3-21, 3-23

Fitting, Plstc, Str, Bm10/Bm10, 2-41, 2-45

Fitting, Plstc, Str, Bm12/Bm12, 2-107

Fitting, Plstc, Str, Bm12/PmO08, Nyl, 3-3,
4-3

Fitting, Plstc, Str, Bm12/Pm12, 2-107

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-19,
3-27

Fitting, Plstc, Str, Pm08/Pm08, 3-3

Fitting, Plstc, Str, Pm12/Pm12 1.60l, 3-3,
317, 3-27

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-27

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-17

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-17

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-21, 3-23, 3-29, 3-47

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-107, 3-11

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-17, 3-27

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-23, 3-27, 3-31

Fitting, Plug, M16, Intake Manifold, 2-25,
2-31

Fitting, Plug, Org, #6, Valve [Cec], 4-11,
4-13, 4-15, 4-17, 4-19

Fitting, Str, .19brb X .12mpt, 2-23

Fitting, Str, E90, .25npt, 2-27

Fitting, Str, 2-27

Fitting, Vacuum [M16-15-6h], 2-23, 2-25,
2-31

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flap, Battery, 2-11

Flapper, Valve, Pump, Water, 4-3

Flywheel, 5-5

6-16

M20 331381 (5-09)




CROSS REFERENCE

Frame Widt, Lift, Hppr, 2-69

Frame WIdt, Main, Replmt [m20 & T20],
2-5

Frame WIdt, Sqge, Lh, 2-97

Frame WIdt, Sqge, Rh, 2-93

Frame WIdt, Sqge, Side Brush, 3-7

Fuelline, .31d Str/Str, Plstc, 2-35, 2-37

Fuelline, .31d Str/Str,Plstc[M20/T20 07],
2-37

Fuse, 015a, 2-59

Fuse, 10 Amp, 2-179

Fuse, 15 Amp, [Min-15], 2-179

Fuse, 20 Amp, [Min-20], 2-179

Fuse, 5 Amp, [Min-5], 2-179

Fuse, 50amp, 2-179

Fuse, 60 Amp, 2-179

G

Gasket Kit, Repair, Gas [Gm1.61 2007],
2-25

Gasket Kit, Repair, Lpg [Gm1.6] 2007],
2-31

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 3.23id 3.630d .16th, Ure, 2-109

Gasket, 4.05id 5.290d .19 [Buna], 2-109,
4-3

Gasket, Body, Throttle [1.61], 2-25

Gasket, Cover, Fuse Block, 2-59

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Cover, Recvy Tank, 2-109

Gasket, Exhaust, 2hole, 3.4bc, 2-51, 2-53

Gasket, Fing, Pipe, Exhaust, 2-51, 2-53

Gasket, Head, Cyl, 5-3

Gasket, Hppr, Transition, 2-115

Gasket, Manifold, Exhaust, 5-9

Gasket, Manifold, Intake, 2-23, 2-25, 2-27,
59

Gasket, Pan, Oil, 5-8

Gasket, Plt, Hose, Vacuum, 2-113

Gasket, Plug, Relief Valve,Qil Press, 2-21,
5-7

Gasket, Pump, Oil, 5-7

Gasket, Sender, Fuel, 2-37

Gasket, Sqge, 1-1, 2-89

Gasket, Tube [Pcv], 5-3

Gasket, 2-27

Gasspring, 180Ib, 03.0strk, 2-13

Gauge, Sensing, Level, 2-133

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Geroler, Motor, Hyd, 4-5

Gerotor Set [Cl], 4-9

Gerotor Set, 4-8

Grill Widt, Front, 2-17

Grill, Eng, 2-19

Grill, Side, 2-13

Grip, Handle, 2-105, 2-111

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-5

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-23, 2-27

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-38, 3-39, 3-41

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-75

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
35

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl,
2-75

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl,
2-75

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
317, 3-27

Guard Kit, Sqge, Ci [M20], 3-51

Guard WIdt, Sqge, 3-51

Guard WIdt, Brush, Side, 3-11

Guard Widt, Sqge [M20/T20 Lh, M30 Rh],
3-51

Guard Widt, Sqge [M20/T20 Rh, M30 Lh],
3-51

Guard WIdt, Sqge [M20/T20/M30], 3-51

Guard Widt, Sqge, Rear, Pntd, 3-51

Guard Widt, Top, Ohg, 3-41

H

Handle WIdt, Drain, 2-109

Handle, Valve, Pinch, Lh, 2-111

Handle, Valve, Pinch, Rh, 2-105

Harness [Fast, M20 And T20], 3-25

Harness, Adapter, Eng [2007], 2-179

Harness, Eng [1.6l, Gm, E-cntrl], 2-179

Harness, Headlight [M20 And T20], 2-179

Harness, Hppr [M20], 2-179

Harness, Hppr [M20/M30], 2-179

Harness, Hppr, Cover [M20], 2-179

Harness, Injector, Gas [1.61,Gm,E-cntrl],
2-179

Harness, Injector, Lpg [1.61,Gm,E-cntrl],
2-179

Harness, Main [M20], 2-179

Harness, Manifold, Gas, 2-37

Harness, Spray, Nozzle, 3-47

Harness, Warning / Backup [M20 & T20],
3-33, 3-35, 3-37

Harness, Warning / Ohg [M20], 3-38, 3-39

Harness, Wire [Fast Gen 2], 3-32

Harness, Wire, Eng, Gas [Gm 1.6L], 2-179

Harness, Wire, Eng, Lpg [Gm 1.61], 2-179

Head, Cyl, 5-3

Headlight, 12vdc, 27watt, 2.1a, Oval, 2-5

Hinge Widt, Shrd, Lh, 2-19

Hinge WIdt, Shrd, Rh, 2-13

Hinge, .38pin .11 3.5w 06.0l 6/0.38sl, 2-17

Hinge, .50pin .19 4.0w 06.01 3/0.44sl, 2-95,
299

Hopper, Debris, Rm-Hg, Trimmed, 2-71

Horn, 12vdc, Dba [Wolo], 2-59

Hose [Epr To Manifold], 2-33

Hose [Mixer To Epr], 2-33

Hose [Pcv], 5-3

Hose Assy, Sqge, 2-109

Hose Assy, W/1cuff, 1.0d 091 1.0/, 2-71

Hose Assy, W/2cuff, 1.5d 084l [Vacwand],
3-45

Hose Assy, W/2cuff, 1.5d 84l [Vacwand],
3-43

Hose, 170mm [Ftv-Ptv], 2-27

Hose, 355mm [FI-Vrp], 2-27

Hose, 9.5mm X 290mm [Pcv], 2-27

Hose, 9.5mm X 450mm [Pcv], 2-23

Hose, Afmkt, Coolant Recvy, 05ft, 2-55

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02ft, 3-21

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-17

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-17,
3-23

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-107,
3-3, 3-11

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-29, 3-31

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr,
3-29, 3-47

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-19

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-23

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-27

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-27

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-27

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-31

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-27

Hose, Afmkt, Vacuum, 0.16id 01it, 3-5

Hose, Afmkt, Vacuum, 0.16id, 03ft, 2-75

Hose, Air-Intk, Flex 4.00id 18.0l, 2-113

Hose, Balancing, Press, 045mm, 2-27

Hose, Balancing, Press, 680mm, 2-27

Hose, Drain, 3.00id X 48.01, 2-105, 2-111

Hose, Flex, Vacuum, 3.5d 32.0l, 2-115

Hose, Fuel, 0.31id [Evap Emission 07],
2-37

Hose, Fuel, .19, 2-23

Hose, Fuel, 0.31id 12.01, 2-35

Hose, Fuel, 0.31id 24.0l, 2-35

Hose, Fuel, 0.50id 21.0l, 2-35

Hose, Fuel, 0.50id, 21.0l, 2-37

Hose, Heater, 0.38ID, 2-25

Hose, Heater, 0.38id, 2-33

Hose, Heater, E90, 0.62id 07.0 2.0, 2-41,
2-45

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-31

Hose, Heater, 2-23, 2-25

Hose, Hyd, 26.01, 2-21

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-125

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-123

Hose, Hyd, Med06, Jf06e90I/Jf065tr,038.0,
3-15

Hose, Hyd, Med06, Jf06str/Jf06str, 018.0,
2-123

M20 331381 (5-09)

6-17




CROSS REFERENCE

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-123

Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0,
2-123

Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0,
2-123

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-123

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-125

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-123

Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0,
2-123

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-123

Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0,
2-125

Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0,
2-125, 2-127

Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0,
2-125

Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0,
2-125

Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0,
2-127

Hose, Hyd, Spcl, Jf10e45/Jf10str,
58.0 (Replaced by 1039148), 2-121

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-121

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-121

Hose, Hyd, Suc20, Jf20str /Jf20e90, 29.0,
2-123

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-125

Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0,
2-127

Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0,
2-127

Hose, Hyd, Tc04, Jf04str [Jf04€90, 70.0,
2-125

Hose, Hyd, Tc04, Jf04str [Jf04€90, 88.0,
2-125

Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0,
3-15

Hose, Hyd, Tc04, Jf04str /Jf04str, 39.0,
3-15

Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0,
2-125

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-121

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-121

Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0,
2-125

Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0,
3-15

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-15

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-15

Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0,
2-125

Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0,
3-15

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-123

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-121

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-123

Hose, Hyd, Tc08, Jf08E90/Jf08Str, 029.0,
2-123

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-15

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-123

Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0,
3-15

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-125

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
313

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-123

Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0,
2-123

Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0,
2-123

Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-123

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-125

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-123

Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0,
2-127

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2121

Hose, Hyd, Tc 04, Jf04str /Jf04e45 , 35.0,
2-127

Hose, Intake, Mold, 2.00id [Epdm], 2-41,
2-43, 2-45, 2-47

Hose, Intake, Mold, 2.00id, Gas [Epdm],
2-41

Hose, Intake, Mold, 2.00id, Lpg [Epdm],
2-45

Hose, Intake, Mold, 2.0id [Epdm M20/T20],
2-43, 2-47

Hose, Intake, Mold, 2.0id, Gas, 2-43

Hose, Intake, Mold, 2.0id, Lpg, 2-47

Hose, Lpg, Med05, Pm04str/Sm04str,
14.01, 2-39

Hose, Lpg, Med05, PmO04str/Sm04str,
55.01, 2-39

Hose, Mold, .62 To .75 (Cut in 2), 2-33

Hose, Mold, .62 To .75, 2-27

Hose, Pvc, Brd, 0.62id 0.880d 09.00l, 3-3

Hose, Pvc, Clr, 0.38id 0.560d 22.00l,
2-23, 2-28, 2-55

Hose, Pvc, Clr, 0.38id 0.560d 48.00l, 3-3,
35

Hose, Pve, Clr, 0.38id 0.560d 022.0I, 2-25,
2-33

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-11

Hose, Pvc, Clr, 0.50id 0.690d 30.00l, 2-59

Hose, Radiator, Lower, Mold, 2-55

Hose, Radiator, Upper, Mold, 2-55

Hose, Rbr, 2.00id 2.500d 05.01, 2-41, 2-45

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-55

Hose, Supply, Gas, .25id, 2-33

Hose, Vacuum, 0.22id X 03.0l, 2-25, 2-31

Hose, Vacuum, 19.01, 2-89

Hose, Valve, Press Trim, 350mm, 2-27

Hose, Vent, E90, 0.62id[Gm1.61 2007],
2-43, 2-47

Hose, Water, Coil, 3-47

Housing Assy, Vacfan, Scrbr, 2-113

Housing Assy, Vacfan, Swpr, 2-115

Housing Kit, Pump, Water, 4-3

Housing WIdt, Brush, Drive, 2-79, 2-81

Housing WIdt, Swp, Scb, 2-83

Housing WIdt, Vacfan, Front [528], 2-113

Housing, Brg, Motor, Hyd, 4-5

Housing, Camshaft, 5-3, 5-11

Housing, Motor, Hyd [En], 4-9

Housing, Pump, 2-21

Housing, Sppt, Rear Wheel, 2-61

Housing, Throttle, 40mm [Bosch], 2-25,
2-27, 2-31

Housing, Valve, 4-5

Housing, 4-7

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-23

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-61

Hub, Drive, Brush, Disk, 1.00b [61], 3-7

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-3

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-3

Idler Assy, Brush, Replmt [M20/T20, M30],
2-79, 2-81

Impeller, 9.00d X 1.40w X 0.376b, 2-115

Impeller, 9.5d, 18 Blade Mach, 2-113

Indicator, Press, 60psi, 2-133

Injector Kit, Fuel, Gas, 2-23

Insert, Cap, Mount, Es Pump, 4-3

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr. Repair Info, Motor, 4-8

Instr, Maint, Wall Chart [M20], 3-53

Instr, Motor, Hyd, Repair [En], 4-9

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-21

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-15

Insulation, Flame-Retardant, 0.5, 2-19,
2-35, 2-37

6-18

M20 331381 (5-09)




CROSS REFERENCE

Insulation, Flame-Retardant, 0.50, 2-113

Insulation, Flame-Retardant, 0.75-0.88,
2-9, 2-113

Insulation, Flame-retardant, 0.75-0.88,
2-9, 2-13

Insulation, Flame-Retardant, 1.0, 2-13

Insulation, Shrd, Eng, Gusset, 2-19

Insulation, Thermal, Hydraulic Blanket,
2-133

Insulation, 3-41

Isolator [Epr], 2-33

Isolator, Box, Relay, 2-25, 2-31

Isolator, Mtg, Vaporizer, Rbr, 2-27

Isolator, Rbr, 2-51, 2-53

Isolator, Vib, .50d, 2-21

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-55, 2-113, 2-115

K

Key, Ignition [Set Of 2], 1-1, 2-11

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-49

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-113

Key, Sq, 0.25 X 0.25, 1.25I, 2-79, 2-81

Key, Valve Stem, 5-3

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9

Key-Wdruff 0.25 1.00, 4-8

Kit, Bellows, Pump, Detgt, 4-22

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, Gear[Barns], 2-113,
4-10

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-91

Knob, Star, 2.80d 4ear 1.11.31-18 Pyp,
2-89

Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc,
2-15

L

Label [Nfsi Certification], 2-181

Label Kit, Panel, Replmt [M20], 2-11

Label Set, Brush Indicator & Removal,
2-181

Label Set, Hi Temp, 2-181

Label Set, Info/Hzrd, Swpr / Scrbr, Tj
(Japan Only), 2-181

Label Set, Info/Hzrd, Swpr / Scrbr, 2-181

Label, Caution [Apply Parking Brake]
(Japan Only), 2-181

Label, Caution [Apply Parking Brake],
2-181

Label, Off-White [Fast] (Option), 2-181

Label, Off-White, Es (Option), 2-181

Label, Switch, Rocker [T20], 2-11

Lamp Strobe, Amb [12-48 Vdc], 3-37, 3-39

Lamp, 12vdc [Speaker], 2-5

Lamp, Bulb, Lamp, Fish, 3-35, 3-38

Lamp, Bulb, Lamp, Strobe, 3-37, 3-39

Lamp, Flasher, Amb [12-48 Vdc], 3-35,
3-38

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-39

Latch, Cover, 2-102

Latch, Door [Southco 91-562-07], 2-19,
2-93, 2-97

Latch, Hook, 2-95, 2-99

Latch, 2-13, 2-55, 2-73, 2-75, 2-79, 2-81,
2-101, 2-102, 3-49

Lens, Blue, Option, F/ Revl / Fish Light,
3-35, 3-37, 3-38, 3-39

Lens, Lamp, Amb, Strobe/Flasher, 3-35,
3-37, 3-38, 3-39

Lens, Red, Option, F/ Revl / Fish Light,
3-35, 3-37, 3-38, 3-39

Light Kit, Fish, Ci [M20 And T20], 3-35

Light Kit, Fish, W/Ohg, Ci[M20 And T20],
3-38

Light Kit, Revl, Ci [M20 And T20], 3-37

Light Kit, Revl, W/Ohg, Ci [M20 And T20],
3-39

Light, Panl, 14vdc, , 1.1 X 1.0, 2-11

Light, Tail, 12vdc, 2-75

Link Assy, Rod-End, M12, 2-87

Lock, Secondary, 2cav, Mp280 Sealed,
4-23

Magnet, Drive Brush, 2-39

Maint Kit, Gas, 400hr[M20/T20], 1-1

Maint Kit, Gas, 800hr[M20/T20], 1-1

Maint Kit, Lpg, 400hr[M20/T20], 1-1

Maint Kit, Lpg, 800hr[M20/T20], 1-1

Manifold, Bar, Spray, 37.5inch, 2-107

Manifold, Exhaust, 5-9

Manifold, Gas, Relief, Valve, 2-37

Manifold, Intake [1.6l], 2-23, 2-25, 2-27,
2-31

Manual, Eng, Cd-Rom [Tier li,Gm1.6l],
3-53

Manual, Oprtr [M20 Gas/Lpg En], 3-53

Manual, Oprtr [M20 Gas/Lpg, Es, Na], 3-53

Manual, Oprtr [M20 Gas/Lpg, Fr, Na], 3-53

Manual, Parts [M20 Gas/Lpg En], 3-53

Manual, Service [M20 En], 3-53

Manual, Service, Eng [Gm1.6l], 3-53

Manual, Service, Eng[Gm1.6l Em Cert],
3-53

Mat, Floor, 2-7

Mirror, Convex, 0.50D, 3-41

Mixer, Lpg [Gm 1.6l], 2-27

Mixer, W/70deg Ftg, 2-31

Module, Ecu, Gas [Gm 1.61], 2-23

Module, Ecu, Gas [Gm1.6l 2700], 2-25

Module, Ecu, Lpg [Gm 1.61], 2-27

Module, Ecu, Lpg [Gm1.6l 2700], 2-31

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-7

Molding, Trim, Pvc, .08-.11 13.21, 2-37

Molding, Trim, Pvc,.18-.31 07.5l, 2-75

Motor Kit, Pump, Repair,, 4-23

Motor Kit, Replmt [M20&T20], 2-113

Motor, Ele [12vdc, Shaker], 2-73

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-22

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Ex] .194 R 3000 (See
Breakdowns), 2-115

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdown), 2-79, 2-81

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdown), 3-7

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500, 4-9

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdown), 2-61

Mount WIdt, Eng, Gas/Lpg, 2-21

Mount WIdt, Valve, Pinch, Lh, 2-111

Mount WiIdt, Valve, Pinch, Rh, 2-105

Muffler, Catalytic [Gm 1.6], 2-51

Muffler, Catalytic [Gm 1.61 2007], 2-53

Muffler, Short [Non-Catalytic Gm1.6/3.0],
2-51

Muffler, Vacfan, 4.0id, 2-115

N

Nipple, Hose, 3-47

Nozzle Kit, Spray, Ci, 3-47

Nozzle, Spray, Gun, 3-47

Nozzle, Wand, Plstc, 14.0l, 3-45

Nozzle, Wand, Plstc, 14.0lg, 3-43

Nozzle, 3-47

Nut, Coil, F/#8, 4-11, 4-13, 4-17

Nut, Coil, Nyl Patch, 4-15, 4-19

Nut, Ftg, Hyd, 0.56-18, 2-131

Nut, Hex, Fing, M5 X 0.8, 2-69

Nut, Hex, Fing, M8 X 1.25, 2-33, 2-93,
2-97, 2-131

Nut, Hex, Jam, .31-24, 2-65

Nut, Hex, Jam, .50-20, Lh, 2-83

Nut, Hex, Jam, .50-20, 2-83, 3-9

Nut, Hex, Jam, M10 X 1.5, Ss, 2-39, 2-49

Nut, Hex, Jam, M20 X 1.5, 2-15

Nut, Hex, Lock, .25-20, NI, Ss, 2-67

Nut, Hex, Lock, .25-20, NI, 2-35, 2-37,
2-113

Nut, Hex, Lock, .31-18, NI, Thin, 2-13

Nut, Hex, Lock, .31-18, NI, 2-13, 2-49

Nut, Hex, Lock, .31-24, NI, Thin, 2-115

Nut, Hex, Lock, .38-16, NI, Ss, 2-39, 3-9

Nut, Hex, Lock, .38-16, NI, Thin, 2-39,
2-67, 2-113, 2-115

Nut, Hex, Lock, .50-13, NI, Ss, 2-91

Nut, Hex, Lock, .50-13, NI, Thin, 2-83

Nut, Hex, Lock, .50-20, NI, Thin, 2-83

Nut, Hex, Lock, .75-10, NI, 2-61

Nut, Hex, Lock, #08-32, NI, 2-11

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-71,
2-87, 2-91

M20 331381 (5-09)

6-19




CROSS REFERENCE

Nut, Hex, Lock, M10 X 1.5, NI, 2-39, 2-55,
2-115, 2-131, 3-41, 3-51

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-83,
2-87

Nut, Hex, Lock, M12 X 1.75,NI, 2-21, 2-63

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-19,
2-67, 2-93, 2-97, 3-3

Nut, Hex, Lock, M4 X 0.7, NI, 2-13, 2-19,
2-56, 3-19

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-79,
2-81, 2-107, 3-11, 3-17, 3-23

Nut, Hex, Lock, M5 X 0.8, NI, 2-13, 2-23,
2-27,2-59

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 3-31,
3-33, 3-35, 3-37, 3-38, 3-39, 3-49

Nut, Hex, Lock, M5 X 0.80, NI, 3-47

Nut, Hex, Lock, M6 X 1.0, NI, 2-13, 2-15,
2-17, 2-23, 2-27, 2-41, 2-45, 2-55,
2-59, 2-65

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-11,
2-51, 2-73, 2-77, 2-85, 2-87, 2-107,
2-109

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 3-49

Nut, Hex, Lock, M6 X 1.00, NI, 2-7, 2-47

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-109

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-51,
2-53, 2-55, 2-67, 2-71, 2-73, 2-77,
2-79, 2-81, 2-85, 2-87, 2-89, 2-91,
2-93, 2-95, 2-97, 2-99, 2-101, 2-105,
2-111, 3-7, 3-11, 3-13

Nut, Hex, Lock, M8 X 1.25, NI, 2-5, 2-7,
2-19, 2-35, 2-37, 2-39, 2-41, 2-43,
2-45, 2-47, 2-49, 2-55, 2-59, 2-65,
2-67, 2-95, 2-99, 2-115, 2-135, 3-13

Nut, Hex, M10 X 1.5 [Stover], 2-51

Nut, Hex, M10 X 1.50 [Stover], 2-51, 2-53

Nut, Hex, Sltd, .75-16, 2-63

Nut, Hex, Sltd, 1.12-18, 2-61

Nut, Hex, Sltd, M20 X 2.5, 8, 2-79, 2-81

Nut, Hex, Std, .25-20, 2-25, 2-31

Nut, Hex, Std, .25-28, Lh, 2-65

Nut, Hex, Std, .25-28, 2-65, 2-67

Nut, Hex, Std, .31-18, 2-49, 3-41

Nut, Hex, Std, .38-16, 2-53

Nut, Hex, Std, M10 X 1.50, 2-73

Nut, Hex, Std, M12 X 1.75, Ss, 2-95, 2-99

Nut, Hex, Std, M16 X 2.0, 2-17

Nut, Hex, Std, M3 X 0.5, 8, 2-73

Nut, Hex, Std, M5 X 0.8, 8, 2-21, 2-67

Nut, Hex, Std, M8 X 1.25, Brs, 2-21

Nut, Hex, Std, M8 X 1.25, Ss, 2-95, 2-99

Nut, Hex, Std, M8 X 1.25, 2-7, 2-49, 2-73

Nut, Isolator, .38-16 Wall Th .015-.437,
3-43

Nut, Low Crown, .50-20, 2-113

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, Motor, Hyd, 4-5

Nut, Solenoid, 4-13, 4-17

Nut, T, M10 X 1.50 X 15.80d X 13.0I, 2-93,
297

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Wheel, .50-20 X 60 Angle, 2-61

Nut-Hxslot .75-16  Plid, 4-8

o)
Ohg Kit, Ci [M20 And T20], 3-41

P

Pad, Pedal, Brake, 3.961 2.36w 0.75, 2-65

Pad, Tank, Hyd [W/Psa], 2-131, 2-133

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-1

Paint, Airdry, Off-White, 120z, 1-1

Paint, Airdry, Teal, 120z, Solid, 1-1

Pan, Qil, W/ Baffle / Plug / Seal, 5-8

Panel Kit, Instmt, Repair [M20/M30], 2-11

Panel Widt, Adj [2007], 2-7

Panel Widt, Adj, 2-7

Panel Widt, Filler, 2-5

Panel Widt, Gas, Repimt [W/Fast], 2-7

Panel Widt, Gas, Replmt, TJ (Japan only),
2-7

Panel Widt, Gas, Replmt, TJ [W/Fast]
(Japan only), 2-7

Panel Widt, Gas, Repimt, TJ, W/Es (Japan
only), 2-7

Panel Widt, Gas, Repimt, 2-7

Panel Widt, Gas, W/ Es, Repimt, 2-7

Panel Widt, LPG, Replmt [W/Fast], 2-7

Panel Widt, LPG, Replmt, TJ (Japan only),
2-7

Panel Widt, LPG, Replmt, TJ [W/Fas]
(Japan only), 2-7

Panel Widt, LPG, Replmt, TJ, W/Es
(Japan only), 2-7

Panel Widt, LPG, Replmt, W/Es, 2-7

Panel Widt, LPG, Replmt, 2-7

Panel WIdt, Shrd, Fan, 2-55

Panel, Access, Door, 2-7

Panel, Access, Floor, 2-7

Panel, Instmt, Rh, Gas, Replmt, 2-11

Panel, Instmt, Rh, Lpg, Repimt, Ce (Japan
and CE Only), 2-11

Panel, Instmt, Rh, Lpg, Replmt, 2-11

Pawl, Str, 2-79, 2-81

Pedal, Brake, Lock, 2-65

Pedal, Propel, 2-66

Pin Widt, Front, 2-89

Pin Widt, Lift (Replaced by 9003478), 2-91

Pin WIdt, Pivot, Hppr, 2-5

Pin Widt, 3-9

Pin, 0.63d 01.8l, 1/M10h, 2cham, 2-91

Pin, 0.87d 01.8l, 1/M6 X 1.0, 1cham,Stl,
2-69

Pin, Arm, Safety, 2-69

Pin, Clevis, 0.25d X 0.75l, 2-65

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-65

Pin, Clevis, 0.37d X 1.31l, 3-9

Pin, Clevis, 0.37d X 1.50l, 3-9

Pin, Clevis, 0.37D X 1.75L, 2-95, 2-99

Pin, Clevis, 0.37d X 1.75l, 2-77, 2-83, 3-9

Pin, Clevis, 0.37d X 2.00l, 2-87

Pin, Clevis, 0.50 D X 4.50l, 2-67

Pin, Clevis, 0.62d X 2.91l, 2-69

Pin, Clevis, 0.75d X 2.00l, 2-83

Pin, Clevis, 0.88d X 2.25I, 2-69

Pin, Clevis, 30mmd X 200mml, 2-5, 2-75,
3-11

Pin, Cotter, .062 X 0.50, 2-65

Pin, Cotter, .094 X 1.00, 2-65, 2-69, 2-77,
2-87,3-7,39

Pin, Cotter, .125 X 1.00, 2-67, 2-95, 2-99

Pin, Cotter, .125 X 1.25, 2-79, 2-81

Pin, Cotter, .125 X 2.00, 2-61

Pin, Cotter, .156 X 1.25, 2-83

Pin, Cotter, .156 X 2.00, 2-63, 2-75

Pin, Cotter, Hair, 0.31d .058 Wir, 2-13

Pin, Cotter, Hair, 0.38d .072 Wir, 2-83

Pin, Cotter, Hair, 0.62d .120 Wir, 2-69

Pin, Cotter, Hair, Dbl, 2-5, 3-11

Pin, Dowel, Pump, Hyd, 4-7

Pin, Grvd, 0.43d 01.8I [303ss], 2-89

Pin, Hitch, .375d X 3.12l, PI, 3-7, 3-51

Pin, Lift, Drain, 2-109

Pin, Locating, Lpg, 2-39

Pin, Lock, Cyl Head, 14mm X 17mm, 5-3,
55

Pin, Lock, Transmission, 5-5

Pin, Locking, Steering, Tilt, 2-15

Pin, Retainer, 2-27

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin, Roll, .125 D X 0.75I, .125/.129, 2-75

Pin, Valve, Steering, 4-21

Piston, Pump, Hyd, Gear, 4-5

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Brush, Side, 3-9

Plate Assy, Orifice, 0.0105id, Green, 4-24

Plate Widt, Arm, Stop, 2-69

Plate WIdt, Hose, Vacuum, 2-113

Plate Widt, Lift, Sqge, 2-87

Plate Widt, Mtg, Solenoid, 2-75

Plate Widt, Seat, 2-13

Plate WIdt, Shakr, Side, 2-73

Plate, Backing, Brake, 2-63

Plate, Bottom, Hppr, 2-77

Plate, Cam, 4-7

Plate, Cover, 4-7

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt,
2-55

Plate, Handle, 2-79, 2-81

Plate, Hook, Latch, [M20], 3-49

Plate, Hsng [Fast], 3-17

Plate, Mtg, Latch, 2-101, 2-102

Plate, Mtg, Light, 2-11

Plate, Mtg, Prop Rod, 2-109

Plate, Mtg, Pump, 3-47

Plate, Mtg, Relay, 2-25, 2-31

Plate, Mtg, Seal, 2-17, 2-55

Plate, Mtg, Skirt, Scb Head, 2-85

Plate, Mtg, Vacuum Wand, 3-43

Plate, Mtg, Valve, 3-23, 3-31

Plate, Mtg, 3-51

Plate, Orifice, 0.070id, 3-17

Plate, Orifice, 0.093id, 3-17

Plate, Pin, Clevis, Upper, 2-69

6-20

M20 331381 (5-09)




CROSS REFERENCE

Plate, Retainer, Door, Dump, 2-77

Plate, Seal, Sound, 2-19

Plate, Shakr, Bar, 2-73

Plate, Shakr, 2-73

Plate, Shield, Heat, Gas/Lpg, Replmt,
2-51,2-53

Plate, Skirt, Front, 2-85

Plate, Spacer, Motor, Hyd [En], 4-9

Plate, Sppt, Tank, 2-109

Plate, Sppt, 2-65

Plate, Stop, Brake, 2-65

Plate, Tank, Bottom, 2-109

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Wear, Steering Valve, 4-21

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-21

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-109

Plug Orifice, Valve, Hyd, .140, 4-19

Plug Widt, Drive, Brush, Sweep, 2-79, 2-81

Plug Widt, Drive, Brush, 2-79, 2-81

Plug, .12npt, Ss, 2-25, 2-27, 2-31

Plug, Bore, Valve, Relief, Qil Press, 5-7

Plug, Drain, Expandable, 4.75-6.00, 2-109

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-27, 2-31

Plug, Hole, Rnd, 0.50h .03-.12, Blk Ny,
2-11

Plug, Hole, Rnd, 0.81h, Blk, 2-7

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
2-7

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
2-7

Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl,
2-13

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
2-7

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-11

Plug, Hole, Soltn Tank, Blk Pyu, 2-101

Plug, Hose, Pyu, 2-105, 2-111

Plug, Hsng, Oil Pump, 5-7

Plug, Manifold, Intake, 2-23, 2-25, 2-27,
2-31

Plug, Orifice, 0.060, Ss [Fast li+], 4-24

Plug, Orifice, Valve, Hyd, .030, 4-11, 4-19

Plug, Orifice, Valve, Hyd, .040, 4-11, 4-13,
4-15, 4-19

Plug, Orifice, Valve, Hyd, .046, 4-17, 4-19

Plug, Orifice, Valve, Hyd, .063, 4-17

Plug, Port, Sensor [Map], 2-23, 2-25, 2-27,
2-31

Plug, Pump, Hyd, Gear, 4-5

Plug, 4-5

Plunger, 3-43, 3-45

Poppet, Pump, Hyd, Gear, 4-5

Pulley, Tension, Belt, Timing, 5-11

Pump Assy, Column, Es (See Breakdown),
35

Pump Assy, Column, Es, 4-3

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump, Diaphragm, 4-23

Pump, Air, Ele, 12vdc, 3-19

Pump, Detgt, 12vdc, 3-19

Pump, Detgt, 14vdc, 150ml/Min 20psi (See
Breakdown), 3-3

Pump, Detgt, 14vdc, 150ml/Min 20psi,
4-22

Pump, Diaphragm (See Breakdown), 3-47

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-35,
2-37

Pump, Hyd, Gear, Ext, 3, 00.97 2500, Cw,
2-129

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdown), 2-129

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Oil, 5-7

Pump, Soltn, 13.7vdc, 65psi [Fast li+],
3-27

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-17

Pump, Water [Gm], 5-7

Q
Qd36Gasket, Body, Throttle [1.61], 2-23

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Radiator (Replaced by 1045316), 2-56

Radiator, 2-56

Rail, Injector, Fuel, Plstc, 2-25

Rail, Injector, Gas, W/ Press Reg, 2-23

Receptacle, Lamp [Speaker], 2-5

Regulator [Ep], 2-33

Relay, 12vdc, 20a, Spdt, 2-179

Relay, 12vdc, 40a, Spdt N/O, 2-59, 3-17,
3-47

Relay, 12vdc, 40a, Spdt, 2-179

Relay, 12vdc, 040a, Spdt No, 3-27

Reservoir, Hyd, 10.0Gal, Replmt, 2-133

Restrictor, Jet, Coolant, 2-27

Retainer, Boot, Steering Column, 2-15

Retainer, Camshaft, 5-11

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-63

Retainer, Skirt, Front, 2-85

Retainer, Skirt, 2-85

Retainer, Sparkplug, 1 Way, 5-12

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Spring, 2-87

Retainer, Sqge, Side, Lh, 2-97

Retainer, Sqge, Side, Rh, 2-93

Retainer, Sqge, 3-7

Ring Kit, Piston, Std 78.95-79.02mm, 5-5

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-89

Ring, Retainer, Steering Valve, 4-21

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-89, 2-91

Ring, Retaining, Ext, 0.38d, [Selflock],
2-87

Ring, Retaining, Ext, 0.50d, Hd, 2-15

Ring, Retaining, Ext, 0.62d, Hd, 2-91

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-65

Ring, Retaining, Ext, 1.00d, Basic, 2-79,
2-81

Ring, Retaining, Int, 2.00d, 2-69

Ring, Retaining, Pump, Hyd, 4-7

Ring, Retaining, 4-7

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-101, 2-102

Rivet, Plstc, .250d X 0.898, 2-15

Rivet, Plstc, .250d X 0.90, 3-45

Rod Widt, Arm, Safety, 2-69

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-53

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-83

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-67

Rod-End, .50-20Ih Fem 0.50-20stud,
2-83

Rod-End, .50-20rh Fem 0.50b, 2-83

Rod-End, .50-20rh Mal 0.50b, 3-9

Rod, 2-65

Roller, Brg, 2-105, 2-111

S

Screen Widt, Hppr, 2-71

Screen, Oil Pump, W/ Suc Pipe, 5-7

Screen, Pump, 3-5

Screen, Vacuum, 2-109

Screw, Adj, Valve, Hyd, 5-3

Screw, Btn, M8 X 1.25 X 16, Ss, 3-11

Screw, Btn, M8 X 1.25 X 20, Blk, 2-93,
2-97, 3-49

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Cap, Motor, Hyd, 4-5

Screw, Cap, 4-7

Screw, FIt, .25-20 X 1.00, Al, 2-113

Screw, Flt, .38-16 X 0.75, Al, 2-49

Screw, Flt, .38-16 X 1.00, Al, 2-49

Screw, FIt, .38-16 X 1.50, Al, 2-113

Screw, FIt, M10 X 1.5 X 25, 10.9, 2-93,
2-97

Screw, FIt, M10 X 1.5 X 30, Ss 18-8, 2-77

Screw, FIt, M8 X 1.25 X 20, Blk, 2-93, 2-97

Screw, FIt, M8 X 1.25 X 25, 10.9, 2-77,
2-115

Screw, FIt, M8 X 1.25 X 25, 2-19

Screw, Flt, M8 X 1.25 X 30, Ss, 2-105,
2-11

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss,
2-109

Screw, Hex, .25-20 X 0.50, 5, 2-21

Screw, Hex, .25-20 X 0.50, G5, 2-25, 2-31

Screw, Hex, .25-20 X 0.75, G5, 2-25, 2-31

M20 331381 (5-09)

6-21




CROSS REFERENCE

Screw, Hex, .25-20 X 0.75, NI, 2-115
Screw, Hex, .25-20 X 1.00, 5, 3-7
Screw, Hex, .25-20 X 1.75, Ss, 2-67
Screw, Hex, .25-20 X 2.25, Ss, 2-67
Screw, Hex, .31-18 X 1.75, 5, 2-49
Screw, Hex, .31-18 X 4.50, 5, 2-49
Screw, Hex, .31-24 X 0.75, NI, 2-67
Screw, Hex, .38-16 X 0.75, NI, 2-79, 2-81,
3-7
Screw, Hex, .38-16 X 0.88, 5, 3-51
Screw, Hex, .38-16 X 1.00, 5, 2-35, 2-67
Screw, Hex, .38-16 X 1.25, 5, 2-129, 3-43
Screw, Hex, .38-16 X 1.25, NI, 2-67
Screw, Hex, .38-16 X 1.50, Ss, 3-9
Screw, Hex, .38-16 X 2.00, Ss, 2-67
Screw, Hex, .38-16 X 3.00, 5, 2-39
Screw, Hex, .38-16 X 3.75, 5, 2-39
Screw, Hex, .50-13 X 1.25, 5, 2-21
Screw, Hex, .50-13 X 1.50, 5, 2-83
Screw, Hex, .50-13 X 3.00, Ss18-8, 2-91
Screw, Hex, .75-10 X 4.00, 5, 2-61
Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-47
Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-17
Screw, Hex, #10-24 X 0.50, Ss, 2-49
Screw, Hex, M07-1.00 X 23.0, 8.8, 2-21
Screw, Hex, M10 X 1.5 X 16, 8.8, 2-15
Screw, Hex, M10 X 1.5 X 20, 8.8, 2-49
Screw, Hex, M10 X 1.5 X 20, Ss, 2-73,
2-77
Screw, Hex, M10 X 1.5 X 25, 8.8, 2-5, 2-7,
2-21, 2-131
Screw, Hex, M10 X 1.5 X 25, Ss, 2-69,
2-75, 2-83, 2-95, 2-99
Screw, Hex, M10 X 1.5 X 30, 8.8, 3-41
Screw, Hex, M10 X 1.5 X 30, Ss, 2-5, 2-77,
2-87, 3-11
Screw, Hex, M10 X 1.5 X 35, 8.8, 2-51,
2-53, 3-51
Screw, Hex, M10 X 1.5 X 40, 8.8, 2-115
Screw, Hex, M10 X 1.5 X 45, 8.8, 3-51
Screw, Hex, M10 X 1.5 X 80, 8.8, 3-51
Screw, Hex, M10 X 1.50 X 20, 8.8, 2-53
Screw, Hex, M10 X 1.50 X 60, 8.8, 2-73
Screw, Hex, M12 X 1.75 X 30, 8.8, 3-9
Screw, Hex, M12 X 1.75 X 30, Ss, 2-75
Screw, Hex, M12 X 1.75 X 40, 8.8, 2-63,
2-83
Screw, Hex, M12 X 1.75 X 55, Ss, 2-95,
2-99
Screw, Hex, M12 X 1.75 X 60, 8.8, 2-21
Screw, Hex, M16 X 2.0 X 90, 8.8, 2-17
Screw, Hex, M4 X 0.7 X 10, Fmg, 2-69
Screw, Hex, M4 X 0.7 X 12, 8.8, 3-19
Screw, Hex, M5 X 0.8 X 10, Fmg, 2-83
Screw, Hex, M5 X 0.8 X 12, Ss, 3-11
Screw, Hex, M5 X 0.8 X 16, Fmg, 3-43,
3-51
Screw, Hex, M5 X 0.8 X 20, 8.8, 2-13,
2-67, 2-69
Screw, Hex, M5 X 0.80 X 16, Fmg, 3-45

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-5,
2-55, 2-131

Screw, Hex, M6 X 1.0 X 12, Ss, 3-49

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-17,
2-23, 2-27, 2-55, 2-59, 2-65

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-65,
2-67, 2-75, 2-85, 3-3, 3-17, 3-19

Screw, Hex, M6 X 1.0 X 16, Ss, 2-73

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-13,
2-41, 2-43, 2-45, 2-55

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-56, 2-69

Screw, Hex, M6 X 1.0 X 20, Ss, 2-51, 2-53,
2-77, 2-107, 2-109

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-75

Screw, Hex, M6 X 1.0 X 25, Ss, 2-95, 2-99

Screw, Hex, M6 X 1.0 X 35, Ss, 2-85

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-37

Screw, Hex, M6 X 1.0 X 55, Ss, 2-109

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-65

Screw, Hex, M6 X 1.00 X 12, Ss, 2-102,
3-49

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-7,
2-25, 2-31, 2-33

Screw, Hex, M6 X 1.00 X 16, Ss, 3-27

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-15, 2-17

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-11, 2-43, 2-47

Screw, Hex, M6 X 1.00 X 25, Ss, 2-109

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-25,
2-31

Screw, Hex, M8 X 1.25 X 100, 8.8, 3-13

Screw, Hex, M8 X 1.25 X 110, Ss, 2-89

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-135

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-79,
2-81

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-49,
2-109, 3-9

Screw, Hex, M8 X 1.25 X 16, Ss, 2-79,
2-81, 2-105, 2-111

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-7,
2-13, 2-17, 2-19, 2-35, 2-37, 2-39,
2-41, 2-43, 2-45, 2-47, 2-49, 2-61,
2-65, 2-113

Screw, Hex, M8 X 1.25 X 20, Ss, 2-7, 2-13,
2-19, 2-55, 2-73, 2-83, 2-85, 2-95,
2-99, 2-101, 2-105, 2-109, 2-111,
2-113, 2-135, 2-137, 3-3, 3-5, 3-19,
3-27, 3-33, 3-35, 3-37, 3-47

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-5, 2-7,
2-35, 2-37, 2-39, 2-41, 2-43, 2-45,
2-47, 2-55, 2-73, 2-105, 2-111, 2-131,
2-133

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-5, 2-59, 2-75, 2-109, 2-115

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-85,
3-19, 3-23, 3-31

Screw, Hex, M8 X 1.25 X 25, Ss, 2-67,
2-71, 2-77, 2-85, 2-87, 2-101, 3-7,
39, 3-13

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-105,
2-111

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-65,
2-105, 2-111

Screw, Hex, M8 X 1.25 X 35, Ss, FI, 2-87

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-67

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-35,
2-37

Screw, Hex, M8 X 1.25 X 45, Ss, 2-51,
2-53, 2-91

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-67

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-85

Screw, Hex, M8 X 1.25 X 60, 8.8, Fl, 2-7,
2-49

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-73,
2-87

Screw, Hex, M8 X 1.25 X 60, Fl, 2-83

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-65

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-91

Screw, Motor, Hyd [En], 4-9

Screw, Pan, #12-16 X 0.50, F/ Plstc,
2-109, 3-52

Screw, Pan, M3 X 0.5 X 20, 4.8, 2-73

Screw, Pan, M4 X 0.7 X 10, Ss, 2-93, 2-97

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-19

Screw, Pan, M4 X 0.7 X 16, Ss, 2-19, 3-3

Screw, Pan, M4 X 0.7 X 20, 4.8, 2-75

Screw, Pan, M4 X 0.7 X 20, Ss, 2-75

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-13

Screw, Pan, M4 X 0.7 X 35, Ss, 2-67

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-55

Screw, Pan, M5 X 0.8 X 12, Ss, 2-13, 2-19,
2-39, 2-73, 2-107, 3-17, 3-23

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-23, 2-27

Screw, Pan, M5 X 0.8 X 40, Ss, 2-79, 2-81,
3-17

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-47

Screw, Pan, M6 X 1.0 X 16, Ss, 2-87

Screw, Pan, M6 X 1.00 X 16, 4.8, 2-49

Screw, Pan, M8 X 1.25 X 25, Bk, 2-7,
2-11, 2-13, 2-15, 2-19

Screw, Pan, M8 X 1.25 X 25, Ss, 2-5

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
2-101, 2-102

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-101, 2-102

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-27, 3-31, 3-49

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-33, 3-35, 3-37, 3-38, 3-39

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-3

Screw, Set, #10-24 X 0.25, NI, 2-73

Screw, Soc, .25-20 X 0.75, Al, 2-15

Screw, Soc, .38-16 X 1.50, Al, 2-21

Screw, Soc, .50-13 X 1.50, Al, 2-61

Screw, Soc, M12 X 1.75 X 55, 10.9, 2-21

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-61

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-23

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-23

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-25,
2-31

Screw, Soc, M6 X 1.00 X 45, 12.9, 2-25

6-22

M20 331381 (5-09)




CROSS REFERENCE

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-95,
2-99

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-95,
2-99

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-31

Screw, Valve, Steering, 4-21

Screw, 2-33, 4-8

Seal Kit, Cartridge, 2-137, 4-11, 4-13, 4-15,
417, 4-19

Seal Kit, Motor [CI], 4-9

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-21

Seal Replmt Kit, 4-8

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-13

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-13,2-19

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08it,
2-7

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-17

Seal, Afmkt, Sponge, 0.88 1.00w 08ft,
2-17

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft
(Replaced By none), 2-73

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-101, 2-102

Seal, Door, Dump, Side, 2-77

Seal, Door, Dump, 2-77

Seal, Drive, Rear, Grease Cav, 2-61

Seal, Foam, 0.50, 2-7

Seal, Qil, Cshtt, 5-5

Seal, Org, .069 X 3.06id, 2-129

Seal, Org, .072 X 00.35id #04, 4-11, 4-17

Seal, Org, .078 X 00.47id #06, 4-11, 4-13,
4-17

Seal, Org, .078 X 00.47id 06, 4-15

Seal, Org, .087 X 00.64id #08, 4-17

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, Fitr, Oil, 5-8

Seal, Org, Cap, 5-3

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug, 5-7,
5-8

Seal, Org, Sensor, Temp [Epr], 2-33

Seal, Org, Throttle Body, 2-27

Seal, Org, Water Pump, 5-7

Seal, Org, 2-27

Seal, Panl, Instmt, 2-7

Seal, Plug, Drain, Nitrile, 2-109

Seal, Radiator, Upper, 2-59

Seal, Radiator, 2-55

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-11

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Shaft, Drain Plug, 2-109

Seal, Ure, 0.38 0.75w 13.2 Adh, 2-115

Seal, Ure, 0.38 0.75w 33.0 Adh, 2-115

Seal, Wire, 14/16ga [Wp / Mp280 Sealed],
4-23

Sealant, Tube, Ds, 5-8

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Spring, Valve, 5-3

Seat, Suspension, W/1 Arm And Belt, 2-13

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Send-Unit, Fuel [2007], 2-37

Send-Unit, Fuel, 2-35

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-133

Sensor [T Map], 2-25, 2-31

Sensor [Tmap], 2-23, 2-27

Sensor, Exhaust, Tailpipe, 2-53

Sensor, Level, Lig, 14vdc 01a .62-11,
2-102, 2-109, 3-5

Sensor, Oxygen [Gm 1.6L/3.0L 2007], 2-53

Sensor, Oxygen, 2-51

Sensor, Position, Cshit, 2-21, 5-7

Sensor, Spd / Dir, 6-30vdc, 2-67

Sensor, Temp [Epr], 2-33

Sensor, Temp, Coolant, 2-21

Sensor, Temp, Water [Rework For 1.6GM],
2-21

Shaft Widt, Brake, 2-65

Shaft Widt, Pedal, Brake, 2-65

Shaft, Brush, Idler, 2-79, 2-81

Shaft, Motor, Hyd, 4-5

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Output, 4-8

Shaft, Pump, Water, 4-3

Shaft, Pump, 4-7

Shaker Widt, 2-73

Sheave, 5.00dia [Gm1.61 2007], 2-49

Sheave, Cshft, 5-5

Shield, Heat, Gas/Lpg, Repimt (Japan
Only), 2-53

Shield, Heat, Gas/Lpg, Repimt, 2-53

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.6l], 2-21

Shim Kit, 4-7

Shim, Washer, 0.88d 0.51b .020, 2-113

Shim, Washer, 0.88d 0.51b .060, 2-113

Shock Absorber, 2.3 Strk, 2-67

Shoe, Brake, 180 X 30mm, 2-63

Shoe, Plstc, Sqge, 14.0, 3-43, 3-45

Shroud Assy, Eng, 2-19

Shroud, Front, Trimmed, 2-17

Shroud, Seat, 2-13

Skirt, Debris, Eng Radiator, 2-55

Skirt, Neo, .06, 06.38w 40.86l, 06 Hole,
1-1,2-85

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole,
1-1, 2-93, 2-97

Skirt, Neo, .06, 07.63w 51.52l, 11 Hole,
2-85

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1,2-85

Skirt, Neo, .06, 26.99w 40.55, 36 Hole,
2-85

Skirt, Neo, .12, 05.39w 14.011, 02 SI, 2-85

Skirt, Neo, .18, 10.37w 27.95I, 12 H&S,
1-1, 293, 2-97

Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole,
1-1, 2-85

Sleeve, 0.31b 0.50d 0.3I, Ss, 2-95, 2-99,
2-109

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-95,
299

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Nyl, #37 05.01, 2-61

Sleeve, P/M, 0.31b 0.50d 0.3 [430ss],
2-105, 2-111

Sleeve, P/M, 0.31b 0.50d 0.7 [430ss],
2-89, 2-105, 2-111

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-51, 2-53, 2-79, 2-81

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 2-91

Sleeve, P/M, 0.34b 0.63d 1.2, Bnz, 2-89

Sleeve, P/M, 0.37b 0.50d 0.6 [430ss], 3-9

Sleeve, P/M, 0.43b 1.00d 1.0l Stl, 2-35

Sleeve, P/M, 0.47b 0.75d 0.5l [430ss],
2-83

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8, 3-5

Sleeve, Throttle, Plstc [Bosch], 2-27

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17,
4-19

Solenoid, #8, 12vdc, 4-11, 4-13, 4-15,
4-17,4-19

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Solenoid, Pull, 12vdc, Damper, 2-75

Spacer Plate, 4-8

Spacer, Coil, #8, 4-11, 4-19

Spacer, Fan, Taper [2007], 2-49

Spacer, Fan, 2-49

Spacer, Hub, Keyed, 3-7

Spacer, Pad, Rbr, 2-87

Spacer, Plstc, Ny, 2-13

Spacer, Sppt, Fltr Lock Off, 2-27

Spacer, Strap, Adj, Alternator, 2-49

Spacer, Valve, Steering, 4-21

Spacer, 3-7

Sparkplug [Gm ], 1-1

Sparkplug, 5-12

Spool, Pilot, Dual, Hyd, 4-19

Spool, Pilot, Hyd, 4-11, 4-13, 4-15, 4-17,
4-19

Spring Kit, Scu [CI], 4-21

Spring, Cmpr, 0.90d .042wir 02.01, 2-89

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-15

Spring, Dsl, 1.000d 0.50id 1.71, 2-91

Spring, Extn, 0.750d X 0.09wir, 2.5, 2-95,
299

Spring, Extn, 0.750d X 0.12wir, 4.3I, 2-67

Spring, Extn, 0.880d X 0.14wir, 9.0l, 2-87

Spring, Extn, 1.680d X .203wir, 7.5l, 2-83

Spring, Flat, Retainer, Angled Screen, 2-71

Spring, Flat, Retainer, Screen, 2-71

Spring, Flt, 0.08th, 4.50w X 07.0I, 2-87

Spring, Keeper, 2-91

Spring, Motor, Hyd, 4-5

Spring, Tors, 0.75id .06wir 02.8coil, 2-65

M20 331381 (5-09)

6-23




CROSS REFERENCE

Spring, Tors, 1.13id .12wir 02.3coil Rh,
2-65

Spring, Valve, Relief, Oil Press, 5-7

Spring, Valve, 5-3

Spring, Wir, 0.08d, Brake, Parking, 2-65

Spring, Wir, 0.16d, Brush Retaining, 2-3

Spring, Wir, 0.25d, Return, Brake, 2-63

Spring, 4-5

Sprocket, Camshaft, 5-11

Sprocket, Crankshaft, 5-11

Squeegee Assy, Sba, Linatex, 1-1, 3-7

Squeegee Assy, Sba, Ure, 1-1, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-89

Squeegee WIdt, Rear, 2-89

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
5-5

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdown), 2-15

Steer-Control, Hyd05, 06.1 2030, 4-21

Stem, Valve, Hyd [4w2p], 4-15, 4-19

Stem, Valve, Hyd, 4w2p, 4-11, 4-13, 4-17

Stem, Valve, Hyd, 4-13, 4-15, 4-17, 4-19

Stop, Rotation, 2-91

Strainer, Hyd, 25gpm 100mesh Psi,
2-133

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5,
3-5

Strap, Adj, Alternator, 2-49

Strap, Door, Dump, Side, 2-77

Strap, Door, Dump, 2-77

Strap, Mtg, Motor, .124.00W, 2-73

Strap, Mtg, Tank, Lpg, Hinge, 2-39

Strap, Mtg, Tank, Lpg, 2-39

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-43

Strap, Rbr, Tie-Down, 2/Hooks 19.01, 2-59

Strap, Retaining, Hose, 2-105, 2-111

Strap, Sppt, 2-67

Strap, Static, Afmkt, 2-85

Strap, Tank, Gas, 2-35, 2-37

Strip Mtg, Seal, 2-17

Strip, Flap, Recirculation, 2-85

Strip, Non-Slip, 0.50w 06.0l, 2-89

Strip, Rbr, 0.06 01.00W 04.0L, 2-73

Strip, Rbr, 0.06 04.00w 05.01 Neo/60, 2-73

Stud, .31-18 2.75 M8 X 1.25, Ss, 2-89

Stud, Ball, .39d .31-16, Gasspring, 2-13

Stud, M10 X 1.50 [35], 2-49, 2-51, 2-53

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-61

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-23

Switch, Ignition [Ku], 2-11

Switch, Indicator, Oil Press, 2-21, 5-7

Switch, Press, 0006psi Dpdt, 2-21

Switch, Press, 10psi, Spst, 3-17

Switch, Press, 12vdc 08a Spst Nc 0070psi,
2-39

Switch, Press, Spdt 0008psi, 2-75

Switch, Rocker, Dpdt Mom/Off/Mom, 2-11

Switch, Rocker, Dpdt On/None/On, 3-47

Switch, Rocker, Dpdt On/Off/On, 2-11

Switch, Snap, 15a No, Rlr, 2-69

Switch, Temp [160F], 2-73

Switch, Thermal, 160Deg, Spdt (Replaced
by 9003444), 2-73

T

Tank Kit, Soltn, W/ Bracket, Repimt, 2-101

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-55

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.26Gal, gas, Replmt, 2-35

Tank, Fuel, 11.2gal, Gas, Repimt [2007],
2-37

Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq],
2-39

Tank, Recvy, Trimmed, 2-109

Tank, Soltn, W/ Label [M20], 2-101

Terminal, Bullet, Mal, .157d, 12ga, 3-35,
3-37, 3-38, 3-39

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-23

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-8

Tie, Cable, 6.0l, 1.25d Max, 3-38, 3-39

Tie, Cable, 11.31, 2.75d Max, 3-17

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-11, 2-23, 2-25, 2-61, 3-17, 3-38,
3-39

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-17, 3-23, 3-31

Tie, Cable, Nyl, 15.3L. W 4.5 Max D, 2-73

Tire Assy, Solid, 16.0x3.5, W/ Brg [Ni],
2-63

Tire Assy, Solid, 18.0X6.0 4.5BC/5Bolt,
2-61

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-1

Tire, Non-Skid, 18.0X6.0X12.10, 2-61

Tire, Solid, 16.0 X 3.5 X 12.1 [Nitrile], 2-63

Tower, Widt, Lift, Lh, Repimt [M20], 2-5

Tower, WIdt, Lift, Rh, Replmt [M20], 2-5

Tray Widt, Fuel, 2-35, 2-37

Tray Widt, Lpg, 2-39

Tray WIdt, Perma-filter (Replaced By
none), 2-73

Tray, Perma-Filter, 2-73

Tread, Non-Skid, 01.9w 08.0l, 2-5

Tread, Non-Skid, 02.2w 11.51, 3-11

Tread, Non-Skid, 03.0w 11.6l, 2-5, 2-7,
2-66

Tube [Pcv], 5-3

Tube Assy, Plug, Drain, 2-109

Tube Kit, Tank, Recvy, Repimt, 2-111

Tube Kit, Tank, Soltn, Replmt, 2-105

Tube Widt, Arm, Safety, 2-69

Tube WIdt, Exhaust, 1.6d, 2 Fing, 2-53

Tube Widt, Exhaust, Gas/Lpg, 2-51

Tube Widt, Leg, Ohg, Lh, Pntd, 3-41

Tube Widt, Leg, Ohg, Rh, Pntd, 3-41

Tube WIdt, Plug, Drain, 2-109

Tube Widt, Tee, 2-41, 2-43, 2-45, 2-47

Tube Widt, Torque, 2-83

Tube, 0.50d 0.32b 00.4l, Ss, 2-105, 2-111

Tube, 00.38d 00.26b 00.3I St Plt,
2-67

Tube, 00.50d 00.38b 00.61 Stl, 2-67

Tube, 2.90id 3.000d 02.41, Ss, 2-105, 2-111

Tube, Acrylic, Hose, Pinch, 2-111

Tube, Air Bleed, .62d 2.21 .12npt Alm,
2-23, 2-28

Tube, Bleed, Air, .620d 2.21 .12npt, Alm,
2-25, 2-33

Tube, Coolant, Lower, 1.3d, 2-55

Tube, Distribution, Water, 2-107

Tube, Ds, 5-8

Tube, Exhaust, 1.5d, 2-51

Tube, Exhaust, Fing, 1.5d [M20/T20 2007],
2-53

Tube, Hyd, 08 Jf08/Jf08, 3-13

Tube, Hyd, 08 Jf08/Jm08, 2-79

Tube, Hyd, Brush Return, 2-81

Tube, Hyd, Main Return, 2-131

Tube, Hyd, Rear Sqge [M20], 2-131

Tube, Hyd, Sqge, 2-131

Tube, Hyd, Swp, 2-135

Tube, Pvc, Clr, 4.0 [Shc80], 3-21, 3-23

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-61

Tube, Transition, Casting, 2-115

Tube, Vacuum, 2-75

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal [1pick=1box],
3-43

Tube, Wand, Vacuum, Metal, 3-45

Tubing Connctr.Kit, Gorman Pmp, 4-22

U
Upper Hsg Kit, Pump, Repair,, 4-23

\'/

Valve Assy, Relief [Cl], 4-21

Valve Assy, Water, Solenoid , 12vdc, 2-107

Valve Assy, Water, Solenoid, 12vdc, 3-11

Valve Kit, Poppet, Gorman Rupp, 4-22

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Ball, 04pf, Chm W/ Handle, 2-35

Valve, Body, Throttle, Lpg, 2-28

Valve, By-Pass, Qil Flir, 5-8

Valve, Check, 0002psi [Fast li+], 4-24

Valve, Check, 0002psi Bm04/Bm04, 3-19

Valve, Check, 0005psi [Fast li+], 4-24

Valve, Check, 0005psi Bm06/Bm08, 3-27

Valve, Check, Pump, Water, 4-3

Valve, Check, 2-27, 4-11, 4-13, 4-15, 4-17,
4-19

Valve, Cntrl, Hyd (See Breakdowns), 2-135

6-24

M20 331381 (5-09)




CROSS REFERENCE

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdown), 3-13

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd [M20] (See Breakdowns),
2-135

Valve, Cntrl, Hyd [M20], 4-11

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-15

Valve, Cntrl, Hyd, 4-17

Valve, Cntrl, Solenoid, 4-11, 4-19

Valve, Exhaust, 5-3

Valve, Fuelock, Lpg, Wire Connector, 2-27

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/0Om08 5000psi,
3-13

Valve, Hyd, Relief, 4-11

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdown), 3-13

Valve, Hyd, Solenoid, 12vdc (See
Breakdown), 2-137

Valve, Hyd, Solenoid, 12vdc, 4-19

Valve, Intake, 5-3

Valve, Lock Off, 2-33

Valve, Lpg, Press Relief [Rego], 2-39

Valve, Motor, Hyd, 4-5

Valve, Relief, 0600Psi, 2-137

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, Oil Press, 5-7

Valve, Relief, 4-13, 4-15, 4-17, 4-19

Valve, Shutoff, 3-47

Valve, Solenoid, 12vdc, Water Flow, 3-23,
3-31

Valve, Stem, No, 4-13, 4-15, 4-17, 4-19

Valve, Trim, Fuel, Normal Flow, 2-28

Valve, Water, 12vdc, 6.0mm, 04pf, 3-17

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-27

Video, Oprtr, Dvd [W/Checklist M20], 3-53

VI, Filter, Screen, 50 Mesh .59d .81 Ss,
3-17

w

Wand Kit, Vacuum, Ci [M20], 3-43, 3-45

Wand, Clean-Out, 3-47

Washer, Belleville, .31, 2-67

Washer, Flat, .78b 1.75d .18, Ss, 2-109

Washer, Flat, #06, 2-55, 2-73

Washer, Flat, #08, 2-13

Washer, Flat, #10 Ss, 2-67

Washer, Flat, #10, Ss, 2-23, 2-27, 3-3,
3-17, 3-23, 3-47, 3-51

Washer, Flat, #10, 2-13, 2-19, 2-49, 2-59,
2-69, 3-47

Washer, Flat, 0.25 Fender, 2-115

Washer, Flat, 0.25 Fendr, 2-13, 2-19

Washer, Flat, 0.25 Sae, 2-13, 2-15, 2-23,
2-27, 2-35, 2-41, 2-45, 2-51, 2-55,
2-73, 2-75

Washer, Flat, 0.25 Std, 2-21, 2-55, 2-59,
2-65, 2-67, 3-17, 3-19

Washer, Flat, 0.25, Fendr, 2-56

Washer, Flat, 0.25, Sae, 2-25, 2-31, 2-37,
2-53

Washer, Flat, 0.25, Ss, 2-73, 2-77, 2-85,
2-107, 2-109, 3-49

Washer, Flat, 0.25, Std, 2-7, 2-25, 2-31,
2-33

Washer, Flat, 0.27B 0.69D .05, Ss, 3-27

Washer, Flat, 0.27b 0.69d .05, Ss, 2-3,
2-102, 3-49

Washer, Flat, 0.31 Sae, 2-7, 2-13, 2-19,
2-49, 2-61, 2-67, 2-95, 2-99, 2-101,
2-105, 2-111

Washer, Flat, 0.31 Std, 2-67, 2-133

Washer, Flat, 0.31, Hardened, 2-49

Washer, Flat, 0.31, Ss, 2-51, 2-55, 2-73,
2-77, 2-85, 2-87, 2-89, 2-91, 2-95,
2-99, 2-105, 2-111, 3-3, 3-7, 3-9

Washer, Flat, 0.31, Std, 2-5, 2-7, 2-13,
2-15, 2-17, 2-35, 2-37, 2-39, 2-41,
2-43, 2-45, 2-47, 2-49, 2-53, 2-55,
2-61, 2-65, 2-79, 2-81, 2-83, 2-85,
2-105, 2-109, 2-111, 2-131, 2-135,
39, 3-11, 3-13, 3-41, 3-49

Washer, Flat, 0.32b 1.00d .12, Ss, 2-7,
2-13, 2-19, 2-71, 2-77, 2-101, 2-105,
2-109, 2-111, 2-113, 2-135, 2-137, 3-5,
3-19, 3-27, 3-33, 3-35, 3-37, 3-47

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-17

Washer, Flat, 0.38 Sae, 2-21, 2-49, 2-67,
2-83, 2-91, 2-115, 2-129

Washer, Flat, 0.38 Std, 2-5, 2-13, 2-35,
2-39, 2-67, 2-75, 2-131, 3-7, 3-41,
3-43, 3-51

Washer, Flat, 0.38, Hardened, 2-21, 2-33

Washer, Flat, 0.38, Sae, 2-53

Washer, Flat, 0.38, Std, 2-53

Washer, Flat, 0.38b 0.88d .08, Ss, 2-53

Washer, Flat, 0.38b 1.25d .12, Neo, 2-71,
2-77

Washer, Flat, 0.40b 1.12d .12, Ss, 2-115

Washer, Flat, 0.40b 1.12d .12, Ss, 2-55,
2-73, 2-77, 2-91, 2-113, 3-41

Washer, Flat, 0.41b 1.25d .12, Pye, 2-13

Washer, Flat, 0.44b 1.00d .08, Ss, 2-5,
2-69, 2-87, 3-11

Washer, Flat, 0.50 Sae, 2-15, 2-21, 2-55,
2-63, 39

Washer, Flat, 0.50 Std, 2-21

Washer, Flat, 0.50, Sae, 2-75

Washer, Flat, 0.50, Std, 2-21

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-7,
2-21, 2-87, 2-89

Washer, Flat, 0.56b 1.38d .11, Ss, 2-83,
2-87, 2-95, 2-99

Washer, Flat, 0.62 Sae, 2-17

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-47

Washer, Flat, 0.69b 1.19d .06, Stl, PI, 2-91

Washer, Flat, 0.75 Sae, 2-61

Washer, Flat, 0.76b 1.50d .06, Ss, 2-63

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-105,
2-111

Washer, Flat, 0.81b 1.06d .06, Stl, 2-55

Washer, Flat, 06, 3-45

Washer, Flat, 1.15b 1.75d .08, Stl, 2-11

Washer, Flat, 1.39b 2.12d .13, Stl, 2-61

Washer, Flat, 10, Ss, 3-27, 3-31

Washer, Flat, 10, 3-33, 3-35, 3-37, 3-38,
3-39

Washer, Flat, 2.16b 3.50d .16, Felt, 2-61

Washer, Flat, Belleville, .25, 2-95, 2-99

Washer, Flat, Belleville, .31, 2-49, 2-105,
2-111, 2-113, 3-9

Washer, Flat, Belleville, .38, 2-67, 2-87,
2-95, 2-99

Washer, Flat, Belleville, .50, 2-95, 2-99

Washer, Flat, Belleville, M10, 2-71

Washer, Flat, M21.0b X 37d X 3, 2-63

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, Int, #06, 2-73

Washer, Lock, Int, #08, Ss, 2-75

Washer, Lock, Int, #10, Ss, 3-17

Washer, Lock, Int, 0.38, 2-49

Washer, Lock, Int-Ext, 0.31, 2-85

Washer, Lock, Int-Ext, 0.38, 2-49

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-109

Washer, Sheave, Cshit, 5-5

Washer, Shid, Nyl [8-32], 2-11

Washer, Sprkt, Camshaft, 5-11

Washer, Thrust, 0.34b 1.50d .06, 2-105,
2-111

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-91, 2-93, 2-95, 2-97, 2-99, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
39

Weight, Eccentric, 2-73

Wheel, 06.0d 2.00w 1.19b, Gray Rbr, 2-5,
2-75, 3-11

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-91

Wheel, 4.0d 0.89w 0.64b, 2-89

Wheel, Steering, 14.3d 0.81b 36tooth,
2-15

Wire Set, Sparkplug [1.61], 5-12

Wire, 16ga 09.61 Brown Mp280/ #10ring,
2-21

Wire, Ground, 2-49

M20 331381 (5-09)

6-25




CROSS REFERENCE

6-26 M20 331381 (5-09)
M Find... GO TO.. n n



We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

ome | ena.. feo o] e | ()



L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

ome | ena.. feo o] e | ()



L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4




	M20 Gas/LPG NA Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 -- Brushes, Replacement, Scrub Head
	Fig. 2 -- Brushes, Replacement, Side Brush
	Fig. 3 -- Main Frame Group
	Fig. 4 -- Operator Station Group
	Fig. 5 -- Operator Station
	Fig. 6 -- Instrument Panel Group
	Fig. 7 -- Seat Group
	Fig. 8 -- Steering Group
	Fig. 9 -- Front Cover Group
	Fig. 10 -- Engine Cover Group
	Fig. 11 -- Engine and Mount Group
	Fig. 12 -- Engine EFI Group, Gasoline (000000--001999)
	Fig. 13 -- Engine EFI Group, Gasoline (002000-- )
	Fig. 14 -- Engine EFI Group, LPG (000000--001999)
	Fig. 15 -- Engine EFI Group, LPG (002000-- )
	Fig. 16 -- Engine Vaporizer Group, LPG (002000-- )
	Fig. 17 -- Engine Fuel Tank Group, Gasoline (000000-- 001999)
	Fig. 18 -- Engine Fuel Tank Group, Gasoline (002000-- )
	Fig. 19 -- Engine Fuel Tank Group, LPG
	Fig. 20 -- Engine Air Cleaner Group, Gasoline (000000-- 001999)
	Fig. 21 -- Engine Air Cleaner Group, Gasoline (002000-- )
	Fig. 22 -- Engine Air Cleaner Group, LPG (000000-- 001999)
	Fig. 23 -- Engine Air Cleaner Group, LPG (002000-- )
	Fig. 24 -- Engine Alternator and Fan Group
	Fig. 25 -- Engine Muffler Group (000000--001999)
	Fig. 26 -- Engine Muffler Group (002000-- )
	Fig. 27 -- Engine Radiator Group
	Fig. 28 -- Battery and Electrical Group
	Fig. 29 -- Wheel Group, Front Drive
	Fig. 30 -- Wheel Group, Rear
	Fig. 31 -- Brake Pedal Linkage Group
	Fig. 32 -- Directional Pedal and Linkage Group
	Fig. 33 -- Hopper Lift Arms Group
	Fig. 34 -- Hopper and Debris Screen Group
	Fig. 35 -- Hopper Cover and Dust Filter Group
	Fig. 36 -- Hopper Bumper Group
	Fig. 37 -- Hopper Door Group
	Fig. 38 -- Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 39 -- Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 40 -- Cylindrical Scrub Brush Head Lift Group
	Fig. 41 -- Cylindrical Brush Head Skirt Group
	Fig. 42 -- Squeegee Lift Group, Rear
	Fig. 43 -- Squeegee Group, Rear
	Fig. 44 -- Squeegee Linkage Group, Rear
	Fig. 45 -- Squeegee Group, Right Side
	Fig. 46 -- Squeegee Lift Group, Right Side
	Fig. 47 -- Squeegee Group, Left Side
	Fig. 48 -- Squeegee Lift Group, Left Side
	Fig. 49 -- Solution Tank Group
	Fig. 50 -- Solution Tank Drain Group
	Fig. 51 -- Solution Control Group
	Fig. 52 -- Recovery Tank Group
	Fig. 53 -- Recovery Tank Drain Group
	Fig. 54 -- Vacuum Fan Group, Scrubbing
	Fig. 55 -- Vacuum Fan Group, Sweeping
	Fig. 56 -- Hydraulic Schematic (000000-- 002699)
	Fig. 57 -- Hydraulic Schematic (002700-- )
	Fig. 58 -- Hydraulic Hose Group, Steering and Propel
	Fig. 59 -- Hydraulic Hose Group, Pump and Vacuum Fans
	Fig. 60 -- Hydraulic Hose Group, Brush and Hopper
	Fig. 61 -- Hydraulic Hose Group, Squeegee Lift
	Fig. 62 -- Hydraulic Pumps Group
	Fig. 63 -- Hydraulic Cooler and Tubes Group
	Fig. 64 -- Hydraulic Reservoir Group
	Fig. 65 -- Hydraulic Valves Group (000000-- 002699)
	Fig. 66 -- Hydraulic Valve Group (002700-- )
	Fig. 67 -- Electrical Schematic (000000-- 001999)
	Fig. 68 -- Electrical Schematic (002000--
	Fig. 69 -- Electrical Schematic (
	Fig. 70 -- Electrical Schematic, Gas/LPG Engine Harness (000000-- 001999)
	Fig. 71 -- Electrical Schematic, Gas Engine Harness (002000-- )
	Fig. 72 -- Electrical Schematic, LPG Engine Harness (002000-- )
	Fig. 73 -- Electrical Wire Harnesses Group
	Fig. 74 -- Label Group

	OPTIONS
	Fig. 1 -- ES Pump Group
	Fig. 2 -- ES Tanks Group
	Fig. 3 -- Side Brush Motor Group
	Fig. 4 -- Side Brush Lift Group
	Fig. 5 -- Side Brush Solution Control Group
	Fig. 6 -- Side Brush Hydraulic Valve Group
	Fig. 7 -- Side Brush Hydraulic Hose Group
	Fig. 8 -- Fast Solution Pump Group (000000-- 002532)
	Fig. 9 -- Fast Air Pump and Detergent Group (000000--
	Fig. 10 -- Fast Foam Filter Group (000000-- 002532)
	Fig. 11 -- Fast Foam Filter Group, Side Brush (000000-- 002532)
	Fig. 12 -- Fast Wire Harness Group (000000-- 002532)
	Fig. 13 -- FaST Pumps and Detergent Group (002533-- )
	Fig. 14 -- FaST Solution Supply Group (002533-- )
	Fig. 15 -- FaST Solution Supply Group with Side Brush (002533-- )
	Fig. 16 -- Fast Wire Harness Group (002533-- )
	Fig. 17 -- Backup Alarm Kit
	Fig. 18 -- Light Kit, Flashing
	Fig. 19 -- Light Kit, Revolving
	Fig. 20 -- Light Kit, Flashing Overhead Guard
	Fig. 21 -- Light Kit, Revolving Overhead Guard
	Fig. 22 -- Overhead Guard Kit
	Fig. 23 -- Vacuum Wand Kit (000000-- 002406)
	Fig. 24 -- Vacuum Wand Kit (002407-- )
	Fig. 25 -- Spray Nozzle Kit
	Fig. 26 -- Transport Group
	Fig. 27 -- Squeegee Guard Kit
	Fig. 28 -- Fire Extinguisher Kit
	Fig. 29 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Extended Scrub Pump Breakdown, 1021210
	Fig. 2 -- Hydraulic Motor Breakdown, 379609
	Fig. 3 -- Hydraulic Pump Breakdown, 1024251
	Fig. 4 -- Hydraulic Motor Breakdown, 71729
	Fig. 5 -- Hydraulic Motor Breakdown, 1029379
	Fig. 6 -- Hydraulic Motor Breakdown, 53485
	Fig. 7 -- Hydraulic Valve Breakdown, 1018936
	Fig. 8 -- Hydraulic Valve Breakdown, 1018938
	Fig. 9 -- Hydraulic Valve Breakdown, 1037805
	Fig. 10 -- Hydraulic Valve Breakdown, 1020394
	Fig. 11 -- Hydraulic Valve Breakdown, 1038566
	Fig. 12 -- Hydraulic Steering Valve Breakdown, 1024260
	Fig. 13 -- Metering Solution Pump Breakdown, 73260
	Fig. 14 -- Water Pump Breakdown, 1026743
	Fig. 15 -- FaST Injector Assembly Breakdown, 9004515

	GM 1.6L ENGINE BREAKDOWN
	Fig. 1 -- Cylinder Head and Valves Group
	Fig. 2 -- Crankshaft and Pistion Group
	Fig. 3 -- Oil and Water Pump Group
	Fig. 4 -- Oil Pan and Filter Group
	Fig. 5 -- Manifold Group
	Fig. 6 -- Camshaft Group
	Fig. 7 -- Ignition Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


